
M Ryobi 520 
OFFSET PRESS 

This parts list also includes the optional accessories 
for your convenience when ordering. 
10513ZOICA:  

Jan.'89 





siffi u 

,<  v K tER 

501 115 

* RO lail 

lig la IN 

t# Aa gii 

4 > .t- • ?I< lifi 

._,.,., ER tE1S 

41 TX in  1 fat  I 3 

/ SECTION INDEX t 9 -> ://SECTION 

Bed section 110-120 

Lubrication section 130-140 

Main section 210-295 

Feeder secti 310-390 

Chute delivery section 410-470 

Ink,water section 510-576 

Electrical section 610-630 

Accessories 1 section 650-680 

t / — gfi Cover section 710-740 

41-  IX A 2 NI Accessories 2 section 830 

3Ms A fr-4*1 rili Part number index 





Ryobi 520 

PARTS LIST 

oLtYtt, 9 '1 L T 9 hL 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 



- 7 >#- M.." 1-tz: offii4=1, 

360. 370.375 535 567 530 260.270.280.290.295 

5520 45 141 

=:1 

A"—IY 1) A I--(1)1.5e.1, 113 
1.  

1) H.Vitt t /.1\1s)1,  — 7°1:5111—C 5X I- L U F-"CikE911.-CO1- . 
-1-tt-fttlz.5}IttitiPtt.t.:-f I- IzIk 't .>*-" Layoz -- 

5520Z 110 

4014FIA". 

* VOIL - ›ffi—MI:tS-DL** 00t. 

2. — t- 13(,‘ 
1) gri,Fp zit-r L gRif'n#-Ri)M ItOrif," 

2) Vifil*-ffit)13‘ E ‘r_iz4V-A-vc Zffitt'PhiJqii 0±4 



5520 45 141 

/ CONTENTS th / SECTION INDEX 

360.370 375 535 567 530 260.270.280 290.295 

230  210 110 620  610 

330 
340 
350 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5520Z 110 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

        

     

     

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

   

       



/ CONTENTS ) 

Section No. 

Vi 9 
 Section name Page 

5520 Z 
5520 Z 
5520 Z 

110 
115 
117 

< r, 7 1,-14g> 

/< sY F7 L. — 
:/71iif 

< Bed, Frame section > 

Bed frame  

Main pump  

Pneumatic piping  

6 
10 
14 

<WEI3g51> < Lubrication section > 

5520 Z 130 #11;EI3 (OPS) Lubrication (OPS)  16 
5520 Z 140 tami (NOPS) Lubrication (NOPS)  18 

<*afill> < Main section > 

5520 Z 210 MEIN Feeder drum  20 
5520 Z 230 EAR Impression

. 
 cylinder  26 

5520 Z 240 diR Blanket cylinder  30 
5520 Z 250 Mb Main drive  36 
5520 Z 260 1 t+ Side lay  38 
5522 Z 270 Swing  44 
5520 Z 280 4 /AKIO Swing driving  46 
5520Z 290 171 , Front lay  50 
5520 Z 295 1111 "Mt Front lay drive  56 

<tgitEES I> < Feeder section > 

5520 Z 310 7 4 — Y —7 1.. — L. Feeder frame  62 
5520 Z 320 7 4 — 51" —41Mb Feeder drive  66 
5522 Z 330 I 7 — / ll,i Air valve  70 
5522 Z 340 7 4 — 'Y FA talk Feeder head height adjusting  74 
5522 Z 350 7 4 — 51.  — ''• v 12  Feeder head  78 
5522 Z 360 7 4 — I: I=1 — 5 — Feed roller  86 
5520 Z 370 7 4 —3( - -ig— 12  OS-( 12) Feeder board (Guide)  90 
5520 Z 375 7 4 — -7t— I:: Feeder board  94 
5522 Z 380 Mfitilgth Feeder table drive  98 
5520 Z 390 ea* Feeder table  102 

<44MS> < Delivery section > 

5520 Z 410 Chain guide  106 
5520 Z 420 12  Back guide  108 
5522 Z 430 7 Ei I-, I: )1 4 12  Front, side guide  112 
5520 Z 440 itn_t If SIgib Delivery table lifting  116 
5520 Z 450 5=  9 I —WI Delivery shaft  120 
5520 Z 460 IVO it Delivery table  124 
5520 Z 470 1.  9 Gripper  128 



( =37,  I CONTENTS 

Section No. -t9 Section name Page 

**> < Ink, Water section > 

5520 Z 510 aiAgi• — — Distributor roller  132 
5520 Z 520 4 9 — — — Ink ductor roller  134 
5520 Z 530 *7 21- Water fountain, ductor roller  138 
5520 Z 535 *7 7j- — — — Water form roller  144 
5520 Z 540 WM Plate cylinder  148 
5520Z 550 4 1, 2r 5-  .1/ — — Ink fountain roller  154 
5520 Z 560 *Mg th Oscillating drive  158 
5520Z 565 Ittin-5 — , 7 4 1:11,*.t — Oscillating roller, idle gear  162 
5520 Z 567 4 #' ;CM*, itR•Ei -z---.. a g Roller cleaner, hickey picker  166 
5520Z 570 4 A- — — .- Ink form roller  170 
5520 Z 575 7 2J- — Form roller ON / OFF  174 

<Mggi3> < Electrical section > 

5520 G 610 tvw.t.)i, (efi) Operation panel (Feeder)  178 
5520 G 611 tAfF/i4,11, (14M) Operation panel (Delivery)  180 
5520G 620 $1ilitil7fi sY 9 A Control box  182 
5520G 621 All a 7 , 4 ir - Terminal, Transformer, Inverter  186 
5520G 622 I. —M.1/ Register controller  190 

Z 630 firag Startic eliminator  194 

<F4tMA 1 ird > < Accessories 1 section > 

5520Z 650 — o 7 — 7° — Air blower, spray  196 
5520 Z 660 FftlX, Accessories  200 
5520Z 680  Tape inserter, Preset counter  204 

< Cover section > 

5520 G 710 )3 / (OPS) Cover (OPS)  206 
5520 G 720 )3 / (NOPS) Cover (NOPS)  210 
5520 Z 730 )J Safety cover, safety bar  214 

2g5> < Accessories 2 section > 

5486Z 830  Register punch  218 

<farlia#-14-VI < Part number index > 



BED FRAME SECTION 

R 



 

SECTION NUMBER 

 

  

  

BED FRAME SECTION 
*C.ODfiliAlt*A-Ctt VAL F it-WrA L tFt.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. "cc';' I'  
SET NO. / PART NO. ne.ft/41144 PART NAME COMPONENT PARTS NO. 

IMM 
Q'ty 

5520 11 900 7TV7o9u-1 ASSY FOOT STEP ASSY 1 

27-34,42-44,46,47,54,56,57 

1 5520 11 1 41 -r:471)-L OPS INK FRAME OPS 1 
2 9670084008 Vh.VhitiulDF M8X40 SOCKET BOLT M8X40 24 

3 9670124008 Vh- Vh*"114- M12X40 SOCKET BOLT M12X40 4 

4 9670051208 M5X12 SOCKET BOLT M5X12 8 

5 5522 11 135 PLATE 4 

6 9670084508 Vh.V1-4044' M8X45 SOCKET BOLT M8X45 4 

7 5522 11 1 53-1 AT- STAY 1 

8 5522 11 1 52 AT- STAY 2 

9 5522 11 1 51-1 AT- STAY 2 

10 5520 11 1 51 -fpt71)-G NOPS INK FRAME NOPS 1 
11 5520 11 211 AT- STAY 1 
12 9670085008 Vh".91.104)F M8X50 SOCKET BOLT M8X50 2 

1 3 5520 11 121-1 7D-t FRAME 1 
1 4 90964 T-A°-t°D 10X60 TAPER PIN 10X60 2 

15 5520 11 131-1 7U-L, FRAME 1 

16 5520 45 1 53-1 tu -ChuAu- GUIDE BAR 

1 7 9670081608 Vh.V1.1i."10. M8X16 SOCKET BOLT M8X16 3 

1 8 9670082008 V”Htulld- M8X20 SOCKET BOLT M8X20 3 

19 5520 45 1 51 "\ o_no_ tu.0,%‘ PAPER GUIDE 2 

20 5520 45 152-1 7"01.9 9 BLOCK 2 

21 5520 11 213-1 STAY 1 

22 5520 45 1 41 tU.11,%% PAPER GUIDE 

23 5520 53 341 EiP",”u5 TRAY 

24 9670050808 Vh.Vh*"1101- M5X8 SOCKET BOLT M5X8 2 

25 5520 11 212 AT- STAY 

26 5520 11 214 AT- STAY 1 
27 5522 11 911-2 Y-L ARM 

28 9670051008 M5X10 SOCKET BOLT M5X10 2 

29 5522 11 427 AFV11° -V;( GRIPPER 1 
30 5640 11 911 SPACER 

31 5640 11 909-1 A701JD9' SPRING 

32 5560 11 907 SPACER 1 

33 5560 11 908 AhVA°- STOPPER 1 

34 9670054508 M5X45 SOCKET BOLT M5X45 2 

35 5640 53 133 9/j" NOZZLE 2 

36 5640 53 1 30 7 1)7 HOOK 2 

37 91191 iti -Ailu:W\ 15 HOSE BAND 15 4 



BED FRAME SECTION 
*z.oatia,alsien-cou$3sL- 1-tkaYt's 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•yhilt-g-/NAIIP4 NO. SET NO. / PART NO. mr5A*/*" PART NAME 
COMPONENT PARTS NO. 

Aft 
GYty 

38 5520 11 113 * —A HOSE 2 

39 5522 11 114 =V70 111 NIPPLE 2 

40 5520 11 111 1".1q." BED 1 

41 5560 11 114 t°D PIN 4 

42 9670123508 Vh'.91-*"11/F M12X35 SOCKET BOLT M12X35 2 

43 5640 11 907 AFVA°— STOPPER 1 

44 5560 11 905 AhVA°— STOPPER 1 

46 5640 11 904 WASHER 

47 5522 11 912 t0D PIN 

48 5640 11 102-1 JACK BOLT 4 

49 9660160014 1. M16 NUT M16 4 

50 9642051014 t"‘"]*D" M5X10 SCREW M5X10 7 

51 5640 53 136 Aph"— HANGER 1 

52 5640 11 1 03 DutVt9"-( JACK BASE 4 

53 9670126008 9”1-*"11,h M12X60 SOCKET BOLT M12X60 6 

54 5522 11 425-1 ATV7°9"I (NOPS) FOOT STEP (NOPS) 

56 9684060608 F E.)" M6X6 SET SCREW M6X6 

57 5290 44 242 70.59u PLUG 1 

58 91074 1/4X1/4 ELBOW 1/4X1/4 1 

59 5486 76 522 A9VF" STUD 2 

60 5520 61 243 51"91' SD43I WIRE DUCT SD43I 1 

61 9716050014 t5 h" M5 PLAIN WASHER M5 6 

62 9710050014 A h"* M5 SPRING WASHER M5 6 

63 5520 61 242 9"91- HD-23 WIRE DUCT HD-23 1 

64 5487 95 157 A9Vh" STUD 1 

65 5520 61 241 9"91.. SD43I WIRE DUCT SD43I 1 

66 5486 76 521 A9VF" STUD 1 

67 5640 65 302 t/11/A°D
, 

 OIL PAN 1 

68 5520 61 142-2 BRACKET 2 

69 9670061608 9 1- *141- M6X16 SOCKET BOLT M6X16 4 

70 5520 61 1 41-1 COVER 1 

71 9710040008 M4 SPRING WASHER M4 2 

72 9642041514 t1"3D" M4X15 SCREW M4X15 2 

73 9710030008 A /J" M3 SPRING WASHER M3 2 

74 9660030014 tVh M3 NUT M3 2 

75 99959 *JO"— NZ30120 HOLDER NZ30120 2 

76 9642031414 t1"3*D" M3X14 SCREW M3X14 2 

77 99960 h*-(3-517° 15W FLUORESCENT LAMP 15W 1 

78 99955 7°59' DP-687 PLUG DP-687 4 



552U Z 11U I I = I SECTION NUMBER  

int 
Q'ty PART NAME 

-
t7Fit*PA0Ait NO. SET NO. / PART NO. saysR/*"* COMPONENT PARTS NO. 

SECTION 
*zogia(tiiigb-Clt155/11.. - -t.y F*-g--CA L.-CT Ls„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

79 5486 61 121 7"”Vt- BRACKET 1 

/1 71J-1-1 

BED FRAME 



MAIN PUMP SECTION 



SECTION NUMBER I J,LUI- Ill! 

SECTION 
*z_anii,3,5,t1*.z-ClIt5AtL -C/-d'A,CrYt, —C-A3Z L TT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

, 1 

MAIN PUMP 

NO. .t•yFlt igi3g**  
SET NO. / PART NO. UPOMt/4"1“ PART NAME COMPONENT PARTS NO. 

IWft 
Crty 

5486 1 4 110-1 *°)7° ASSY (/V,) PUMP ASSY (THREE PHASE) 1 

23-31.33-42 

5520 65 470 o-5-r ASSY ROLLER HANGER ASSY 2 

1 1 1 2 

1 5520 11 313 70 u _ h  PLATE 1 

1 5520 11 314 70 1./ .. F ()-R/D"339) PLATE (NON DECURLING DEVICE) 1 

2 90515 OUD9" P-24 0-RING P-24 6 

3 5522 11 226-2 *"V9A BOX 

4 5640 53 1 36 ADh"- HANGER 1 

6 5522 11 221-1 7'0'99 BLOCK 1 

7 5640 11 222-1 1".97°11, NIPPLE 11 

8 5486 11 222 fl" D7" VALVE 3 

9 9722300008 C-'J)7" C-30 C-RING C-30 2 

1 0 9670061208 VVF*NDF M6X12 SOCKET BOLT M6X12 6 

11 5562 65 472 h"-h" GUARD 6 

12 5520 65 471 ROLLER HANGER 2 

1 4 5522 65 473 4i0D7Ohnn PUMP COVER 1 

1 5 9642051014 J-1"DD' M5X10 SCREW M5X10 1 

1 6 91193 A"DF" BAND 11 

1 7 5522 11 253 *-A HOSE 1 

1 9 9670081608 Vh*VF*'llA. M8X16 SOCKET BOLT M8X16 4 

20 9660050014 tVF M5 NUT M5 2 

21 91870 *-A HOSE 2 

22 5522 11 256 *-A HOSE 2 

23 91125 )7"tVF KNOB NUT 4 

24 91124 WASHER 4 

25 91090 FILTER COVER 4 

26 91097 A° !W) PACKING 4 

27 91093 ;u'° 'J'7" SPRING 4 

28 91094 11Ulj %% WASHER 4 

29 91120 n 13
,1 /4.4 WASHER 4 

30 91119 7110- FILTER 4 

31 5486 14 112 **DT' (/)9')) PUMP PUMP (THREE PHASE) 1 

33 91091 COVER 1 

34 9642051214 t1"D*D" M5X12 SCREW M5X12 4 

35 9710050008 M5 SPRING WASHER M5 4 

36 9716050014 t5 V4 M5 PLAIN WASHER M5 5 

37 91131 14"/U-9- VC-61 REGULATOR 2 

38 91127 l4"/U-9- REGULATOR 2 



MAIN PUMP SECTION 
*C.,60f45411t*A-Ci*Vii "C T t..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 115a1Mt/444  COMPONENT PARTS NO. 
PART NAME 

crty 

39 91130 11" 2.-G7"-D" VACUUM GAUGE 2 

40 91126 7°Linit-h-D" PRESSURE GAUGE 2 

41 90129 1"10- 7M-410 BELT 7M-410 2 

42 91092 1)11"- COVER 

43 5430 1 4 117 =V7°11; NIPPLE 1 

44 5522 11 257 *-A HOSE 

45 91217 *-AF$Jit9" 17 CLAMP 17 1 

46 9652030603 F5A3*D" M3X6 SCREW M3X6 4 

47 9670081208 Vh*V1*"11/F M8X12 SOCKET BOLT M8X12 2 

49 5522 11 225-1 bA"- COVER 

50 9652050803 hiADD" M5X8 SCREW M5X8 4 

51 5520 11 261 A9VF" STUD 2 

52 5520 11 262 PLATE' 1 

53 5520 11 263 70u_F PLATE 

54 9710060008 A * M6 SPRING WASHER M6 2 

55 9660060014 J- VF M6 NUT M6 2 

56 5520 61 652 3-F" ASSY CORD ASSY 

10 





PNEUMATIC PIPING SECTION 



SECTION NUMBER 
SECTION 

*cogia.a.sia-c-(t /34 LT F L. "C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

"./%1J-1 /1141.1 

PNEUMATIC PIPING 

77LUL I If I 

1- **/nalui NO. SET NO. / PART NO. gsa n/
4$1" PART NAME 
COMPONENT PARTS NO. 

Aft 
Q'ty 

1 94106 FR2=Vh W3000-10-S2 FR UNIT W3000-10-S2 1 

2 94102 AB42-02-3 VALVE AB42-02-3 1 

3 94107 Al4 7)  V3000-10 VALVE V3000-10 1 

4 94105 //1).74- SLW-10A SILENCER SLW-10A 1 

6 94108 IT-D7)7°DV/- 0.20P-7T COMPRESSOR 0.20P-7T 1 
7 5520 14 171 7'`5-h'VF BRACKET 

8 94101 T-"DE9"1"D M4K310-10-4 VALVE M4K310-10-4 1 

1 0 9670061608 M6X16 SOCKET BOLT M6X16 4 

12 94104 SLW-15A SILENCER SLW-15A 1 

13 94200 GSL-8-6 ELBOW GSL-8-6 2 

14 94203 ..7. V7°11) GSS8-6 NIPPLE GSS8-6 3 

1 6 94201 GSL-12-15 ELBOW GSL-12-15 

1 7 94205 =V7°11) GSS12-10 NIPPLE GSS12-10 9 

19 94211 = 1.9 7°11, GS-8-10 NIPPLE GS-8-10 4 

21 94206 =V7°11, GS8-8 NIPPLE GS8-8 2 

25 9670044508 95'VF*"11Jh M4X45 SOCKET BOLT M4X45 4 

27 94207 t-A F-1508(90) HOSE F-1508 (BLACK) 1 

28 94208 *-A F-1512(90) HOSE F-1512 (BLACK) 1 

29 94209 *-A HB-8 HOSE HB-8 1 
31 94210 7"”VF B310 BRACKET B310 1 
32 9670054508 9”1-*"11/1- M5X45 SOCKET BOLT M5X45 2 

33 9670063008 9”1-$"141- M6X30 SOCKET BOLT M6X30 2 

34 90911016 VD*" R3/8  X R3/8 ELBOW R3/8 X R3/8 1 
2D2V 3r) FOR EXPORT 

35 90911017 :V7°11, R3/8 X 9 NIPPLE R3/8 X 9 1 
2D2V FOR EXPORT 

36 90911015 =V7°14 R3/8 X R3/8 NIPPLE R3/8 X R3/8 1 
2D/V 2r) FOR EXPORT 

37 90904003 1 N1,7" AD11-10A VALVE AD11-10A 

2D2V FOR EXPORT 

38 9670082508 *"11/F M8X25 SOCKET BOLT M8X25 2 

39 9710080008 A i M8 SPRING WASHER M8 2 

40 9716080014 t5#"b"* M8 PLAIN WASHER M8 2 



LUBRICATION (ORS) SECTION 



\yr.)/ SECTION NUMBER I 55 -euz isul  
LUBRICATION (OPS) SECTION 

aysatt*A-citt341...-t- I  L. t.,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

F NO. SET NO. / PART NO. 
/4114#24. AfiaVsti PART NAME COMPONENT PARTS NO. 

gin 
Q'ty 

1 91165 A°-(70 A"DF" PZ-14 PIPE BAND PZ-14 7 
2 9642050808 t1"3D" M5X8 SCREW M5X8 18 
3 91180 A0 1

,
70 v)1,%% PZ-16 PIPE BAND PZ-16 1 

4 91166 no.ocivDFu PZ-24 PIPE BAND PZ-24 5 
5 91167 A0,00 Aup h%\ PZ-34 PIPE BAND PZ-34 4 
6 91062 A0.00v\ D is u PZ544 BAND PZ544 1 
7 91379 A0.00 11 %% ) PZ-554 PIPE BAND PZ-554 1 
8 91337 714ZA° -.17° 4 ALUMINUM PIPE 4 1 
8 91478 t -foDA°17° 4 PIPE 4 1 
9 91160 7°39' PA-4 PLUG PA-4 18 

10 91161 PB-4 SLEEVE PB-4 18 
11 91331 D-147°39" PG1ON SEAL PLUG PG1ON 2 
12 5520 12 121-1 5:"7i9-70 3DD"1'- DESTER PLUNGER 1 
13 9670062508 95.Vh"14h M6X25 SOCKET BOLT M6X25 6 
14 91172 AU-7" PB-6 SLEEVE PB-6 11 
15 91173 7°39" PA-6 PLUG PA-6 11 
16 91061 A° -(70 • AS2-170 PIPE AS2-170 1 
16 91336 711/ZA°-17° 6 ALUMINUM PIPE 6 1 
17 91164 D-10°39" PG-8 SEAL PLUG PG-8 1 
18 5522 12 123-2 T"A9-705DD"t- DESTER PLUNGER 
19 91186 PKD-6 SEPARATOR PKD-6 2 
20 9670052508 9J.V1'404,1- M5X25 SOCKET BOLT M5X25 2 
21 5522 12 121-1 5:"A9-703)D"t- DESTER PLUNGER 1 
22 5520 11 112 7"5 TV1' BRACKET 1 
23 9670082508 9J'VF*"11,1- M8X25 SOCKET BOLT M8X25 6 
24 91493 2;1i°7)7°  PUMP MLBO3WTP4101PL35 1 
25 91171 PHD6 ELBOW PHD6 1 
26 5486 78 274-1 31"11, (97"D) LABEL (JAPANESE) 1 
26 5486 78 275-1 31"11/ (I-17"D) LABEL (ENGLISH) 1 
27 91147 A°-17°A"DF" PZ-0112 PIPE BAND PZ-0112 1 



LUBRICATION (NOPS) SECTION 



-1= -../ •••"" SECTION NUMBER I 552UZ 14U] 
SECTION 

* one. t-sigt L T W -ft  (DT, L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

LUBRICATION (NOPS) 

-t7h#-g- ine.#* NO. SET NO. / PART NO. natfC/1144"- PART NAME COMPONENT PARTS NO. 
1Wt 
City 

1 91165 A 0-f70 A"DF" PZ-14 PIPE BAND PZ-14 7 

2 9642050808 J-1"3 " M5X8 SCREW M5X8 27 

3 91180 A0,00Vpp% PZ-16 PIPE BAND PZ-16 3 

4 91166 AC1.00VD1,%k PZ-24 PIPE BAND PZ-24 7 

5 91167 A0,( ?0 Vppl PZ-34 PIPE BAND PZ-34 6 

6 91062 110.00VDp% PZ544 BAND PZ544 1 
7 91379 A0,00V-A, PZ-554 PIPE BAND PZ-554 3 

8 91488 '114" PH6M1OT ELBOW PH6M1OT 2 

9 91172 AU-7" PB-6 SLEEVE PB-6 11 
10 91173 7°39" PA-6 PLUG PA-6 11 
11 91061 )1°-0° AS2-170 PIPE AS2-170 

11 91336 Y11J.IZA° -(7° 6 ALUMINUM PIPE 6 

12 5520 12 1 21-1 5:"A9-70 3DEPt- DESTER PLUNGER 3 

13 5486 31 144 SPACER 2 

14 91161 AU-7" PB-4 SLEEVE PB-4 36 

15 91160 7° 39" PA-4 PLUG PA-4 36 

1 6 91337 711,'-..:A°170 
4 ALUMINUM PIPE 4 1 

1 6 91478 t1roDA0 /70 
4 PIPE 4 1 

17 9670064508 95")Felld, M6X45 SOCKET BOLT M6X45 2 

1 8 91331 D-10°39" PG1ON SEAL PLUG PG1ON 2 

1 9 9670062508 VVF40`11)F M6X25 SOCKET BOLT M6X25 5 

20 9670083508 V”F*"11,1. M8X35 SOCKET BOLT M8X35 

22 91054 :V7° 11) PD612 NIPPLE PD612 1 
23 91056 D-10°59" PG12N SEAL PLUG PG12N 1 
24 5522 12 141 T"79-7 0 5D DESTER PLUNGER 1 
25 5522 12 127-2 5:"A9-7°3)D"1,- DESTER PLUNGER 1 
26 91332 9oA PJD-406 CROSS PJD-406 1 
27 91147 il°-0°A"Dh" PZ-0112 PIPE BAND_ PZ-01 1 2 1 



FEEDER DRUM SECTION 



SECTION NUMBER I  

SECTION 
-re v F "C";t5C L. "CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER DRUM 

-t7 tt-gina* NO. SET NO. / PART NO. gsaft/4$"24 PART NAME COMPONENT PARTS NO. 
gir( 
Q'ty 

5520 21 220 hG ASSY CAM ASSY 1 

39.40 

5522 21 1 30 7"5rVh. ASSY BRACKET ASSY 1 

1.17 

5522 21 1 40 7'5rVh ASSY BRACKET ASSY 2 

1.2 

5522 21 150 7"55".9F ASSY BRACKET ASSY 1 

1.7 

5522 21 170-1 Ar)D"D9" ASSY HOUSING ASSY 1 

25.107 

5522 21 180-1 V)Otilli9"- ASSY GRIPPER HOLDER ASSY 9 

32.33 

5522 21 210 W)D"D9" ASSY HOUSING ASSY 1 

38.48 

5522 21 260 1 ,D"D9" ASSY HOUSING ASSY 1 

44-46.48.50 

1 91634 Z-1-"W\"79D9" RNA6902 NEEDLE BEARING RNA6902 4 

2 5522 21 1 41 7"5iVF BRACKET 2 

3 9670084508 95'VF*"10. M8X45 SOCKET BOLT M8X45 4 

4 5522 21 1 95 Y-G ARM 2 

5 9684060608 h)t.D'% M6X6 SET SCREW M6X6 7 

6 9670081608 M8X16 SOCKET BOLT M8X16 2 

7 5522 21 151 7"3,VF BRACKET 1 

8 9670083008 9 1- *"11,1' M8X30 SOCKET BOLT M8X30 4 

9 9721060008 E-UD9" E-6 E -RING E-6 4 

10 5560 23 127-2 SCREW 4 

11 5560 23 129-1 77° 11D9" SPRING 4 

12 5560 23 116 A7°9 -D9'A5OF" SPRING STUD 4 

1 3 5522 21 196 t°D PIN 2 

1 4 5522 21 163 t°D PIN 1 

15 5522 21 1 61-1 Y-L. ARM 1 

16 5522 21 1 94 SHAFT 1 

17 5522 21 131 7'-”Vh BRACKET 1 

18 5522 21 182 *11)51"- HOLDER 9 

19 9670062008 9,Vh7104,1. M6X20 SOCKET BOLT M6X20 9 

20 90260 =-F"Il""79D2" HK0810 NEEDLE BEARING HK0810 1 

21 5522 21 1 91 ArqD9'A9VF" SPRING STUD 1 

22 5522 21 1 64  SPRING GUIDE 2 

23 91910 77°11)9" TF30X90 SPRING TF30X90 1 



FEEDER DRUM SECTION 
*--:onaltilig.-C11134 L 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t7F4t- 45ailt NO. SET NO. / PART NO. maAlt/4"1- PART NAME 
COMPONENT PARTS NO. 

Mft 
Q'ty 

24 9670083508 95'VF*"11,1- M8X35 SOCKET BOLT M8X35 6 

25 5522 21 1 71-1 b"-fh" GUIDE 1 

26 5522 21 162-1 D"9 SHAFT 1 

27 91736 o-5-7to7- NATR8LL ROLLER FOLLOWER NATR8LL 

28 9670082508 Vh.VFiti"11,h M8X25 SOCKET BOLT M8X25 

29 9710080008 il"*#"h" M8 SPRING WASHER M8 1 

30 9660080014 tVh M8 NUT M8 1 

31 5522 21 1 84.-1 A" SPRING 9 

32 5522 21 181-1 V$4i11,51"- GRIPPER HOLDER 9 

33 5640 27 359-1 7"1:09 BLOCK 9 

34 5640 23 136 AhVA°- STOPPER 9 

35 5522 21 1 83 V$ GRIPPER 9 

36 9648061014 /53D" M6X10 SCREW M6X10 9 

37 9716080014 t5 V M8 PLAIN WASHER M8 13 

38 5522 21 211 W,D"D9" HOUSING 1 

39 5520 21 221 /V, CAM 1 

40 90534 t114D-14 0S70824 OIL SEAL 0S70824 

41 5522 21 110 F5DA77-1-"51, TRANSFER DRUM 1 

42 5560 24 162 t- KEY 1 

43 5522 27 114 t- KEY 1 

44 91666 0S68857 OIL SEAL 0S68857 1 

45 9723850008 C"UD9" C-85 C-RING C-8- 5 

46 5522 21 262 SPACER 1 

48 91671 =-F"11,1"79:08GERNAO NEEDLE BEARING 8QRNAO 2 

50 5522 21 261 Ar,D"D” HOUSING 1 

51 5522 21 263 SPACER 1 

52 9670061608 VJ.V1-*"11- M6X16 SOCKET BOLT M6X16 6 

53 9670086508 9J'Vhiti"lbh M8X65 SOCKET BOLT M8X65 3 

54 9642060814 J-1"3 " M6X8 SCREW M6X8 

55 9710060008 A"Vf"h" M6 SPRING WASHER M6 1 

56 9716060014 t5#"h" M6 PLAIN WASHER M6 5 

57 5522 21 252 DDD INDICATOR 1 

58 5522 21 251 A5PW` STUD 1 

59 5522 21 122-1 AT- STAY 1 

60 9670062508 9J'Vtli"10. M6X25 SOCKET BOLT M6X25 5 

61 5522 21 121  GRIPPER BASE 13 

62 96700511A8 95*Vh*NliF M5X10 SOCKET BOLT M5X10 15 

63 9716120014 t5 V M12 PLAIN WASHER M12 3 

64-9710120008 A 1\1" M12 SPRING WASHER M12 3 

00 



 

SECTION NUMBER I u 
SECTION 

Oil,13 0, (1*A -tit L 1 #-4--C; rt5c L -CT Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER DRUM 

 

NO. 
-t7F**AliA4 
SET NO. PART NO. goa141,/*" PART NAME COMPONENT PARTS NO. crty 

65 9672125014 c0/39*"10- M12X50 HEXAGON BOLT M12X50 3 

66 9642061014 J-1"39" M6X10 SCREW M6X10 1 

67 5640 33 655 )( IIJA"D PROTRACTOR 1 

68 5486 28 116-1 W., CAM 1 

69 9684050508 F$V)" M5X5 SET SCREW M5X5 3 

70 5520 21 235 9.faD9"7°D-F TIMING PLATE 1 

71 5520 21 236 51-(E.D9"7°D-F TIMING PLATE 1 

72 9670061808 Vh'Vl..*"11,h M6X18 SOCKET BOLT M6X18 2 

73 5522 21 234 SHAFT 1 

74 5522 21 232 tVh NUT 1 

75 91661 A5AF9VD12- W56085 THRUST WASHER WS6085 2 

76 91640 A5A1-1"7 117)9 NTB6085 THRUST BEARING N1B6085 2 

77 91646 A5AF9VDt- A56085 THRUST WASHER AS6085 2 

78 5522 21 231 SPACER 1 

79 5522 21 237 9VD1,- WASHER 1 

80 9642043014 t1"D*D" M4X30 SCREW M4X30 2 

81 9710040008 1 1J"* M4 SPRING WASHER M4 2 

82 9716040014 t5 ))" M4 PLAIN WASHER M4 7 

83 97317 7-(9oA-f” Z15GW2255B MICRO SWITCH Z15GW2255B 1 

84 5522 21 243  BRACKET 1 

85 9642032514 t1"M'D" M3X25 SCREW M3X25 4 

86 9710030008 A"VI"Ii" M3 SPRING WASHER M3 4 

87 97812 A10.91 TL-Q3 SWITCH TL-Q3 2 

88 5522 21 242 SWITCH HOLDER 1 

89 9670061208 Vh"Ali"IDF M6X12 SOCKET BOLT M6X12 4 

90 5522 21 241 A1)3 7"55'VF SWITCH BRACKET 1 

91 5522 27 111 GEAR 1 

92 5522 21 271 *11/9"- HOLDER 1 

93 5522 21 272 GEAR 1 

94 9670085008 Vh"YFiti"IDF M8X50 SOCKET BOLT M8X50 3 

95 90769 #"13" AW10 WASHER AW10 1 

96 90734 tVh AN10 NUT AN10 1 

97 5522 27 113 $11)51"- HOLDER 1 

98 5520 27 112 CAM 1 

99 90932 c099VEr1,  AW08 LOCK WASHER AW08 1 

1 00 90931 1:09”h ANO8 LOCK NUT ANO8 1 

1 01 5522 21 281-1 A7" HUB 1 

1 02 5640 23 202 $19A") SCALE 1 

1 03 9642040814 t1"DV.J" M4X8 SCREW M4X8 5 



FEEDER DRUM SECTION 
*-7.onsentt*A-Nt155/ L. "'C'  1 h "Ci 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
't 7 Fit-g- 
SET SET NO. /PART NO. 

PART NAME 
COMPONENT PARTS NO. Q'ty 

104 5640 23 205-1 DDD INDICATOR 1 

1 05 5430 52 233 )35— COLLAR 1 

106 91296 =V7°11, A-6MF NIPPLE A-6MF 5 

107 90442 7"VD2 MB1008DU BUSHING MB1008DU 1 

1 08 91162 =V7°14 PD-4 NIPPLE PD-4 1 

109 91161 A9-7" P8-4 SLEEVE PB-4 2 

110 91160 7
0
59 PA-4 PLUG PA-4 2 

111 91203 ill4" PHD-4 ELBOW PHD-4 1 

112 5640 22 314-1 7°59' PLUG 1 

113 91636 li"—$1"7 11)9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

114 5522 21 283 SPACER 1 

115 90389 A5AFT9D1' AS2035 THRUST WASHER AS2035 1 

116 95117 517/DhA"— AP—B TERMINAL COVER AP—B 1 





IMPRESSION CYLINDER SECTION 



"U:/ :••, •••"" 
SECTION NUMBER I 55ZUZ 23U1 

SECTION 
*.zont3412(t*ATItt-54 -t I- L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

IMPRESSION CYLINDER 

NO. a 4g' 
SET NO. / PART NO. naft/

*144 
 PART NAME COMPONENT PARTS NO. 

MCA 
(Xty 

5520 23 130 Ar)D":)9" ASSY HOUSING ASSY 1 

4,26 

5520 23 1 40 )14,D")9" ASSY HOUSING ASSY 1 

3,4 

5520 23 150-1 1 29" ASSY HOUSING ASSY 

4,34 

5520 23 170-1 h"/Fu ASSY GUIDE ASSY 1 

59,61 

5520 23 210 W )2" ASSY HOUSING ASSY 1 

42,43,65 

5520 23 220 ht ASSY CAM ASSY 1 

51,66 

5520 23 250 hil"- ASSY COVER ASSY 1 

51,52 

5522 21 180-1 V)01illi9"- ASSY GRIPPER HOLDER ASSY 8 

22,23 

5522 21 1 90 Du9 ASSY SHAFT ASSY 1 

55,56 

1 9670062508 M6X25 SOCKET BOLT M6X25 1 4 
2 91296 =17°11, A-6MF NIPPLE A-6MF 7 

3 5520 23 141 W,D"D9u HOUSING 1 

4 91634 1-1.."W7qp9u RNA6902 NEEDLE BEARING RNA6902 6 

5 9721060008 E-9)9" E-6 E-RING E-6 2 

6 5560 23 116 A .7°9p9uA9Vhu SPRING STUD 2 

7 9684060608 M6X6 SET SCREW M6X6 5 

8 5522 21 1 95 7-G ARM 1 
9 9670081608 9Vhell/h M8X16 SOCKET BOLT M8X16 1 

10 5522 21 196 PIN 1 

11 5560 23 127-2 SCREW 2 
12 5560 23 129-1 A7 cAD2u SPRING 2 

1 3 5520 23 252 hA"- COVER 1 

1 4 5520 23 241 HOLDER 1 
1 5 5520 23 242 GEAR 1 
1 6 5640 59 117 ilm v* WASHER 3 
1 7 9670124508 M12X45 SOCKET BOLT M12X45 3 
1 8 5560 24 164 WASHER 1 
19 9670082508 9”FiliNDF M8X25 SOCKET BOLT M8X25 8 
20 9670061008 95.VhiliNDF M6X10 SOCKET BOLT M6X10 8 
21 5522 23 143-4 V)t GRIPPER 8 

U:/


IMPRESSION CYLINDER SECTION 
*z.0041.1110.P.-clIt3iit -c4 1 F lt-g--C;±5c L Ls°  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

No. -t7Filt /g5e.** 
SET NO. / PART NO. I/ COMPONENT PARTS NO. PART NAME MR 

ty 

22 5522 21 181-1 V$t$51"- GRIPPER HOLDER 8 

23 5640 27 359-1 7"c09 BLOCK 8 

24 5520 23 1 61 z.)” SHAFT 1 
26 5520 23 1 31 W)D")9" HOUSING ASSY 1 
27 5640 23 1 36 AFVA°- STOPPER 8 

28 5522 21 1 82 *JO"- HOLDER 8 

29 9670062008 V Fiti"11,h M6X20 SOCKET BOLT M6X20 8 

30 9670085508 M8X55 SOCKET BOLT M8X55 8 

31 5520 23 121 WEIGHT 1 
32 5520 23 162 h5- COLLAR 1 
33 5522 23 144 SPRING 8 

34 5520 23 151-1 7" .”VF BRACKET 4 

35 5522 21 162-1 D"9 SHAFT 1 

36 91736 a-5-7*QT- NATR8LL ROLLER FOLLOWER NATR8LL 1 

37 5520 23 163-1 7 -L ARM 

38 9710080008 A "h" M8 SPRING WASHER M8 6 

39 9660080014 tVF M8 NUT M8 1 

40 90389 A5AF9VD1' AS2035 THRUST WASHER AS2035 1 

41 5520 23 231 WYD")9" HOUSING 

42 91668 1"7 11)9" 32012XUP5 BEARING 32012XUP5 4 

43 5522 24 212 WASHER 2 

44 5520 23 253 SPACER 1 

45 5520 23 254 tVh NUT 1 

46 5522 21 1 63 tOD PIN 1 

47 5520 23 110-2 YVF"') IMPRESSION CYLINDER 1 

48 9670051008 V”1-7fiNDF M5X10 SOCKET BOLT M5X10 8 

49 5522 21 121 V$9"-f GRIPPER BASE 8 

50 5560 24 162 t- KEY 

51 90534 4-W-14 0S70824 OIL SEAL 0S70824 2 

52 5520 23 251 hA"- COVER 

53 9670066008 VVhili"11/F M6X60 SOCKET BOLT M6X60 4 

54 5640 22 314-1 7°39" PLUG 2 

55 90260 =-F"$.1"TUD9" HK0810 NEEDLE BEARING HK0810 1 

56 5522 21 1 91 A7°9)9"A9VF" SPRING STUD 1 

57 5522 21 1 64 ) I)"-( F" SPRING GUIDE 2 

58 91910 77°U)9" TF30X90 SPRING TF30X90 1 

59 90442 7"VD2 MB1008DU BUSHING MB1008DU 1 

60 9670083508 9Vfli"11./F M8X35 SOCKET BOLT M8X35 2 

61 5520 23 171-1 h"*" GUIDE ASSY 1 



 

SECTION NUMBER 1 5520Z 2301 Tvr — v 

IMPRESSION CYLINDER SECTION 
*ZIOMAtt*&TUVALTMA,OT, -t71-#-%-T5t5cLTT o„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7F4t*Paa#-g-
SET NO. / PART NO. nAlfeR/411/11#J4- PART NAME / COMPONENT PARTS NO. iXty 

62 5522 24 215 tVh NUT 1 

63 5520 23 213 SPACER 1 

64 5520 23 212 COVER 1 

65 5520 23 211 Ar)D"D” HOUSING 1 

66 5520 23 221 hL CAM 1 

67 9670086508 M8X65 SOCKET BOLT M8X65 3 

68 9670083008 9J'VFili"11,F M8X30 SOCKET BOLT M8X30 9 

69 9716080014 t5 V M8 PLAIN WASHER M8 5 

70 91160 '7°59" PA-4 PLUG PA-4 2 

71 91161 A9-7" PB-4 SLEEVE PB-4 2 

72 91162 =V7°11) PD-4 NIPPLE PD-4 1 

73 91203 1114' PHD-4 ELBOW PHD-4 1 



BLANKET CYLINDER SECTION 



'UV 
SECTION NUMBER I 

552UZ Z4U1 
SECTION 

L Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

BLANKET CYLINDER 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. (Xty 

5520 24 210 W 9" ASSY HOUSING ASSY 1 

25,26,58 

5520 24 230 W,E.PD9" ASSY HOUSING ASSY 1 

25,26,34 

5520 24 410 Y-G ASSY ARM ASSY 1 

43,70 

5520 24 4201 IlD9 ASSY LINK ASSY 1 

17,90 

5520 24 430 EP9 ASSY SHAFT ASSY 1 

76,78-80,87 

5520 24 440 tV911, ASSY KNUCKLE ASSY 1 

86,128 

5522 24 120 ',A- -LD"9 ASSY WORM SHAFT ASSY 2 

46,56,57 

5522 24 130 D"9 ASSY SHAFT ASSY 1 

63,64,68,94 

5522 24 1 40 D"2 ASSY SHAFT ASSY 

63,64,67,68 

5522 24 150-1 95D70 ASSY CLAMP ASSY 2 

96-101,104 

5522 24 220 inl`N- ASSY COVER ASSY 

22,60 

5522 24 240 MI"- ASSY COVER ASSY 1 

22,24 

5522 24 460 q.7,9 ASSY LINK ASSY 2 

16,17 

1 5522 24 331 -0V`V9A SD-53AR INDEX SD-53AR 2 

2 5522 24 332-1 ADFNI, HANDLE 2 

3 9684060608 1..)(*D" M6X6 SET SCREW M6X6 17 

4 90389 AiAh9VD1' A52035 THRUST WASHER A52035 6 

5 90493 A5AF'\"?qp7" NTB2035 THRUST BEARING NTB2035 4 

6 5520 24 317 t".34P/J" PLAIN WASHER 2 

7 9670081608 95'VF404,F M8X16 SOCKET BOLT M8X16 2 

8 90388 A5AF9VD1' GS2035 THRUST BEARING GS2035 2 

9 90768 oV99VDt- AW04 LOCK WASHER AW04 2 

10 90767 cr.99tVF ANO4 LOCK NUT ANO4 2 

11 5520 24 315 MO"- HOLDER 2 

12 9670063008 Vh'VhitiNtit. M6X30 SOCKET BOLT M6X30 4 

1 3 5520 24 242 7"ih"YF BRACKET 1 



BLANKET CYLINDER SECTION 
*.'ZOnAII*ATatiSLTMAXDT, -t #*TAICLTTL,

0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. nAlAw 4  /* 4" PART NAME COMPONENT PARTS NO. 
Mft 
Qty 

14 5522 24 218  BRACKET 1 

15 9670082008 ”VhitiNld, M8X20 SOCKET BOLT M8X20 12 

16 5522 24 461 9D9 LINK 2 

17 90427 =-1-4,1"79)9" HK1212 NEEDLE BEARING HK1212 6 

18 91688 IR8X12X12D INNER RACE IR8X12X12D 4 

19 5522 24 462 t°) PIN 2 

20 5520 24 311 WA" ROD 2 

21 5522 24 315 t°D PIN 2 

22 90534 4-MD-11, 0S70824 OIL SEAL 0S70824 2 

23 9670061608 Vh.VhIliNliF M6X16 SOCKET BOLT M6X16 12 

24 5522 24 241 hA'- COVER 1 

25 91668 1"7 1J)9" 32012XUP5 BEARING 32012XUP5 4 

26 5522 24 212 9VDV- WASHER 2 

27 5522 24 216 h5- COLLAR 1 

28 5522 24 215 tVF NUT 1 

29 9670082208 9 h.1"11,1- M8X22 SOCKET BOLT M8X22 8 

30 5522 24 223 AFVA°- STOPPER 1 

31 5520 24 241 Vh$5111, OUTSIDE HOUSING 1 

32 91687 1'71W" K120X127X34 BEARING K120X127X34 2 

33 91644 A5AFTVDt- AS1124 THRUST WASHER AS1124 4 

34 5520 24 231 W)D"D9" HOUSING 1 

35 5522 24 233 '‘"Y97)9" MI"- BEARING COVER 1 

36 9670062008 M6X20 SOCKET BOLT M6X20 16 

37 5522 24 183 GEAR 1 

38 5522 24 181 • fill)51"- HOLDER 1 

39 5560 24 164 WASHER 1 

40 9670082508 M8X25 SOCKET BOLT M8X25 5 

41 5522 24 214-1 )35- COLLAR 1 

42 5522 24 213 COVER 1 

43 .91676 =-FNL/1"79.1)9" HK3016 NEEDLE BEARING HK3016 2 

44 5520 24 222 7".”Vt BRACKET 1 

45 5640 22 314-1 70 59" PLUG 6 

46 5522 24 121 i)t-GD"9 WORM SHAFT 2 

47 9670063508 9”I'VIDF M6X35 SOCKET BOLT M6X35 4 

48 9680081008 1-$*D" M8X10 SET SCREW M8X10 4 

49 5522 24 225 75-'13" GUIDE 4 

50 5522 24 226 AFVA°- STOPPER 3 

51 5640 59 117 131 %% WASHER 4 

52 9670122508 V7Vh74"11,h M12X25 SOCKET BOLT M12X25 3 



J -GP -7 SECTION -NUMBER 1 5520Z 2401 

BLANKET CYLINDER SECTION 
*;andsattioz-c-IttiA -c4 -t  h #*-"C`5±5C1-• Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. na,M/4"441'  PART NAME / COMPONENT PARTS NO. Qty 

53 9670084008 9h'Vh7tiNDF M8X40 SOCKET BOLT M8X40 11 

54 5522 24 123 "5 BRACKET 2 

55 5522 21 232 tVf. NUT 1 
56 5522 24 122 WORM WORM GEAR 2 

57 9411402000 T—ff—t°) 4X20 TAPER PIN 4X20 2 

58 5520 24 211 W)D"D9" HOUSING 1 

59 5520 24 221 9F$911, OUTSIDE HOUSING 1 
60 5522 24 221 COVER 1 
61 5522 24 110-1 CYLINDER 1 
62 5560 24 1 62 t- KEY 1 
63 5522 24 132 WORM WHEEL 2 

64 9411502800 5.—ff—t°) 5X28 TAPER PIN 5X28 2 

65 9670061208 9Vh710`114. M6X12 SOCKET BOLT M6X12 8 

66 5640 24 114 7V9 - HOOK 4 

67 5522 24 1 41 D"9 SHAFT 1 
68 9410502500 A7°UD9"t°D 5X25 SPRING PIN 5X25 2 

69 5522 24 133 — HOLDER 1 
70 5520 24 411 Y—L ARM 1 
71 9672082014 M8X20 HEXAGON HEAD BOLT M8X20 1 
72 9660080014 tVh m8 NUT M8 1 
73 5520 24 433 AFVA°- STOPPER 1 

74 5522 24 238 7"”Vh BRACKET 1 

75 5522 24 222 AhVA°— STOPPER 2 

76 5520 24 431 Y—L ARM 1 

77 91681 1”9)9" HMK3531LL NEEDLE BEARING HMK3531LL 2 

78 91693 $911) IR30X35X32 BUSHING IR30X35X32 2 

* 79 5522 24 451-1 SHAFT 1 

* 80 5520 24 432 7-13 ARM 

81 5522 24 443 PIN 2 

82 9670051008 Vh- Vh*"11,1- M5X10 SOCKET BOLT M5X10 4 

83 5522 24 1 44 SPRING 4 

84 5522 24 143 HOOK 4 

85 5640 24 115 7V9 HOOK 4 

86 5520 24 441 tV914 KNUCKLE 1 

87 90963 5-i1°-t°) 8X60 TAPER PIN 8X60 2 

88 5522 24 154 7"5Dh'VF BLANKET 1 

89 5522 24 155 YD9"— 7"5:)h•Vh UNDER BLANKET 1 

90 5520 24 421-1 9.7)9 LINK 1 

91 5522 24 442 0 :7)  PIN 2 



   

BLANKET CYLINDER SECTION 
* t35fft L.   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. nalF./414" PART NAME / COMPONENT PARTS NO. Q'ty 

92 9670121508 9”Fli"11,1- M12X15 SOCKET BOLT M12X15 1 

94 5522 24 1 31 SHAFT 1 

95 5522 24 142 - HOLDER 1 

96 5640 54 116 /1'4 SPRING 4 

97 5640 24 1 27 STOPPER 6 

98 5640 24 128 ,t" II.. BOLT 12 

99 9716080014 t5 h"4 M8 PLAIN WASHER M8 12 

100 5522 24 1 52-1 95)7°  CLAMP 2 

101 5522 24 1 51 95)7°1"-A CLAMP BASE 2 

1 02 5522 24 422 t°) PIN 1 

1 04 5640 23 136 AFVA°- STOPPER 

105 9721100008 E-U)9" E-10 E-RING E-10 

1 06 90939 oVh9tVh M18X1.5 HEXAGON NUT M18X1.5 

107 5520 24 442 I7-DU)9"- AIR CYLINDER 

108 5520 24 412 A9VF" STUD 

109 5522 24 224 AFVA°- STOPPER 

110 91639 A5AF1"7 11 )9" AXK1124 THRUST BEARING AXK1124 

111 91203 il14" PHD-4 ELBOW PHD-4 

112 91161 AU-7" PB-4 SLEEVE PB -4 

113 91160 7°59" PA-4 PLUG PA-4 

114 5520 24 413-1 1".991l, KNUCKLE 

115 5520 24 243-1 7"55'VF BRACKET 

116 90730 0-h-t"3') 1.6X5 RIVET 1.6X5 

117 5520 24 212 WASHER 

118 9670050608 1- *"11,1- M5X6- SOCKET BOLT M5X6 

119 5520 24 213 ”hk% WASHER 

120 9670080808 95"Vh*"11/1.. M8X8 SOCKET BOLT M8X8 

121 9710060008 M6 SPRING WASHER M6 

122 9660060014 i'VF M6 NUT M6 

123 5522 24 1 71-1 7Dt"DhA"- SAFETY COVER 1 

124 5560 75 102 A9VF" STUD 2 

125 5640 75 243-1 A9VF" STUD 2 

126 5640 75 244 A7011 )9" SPRING 2 

127 5640 12 142 SPRING 2 

128 91673 =.-1-"11,1"YUD9' HMK1220 NEEDLE BEARING HMK1220 1 

129 5520 24 434 A9Vh" STUD 1 

130 5522 24 433 SPACER 1 

131 9721240008 E-U)9" E-4 E -RING E-24 1 





MAIN DRIVE SECTION 



 

SECTION NUMBER J 5520Z 2501 7 — JP — V 

MAIN DRIVE SECTION 
l•  '-4-"C:;.1  TT ‘..so  

Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. 
-t7Fit/nalt-g: 
SET NO. / PART NO. na$ft/14)141 PART NAME COMPONENT PARTS NO. 

Alt 
City 

5520 25 110 7"55.VF ASSY BRACKET ASSY 1 
1 0-13.15 

1 5520 25 143 t"t—hA"— COVER 1 
2 9670061208 Vht"IliF M6X12 SOCKET BOLT M6X12 1 0 
3 5520 25 132 1"lbhhA"— COVER 1 
4 5520 25 141 t"t—hA"— COVER 

5 5520 25 1 42 t"1,—bA"- COVER 1 
6 5520 25 131 1"141-/JA"- COVER 

7 96056 1-9— SF—JR3.2KWUB1.5 MOTOR SF—JR3.2KW UB1.5 
8 90761 1:09tVh ANO7 LOCK NUT ANO7 2 

9 90762 c079Wi1'— AW07 LOCK WASHER AW07 2 

1 0 91702 t"—V07 11D9" W53552 BALL BEARING W53552 2 

11 90495 A3AF1'79)2" NTB3552 THRUST BEARING NTB3552 2 

12 90394 A57F9VDt G53552 THRUST WASHER GS3552 2 

13 5520 25 111 D"9'55' METAL 1 
14 9670123508 9 11i,"0 M12X35 SOCKET BOLT M12X35 5 

15 90336 *"-141"7 11D9" 6207ZZ BALL BEARING 6207ZZ 2 

1 6 5520 25 112 A/N0_1_ SPACER 2 

17 5520 25 115 GEAR 1 
18 5520 25 114 KEY 2 

1 9 5520 25 113 5" 1'"  SHAFT 1 
20 5520 25 116 7o_ u _ PULLEY 

21 9684060608 F D" M6X6 SET SCREW M6X6 

22 5520 25 122 t-9-7°—U— PULLEY 1 
23 90069 700H100 TIMING BELT 700H100 1 

24 9672103014 oVh9V0 M10X30 HEXAGON BOLT M10X30 4 

25 9710100008 11"Vf"1j" M10 SPRING WASHER M10 8 

26 9670124008 M12X40 SOCKET BOLT M12X40 4 

27 9716120014 t5,"13" M12 PLAIN WASHER M12 4 

28 5520 25 121 7o
to
,.. F  PLATE 1 



SECTION SIDE LAY 



UTII I L L SECTION NUMBER i DDUL OU 
 

SIDE LAY SECTION 
oi9,3 Ausizz-ltb-A 1-d-korr, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. /A0A4j4 
SET NO. / PART NO. 

/ mcit*J4- gi3Atlz PART NAME COMPONENT PARTS NO. Crty 

5520 26 160 *11,9'- ASSY HOLDER ASSY 1 

EaP", 2') FOR MANUAL 

85,86 

5520 26 170 /7' ASSY KNOB ASSY 1 

FOR MANUAL 

90-92 

5522 26 110-2 7"55".9F ASSY BRACKET ASSY 1 

8.15 

5522 26 120-2 9F"D'N9 ASSY SHAFT ASSY 1 

8,23-25 

5522 26 130 t°) ASSY PIN ASSY 1 

8-11 

5522 26 210-1 7D-G ASSY FRAME ASSY 1 

43.48,55,67 

5522 26 260-1 71,-G ASSY FRAME ASSY 1 

43,48,67.99 

5560 26 220 Y-L SUB ASSY ARM SUB ASSY 2 

17,28 

5560 26 240 Y-L (OPS) SUB ASSY ARM (OPS) SUB ASSY 1 

29.30 

5560 26 250 7°D-F ASSY PLATE ASSY 2 

57,58 

5560 26 270 Y-L (NOPS) ASSY ARM (NOPS) ASSY 1 

29,39 

4 5560 21 115 99D-f9 BRIDGE 6 

5 5560 21 114 99D-0 BRIDGE 2 

6 5522 26 134 $110'- HOLDER 1 

7 9684040608 1-$D" M4X6 SET SCREW M4X6 1 

8 90214 V-11)1"YqD9 6000ZZ BALL BEARING 6000ZZ 7 

9 5522 26 131 t'D PIN 1 

10 5522 26 132 GEAR 1 

11 9411044008 0.4X40 TAPER PIN 0.4X40 1 

12 5522 26 133 GEAR 1 

13 9670051614 t iL 1 M5X16 SOCKET BOLT M5X16 4 

14 5522 26 112 A9Vh' STUD 2 

15 5522 26 111-2 7”5")[. BRACKET 1 

16 9670082008 Vh*VFV11)1.. M8X20 SOCKET BOLT M8X20 2 

17 90442 7")D/ MB1008DU BUSHING MB1008DU 2 

18 9716060014 t5,"1]" M6 PLAIN WASHER M6 3 



SIDE LAY SECTION 
A.0)-e, F #---C1±5c L. -CT Lso  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 
-t7Filt*/na*J4-  NO. SET NO. / PART NO. nat*/4/1" PART NAME COMPONENT PARTS NO. 

MIA 
Q'ty 

1 9 9670060808 9J.V1-404/1- M6X8 SOCKET BOLT M6X8 1 

20 9684050608 h)( Du M5X6 SET SCREW M5X6 1 

22 5522 26 128 /35- COLLAR 1 

23 5522 26 121-2 309P"):9” SHAFT 1 

24 5522 26 122-1 tut- GEAR 1 

25 9684050508 1.)( Du M5X5 SET SCREW M5X5 2 

26 5560 26 246 tO PIN 2 

27 5522 27 336 F.)W9u M5X10 SET SCREW M5X10 2 

28 5560 26 221 ARM 2 

29 90249 7uVD/ MB0808DU BUSHING MB0808DU 2 

30 5560 26 241 ARM 1 

31 9660060014 VA- M6 NUT M6 2 

32 9710060008 AuV/u1)u M6 SPRING WASHER M6 4 

33 5560 26 247-1 V7E: KNOB 2 

34 5560 26 248 tVh NUT 2 

35 5560 26 230 1)L3to7- CAM FOLLOWER 2 

36 5560 26 234 Au SPRING 2 

37 5560 26 272 13"11," GUIDE 1 

38 5560 26 243 t°D PIN 2 

39 5560 26 271 ARM 1 

40 5560 26 253 .f)" SCREW 2 

41 9414161014 9 11 t°- 1.6X10 SPLIT PIN 1.6X10 3 

42 5560 26 252 V% 17 GEAR 2 

43 90881 7"VD2 MB1610DU BUSHING MB1610DU 2 

44 9670051001 Vh'VF.1iulli1' M5X10 SOCKET BOLT•M5X10 5 

45 5560 26 245 Y5 GUIDE 2 

46 5560 26 254 VT:: KNOB 1 

47 5560 26 249 A9Vhu STUD 2 

48 90242 7uVD/ MB1210DU BUSHING MB1210DU 6 

49 5560 26 242 hUIFU GUIDE 1 

50 5560 26 244 A9Vhu STUD 1 

51 5640 23 118 h WASHER 2 

52 9670040608 95"A-401 11/ F M4X6 SOCKET BOLT M4X6 2 

53 5560 26 217 t- KEY 4 

54 90924 7901-VF M6 DOMED CAP NUT M6 2 

55 5522 26 211-1 71.'-G FRAME 1 

56 91252 517 -01*-0143V7° 3/16 OIL CUP 3/16 2 

57 5560 26 251 PLATE 2 

58 9410402008 A3311 )9ut°7) 4X20 SPRING PIN 4X20 2 



UTII • 55euz e6u SECTION NUMBER  
SIDE LAY SECTION 

*zonatt*A-cut-35g€L -r1-d- A-o)--c-, -t  F#- --cAL -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-
t7F#/g5e.#'-4 NO. SET NO. / PART NO. nAtft/4"/"J4-  PART NAME COMPONENT PARTS NO. 

AR 
Q'ty 

60 9710050008 A"VP‘h" M5 SPRING WASHER M5 2 

61 5560 26 233 /3".11-" GUIDE 2 

62 9650020514 711/15MDn M2X5 SCREW M2X5 4 

63 9670051208 Vh.V1'*"11,1, M5X12 SOCKET BOLT M5X12 6 

64 5640 26 207 +- KEY 2 

65 5560 26 215 y‘1,01i4U1,_ BEVEL GEAR 2 

66 5560 26 216 30 WHEEL 2 

67 90599 7”D/ MB1206DU BUSHING MB1206DU 2 

68 5290 29 311 ii•nhm4 WASHER 2 

69 90602 CE-9)9" CE-10 CE-RING CE-10 2 

70 5560 26 235 9VDt- WASHER 2 

71 9684060608 M6X6 SET SCREW M6X6 8 

72 5560 26 232 CAM 2 

73 5640 26 214 Woh11,51"- CAM HOLDER 2 

75 5560 26 212 /\%%/\\XII„V‘.12.. BEVEL GEAR 2 

76 90882 7"VD/ M31810DU BUSHING MB1810DU 2 

77 9670052008 9,"Yhli"11,F M5X20 SOCKET BOLT M5X20 4 

78 5560 26 213 Aill)9%‘- HOLDER 2 

79 5560 26 214 tift"h" WASHER 2 

80 9722180008 C-99" C-18 C-RING C-18 2 

81 5522 26 164 -(DT"V9A INDEX 1 

)iF",, 3r) FOR MANUAL 

82 5522 26 1 63 17" KNOB 

FOR MANUAL 

83 5520 26 163-1 *D" SCREW 1 

FOR MANUAL 

84 9670082508 V *"11,F M8X25 SOCKET BOLT M8X25 2 

85 5520 26 161 *JO" - HOLDER 1 

FOR MANUAL 

86 90245 7"VD2 MB1215DU BUSHING mB1215Du 2 

87 5640 04 201 )011, BUSHING 2 

FOR MANUAL 

88 5520 26 1 62 hx"(P‘ GUIDE 1 

3 FOR MANUAL 

89 9670062008 M6X20 SOCKET BOLT M6X20 2 

90 5520 26 172 091," ROD 1 

FOR MANUAL 

91 9410403008 Arqp9"t°- 4X3.0 SPRING PIN 4X30 1 



SIDE LAY SECTION 
*Z0f1,1,1.111.4tAT'Itt3git L. 1-d1,,CYC, F T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

- .y FM  Na SET NO. / PART NO. 
PART NAME COMPONENT PARTS NO. Q'ty 

92 5520 26 171  KNOB 1 

Eah"0 30 FOR MANUAL 

93 5520 26 151  SHAFT 1 

D2t."0 30 FOR MANUAL 

96 5640 26 232 (D"1'9) SPRING (DELICATE) 2 

97 5640 26 233 /1" ( 20) SPRING (NORMAL) 2 

98 5640 26 234 ( 30) SPRING (STRONG) 2 

99 5522 26 261-1 7U-Ls FRAME 1 

101 5560 26 273 A9Vh" STUD 1 

1 02 5560 26 286 SPRING 

D/h"0 30 FOR MANUAL 

1 03 5522 26 153 A7° 97)9 0 COVER 

DiF"0 30 FOR MANUAL 

1 04 9670061008 9h"Ali"10. M6X10 SOCKET BOLT M6I10 3 

105 5520 61 634 1-9- ASSY MOTOR ASSY 1 
UD"A51-7)10-5- 30 FOR REGISTER CONTROLLER 

1 06 5640 84 116 PLATE 

UD"A9-3Dho-5- 30 FOR REGISTER CONTROLLER 

107 9710030008 A h" M3 SPRING WASHER M3 2 

1 08 9660030014 1-1.91- M3 NUT M3 2 

1 09 5640 84 115  SLEEVE 1 

UD".A9-3DF1:175- 30 FOR REGISTER CONTROLLER 

110 90482 A57F1"79D9" 51101 THRUST BEARING 51101 1 

111 5640 84 113  PINION 1 
UD"A9-3Dho-5- 30 FOR REGISTER CONTROLLER 

112 9684040408 h)t f.)" M4X4 SET SCREW M4X4 2 

113 9670061208 9”h*"11/F M6X12 SOCKET BOLT M6X12 2 

114 5640 84 111 71i-L, FRAME 1 
79-3)Fo-5- 30 FOR REGISTER CONTROLLER 

115 90220 A5A1-1"79)9" 51103 THRUST BEARING 51103 1 

116 5640 84 114 SPACER 1 
DEPA51-3Dho-5- 30 FOR REGISTER CONTROLLER 

117 90433 1"7 117,9" 5T162837 BEARING 5T162837 2 

118 5640 84 112 GEAR 1 
1i PA51-3:)Fo-5- 30 FOR REGISTER CONTROLLER 

119 5520 26 181 Dt7h SHAFT 1 
WPA9-3DFo-5- 30 FOR REGISTER CONTROLLER 

120 90703 UtVF M6 U-NUT M6 1 

121 9672061814 WV/39404)F M6X18 HEXAGON BOLT M6X18 1 



 

e I SECTION NUMBER 6U  

 

SIDE LAY SECTION 
*:::.0f-1,3 All*p;PC11 t5;1 L 't  t• #-`4--CT± L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F /145,f1.#* /911/44t-g- NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME aa 
Q'ty 

122 5520 61 637 3-F" ASSY (DEP]) 3')) CORD ASSY (REGISTER CONTROL) 1 



0 0 
0 0 

go. 
tS1 

0° 
-4. 

..r111)e 

0 

0 
• tt 

0113S* 

0 

0 

0 

(D° 
0 

0 

0 

0 

00  
0 

1411 
Cr!, 

0 

SWING SECTION 

  

  



 

5522Z 1 SECTION NUMBER 270  
SECTION 

* 011`13  It * -CU -t F -C;tiE 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

SWING 

NO. SET NO. / PART NO. g5e. ft PART NAME /COMPONENT PARTS NO. Q'ty 

5522 27 320-1 MD9" 7"5- VF ASSY SWING BRACKET ASSY 3 

11,12,14 

5522 27 329 V)( 95D"9 ASSY SHAFT ASSY 1 

29-31 

1 5430 51 1 27 h5- COLLAR 1 

2 9684050608 F$4D" M5X6 SET SCREW M5X6 1 

3 5522 27 331 V$D"9 SHAFT 

4 9660100014 VA' M10 NUT 1110 1 

5 9710100008 A h"4 M10 SPRING WASHER M10 1 

6 5522 27 335 hUn' DA"- LEVER 1 

7 90470 N7107- FCRS22 CAM FOLLOWER FCRS22 1 

8 9670062008 ViYht"IliF M6X20 SOCKET BOLT 116X20 4 

9 9672050814 oVh9*"10. M5X8 HEXAGON BOLT M5X8 6 

1 0 5522 27 322 D-Ilit#I-0 PLATE 6 

11 91663 4-f11)D-11, 0S18264 OIL SEAL 0S18264 6 

12 5522 27 321-1 7"5J'VF BRACKET 3 

1 3 9670083508 950YhelliF M8X35 SOCKET BOLT M8X35 3 

1 4 91678 .7-F"WYUD9"NK18/20R NEEDLE BEARING NK18/20R 3 

1 5 5522 27 333 19$ GRIPPER 8 

1 6 9670051608 9”F7ti"Ilih M5X16 SOCKET BOLT 115X16 1 0 

1 7 5522 27 332 4i1D51"- HOLDER 8 

1 8 5522 27 336 h)(4D" M5X10 SET SCREW M5X10 8 

1 9 5522 27 334 A"4 SPRING 8 

20 5640 55 133 h WASHER 1 

21 91489 9"9-A:V7° 11, A-PT 1 /8 GREESE NIPPLE A-PT 1/8 3 

22 9721080008 E-Up9" E-8 E-RING E-8 8 

23 5522 27 342 t°D PIN 4 

24 5522 27 341 DA"- LEVER 2 

25 9670082508 9:9111'"11JF M8X25 SOCKET BOLT M8X25 2 

26 5522 27 343 4D" SCREW 4 

27 5522 27 344 XrUD9" SPRING 2 

28 5522 27 345 A7° 9D9" ,  ARM 2 

29 5522 27 324 V9"-f GRIPPER BASE 8 

30 5522 27 323 V)R95D"9 SHAFT 1 

31 9670051508 9”hifiNDF M5X15 SOCKET BOLT M5X15 8 

32 9670061608 M6X16 SOCKET BOLT M6X16 3 



SWING DRIVING SECTION 



SWING DRIVING 

I G G SECTION NUMBER I J 7
, UL  OU 

 

SECTION 
01113 Tit ti L. It- "Clt5C L 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. gsamv/4"114 
PART NAME COMPONENT PARTS NO. 

rain 
crty 

5520 27 120-1 7-L ASSY ARM ASSY 1 

5-7 

5520 27 130 A9VF" ASSY STUD ASSY 1 

1.3.4 

5520 27 140 A-fD9"oVF" ASSY SWING ROD ASSY 1 

1 4,15 

5522 27 150 AID9 7"W- ASSY SWING SUB LEVER ASSY 1 

6.53.54.64 

5522 27 160 79VF" ASSY STUD ASSY 1 

4.60,62 

5522 27 170 70°E0"A- ASSY SPROCKET ASSY 1 

41.42 

5522 27 1 80 A9VF" ASSY STUD ASSY 1 

38-40 

5522 27 190 A7°9D9" ASSY PLATE ASSY 1 

1 6,52.56 

5522 27 220 AID9" $914 ASSY SWING METAL ASSY 1 

77,78.80,85 

5522 27 230 A/D9"7"5”F ASSY SWING BRACKET ASSY 1 

77-80 

5522 27 410 1)L*1451`1- ASSY CAM HOLDER ASSY 1 

74-76 

5522 27 429 9D9t°D ASSY LINK PIN ASSY 1 

66.67 

1 5520 27 1 31 A9VF" STUD 1 

2 9670085008 9h.Vh*"141.- M8X50 SOCKET BOLT M8X50 4 

3 5522 27 132 a O SPACER 1 

4 91733 J-017) IR35X40X20 INNER RACE IR35X40X20 4 

5 5522 27 122 A1°-/- SPACER 1 

6 91723 =-F"W79D9" NK40/20 NEEDLE BEARING NK40/20R 4 

7 5520 27 121-1 7-L ARM 1 

8 9680060808 M6X8 SET SCREW M6X8 2 

9 5522 27 123 SPACER 2 

10 5522 27 133 PIN 1 

11 91735 o-57to3' NAST2OZZUU ROLLER FOLLOWER NAST2OZZUU 2 

12 5522 27 134 t°D PIN 1 

1 3 9680061008 h)1 D" M6X10 SET SCREW M6X10 2 

1 4 5520 27 141 A -fp9"oVh`l SWING ROD 1 

15 90262 =-F"11,1"7 11D9" NK19/20 NEEDLE BEARING NK19/20 2 



SWING DRIVING SECTION 
*::- 0/C:fl,ttlit.11-C11 /3511 "t' &CDT, F it-g--C`;±5C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y1-11P4-1g5a** NO. SET NO. /PART NO. g0 */4$1"--  PART NAME COMPONENT PARTS NO. 
MR 
Crty 

1 6 90237 t19) IR15X19X20 INNER RACE IR15X19X20 6 

1 7 91647 A5AhrnEr1, A585110 THRUST WASHER AS85110 2 

18 5522 29 320-1 "1,- ASSY GEAR ASSY 1 

21 5522 29 323 t U
1' — GEAR 1 

22 9710060008 A "h"* M6 SPRING WASHER M6 8 

23 9670061608 9”1.$"IliF M6X16 SOCKET BOLT M6X16 4 

24 5522 29 632 4-#I-151 PLATE 1 

25 9670051208 9J".91.4"0 M5X12 SOCKET BOLT M5X12 3 

26 91646 A57FT9D1
,
- AS6085 THRUST WASHER AS6085 4 

27 91640 A5A1-17 11 )9NTB6085 THRUST BEARING NTB6085 2 

28 9670082008 9J.V1-41"14F M8X20 SOCKET BOLT M8X20 1 

29 5522 27 144 1
.
:4  UT JOINT 1 

30 5520 27 142 DA"- LEVER' 1 

32 5522 27 143 PIN 1 

33 9660120014 tVh M12 NUT M12 5 

34 9710120008 A"*,"/J" M12 SPRING WASHER M12 3 

35 5522 27 242 STUD 2 

36 5520 27 241 7"5"5"VF BRACKET 1 

37 9670082508 9J'VF74"114. M8X25 SOCKET BOLT M8X25 4 

38 5522 27 181 A5IVF" STUD 1 

39 5522 27 182 SPACER 1 

40 91690 t1(9) IR17X22X23 INNER RACE IR17X22X23 1 

41 91686 z-F"W7UD9" RNA6903 NEEDLE BEARING RNA6903 1 

42 5522 27 171 ArcO'VF SPROCKET 1 

43 5522 27 183 AgNO_#_ SPACER 1 

44 9722170008 C-Up9" C-17 C-RING C-17 1 

45 5522 27 145 AoN0_#_ SPACER 1 

46 91636 iti"-W7qD9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

47 5522 27 1 46 1)5- COLLAR 1 

48 90762 oV99VD1'- AW07 LOCK WASHER AW07 1 

49 90761 oV91VF ANO7 LOCK NUT ANO7 1 

50 5522 27 1 67  CHAIN 1 

51 9722150008 C-q)9" C-15 C-RING C-15 1 

52 90368 A5AFTn1' AS1102 THRUST WASHER AS1102 3 

53 91680 7.-h"11,1 Y9)9" HMK1920 NEEDLE BEARING HMK1920 2 

54 5522 27 151 #7"DA"- LEVER 1 

56 5522 27 1 91 A7°T.:)9" PLATE 1 

57 5522 27 1 64 SCREW 1 

58 5522 27 166 A7PU)9" SPRING 1 

)10 



- 

 

I 5520Z 280 I 
SECTION NUMBER  

SECTION 
* z op%auffiA -ru L F **-eaSC L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

nlay Yr 

SWING DRIVING 

 

NO. 
-t‘yhilt-g-/MA4* 
SET NO. / PART NO. 

. 56,/411)/* PART NAME 31131f1" COMPONENT PARTS NO. Crty 

59 5522 27 165 SCREW 1 

60 5522 27 1 61 DA"-thD"9 STUD 1 

61 9670102508 M10X25 SOCKET BOLT M10X25 3 

62 5522 27 162 SPACER 1 

63 5522 27 1 53 tO PIN 1 

64 5522 27 1 52 SPACER 1 

65 9722350008 C-'J.'7" C-35 C-RING C-35 1 

66 5522 27 424 ilD9t°7) LINK PIN 1 

67 90233 tf9) IR 8X12X12.5 INNER RACE IR 8X12X12.5 1 

68 9716080001 t5 1j M8 PLAIN WASHER M8 1 

69 9660080014 ”F M8 NUT M8 1 

70 5522 27 412 A/NO_#_ SPACER 1 

71 9680081008 h$Vd" M8X10 SET SCREW M8X10 2 

72 9672062508 oVh9404/1. M6X25 HEXAGON HEADED BOLT M6X25 4 

73 5522 27 413 CAM 1 

74 90427 z-F"11/1"7 117)9" HK1212 NEEDLE BEARING HK1212 1 

75 5522 27 411 400"- HOLDER 1 

76 91684 7.-1-479)9"NK50/35R NEEDLE BEARING NK50/35R 1 

77 5522 27 222 SPACER 2 

78 91662 tflbD-11, AB2847G0 OIL SEAL AB2847G0 2 

79 5522 27 231 Afp9":4911, SWING METAL 1 

80 91683 z-h"$1"7,17,2"NK50/25R NEEDLE BEARING NK50/25R 4 

81 9670081508 9 Fai"11,1- M8X15 SOCKET BOLT M8X15 6 

82 90734 AN10 NUT AN10 1 

83 90769 V`h" AW10 WASHER AW10 1 

84 5522 27 223 A5AF3,) *II PLATE 1 

85 5522 27 221 AfD9"$911) SWING METAL 1 

86 5522 27 211-1 AfD9"D"9 SWING SHAFT 1 

87 91162 :"97°11) PD-4 NIPPLE PD-4 8 

88 91161 Aq-7" PB-4 SLEEVE PB-4 8 

89 91160 7
0

59" PA-4 PLUG PA-4 5 

90 91203 VW PHD-4 ELBOW PHD-4 3 

91 5520 27 242 A9Vh" STUD 2 

92 9670083508 Vh")FliNDF M8X35 SOCKET BOLT M8X35 3 

93 5640 12 141 SPRING 1 

94 5640 12 1 42 )11% SPRING 3 



SECTION FRONT LAY 



-.( 117.13:z4-71 
SECTION NUMBER  552OZ 2901 

FRONT LAY SECTION 
*:.:01154111-141tAlcrlt T 1 L "CT Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. ** PART NAME 'I COMPONENT COMPONENT PARTS NO. 
MR 
Crty 

5520 29 520 A9VP ASSY STUD ASSY 2 

UD"A9-37)Fo- 75- 3') FOR REGISTER CONTROLLER 

69,108 

5522 29 110 Y-L ASSY ARM ASSY 

67.68,73 

5522 29 120-1 Y-L ASSY ARM ASSY 

67,73,95 

5522 29 1 40-2 A9Vhu ASSY STUD ASSY 2 

69,82 

5522 29 1 70 Y-L ASSY ARM ASSY 1 
63,64 

5522 29 440 AhVil°- ASSY STOPPER ASSY 2 

110,111 

1 9670064508 M6X45 SOCKET BOLT M6X45 4 

2 5522 26 351 7u5")'VF BRACKET 2 
3 9670062008 9).VtliNDF M6X20 SOCKET BOLT M6X20 2 

4 5522 26 352 AY- STAY . 

7 9670051008 9)'VF;tiulliF M5X10 SOCKET BOLT M5X10 2 

1 4 5640 21 402 70 u_ F  PLATE 1 
15 97828 LIGHT PROJECTOR 1 
16 5522 26 353 7"sh'VF BRACKET 1 
17 9648031214 #.3]Du M3X12 SCREW M3X12 2 
1 8 5522 26 361 $149u- HOLDER 6 

1 9 5522 26 362 9T-t- RETAINER 3 

20 9710040008 AN`V/"h" M4 SPRING WASHER M4 17 

21 9642040614 M4X6 SCREW M4X6 12 

22 5522 26 363 RETAINER 3 

26 9670083508 95.VhellJF M8X35 SOCKET BOLT M8X35 4 

27 9670061608 V5.".91.1iund. M6X16 SOCKET BOLT M6X16 5 
28 9672040814 0V/3940%W- M4X8 HEXAGON BOLT M4X8 5 

29 5522 26 334 hu-11-" GUIDE 2 
30 5522 26 335 GUIDE 

31 9670052008 9).VFiti"141-- M5I20 SOCKET BOLT M5X20 4 

32 5640 21 502 COVER 

33 5522 26 311-1 99D19 BRIDGE 

36 5522 26 312-1 7" .55.VF BRACKET 2 

37 9670031208 V5'VFA"11,F M3X12 SOCKET BOLT M3X12 6 

38 97823 t.D#- SENSOR 3 

39 5522 26 314 7"5).VF BRACKET 2 



FRONT LAY SECTION 
*r-OfifialLt*ATII /SS 1-tA,OT's lit-li-C1±3Z "C Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
PM4** PART NAME MAIM/ COMPONENT PARTS NO. city 

40 5522 26 315 7"cr.99 BLOCK 2 

41 9670050608 1 JL4 M5X6 SOCKET BOLT M5X6 2 

42 5522 26 313 7"5-5-Vh BRACKET 1 

43 5522 29 222 tVh NUT 4 

44 91762 1"711D9N` WBC4-10ZZA BEARING WBC4-10ZZA 4 

45 9721040008 E-9)9" E-4 E-RING E-4 8 

46 5522 29 216 t°D PIN 4 

47 5522 29 215-1 qi75 FRONT LAY 4 

48 5522 29 223 AFV0- STOPPER 4 

49 9670081608 V7VIA0111,1- M8X16 SOCKET BOLT M8X16 2 

50 90703 UtVF M6 U-NUT M6 4 

51 5522 29 211-1 ZIY5D"9 SHAFT 1 

52 9414161614 9Ut°D 1.6X16 SPLIT PIN 1.6X16 4 

53 5522 29 221 VIDF BOLT 4 

56 9722120008 C-'J.'9" C-12 C-RING C-12 2 

57 9680060608 1-$*!P M6X6 _ SET SCREW M6X6 2 

58 5522 29 135 VW. BOLT 1 

59 9660080014 J-1Y1' M8 NUT M8 3 

60 9710080008 A"Vf"h" M8 SPRING WASHER M8 1 

61 5522 29 165 oVF" ROD 1 

62 5522 29 182 h5- COLLAR 1 

63 5522 29 171 ARM 1 

64 91748 1"711D9" SARI12 BEARING SARI12 1 

65 5522 29 181 t°D PIN 1 

66 5522 29 113 F E..)" SET SCREW 2 

67 91749 Y`79D7" SA4 20B BEARING SA4 20B 2 

68 5522 29 111 7-1.4 ARM 1 

69 90889- 7"VD2 MB1015DU BUSHING MB1015DU 6 

70 5522 29 131 t°D PIN 1 

EJ1F" 3 FOR MANUAL 

71 9716080014 t5/"V* MS PLAIN WASHER M8 2 

72 5522 29 122 A9VF" STUD 2 

73 5522 29 112 7"VD2 BUSHING 2 

74 5640 55 133 #"/i" WASHER 2 

75 9721150008 E-Up9" E-15 E -RING E-15 2 

76 5522 29 133 ,M-L3 WORM WHEEL 2 

FOR MANUAL 

77 9684050608 F$*D`t M5X6 SET SCREW M5X6 10 

78 5522 29 142 WORM 4 



 

SECTION NUMBER I 5520Z 2901 

 

FRONT LAY SECTION 
*z-ONAU*AT ALT*1 -doic0D-C, -t7F#-W"CALTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•Yhilt igga** 
SET NO. / PART NO. naAft/41/44 PART NAME COMPONENT PARTS NO. 

.111311 
(Xty 

79 9684040608 Is$D" M4X6 SET SCREW M4X6 4 

80 5522 29 132 VIIJF BOLT 1 
D2h” FOR MANUAL 

81 9721120008 E- 11 )9" E-12 E —RING E-12 2 

82 5522 29 141-2 A9VF" STUD 2 

D2F") 3r) FOR MANUAL 

83 5430 33 122 4j.%%1J WASHER 2 

84 9721080008 E—U'9" E-8 E—RING E-8 2 

85 5522 29 144 7"5)".9F BRACKET 2 

86 5522 29 143 D"9 SHAFT 2 

87 91743 D"31Dh SUJ—C-6-00A JOINT SUJ—C-6-00A 2 

88 5522 29 153 *149"- HOLDER 2 

89 9670063008 9).VFitiNt/F M6X30 SOCKET BOLT M6X30 8 

90 5522 29 1 51 EP%9 SHAFT 2 

91 5522 29 152 INDICATOR 2 

92 5522 29 134 LOD PIN 1 

93 9670082508 95.V1'*Nid- M8X25 SOCKET BOLT M8X25 5 

94 5480 51 314 t'5/"h" PLAIN WASHER 1 

95 5522 29 121-1 ARM 1 

97 5522 29 1 72 A9VF" STUD 3 

98 5522 29 173 A9VF" STUD 3 

99 5522 29 174 7,7° 11 )9" SPRING 1 

100 9684083508 f.$!)" M8X35 SET SCREW M8X35 2 

1 01 5430 52 326 A70,1 )9" SPRING 2 

102 5520 29 532-1 :7" 55.  BRACKET 1 

DEPA9—DDho-5—3') FOR REGISTER CONTROLLER 

103 5520 61 635 I-9— ASSY MOTOR ASSY 2 

1./D"A9-37)ho-5— FOR REGISTER CONTROLLER 

104 9670042008 97VhfiNtih M4X20 SOCKET BOLT M4X20 8 

105 5520 29 513 t PIN 2 

DD"A9-3)Fo-5— 3') FOR REGISTER CONTROLLER 

1 06 5520 29 511 WORM WHEEL 2 

DD"A9-3Dho-5.— 3') FOR REGISTER CONTROLLER 

107 5520 29 512 11) BOLT 2 

DEJ"A9-3)Fo-5— 3 FOR REGISTER CONTROLLER 

108 5520 29 521 A9VF" STUD 2 

— DD"719-32)ho-5 3. FOR REGISTER CONTROLLER 

109 5520 29 531-1 7"5)'Vh BRACKET 1 

DEP719-37)ho-5— 3') FOR REGISTER CONTROLLER 



FRONT LAY SECTION 
*-1:0 3541(1*A -ClIV41.- -fth.o-cs F #*-CAt.. -C -F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
11110 
Q'ty 

110 5486 53 129 COLLAR 2 

111 9410401608 77°UD9't°D 4X16 SPRING PIN 4X16 2 

112 5481 22 223 t5V`h' WASHER 4 

113 5327 33 342 COVER 2 

114 97835 D'1.3 LIGHT RECEIVER 1 

115 5522 26 316 70i,...F PLATE 2 

116 5520 61 638 7-1.." ASSY (liD"T) 3'5) CORD ASSY (REGISTER CONTROL) 1 

117 5520 61 639 7-1.." ASSY (L/D'7".) T)) CORD ASSY (REGISTER CONTROL) 1 





FRONT LAY DRIVE SECTION 

CC 



 

SECTION NUMBER I 
5520Z 2951 

 

FRONT LAY DRIVE SECTION 
*.:-CW`1,3AttliLactit  UT "C'AiC 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -t7F#14/A5A# 
SET Na / PART NO. OACA*/*"* PART NAME COMPONENT PARTS NO. 

Ma 
Qty 

5520 29 410-1 AFVA°- ASSY STOPPER ASSY 1 

75.78 

5520 29 420-1 AhVA°- ASSY STOPPER ASSY 1 

75,76 

5522 27 429 q:)9t°) ASSY LINK PIN ASSY 1 
58,59 

5522 27 430 W- ASSY LEVER ASSY 1 

41,55.61 

5522 27 440 *.9" ASSY SCREW ASSY 2 

36,37 

5522 29 1 60 DA"- ASSY LEVER ASSY 1 

41.42,55 

5522 29 190 t°D ASSY PIN ASSY 1 

39,59 

5522 29 370 .7 5J'VF ASSY BRACKET ASSY 1 

3,69 

5522 29 390 A9VF" ASSY STUD ASSY 1 

52,62,63 

5522 29 430 q)9 ASSY LINK ASSY 1 

84,85 

2 5522 29 331-1 7"”VF BRACKET 1 

3 91637 t"-ll,1"7 117)9"6005ZZC2P BALL BEARING 6005ZZC2P5 2 

4 9670081508 9h'VF1INDF M8X15 SOCKET BOLT M8X15 2 

5 5522 29 346 7O -9-101/9`1- HOLDER 1 
6 5522 29 345 70_q_ PULLEY 1 

7 5430 25 234 135- COLLAR 3 

8 9670082008 95'VF7 1- M8X20 SOCKET BOLT M8X20 3 

9 5522 29 348 SPACER 1 
11 9672082014 oV1J9r11,h M8X20 HEXAGON HEAD BOLT M8X20 1 

12 5522 29 332 A9VF" STUD 2 

13 5522 29 382 hL CAM 1 

1 4 5522 29 361-1 hL*1119"- HOLDER 

15 9680060608 M6X6 SET SCREW M6X6 1 
1 6 5522 29 383 hL CAM 1 

17 5522 29 341 hLD"9 SHAFT 1 

1 8 5522 29 343 - KEY 2 

1 9 5522 29 342 - KEY 1 

20 91636 V-W7 117)9 6007ZZC2P BALL BEARING 6007ZZC2P5 1 

21 5522 29 381 11"7 11 )9"tII COVER 1 



FRONT LAY DRIVE SECTION 
*zonattige."ClItAfLT1-d-h,(7)-C, 't  F *-11TA5C 1. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t7hilt.g- PBA*44.  
SET NO. / PART Na 

matft/Olait-g-
PART NAME COMPONENT PARTS NO. Crty 

22 9670061208 M6X12 SOCKET BOLT M6X12 4 

23 5522 29 353 Ar\ O-#.. SPACER 1 

24 5522 29 352 GEAR 

25 5522 29 351 HOLDER 1 
26 9670081608 9 1.11"10- M8X16 SOCKET BOLT M8X16 6 

27 5522 29 384 CAM 1 

28 9710080008 A"V”h"* M8 SPRING WASHER M8 5 

29 9670083008 9h- VF7ti"10- M8X30 SOCKET BOLT M8X30 4 

30 90762 oV99VD17- AW07 LOCK WASHER AW07 1 

31 90761 oV9J-Vh ANO7 LOCK NUT ANO7 1 

32 9672062514 oVh94iNDF M6X25 HEXAGON BOLT M6X25 6 

33 9710060008 A"VPV* M6 SPRING WASHER M6 6 

34 9722120008 C-YD9" C-12 C-RING C-12 1 

35 5480 56 138 'Mt WASHER 1 

36 90446 7"1D/ MB1212DU BUSHING MB1212DU 2 

37 5522 27 441 *D" SCREW 2 

38 5522 27 444 t°D PIN 1 
39 5522 29 191 t°D PIN 1 
41 90427 =-F"11,1"79D9" HK1212 NEEDLE BEARING HK1212 2 

42 5522 29 161 LEVER 1 

43 91727 1][04-(37- KRV26LL CAM FOLLOWER KRV26LL 1 

44 9660080014 Iii' M8 NUT M8 3 

45 5522 27 443 t°D PIN 1 

46 5522 27 442-1 A7°9D9" SPRING 1 

47 5522 27 422 oVh" ROD 1 

48 9716080001 t5 V* M8 PLAIN WASHER M8 2 

49 9710120008 A"*,"/PN* M12 SPRING WASHER M12 

50 9660120014 tVF M12 NUT M12 

51 9722200008 C-9'9" C-20 C-RING C-20 1 
52 5522 29 393 Ar\O_#_ SPACER 2 

53 9660100008 J- VF M10 NUT M10 1 
54 9710100008 ANNVP`h" M10 SPRING WASHER M10 1 

55 91677 =-F'W79D9`\ LM2525 NEEDLE BEARING LM2525 2 

56 5522 29 394 SPACER 1 
57 9684060808 1.$EJ" M6X8 SET SCREW M6X8 2 

58 5522 27 424 UD9t°D LINK PIN 1 
59 90233 t-OJD IR 8X12X12.5 INNER RACE IR 8X12X12.5 2 

60 91728 ht7toY- KRV3OLL CAM'FOLLOWER KRV3OLL'  

61 5522 27 431 JAI"- LEVER 1 



"t'%;•"3"" SECTION NUMBER I 55euz 2951 

SECTION 
*z_ogiatt*P.-citt341.-C 1-thA-0-C,  •:/  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

'< Jr -XVI— V 

FRONT LAY DRIVE 

NO. -t'YF#- 115 A-IM 
SET NO. / PART NO. g.5 41F/41/52# PART NAME COMPONENT PARTS NO. 

gat 
Crty 

62 5522 29 392 SPACER 1 

63 5522 29 391 A9VF" STUD 1 

64 9670084008 9 hti"11JF M8X40 SOCKET BOLT M8X40 3 

65 5522 29 1 64 A7° 117)9" SPRING 2 

66 5522 29 1 63 t°7) PIN 2 

67 9722250008 C- 117,9" C-25 C-RING C-25 1 

68 9670082508 95"Vh*"0 M8X25 SOCKET BOLT M8X25 2 

69 5522 29 371 BRACKET 1 

70 5522 29 372 A9Vh" STUD 2 

71 5480 51 314 t5#"b"* PLAIN WASHER 1 

73 5522 29 413 SPRING 2 

74 9721050008 E- 11 )9" E-5 E-RING E-5 3 

75 90878 DU7"VD2 MB1615DU BUSHING MB1615DU 2 

76 5520 29 421-1 AFVA°- STOPPER 1 

77 5522 29 412 t°7) PIN 2 

78 5520 29 411-1 AFV)1°- STOPPER 1 

79 5522 29 422-1 A9V1'" STUD 

80 5430 24 412 4p13 %% WASHER 

81 9670081208 Vh*VtliNDF. M8X12 SOCKET BOLT M8X12 1 

82 5522 29 433 t°D PIN 1 

83 5522 29 437 SPACER 2 

84 5522 29 431 ,17)9 LINK 1 

85 5522 29 432 t° 7) PIN 1 

86 5522 29 435 95V1A"* SPRING 1 

87 5522 29 434 to D  PIN 1 

88 9670041208 M4X12 SOCKET BOLT M4X12 4 

89 97646 9UPri." AS-05N 200V SOLENOID AS-05N 200V 1 

90 5520 29 438 91.0/1.."9"-( SOLENOID PLATE 1 

91 9660040014 I'VF M4 NUT M4 4 

92 5522 29 436 AFV/1°- STOPPER 1 

93 9672040614 oVh971i"lliF M4X6 HEXAGON BOLT M4X6 2 

94 5486 38 143-1 to D  PIN 

95 90628 AtV70 t0) SSP-4 SNAP PIN SSP-4 2 

97 9716060008 t5,"h"* M6 PLAIN WASHER M6 6 

98 91160 7°59" PA-4 PLUG PA-4 1 

99 91161 A 11-7" PB-4 SLEEVE PB -4 1 

100 91162 =V7°11, PD-4 NIPPLE PD -4 

101 9716080008 t5 /J" M8 PLAIN WASHER M8 4 

1 02 9710040008 A"Vi"h" M4 SPRING WASHER M4 4 



SECTION 
*zonisaat*i&-ettvis L. FAV4-C'A3Z L. TT  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

MR 
Q'ty PART NAME UA NO.  SET NO. /PART NO. /COMPONENT PARTS NO. 

103 5522 29 334 MAST 1 

FRONT LAY DRIVE 





SECTION FEEDER FRAME 



FEEDER FRAME 
SECTION NUMBER I 31111  

SECTION 
*:.-. onenit*A-cit tot L-c41-d-A,o)-c, 4-14-TA5t L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t ,y 1- 11t /A13.F.** 
SET NO. / PART NO. 

aR PART NAME s  COMPONENT PARTS NO. Grty 

5522 31 120 71i-L ASSY FRAME ASSY 1 

53.54 

5522 31 130-1 71'-G ASSY FRAME ASSY 1 

42.47.48 

5522 31 140 AT- ASSY STAY ASSY 1 

18-21 

1 9670053008 9”FV11,1- M5X30 SOCKET BOLT M5X30 4 

2 9670083508 919h1i'llrh M8X35 SOCKET BOLT M8X35 10 

3 5522 31 112 ?U-L FRAME 1 

4 5486 31 122-2 AT- STAY 1 

5 9670050808 9 1.104,1" M5X8 SOCKET BOLT M5X8 8 

6 9710050008 A'VP'h' M5 SPRING WASHER M5 8 

7 9716050014 t5 W`* M5 PLAIN WASHER M5 8 

8 97318 7,-f” AZ8112 SWITCH AZ8112 2 

9 9642061214 ]*.!P` M6X12 SCREW M6X12 3 

10 9710060008 A'* h" M6 SPRING WASHER M6 3 

11 5522 31 115 55"Vh BRACKET 1 

12 97425 A-(Vf WD1324 SWITCH WD1324 1 

17 5486 31 141-1 AT- STAY 1 

18 90730 A°-h-b"3' 1.6X5 RIVET 1.6X5 4 

19 5522 31 125 -11, SCALE 1 

20 5522 31 124 A-11) SCALE 1 

21 5522 31 123 AT- STAY 1 

22 5522 31 111 FRAME 1 

23 9670081608 97VFVO M8X16 SOCKET BOLT M8X16 1 

24 5520 31 154 STAY 1 

25 5520 5520 31 153 STAY 1 

26 9670061608  9670061608 M6X16 SOCKET BOLT M6X16 1 

27 5522 31 116-1 7°U-1.. PLATE 2 

28 5486 31 144 SPACER 13 

29 5522 31 152 7'57Vh BRACKET 2 

30 9670082008 M8X20 SOCKET BOLT M8X20 2 

31 5522 31 137 /35- COLLAR 2 

32 5522 31 135-1 STAY 1 

33 5522 5522 31 133 /35- COLLAR 2 

34 5486 31 138 SPACER 4 

35 5522 31 134 STAY 1 

36 9716060014  9716060014 t5#'1)" M6 PLAIN WASHER M6 7 

37 9670062508 Vh"Vh*"11J1' M6X25 SOCKET BOLT M6X25 7 



FEEDER FRAME SECTION 
lizoivisenu*a-c-LitiA Flit-g-"r5±3c L. -CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. Fit-g- ineat* 
SET NO. / PART NO. 

mu ae- PART NAME COMPONENT PARTS NO. 
Mft 
Q'ty 

38 5522 31 118 7" ”VF BRACKET 1 
39 9670060808 9 1-710`11,F M6X8 SOCKET BOLT M6X8 2 

40 5520 31 192 AT— STAY 1 
41 9672122514 WAJ9*"0 M12X25 HEXAGON BOLT M12X25 2 

42 5300 32 568 $911) BUSHING 8 

44 9672123514 0Vh940h M12X35 HEXAGON BOLT M12X35 2 

45 9670082508 Vh*ThiPNW. M8X25 SOCKET BOLT M8X25 18 

46 9670122008 95'VF$"10. M12X20 SOCKET BOLT M12X20 4 

47 5522 31 131-1 7t,-1., FRAME 1 
48 90244 7"W.)]. MB1620DU BUSHING MB1620DU 1 

49 5486 31 126 AT- STAY 1 

50 5522 31 117-3 7U—G FRAME 1 

51 9670061208 95'VF*"11,h M6X12 SOCKET BOLT M6X12 2 

52 5560 38 274 SPACER 2 

53 5522 31 121 71)-1, FRAME 1 
54 90447 '7"VD2 MB1612DU BUSHING MB1612DU 1 
55 9670125008 9”Hti"MF M12X50 SOCKET BOLT M12X50 14 

56 9710120008 A /J" M12 - SPRING WASHER M12 6 

57 9716120014 • t'/J" M12 PLAIN WASHER M12 8 

58 5522 31 136 AT— STAY 2 

59 5522 31 191 D"t” VII)F JACK BOLT 2 

60 9662160014 F M16 NUT M16 2 

61 5522 31 114-1 'N"VF" BED 1 
62 5483 1 4 112 D"VVVN"—A JACK BASE 2 

63 9670124508 9h'VF7Ii"11,F M12X45 SOCKET BOLT M12X45 4 

64 5522 31 113-1 1"VF" BED 1 
65 5640 74 306 PLATE 1 

67 5560 11 114 Lc') PIN 2 

69 9410602008 A7° 11D9"t°) 6X20 SPRING PIN 6X20 4 

70 9670063508 M6X35 SOCKET BOLT M6X35 2 





FEEDER DRIVE SECTION 



FEEDER DRIVE 
SECTION NUMBER I 32U1  

SECTION 
*c.conattioz-rutifft L. T1t5C -"C "F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

Na I. /g% 
SET NO. / PART NO. la5aft /414"--  PART NAME COMPONENT PARTS NO. Qty 

5522 32 110-1 75 1)170 U-F ASSY CLUTCH PLATE ASSY 1 
48.52.56 

5522 32 120 7"1.)-4 1W4 BRAKE ASSY 1 
3-7,9-12 

5522 32 130 7 0 U-1- ASSY PLATE ASSY 1 
92.93 

5522 32 530 95VIT"-IA9 CLUTCH DISK 1 
19,21-23,26 

5560 32 120 1 D9-1j5- SUB ASSY COLLAR SUB ASSY, 2 

39.40 

5640 32 540 959 ASSY CRANK ASSY 

73,74 

5640 32 550 7V9 ASSY HOOK ASSY 1 
65,66 

5640 32 560-1 7°-q- ASSY PULLEY ASSY 1 
97.98 

1 5522 32 124 A9Vh" STUD 3 

2 5522 32 123 70 u_ F  PLATE 1 
3 5522 32 1.21 A7" HUB 1 

4 9684050608 1- $*D" M5_X6 SET SCREW M5X6 6 

5 91010 PLATE 2 

6 91011 A'N" ,JD"7 5.  HOUSING 

7 91015 tD9-7°U-F PLATE 1 
8 9670062008 9 Fili"11J. M6X20 SOCKET BOLT M6X20 4 

9 91012 70 u _F PLATE 1 
10 91013 A"* SPRING 1 
11 91014 1:099VD1,- WASHER 1 
12 5522 32 122 tVt. NUT 1 

13 9670082008 97VFiti"10. M8X20 SOCKET BOLT M8X20 3 

16 9642060814 t1"D*D" M6X8 SCREW M6X8 1 
17 9716060014 t5,"h"* M6 PLAIN WASHER M6 5 

18 5560 23 212 SCALE 1 
19 5522 32 533 135- COLLAR 1 
20 9684060608 M6X6 SET SCREW M6X6 17 

21 9723420008 C-99" C-42 C -RING C-42 2 

22 90299 li"-11,1"7 1
.1D9" 6905ZZ BALL BEARING 6905ZZ 2 

23 5522 32 532 1)5- COLLAR 1 
24 9670084508 95.)F1"11,h M8X45 SOCKET BOLT M8X45 3 

25 5522 32 114 70_q_ PULLEY 1 



FEEDER DRIVE SECTION 
*.Z rro It*Jactil L 1 L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t7h4-g.. /na*-g-

SET NO. / PART NO. sp. w/
MA4* 

PART NAME COMPONENT PARTS NO. 
Ma 
Q'ty 

26 5522 32 531 95V1T\"(A9 CLUTCH DISK 1 
27 5522 32 514 135- COLLAR 1 
29 5522 32 112 Dt7h SHAFT 1 

31 9670081608 M8X16 SOCKET BOLT M8X16 4 

32 5522 32 127-1 7°U-F PLATE 1 
33 5522 32 128 A9VF" STUD 2 

34 5560 32 117 1313 CAM 1 
35 5560 32 118 W. CAM 1 

36 5522 36 134-1 A7°cO'Vh SPROCKET 

37 5560 32 122 hL CAM 1 
38 9642061214 J-NN E)" M6X12 SCREW M6X12 2 

39 90317 V-41"797)9" 6005ZZ BALL BEARING 6005ZZ 2 

40 5560 32 121 '35- COLLAR 2 

41 5560 32 124 hL CAM 1 
42 9684061014 F;(*D" M6X10 SET SCREW M6X10 1 
43 9642040814 I-VNDV.)" M4X8 SCREW M4X8 2 

44 9716040014 t5 h" M4 PLAIN WASHER M4 2 

45 5640 23 205-1 INDICATOR 1 

46 5522 32 115 7"”VF BRACKET 1 

47 9670081208 9h*Vht"Ilih M8X12 SOCKET BOLT M8X12 1 

48 90887 7"VD2.  MB2512DU BUSHING MB2512DU 1 
49 9670061208 95")fliNDF M6X12 SOCKET BOLT M6X12 4 

50 5560 32 126 70 1.1 _ F  PLATE 1 
51 9670051608 VVEli"114- M5X16 SOCKET BOLT M5X16 1 

52 5522 32 111-1 95' °L'-F CLUTCH PLATE 1 
53 5560 32 129 A9VF" STUD 2 

54 9710080008 M h" M8 SPRING WASHER M8 2 

55 9660080014 ,VF M8 NUT M8 2 

56 9410502008 A7°9)9"t°D 5X20 SPRING PIN 5X20 1 
57 5560 32 1 55 )35- COLLAR 1 
58 5560 32 116' PLATE 1 

59 90699 UtVh M5 U -NUT M5 9 

60 9710050008 A 3" M5 SPRING WASHER M5 6 

61 5640 61 1 63 ACTUATOR 1 
62 9670053508 s.) VhifiNtiF M5X35 SOCKET BOLT M5X35 2 

63 97621 910-(F" AS-20N 328 SOLENOID AS-20N 328 1 
64 9672065514 oVh9V10. M6X55 HEXAGON BOLT M6X55 1 
65 5640 32 551 7V9 HOOK 1 
66 5640 32 552-1 $911, BUSHING 1 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 

1 

2 

1 

2 

2 

1 

2 

1 
1 

1 

1 
2 

1 
1 

1 

3 

3 

3 

1 
2 

* 

 

5520Z 1 SECTION NUMBER I 
320  

SECTION 
* a it ifo. ace- A-0 4“-"4"CA5C "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER DRIVE 

NO. SET NO. / PART Na nen U/414 COMPONENT PARTS NO. PART NAME iWtt 
Q'ty 

67 5640 32 557 A7o9)9" SPRING 

68 5640 32 553 7"0V9 BLOCK 

69 5640 32 556 L 0 D PIN 

70 9710060008 A"Vf"h"* M6 SPRING WASHER M6 

71 90703 UtVF M6 U -NUT M6 

72 5640 32 555 SPACER 

73 5640 32 542 )(911) BUSHING 

74 5640 32 541 95)9 CRANK 

75 5640 32 558 A" SPRING 

76 9716050014 t5I"h" M5 PLAIN WASHER M5 

77 9670051008 M5X1O SOCKET BOLT M5X1O 

78 9670102508 9”Fili"11)F M10X25 SOCKET BOLT M10X25 

79 5560 32 125-1 DA"- LEVER 

80 9670064008 Vh.Vh*"114- M6X40 SOCKET BOLT M6X40 

81 5522 32 126 70 D _ F  PLATE 

82 9670122508 95-19Ft"0 M12X25 SOCKET BOLT M12X25 

83 9670052008 9J.Vtli"10. M5X20 SOCKET BOLT M5X20 

84 5560 32 113 A9')F" STUD 

85 5522 32 113 A91.9 F" STUD 

86 5486 32 113 7.7°U)9" SPRING 

87 5640 32 575 L 0 D PIN 

88 5640 32 572 V”- CATCHER 

89 5640 32 576 ArN0._,11 SPACER 

90 9670063008 M6X30 SOCKET BOLT M6X30 

91 9670051808 M5X18 SOCKET BOLT M5X18 

92 5522 32 117-1 70 1).4 PLATE 

93 90199 AF$ 33X2X2 PIN 33X2X2 

94 5640 61 1 62 Dt7F PLUNGER 

95 9672109014 oVh9*"11Jh M10X9D - HEXAGON BOLT M10X90 

96 9723350008 C-9)9" C-35 C-RING C-35 

97 90294 e-11/1"79)9" 6300ZZ BALL BEARING 6300ZZ 

98 5640 32 561-1 70I)_ PULLEY 

99 5640 32 563-1 7.9 F" STUD 

100 90068 511'F.)9"1"0 375H100 TIMING BELT 375H100 

1 01 9660100014 tVF M10 NUT M10 

102 9710100008 A"*#"h"4 M10 SPRING WASHER M10 
1 03 9716100014 t5#"h" M10 PLAIN WASHER M10 

104 5520 32 171 70 D-F  PLATE 

105 5520 32 172 A9VF" STUD 



SECTION AIR VALVE 



AIR VALVE 
SECTION NUMBER I 

3.5U1 

SECTION 
OntLfb It lital 1-d-A-grr, -t t• #-"C;t5C L T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-
tvF*-4- /g0a#-'4" 
SET NO. / PART NO. ne,, f0F/"*-4- PART NAME COMPONENT PARTS NO. 

gift 
Q'ty 

5486 33 110-1 A"11,7"*" .”1 ASSY VALVE BODY ASSY 1 
8.9.26-28.31.32.34 

5560 33 120 7"(37-7-L SUB ASSY ARM SUB ASSY 1 
48-51.53 

5560 33 130 V42-LY-L, SUB ASSY ARM SUB ASSY 1 
48-52 

5560 33 140-1 95"”Y-L SUB ASSY CLUTCH ARM SUB ASSY 1 
43-45• 

5560 33 150 7"c09 SUB ASSY BLOCK SUB ASSY 2 

37.39 

1 5562 33 681 t-A HOSE 2 
2 5562 33 684 t-A HOSE 1 
3 5640 33 692 7 -M9-124-- FILTER INNER 

4 5640 32 353 7-f11,9- FILTER 

5 5640 33 691 7 - f1119-Vt"-f- FILTER BODY 

6 5522 33 122 HOSE 1 
7 91219 711 -Ail"DF 19 HOSE BAND 19 4 
8 5486 33 603 A0i70 PIPE 3 

9 91250 4-1JL1V7° 1/4" OIL CUP 1/4" 4 
10 5522 33 116-1 79VF" STUD 1 
11 5640 33 694 7-ft- WIRE 1 
12 5560 33 132 t HOSE 1 
13 5640 33 693 YD"hp Y -PIECE 1 
14 5560 33 133 t HOSE 1 
15 9670061208 97VtliNDF M6X12 SOCKET BOLT M6X12 4 
16 9660040014 tVF M4 NUT M4 4 

17 5522 33 140 70 1) ... F  PLATE 1 
18 95184 VUJIF" AS-03 200V SOLENOID AS-03 200V 3 
19 9716040014 t5 h" M4 PLAIN WASHER M4 4 
20 9710040008 A 13" M4 SPRING WASHER M4 6 
21 9642041214 D D" M4X12 SCREW M4X12 4 

22 5640 33 673 A`N SPRING 2 
23 90628 A1V7°t°D SSP-4 SNAP PIN SSP-4 1 
24 5522 52 864-1 t°) PIN 1 
25 5487 93 527 A0170 PIPE 2 

* 26 5486 33 118 710% BOSS 1 
* 27 5560 33 115 10‘ A  BOSS 1 
* 28 5560 33 112 $51 11) BUSHING 1 

29 9670086508 Vh'VtAINI,F M8X65 SOCKET BOLT M8X65 1 



AIR VALVE SECTION 
*zonaLtAia-citvisLTI-d.A-o-c-, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvFit*ine.#-g-

SET NO. / PART NO. menfc/*".'" PART NAME COMPONENT PARTS NO. 
MO 
Crty 

30 9670082008 95.Vhili"11J. M8X20 SOCKET BOLT M8X20 1 

* 31 5486 33 111-1 1\"ID7"*"5,"1 VALVE BODY 1 

* 32 5560 33 114 A0.00 PIPE 1 

33 5486 33 643 PISTON 

* 34 5640 33 602 $911J BUSHING 5 

35 5560 33 1 51 t°AFD PISTON 1 

36 5640 33 646-1 A7011)” SPRING 2 

37 5640 33 645 t° PIN 2 

38 9684060608 KA*EP% M6X6 SET SCREW M6X6 2 

39 5640 33 644 7"oV9 BLOCK 2 

40 9660080008 tVF M8 NUT M8 1 

41 9710080014 A"Vf"h" M8 SPRING WASHER M8 1 

42 5430 23 123 t5-#'h" WASHER 1 

43 5560 33 141-1 95V17-G CLUTCH ARM 1 

44 5640 33 672 9VF". STUD 1 

45 90241 7"VD2 MB1220DU BUSHING MB1220DU 

46 5560 33 142-1 1:0 D PIN 

47 5430 33 233 #‘‘ )3 %% * WASHER 1 

48 5640 33 622 t°) PIN 2 

49 5640 33 621 -L ARM 2 

50 90200 1i "-$1"7 11)9`% 607ZZ BALL BEARING 607ZZ 2 

51 5640 33 623 7 1.E.)9" L0 7.) BEARING PIN 2 

52 90591 7"VD2 MB1825DU BUSHING MB1825DU 1 

53 90248 7"V192 MB1815DU BUSHING MB1815DU 1 

54 5560 33 121 A9VF" STUD 

55 9660060014 tVF M6 NUT M6 

56 9710060008 A"VP/3"* M6 SPRING WASHER M6 1 

57 9716060014 t5-1"b" M6 PLAIN WASHER M6 

58 5560 33 1 43 PLATE 1 

59 5560 33 1 44 A9  VF" STUD 1 

60 5486 33 115 7"”VF BRACKET 1 

61 5486 33 116 PLATE 1 

62 9670050808 95.)FiliNtiF M5X8 SOCKET BOLT M5X8 2 

64 9642040814 tiN"DEJ" M4X8 SCREW M4X8 2 





FEEDER HEAD HEIGHT ADJUSTING SECTION 



L.: 7 :0 
SECTION NUMBER J 

.5 4UI 

SECTION 
* Tit t5.4 L 1.• LT ] s0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

.7 -I —.7 L.: .1 

FEEDER HEAD HEIGHT ADJUSTING 

NO. -tvFilMina#"%" 
SET NO. / PART NO. na4Sft/4"441 PART NAME COMPONENT PARTS NO. Q'ty 

5486 34 160 D1'7F SUB ASSY SHAFT SUB ASSY 1 

2,3,6 

5486 35 270-1 IDF"?°U-F(OPS)ASSY PLATE (OPS) SUB ASSY 1 
4,5 

5522 34 1 90 5V9,*0-F ASSY RACK ASSY 1 
25,28,29 

5522 34 210 7-L ASSY ARM ASSY 1 
41,42 

5522 34 220 7-L ASSY ARM ASSY 

42,46 

5522 34 230 ADF"114:79" ASSY SCREW ASSY 1 
53-55 

5522 34 240 D1'7F ASSY SHAFT ASSY 1 
30,31,36 

5522 35 250-1 IDF"7°U-F ASSY END PLATE ASSY 1 
5,9,20 

1 5486 34 1 71-1 7°U-F PLATE 2 

* 2 5640 34 571 GEAR 2 

3 9410301808 A7°11)9't°D 3X18 SPRING PIN 3X18 2 

4 5486 35 271-1 70 U-1 PLATE 1 

5 90446 7"VD/ MB1212DU BUSHING MB1212DU 2 

* 6 5486 34 1 61 Dt7h SHAFT 1 
7 5486 34 1 62 GRIP 1 

8 9684060608 M6X6 SET SCREW M6X6 9 

9 5522 35 251-1 ID1"7°U-F END PLATE 1 

1 0 5486 35 285 T`1:09 BLOCK 2 

11 9670082501 9 1.40`11,F M8X25 SOCKET BOLT M8X25 4 

12 5486 34 251 t°D PIN 1 

1 3 5486 35 284 SPACER 2 

1 4 9670083501 9h.:9FliND1 M8X35 SOCKET BOLT M8X35 2 

15 9670086501 9h.V1.*"11)t. M8X65 SOCKET BOLT M8X65 4 

16 9670061201 95.V WILIF M6X12 SOCKET BOLT M6X12 4 

17 9684060808 M6X8 SET SCREW M6X8 2 

18 5486 34 253 7-L ARM 2 

19 5486 34 254 LEVER 2 

20 90257 =-P4A"YIJD9" HK1512 NEEDLE BEARING HK1512 1 

21 5522 34 193 7-L ARM 2 

22 5486 34 191 #71i 0 F SUPPORT 1 

23 9670061601 9h.VFV11,1- M6X16 SOCKET BOLT M6X16 4 



FEEDER HEAD HEIGHT ADJUSTING SECTION 
*Z.OngenitikenT`Lt tilt L. t LtF  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. nent*/*/*  -tvh11141-/W4P4-  
SET NO. /PART NO. PART NAME COMPONENT PARTS NO. 

'MR 
Q'ty 

24 5486 34 213 t°D PIN 3 

25 5522 34 1 91 5V9/V—F RACK 1 

26 5486 34 1 95 5V9 RACK 2 

27 9648051014 /53*D" M5X10 SCREW M5X10 8 

28 90730 A°-1j—t"3') 1.6X5 RIVET 1.6X5 2 

29 5522 34 1 92 SCALE 1 

30 9411503014 T-11°—t°D 5X30 TAPER PIN 5X30 2 

* 31 5522 34 242 Y—L, ARM 2 

32 5522 34 217 gD9 LINK 2 

33 5486 36 142-1 t°D PIN 6 

34 5430 42 415 /35— COLLAR 2 

35 9684050608 f- D" M5X6 SET SCREW M5X6 2 

* 36 5486 34 241 Dt7F SHAFT 1 

37 5522 34 226 t°) PIN 2 

39 5522 34 215 9D9 LINK 2 

40 5522 34 214 t°D PIN 1 

41 5522 34 211 ARM 1 

42 5486 34 212 t0 )  PIN 2 

44 9721100008 E—UD9" E-10 E—RING E-10 2 

46 5522 34 221 7-1J ARM 1 

47 5522 34 218 A9VP` STUD 2 

48 5522 34 219 7—L, ARM 1 

49 9670082008 M8X20 SOCKET BOLT M8X20 2 

50 5486 34 234 9VDt— WASHER 1 

51 5486 34 233 A9Vh" STUD 1 

52 5430 26 214 /"V* WASHER 1 

53 5522 34 232 BOLT 1 

54 5522 34 231 ADF4; HANDLE 1 

55 9410401808 A7°9D9 °D 4X18 SPRING PIN 4X18 2 

56 5522 34 229 7—G ARM 1 

57 5486 34 252 t°D PIN 1 

58 90447 7"VD/ MB1612DU BUSHING MB1612DU 2 

63 5522 34 233 /35— COLLAR 1 

64 5486 34 196 5V9 RACK 1 





FEEDER HEAD SECTION 



11-51"-'1Vh" 
SECTION NUMBER I 

5522Z 3501 

FEEDER HEAD SECTION 
*zonfaIt*A-NtvigL -c61-u-A.arc, 't L "CT oc, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goawF/4/1"44-  PART NAME COMPONENT PARTS NO. 
gia 
Q'ty 

5522 34 110-1 hL 7*(37- ASSY CAM FOLLOWER ASSY 1 

142-144.146.148.153.154 

5522 34 130-1 9)9 ASSY LINK ASSY 1 

93.149 

5522 34 140-1 9)9 ASSY LINK ASSY 2 

92.93 

5522 34 150 9D9 ASSY LINK ASSY 1 

93.120 

5522 34 160 7°U-1- ASSY PLATE ASSY 1 

119.146.148 

5522 35 160 Y-G ASSY ARM ASSY 1 

1 07.108 

5522 35 180 41 4)1.. ASSY BOLT ASSY 1 

124.126 

5522 35 190-1 7VF ASSY FOOT ASSY 1 

9-11.25 

5522 35 220-1 Dt7F ASSY SHAFT ASSY 1 

161-163 

5522 35 230-1 7-L ASSY ARM ASSY 1 

8,26 

5522 35 240 t° VVF D"9 ASSY SHAFT ASSY 1 

6,103 

5522 35 260-1 IDF"7° D-F ASSY END PLATE ASSY 1 

3.6.80 

5522 35 270-1 IDF"7°U-F ASSY END PLATE ASSY 1 

80.105 

5522 35 280 7-L ASSY ARM ASSY 

7.8 

5522 35 290-2 77-- ASSY STAY ASSY 1 

13-15.17.18.24.45.50.182 

5560 35 290 71°-/- SUB ASSY SPACER SUB ASSY 1 

24.87 

5640 35 610 A"V9h"-fh" ASSY (tt.f) BACK GUIDE ASSY (HEAVY) 2 

57-60.66-68 

5640 35 620 VV9W"(F" ASSY (blIrf) BACK GUIDE ASSY (LIGHT) 2 

57-60.64.66.67 

2 5486 35 294 7"55F BRACKET 1 

3 5522 35 261-1 I)F"7
0
U-1.. END PLATE 1 

4 5522 35 262 70 PLATE 1 



   

FEEDER HEAD SECTION 
* U*AT1VAELTM-15-0Ts -tvFM*T;±JCUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. maA*/
*Atilt PART NAME COMPONENT PARTS NO. 

Mft 
Q'ty 

5 9670061201 M6X12 SOCKET BOLT M6X12 16 

6 5522 35 247 $911; BUSHING 2 

7 5522 35 224 7 -L ARM 

8 5522 35 226 $911, BUSHING 2 

9 5486 35 213-1 L 0 D PIN 1 

1 0 90307 t"-1 7 11)9" 605ZZ BALL BEARING 605ZZ 

11 5522 35 210-2 FOOT 1 

12 9721100008 E.-U.)9" E-10 E-RING E-10 4 

1 3 5522 35 291-1 AT- STAY 1 

14 5486 33 603 A0.00 PIPE 3 

15 5486 35 132 110.0° PIPE 2 

16 5486 35 261 7"c09 BLOCK 2 

17 5560 74 102 51\4, LABEL 1 

1 8 90730 A°-h-t"2') 1.6X5 RIVET 1.6X5 2 

1 9 90514 OU)9" P-12 0-RING P-12 4 

20 5486 35 314 11"110" VALVE 2 

21 9715120014 t5,"b"* M12 PLAIN WASHER M12 2 

22 9670086508 M8X65 SOCKET BOLT M8X65 2 

23 5522 35 1 98-1 A7°9)7" SPRING 2 

24 5560 35 291 L 0 D PIN 3 

25 9721040008 E-9)9" E-4 E -RING E-4 1 

26 5522 35 231-1 7-L ARM 1 

27 5522 72 130-2 /VI"- ASSY COVER ASSY 1 

28 5640 35 524 tA°D-9- SEPARATOR 2 

29 5640 35 525 tA°D-9- SEPARATOR 2 

30 5640 35 527 7"5D95)7° BRUSH CLAMP 1 

31 9642042514 J-1"7:9" M4X25 SCREW M4X25 2 

32 9710040008 A"Vf"h" M4 SPRING WASHER M4 2 

33 9716040014 t5#"h"* M4 PLAIN WASHER M4 2 

34 95117 9)D1A"- AP-B TERMINAL COVER AP-B 1 

35 5640 35 528 - tA0 1.
,
-9-7"5D SEPARATOR BRUSH 2 

36 95119 A-fVf Z-15GS-B SWITCH Z-15GS-B 1 

37 9716050014 t5#"b"* M5 PLAIN WASHER M5 4 

38 9670051008 9J"Vh*"11d.. M5X10 SOCKET BOLT M5X10 6 

39 9684040508 M4X5 SET SCREW M4X5 2 

40 5560 35 133-1 *D" SCREW 2 

41 5290 17 115 A7011 -.)9" SPRING 2 

42 9716060014 t5#"h"* M6 PLAIN WASHER M6 2 

43 9670041008 Vh'Vhili"11,F M4X10 SOCKET BOLT M4X10 1 



5522Z 1 SECTION NUMBER 1 350  
SECTION 

* ---- Onaat*Al.TUt5SLT 1tA,OT, -t7h#T;±5CUTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Grty PART NAME .t .yh*-g- /g5A# NO.   SET NO. / PART NO. ne,An/444# COMPONENT PARTS NO. 

44 5486 35 113 ”Fh"lh" FOOT GUIDE 

45 5522 35 313 A9Vh" STUD 

46 5522 35 130 /-fh"7"o7- (NOPS) SIDE BLOWER (NOPS) 

47 5486 35 131 2 7"55".91- BRACKET 

48 9710050008 A"VP/j" M5 SPRING WASHER M5 

49 9670051201 9 1- 4i"Ilif. M5X12 SOCKET BOLT M5X12 

50 5486 35 312 A ,No_#_ SPACER 

52 5560 35 116-1 A" SPRING 

54 5522 35 120 /-fF"7"(37- (OPS) SIDE BLOWER (OPS) 

55 5486 35 122-2 7"51- BRACKET 

56 9648030614 #33D" M3X6 SCREW M3X6 

57 9642050814 3,D" M5X8 SCREW M5X8 

58 5640 35 622 70 D  _F PLATE 

59 5640 35 619 A"- BAR 

60 5640 35 618-2 A"V9h"-IF" BACK GUIDE 

61 5560 35 1 49 7" .5h*Vh BRACKET 

62 5486 35 152 bL, CAM 

63 9670061601 9h".9F,1i"10- M6X16 SOCKET BOLT M6X16 

64 5640 35 623 WEIGHT 

65 9670087501 M8X75 SOCKET BOLT M8X75 

66 5640 35 624 WASHER 

67 9642040614 t1"3*D" M4X6 SCREW M4X6 

68 5640 35 621-1 ').1 -0' WEIGHT 

69 5522 35 126 71F3t CAM 

70 5560 35 112-2 Dt7F SHAFT 

71 5560 35 117 A"* SPRING 

72 5486 35 153-1 GUIDE 

73 5486 35 110-4 BLOWER 

74 5640 35 526 7"5D95)7
0 

 BRUSH CLAMP 

75 9684050608 F E.)" M5X6 SET SCREW M5X6 

76 5560 35 243 KNOB 

77 5430 35 224 A7° UD9" SPRING 

78 9670083501 9h'VFell/F M8X35 SOCKET BOLT M8X35 

79 5486 35 293 SPACER 

80 90257 z-F"11/1"7 1JD9" HK1512 NEEDLE BEARING HK1512 

81 9670062501 M6X25 SOCKET BOLT M6X25 

82 9684060608 Is)( :)" M6X6 SET SCREW M6X6 

83 5522 35 1 63 7VHOF 95)7°  FOOT LIFT CLAMP 

84 5560 35 1 65 h"-11-"7"oV9 GUIDE BLOCK 

1 

2 

1 

1 

2 

2 

1 

2 

1 

1 

4 

8 

4 

4 

4 

1 

1 

4 

2 

2 

4 

4 

2 

1 

2 

2 

1 

1 

1 

2 

1 

1 

2 

1 

2 

3 

2 

1 

1 

11-51- -'1Vh" 

FEEDER HEAD 



FEEDER HEAD SECTION 
*z. - F L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-tv1.**/MA*-g- 
NO. SET NO. /PART NO. 

PART NAME Mal
' rillgol*PONENT PARTS NO. Q'ty 

85 5486 35 1 64 PLATE 1 

86 5522 35 151 Dt7F SHAFT 1 

87 5560 35 292 SPACER 

88 5560 35 246 A" SPRING 1 

89 5560 35 1 47 elliF BOLT 1 

90 90302 t"-1 79D9' 626ZZ BALL BEARING 626ZZ 1 

91 5480 51 222 A,No_#_ SPACER 1 

92 5522 34 1 41-1 UD9 . LINK 2 

93 90260 =-F"IL/1"7 1))9" HK0810 NEEDLE BEARING HK0810 8 

94 5522 35 1 72-1 Cc') PIN 2 

95 9670082508 9J. V1..*114- M8X25 SOCKET BOLT M8X25 3 

96 5522 35 1 71-1 259 CRANK 1 

97 5560 35 252 h5- COLLAR 1 

99 9670062001 9”hellif. M6X20 SOCKET BOLT M6X20 5 

100 5522 35 1 52 957)7° CLAMP 1 

1 01 5486 35 1 34 )7" KNOB 1 

102 5522 35 156 9VDt- WASHER 2 

1 03 5522 35 241 t°*"VhD"9 SHAFT 1 

104 5522 35 242-1 7"5rVF BRACKET 1 

105 5522 35.271-1 I 7°U-F END PLATE 1 

1 06 9682060808 h D" M6X8 SET SCREW M6X8 4 

1 07 5560 35 1 62 $51 14 BUSHING 1 

1 08 5522 35 1 61 7-1 ARM 1 

109 5522 35 1 46 7-13 ARM 1 

110 5522 35 155 )37- COLLAR 1 

111 5486 35 154 A"* SPRING 1 

112 5522 35 154 /35- COLLAR 1 

113 5486 35 135 )1" SPRING 1 

116 5522 34 1 63 11 )9 h"-fh" LINK GUIDE 2 

117 9670061608 9 1-4iNIJI- M6X16 SOCKET BOLT M6X16 1 

118 9670066508 V”h*"11/1- M6X65 SOCKET BOLT M6X65 1 

119 5522 34 1 61 70 u _ 1. PLATE 1 

120 5522 34 151 95D9 CRANK 1 

121 5560 35 1 83-1 A" SPRING 1 

122 5522 35 136 /Vh-7°U-I- SUCKER PLATE 2 

123 5640 35 532 t°A1-7) PISTON 2 

124 5522 35 1 81 *NW. BOLT 1 

125 5640 35 533 il" SPRING 2 

126 5560 35 1 82 ;OH/ BUSHING 1 



'I SECTION NUMBER I -"C"  jjU I 

FEEDER HEAD SECTION 
*C.Ofilier,(1.10A -C11 iiigf L. F *-g-TA L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. naft/*4*--- 
PART NAME COMPONENT PARTS NO. 

glitt& 
City 

127 5522 35 1 41 A"- BAR 1 

128 9710030008 A"V/"1j" M3 SPRING WASHER M3 8 

129 5560 35 1 45-1 A" SPRING 1 

130 5560 35 157-1 $911) BUSHING 1 

131 9660080014 tVF M8 NUT M8 3 

132 9710080008 fl" " M8 SPRING WASHER M8 4 

1 33 5522 34 1 65 A9VF". STUD 1 

134 5290 29 313 WASHER 1 4 

135 5522 35 135 #Vh-1"-A SUCKER BASE 1 

136 5560 35 1 66-1 ,Vb- (20) SUCKER (20) 2 

136 5640 35 531-1 ,Vh- SUCKER 2 

137 9642030614 J-1"3.1" M3X6 SCREW M3X6 8 

138 5522 35 138 BOLT 2 

139 9670051001 9Vhili"11Jh M5X10 SOCKET BOLT M5X10 5 

1 40 5560 35 1 44-1 h5- COLLAR 1 

1 41 5522 35 134 #Vh-1"-A SUCKER BASE 1 

1 42 5290 29 312 9VD1'- WASHER 1 

1 43 90294 li"-11)1"7 1JD9" 6300ZZ BALL BEARING 6300ZZ 1 

1 44 5522 34 113-1 A9VF" STUD 1 

145 5560 23 116 A7° 117)9"A9Th" SPRING STUD 2 

146 9684050508 l' )( D" M5X5 SET SCREW M5X5 7 

147 9721060008 E-99" E-6 E-RING E-6 2 

1 48 5522 34 112-1 t°) PIN 6 

149 5522 34 131-1 qD9 LINK 1 

150 5522 34 1 64 A9VF" STUD 1 

1 52 5430 26 214 #"/3" WASHER 1 

1 53 90412 -1-F"11/1"7 11)9" HK1210 NEEDLE BEARING HK1210 2 

1 54 5522 34 111-1 Y-L ARM 1 

1 55 5522 34 115-1 A9Vh" STUD 1 

156 9710120008 A"V,"b" M12 SPRING WASHER M12 1 

157 9660120014 tVF M12 NUT M12 1 

158 90703 UtVF M6 U-NUT M6 9 

159 5560 35 173 9W)1,- WASHER 4 

160 5522 35 222-1 t°71i"Vh PIVOT 1 
1 61 5522 35 221 D1'7F SHAFT 1 

1 62 5522 35 225 7"oV9 BLOCK 1 

163 9410201208 A7° 97)9"t°D 2X12 SPRING PIN 2X12 1 

164 9652050803 hiADD" M5X8 SCREW M5X8 4 

165 5522 72 132 70 1)_ [.. PLATE 1 



FEEDER HEAD SECTION 
*zoyarie.a*a-c-cti35s L. -C4 1 F 3Z T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7F4*/fitiA# 
SET NO. / PART NO. - PART NAME sen */"1" - COMPONENT PARTS NO. 

gift 
Qty 

166 5560 74 114 514; LABEL 1 

167 5560 74 113 51"11) LABEL 1 

168 5522 34 166 ArIJD9" SPRING 1 

169 5522 33 125 *-A HOSE 1 

170 5522 33 123 *-A HOSE 1 

171 5560 33 132 *-A HOSE 1 

172 5522 33 126 *-A HOSE 1 

173 9670052001 M5X20 SOCKET BOLT M5X20 1 

174 5522 35 137 3A"- RUBBER 2 

175 5522 35 157 1)5- COLLAR 1 

176 5522 35 145 A7°9D9" SPRING 1 

177 5522 35 143 7-L (NOPS) ARM (NOPS) 1 

178 5522 35 142 7-I, (OPS) ARM (OPS) 1 

179 9672061214 oV/39$"11,F M6X12 HEXAGON BOLT M6X12 2 

180 9710060008 A h" M6 SPRING WASHER M6 2 

181 90715 A5AFT9D1' STWFT12X0.5 THRUST WASHER STWFT12X0.5 1 

182 9410301608 A7°9 -.)9"t°D 3X16 SPRING PIN 3X16 1 

1 83 5522 35 263 AhVA°- STOPPER 1 

1 84 9716080014 t5/"1j"* M8 PLAIN WASHER M8 1 

188 91202 *-AIDF" PFB-4 HOSE END PFB-4 1 

189 9715040014 ti#"h"* M4 PLAIN WASHER M4 1 

oil 





,/ • •Srl • • 11 ,•••••••••• 

SECTION FEED ROLLER 



SECTION NUMBER 1 5522Z 3601 
SECTION 

OYSAII*A -Clt1554 L 1 -t L -CT 1..so  
Note: When ordering items marked*,inclicate the set number because they are available only as a set. 

'Mr( 
Crty PART NAME 

1!'y h 4  NO. SET NO. / PART NO. grie.1 /4"*-.4  COMPONENT PARTS NO. 

A7°oh'Vh. ASSY SPROCKET ASSY 1 

AT'oh.Vh ASSY SPROCKET ASSY 1 

ROD ASSY 1 oV1°` ASSY 

ARM ASSY 1 Y-L, ASSY 

2 MR) ASSY WHEEL ASSY 

5486 36 250 

5522 36 1 30-1 

5522 36 1 40 

5522 36 1 50 

5522 36 1 70-1 

5522 36 280 

5522 36 290 

5640 36 200 

5640 36 270-1 

45,51,52 

1 9670086001 9J"Y1-40`11Jh M8X60 SOCKET BOLT M8X60 

2 5640 36 212 PLATE 

3 5640 36 213 SPACER 

4 5640 36 218 17" KNOB 

5 5640 36 211 %% BODY 

6 5640 36 214 BODY 

7 5640 36 219 SPACER 

8 9660050014 VA. M5 NUT M5 

9 5486 36 190 PLATE 

1 0 9684051008 F D" M5X10 SET SCREW M5X10 

11 9710050008 A h" M5 SPRING WASHER M5 

12 9670103001 95'VFi11,h M10X30 SOCKET BOLT M10X30 

13 9716040014 t .5 1j M4 PLAIN WASHER M4 

1 4 9710040008 A"VP`W` M4 SPRING WASHER M4 

15 9642042514 J-1"Df.)" M4X25 SCREW M4X25 

16 9670053501 9J'Vh*"11)[. M5X35 SOCKET BOLT'M5X35 

1 7 9716050014 t5 b" M5 PLAIN WASHER M5 

1 8 5640 36 224 tVh NUT 

19 9682082508 1.. D" M8X25 SET SCREW M8X25 
20 9716080014 t5,"1j" M8 PLAIN WASHER M8 

21 9670061601 M6X16 SOCKET BOLT M6X16 

2 

2 

1 
1 
1 

3 

1 
1 
2 

6 

2 

2 

2 

1 

2 

7c1DF7IDA ASSY TRAY SUB ASSY 2 

61.62 

91.92 

74.75 

68,69 

80,83 

7 -r-h"o-5- ASSY FEED ROLLER ASSY 1 
13,34,35,37-42,49,50.95,96 

7 -1-h"o-5- ASSY FEED ROLLER ASSY 1 

13,34,37-43,49,50,95,96 

95,96 

AL-/-95)7° ASSY SMOOTHER CLAMP ASSY 6 

FEED ROLLER 



FEED ROLLER SECTION 
ODiOrtli ft *igi 'CU ill L. F It*-01.±3Z L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•yl-it /%1.1** NO. SET NO. / PART NO. 
4,11d# 

PART NAME COMPONENT PARTS NO. 
Mtk 
Q'ty 

22 5640 36 217 PLATE 1 

23 97321 A-f” Z-15H2-B SWITCH Z-15H2-B 1 

24 95117 5IDD/JA'- AP-B TERMINAL COVER AP-B 1 

25 5640 36 215 A9V1'" STUD 1 

26 5640 36 216 11" SPRING 1 

27 5640 36 223 A"* SPRING 1 

28 9670051001 Vh'VFili"0 M5X10 SOCKET BOLT M5X10 2 

29 5522 36 211 h"*" GUIDE 1 

30 9660100014 tVF M10 NUT M10 1 

31 9710100008 M10 SPRING WASHER M10 1 

32 9716100014 t5 h" M10 PLAIN WASHER M10 2 

33 90292 V-11,1"7.11)9' 6300LLU BALL BEARING 6300LLU 1 

34 9414161000 9qt°D 1.6X10 SPLIT PIN 1.6X10 2 

35 5522 36 230 FEED ROLLER LEVER 1 

37 5640 36 203 WHEEL 2 

38 5640 37 209-1  WASHER 6 

39 9721040008 E- 117)91' E-4 E -RING E-4 4 

40 5560 36 235 7.,0 'J:'9" SPRING 2 

41 9680061008 F$D" M6X10 SET SCREW M6X10 2 

42 5486 36 233-1 7'5J'VF BRACKET 2 

43 5522 36 240 FEED ROLLER LEVER 1 

45 5640 36 272 257,7 CLAMP 6 

46 5486 36 243 AL - SMOOTHER 2 

47 5486 36 242 SMOOTHER 2 

48 5486 36 245 AL-#- SMOOTHER 2 

49 5640 37 208 tVh NUT 2 

50 5486 37 207-1 V7Z KNOB 2 

51 5640 36 271 95D70710`5""f- CLAMP BODY 6 

52 9678062514 f3Ni"lbh M6X25 WING BOLT M6X25 6 

53 9716060014 t'54”h" M6 PLAIN WASHER M6 2 

54 9642061214 3*D" M6X12 SCREW M6X12 2 

55 9722150008 C.- 1W" C-15 C-RING C-15 1 

56 90312 tu-VO7U)9u 6002ZZ BALL BEARING 6002ZZ 4 

57 5522 36 111-2 $7)7-1-t."0-5- MAIN FEED ROLLER 1 

58 5522 36 112 A7°o5"VF SPROCKET 1 

59 9684060608 F.A D" M6X6 SET SCREW M6X6 2 

60 9670063508 9J")Fli'll,F M6X35 SOCKET BOLT M6X35 6 

61 5486 36 251 95D7 CRANK 2 

62 90596 MB0707DU BUSHING MB0707DU 2 



 

SECTION NUMBER I 5522Z 36UI /I - 1 -  u-,- 

FEED ROLLER SECTION 
*acipmattioz-rttt5Ar TA3Z L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. -t•yh*J4-/Afialt* 
SET NO. / PART NO. menfer,/

*A4V4. 
PART NAME 

COMPONENT PARTS NO. 
Mr( 
Q.  t y 

63 5486 36 180-1 71DA ASSY FENCE ASSY 1 

64 5486 36 1 62 tD9-D"9'”- CENTER BEARING 1 
65 5486 36 1 41-1 7"1:09 BLOCK 1 
66 9684050508 1..)W9" M5X5 SET SCREW M5X5 2 

68 90597 7"VD2 MB0806DU BUSHING MB0806DU 2 

69 5522 36 151 oVF" ROD 1 
70 5486 36 1 42-1 be') PIN 2 

71 9670082008 9J.VF404,h M8X20 SOCKET BOLT M8X20 1 
72 5522 36 1 43 A9VF" STUD 1 
73 5522 36 1 42 9VDt- WASHER 2 

74 91609 V-11,1"79D9" 6900ZZ BALL BEARING 6900ZZ 1 

75 5522 36 141 A7°05-Vh SPROCKET 1 
76 9721080008 E-Up9" E-8 E -RING E-8 2 

77 5486 34 133 A9VF" STUD 1 

78 5560 36 185 )1" SPRING 

79 5522 36 1 83-1 7.9VF" STUD 1 
80 90294 V-1 79D9" 6300ZZ BALL BEARING 6300ZZ 2 

81 5290 29 312 9VDt- WASHER 2 

83 5522 36 1 71-1 7-L ARM 1 

85 5522 36 1 82-1 7.5Oh" STUD 1 
86 9672123008 oVh9VIDF M12X30 HEXAGON BOLT M12X30 1 
87 9710120008 i "h" M12 SPRING WASHER M12 1 

88 9716120014 t5#"/J" M12 PLAIN WASHER M12 

89 5522 36 133-1 7.9VF" STUD 

90 5430 38 412 t5#"b"* PLAIN WASHER 1 

91 90206 ti"-W7 11)9" 6201ZZ BALL BEARING 6201ZZ 2 

92 5522 36 131-1 A7°1:0'VF SPROCKET 

93 9721100008 E-9)9" E-10 E—RING E-10 1 

94 5522 36 113 CHAIN 

95 5640 36 201 WHEEL 2 

96 5640 36 202 )(911) BUSHING 2 

97 5522 36 114 7"”Vh BRACKET 1 

101 9670054008 M5X40 SOCKET BOLT M5X40 2 

1 02 5640 36 255 0-5- ROLLER 1 



0 

$4, 

0 0 
"Y 

00  0 

0 

0 0 
0 

0 

®Thl 
0 00N o° 00  

0 
0 0 0 0 

0 
0 

0 

0 

a 

00  
0 0 

0 
0 

B 

0 
0 of- 

0 

00  

0 

0 

0 

0 0 
0 

Pok) 

FEEDER BOARD (GUIDE) SECTION 

  



 

0Z 1 SECTION NUMBER  552 370 I   
SECTION 

* zonau*en-c-a13511LT- 1-d-A.,(DT, L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

)1-51 "-M"-h"(7)"1'h") 
FEEDER BOARD (GUIDE) 

 

NO. SET NO. / PART NO. nawF""** PART NAME COMPONENT PARTS NO. 
1WR 
Q'ty 

5486 37 140 5-7°o-5- SUB ASSY ROLLER SUB ASSY 1 
9.10 

5520 37 130-2 401,9"- ASSY HOLDER ASSY 1 
7.8 

5520 37 140-2 4311,9'- ASSY HOLDER ASSY 1 
7.8 

5520 37 160-1 0-5- ASSY ROLLER ASSY 2 

58.59 

5522 37 160 701)—F PLATE 2 

33.34 

5522 37 190 7"oV9 ASSY BLOCK ASSY 2 

3.4 

5640 37 160 a-5- ASSY ROLLER ASSY 6 

46.47 

1 5520 37 142-1 7h'-11,1\"D SCALE PLATE 1 
2 9670051001 95".9F4INDF M5X10 SOCKET BOLT M5X10 2 

3 5522 37 192 9VD3) CUSHION 2 

4 5522 37 191 7"W.99 BLOCK 2 

5 9710060014 A"VPN/3"* M6 SPRING WASHER M6 4 
6 9660060014 t!9F M6 NUT M6 4 

7 5520 37 131-2 7"55VF BRACKET 2 

8 5522 37 152 I 0  PIN 2 

9 90318 V-1 7 1J)9" 608ZZ BALL BEARING 608ZZ 2 

10 5486 37 141 a-5- ROLLER 1 
11 9722150008 C- 11)9" C-15 C-RING C-15 1 
12 9648041014 M4X10 SCREW M4X10 1 
13 5310 33 538 (90) KNOB (BLACK) 1 
14 9648061614 /53*D" M6X16 SCREW M6X16 8 

15 5520 37 110 SIDE STAY 1 
16 9648051014  9648051014 #53*DN` M5X10 SCREW M5X10 8 
17 5520 37 171 70 D _ F  PLATE 1 
18 5520 37 124 AT-- STAY 2 

19 9670082501 V7Vh$4,h M8X25 SOCKET BOLT M8X25 2 

20 5486 37 124 ADFND HANDLE 1 
21 9648051614 /53D" M5X16 SCREW M5X16 12 

22 5520 37 158 I i- COLLAR 2 

23 5520 37 159 95” CLUTCH 2 

24 5520 37 157 AT- STAY 1 
25 5520 37 121 SIDE STAY 1 



   

FEEDER BOARD (GUIDE) SECTION 
onAttlite.-c-Lt}34* L A.QYC. ty T L tT'. 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

Na SET Na / PART Na PART NAME COMPONENT PARTS NO. 
mft 
crty 

27 5560 57 534-2 t0) PIN 1 

28 5522 37 162-1 9VF" STUD 2 

29 5430 33 1 22 #"b"4 WASHER 

30 5520 37 1 83 oV97-G ARM 1 

31 9721080008 E-9)9" E-8 E-RING E-8 1 

32 5520 37 182-1 9D9 LINK 1 

33 90445 7"VD2 MB1208DU BUSHING MB1208DU 2 

34 5522 37 1 61 70 L) _ F  PLATE 2 

35 9670081808 . M8X18 SOCKET BOLT M8X18 6 

36 5520 37 1 52 AT- STAY 1 

37 5520 37 154-1 TDD2t- TENSIONER 6 

38 5560 37 135 A7oYD9" SPRING 3 

39 5520 37 153 5-DD2D 7-La ARM 6 

40 9721150008 E-UD9" E-15 E-RING E-15 6 

41 9684060608 h$4D" M6X6 SET SCREW M6X6 4 

42 5520 37 155 7"0V9 BLOCK 1 

43 5560 37 134 A7o UD9" SPRING 3 

44 9721040008 E-'J'9" E-4 E -RING E-4 6 

45 5640 37 209-1 #"131`4 WASHER 12 

46 5640 37 1 61 o -5 - ROLLER 6 

47 5640 36 202 $911.1 BUSHING 12 

48 5640 37 1 62 SHAFT 6 

49 90312 e-W797)9" 6002ZZ BALL BEARING 6002ZZ 2 

50 9716060014 t5#"h"4 M6 PLAIN WASHER M6 2 

51 9642061214 t1"34D" M6X12 SCREW M6X12 2 

52 5522 36 121-1 5:-7°o-5- TAPE ROLLER 1 

53 5520 36 156 40%_ FuT-70 BOARD TAPE 6 

54 5520 37 151 AT- STAY 1 

55 9670064008 M6X40 SOCKET BOLT M6X40 2 

56 5522 36 122 AT". oh'VF SPROCKET 1 

57 5522 37 133 TDD3D:9"9 TENSION SHAFT 1 

58 90204 iti"-W79)9%' 6001ZZ BALL BEARING 6001ZZ 4 

59 5520 37 1 61-1 o-5- ROLLER 2 

60 5522 37 135 $11)9"- HOLDER 1 

61 9670062508 95.VFVW. M6X25 SOCKET BOLT M6X25 8 

62 5522 37 134 STAY 1 

63 9670063008 Vh.V1.10\11,h M6X30 SOCKET BOLT M6X30 2 

64 5520 37 143 PAPER GUIDE 4 

65 5522 37 193 D1,7F SHAFT 2 



 

SECTION NUMBER 1 
5520Z 3701 r — %/J —ir — / 

FEEDER BOARD (GUIDE) SECTION 
* cti*La—cct ti  L 4,0—c, -t L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
RO 

/ COMPONENT PARTS NO. PART NAME Aft 
Q'ty 

66 5522 37 194 ". HOLDER  2 

67 9670082008 Vh-VFANI/F M8X20 SOCKET BOLT M8X20 2 

68 9660120014 tV1..  M12 NUT M12 2 

69 9672124514 oVh9t"Ilif. M12X45 HEXAGON BOLT M12X45 2 



SECTION FEEDER BOARD 

0 0 0 0 
00€' 

00  

0 0 
00  

a 

0 

0 
.00 

0 0 

0 
0 
0 

0 0 

0 

0 

0 
0 

0 
0 

0 
0 

440 

et, 

0 

0 
0 

0 

0 

0 

0 

0 

411, 
0 0 

0 0 , 

310 

0 0 ee  

ra) 

ee
o 

ft  

0 

tr) 

0 

0 

0 

0 



FEEDER BOARD 
SECTION NUMBER I 

552UZ 3751 
SECTION 

*C.CDSR,(110,171crlt L T 1 -d-A..Ø"C„ -t b TA3Z -"C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t.y1-4- MA4* 
SET NO. /PART NO. goav,'R *4* COMPONENT PARTS NO. PART NAME 

City 

5520 37 500 7D-t ASSY FRAME ASSY 1 

38-48 

5522 37 139 7°D-F ASSY PLATE ASSY 2 

22,23 

5522 37 210 RUNNER WHEEL 2 

2,3,5-7,11-13,17-21,37 

5522 37 220 7-1.3 ARM 2 

7,18,19 

5522 37 230 5:)t-*--(-11) RUNNER WHEEL 2 

2-7,11-13,18-21,37 

5522 37 240 Y-13 ARM 2 

7,18,19 

5522 37 250 7"5D ASSY BRUSH ASSY 1 

2,3,5-7,11-17 

5522 37 260 7-1, ARM 1 

7,15 

5522 37 270 7"5D ASSY BRUSH ASSY 1 

2-7,11-16 

5522 37 280 7-t ARM 1 

7,15 

5522 37 290 7"5f9t1r-11) BRUSH WHEEL 1 

2,3,5-13,17 

5522 37 310 7"3EA-f-11) BRUSH WHEEL 1 

2-13 

5522 37 320 ARM 2 

7,8 

5522 37 340 Y-t ARM 2 

7,8 

5522 37 370 BRUSH WHEEL 1 

1 -3,5-8,10-13,17 

5522 37 390 BRUSH WHEEL 1 

1 -8,10-13 

5640 36 200 $-(11) ASSY WHEEL ASSY 4 

20,37 

1 5560 37 384 riDiti/-11/(2) BRUSH WHEEL(2) 2 

2 9721040008 E-9)9" E-4 E-RING E-4 14 

3 5640 37 209-1 /"V* WASHER 1 4 

4
. 

 5486 37 242 7"c09 BLOCK 5 

5 5640 37 215 /1" SPRING 1 0 



* 

FEEDER BOARD SECTION. 
*-7-015411/*ATUVALT 1tA.OT, -t.yFilt*TaicLTTo0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t.yhilt /115A*-g-

SET NO. / PART NO. atimAft/"1"- 
PART NAME COMPONENT PARTS NO. 

%ft 
crty 

6 90787 /7"*".0 M6X25 KNOB BOLT M6X25 10 

7 5560 37 262 0 PIN 10 

8 5522 37 291 7—G ARM 4 

9 5560 37 382 7`"3D*1-11, (1) BRUSH WHEEL (1) 2 

1 0 5560 37 383 t°D PIN 4 

11 5640 37 208 tVF NUT 10 

12 5560 37 294 )7"(A) KNOB (A) 10 

1 3 5640 23 1 36 AhVA°7 STOPPER 10 

1 4 5640 37 222 7"5D BRUSH 2 

1 5 5522 37 251 7-1.. ARM 2 

1 6 9684050508 F F.P1 M5X5 &ET SCREW M5X5 2 

1 7 5486 37 241 7"c09 BLOCK 5 

18 5522 37 211 7—L ARM 4 

1 9 5522 37 212 to-
..
.)  PIN 4 

20 5640 36 201 fi-f—ll, WHEEL 4 

21 5640 36 203 *.f—II, WHEEL 4 

22 90445 7`NVD2 MB1208DU BUSHING MB1208DU 2 

23 5522 37 115 70
1.
,_ 1, PLATE 2 

27 9680060608 F.A VP` M6X6 SET SCREW M6X6 24 

28 5522 37 512 *JO"— HOLDER 8 

29 9648061614 4/5DD" M6X16 SCREW M6X16 4 

30 9721080008 E-9D9" E-8 E—RING E-8 1 

31 5640 07 1 02 ti#"V* WASHER 2 

32 5520 37 1 81 7-1, ARM 1 

35 5520 37 173 AT— STAY 4 

36 5520 37 1 74 /3"-fh"V— GUIDE BAR 4 

37 5640 36 202 $51$ BUSHING 4 

38 5520 37 521 AT— (OPS) STAY (OPS) 1 

39 5520 37 522 AT— (NOPS) STAY (NOPS) 1 

40 5520 37 523 AT— STAY 2 

41 5520 37 524 0 PIN 1 

42 5520 37 525 0 2
,
, PIN 2 

43 5520 37 526 A9VF" STUD 2 

44 5522 37 528 0 PIN 2 

45 91928 ADFNI, A-1042—C-5 HANDLE A-1042—C-5 1 

46 9670061201 9”1-40`11/F M6X12 SOCKET BOLT M6X12 6 

47 9660040014 J-Vh M4 NUT M4 2 

48 91927 VIF M4 BOLT M4 2 

nc 





FEEDER TABLE DRIVE SECTION 



* 

 

SECTION NUMBER 1 55e:LZ 38UI 71 -.1.1...  Air 

FEEDER TABLE DRIVE SECTION 
*CaNifigr,ltiliAT(t t55/k •  • ;.±3Z F t..• 0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-
tvF**/g5A* 
SET NO/PART NO. nan/

*AW4 
PART NAME COMPONENT PARTS NO. 

421& 
Q' t y 

5486 38 410 A7°(:0")h SUB ASSY SPROCKET SUB ASSY 2 

4.6 

5486 38 420 a-5- ASSY ROLLER ASSY 4 

9.10 

5522 38 210-1 A70cO'VF DV7h ASSY SPROCKET SHAFT ASSY 1 

12.13.17-19 

5522 38 430 0-5- ASSY ROLLER ASSY 2 

9.38 

1 9660120014 J".91- M12 NUT M12 6 

2 9710120008 A "h"* M12 SPRING WASHER M12 10 

3 5522 38 416 A9Vh" STUD 2 

4 5486 38 411 A7°1:0.Vh SPROCKET 2 

5 5522 38 415 CHAIN 2 

6 90295 W7U)9" 6900 BALL BEARING 6900 4 

7 5486 38 417 ii.M13%% WASHER 2 

8 9721080008 E-Up9" E-8 E -RING E-8 2 

9 90447 T".9D2 MB1612DU BUSHING MB1612DU 6 

10 5486 38 421 o -5 - ROLLER 4 

11 5522 38 412 A9VF" STUD 2 

12 5522 38 212-1 7170oh.VF SPROCKET 1 

13 9411605000 T-A°-t°) 6X50 TAPER PIN 6X50 1 

14 9642061214 J-1"MD" M6X12 SCREW M6X12 4 

15 9716060014 a5 V M6 PLAIN WASHER M6 4 

16 90316 t"-WYUD9" 6004ZZ BALL BEARING 6004ZZ 2 

17 5430 37 712 A7°cO'VF SPROCKET 2 

18 9411603200 T-A°.-a°) 6X32 TAPER PIN 6X32 2 

19 5522 38 213-1 D1'7F SHAFT 1 

20 5522 38 122 7"oV2 BLOCK 2 

21 9670082208 9 F V1lit. M8X22 SOCKET BOLT M8X22 4 

22 5522 38 111 A7°135-91- SPROCKET 1 

23 9672124514 oVh9VIDF M12X45 HEXAGON BOLT M12X45 4 

24 9716120014 t5#"h"* M12 PLAIN WASHER M12 8 

25 90858 D"31(D1UD9 RS40 JOINT LINK RS40 1 

26 5522 38 211 t-9- MOTOR CHAIN 1 

27 5522 38 121 PLATE 1 

28 5522 38 112 KEY 1 

29 97062 E-- GM-EJB2-R 0.1KW MOTOR GM-EJB2-R 0.1KW 1 

31 5522 38 414-1 719TF" STUD 2 

32 5480 51 343 t5/"V PLAIN WASHER 4 



FEEDER TABLE DRIVE SECTION 
ogisent.t*A-cit t5iS ""C'  T 

Note. When ordering items marked *,indicate the set number because they are available only as a set. 
't 7 F NO. SET NO. / PART NO. PART NAME 11341 4.15/4gMPONENT PARTS NO. Q'ty 

33 9721120008 E-IJD9N` E-12 E-RING E-12 4 

34 9670083008 9h".91.1iNla, M8X30 SOCKET BOLT M8X30 4 

35 5522 38 432 7"c09 BLOCK 2 

36 9660080014 tVh M8 NUT M8 2 

37 9672086514 oVh9V1I/F M8X65 HEXAGON BOLT M8X65 2 

38 5522 38 431 0-5- ROLLER 2 

39 90857 '”"7-9D9 RS-35 JOINT LINK RS35 4 

40 5522 38 413 A9Vh`N STUD 2 





SECTION FEEDER TABLE 



I 

FEEDER TABLE 
I CUL, I SECTION NUMBER I 

39U 
 

SECTION 
*.1040AU*ATUSiALTMA,OT, -t-YF4Cg-T;t3ZLTT oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t,F4a-/g5a#* 
SET NO. / PART NO. mazJeF/4"* PART NAME COMPONENT PARTS NO. 

Ima 
GrtY 

5486 38 390 *110u- SUB ASSY HOLDER SUB ASSY 4 
57.58 

5522 38 240 0-5- ASSY ROLLER ASSY 8 

28.29 

5522 38 280-1 12 "-( ASSY PAPER FEED TABLE ASSY 2 
3.5-8 

5522 38 340 /99*Du ASSY SCREW ASSY 1 
59.67.68 

5522 38 350 *20:9u ASSY SCREW ASSY 1 

60.67.68 

5522 38 380 9 ,Du9 ASSY SHAFT ASSY 2 

67.68.72.73 

1 5640 38 230 PAPER SUPPORT 4 
2 5486 38 291-1 7°U-F PLATE 2 
3 5522 38 289 711. U_,FU BOARD 2 
4 9648061614 /53Du M6X16 SCREW M6X16 4 
5 5522 38 281-1 7°U-F PLATE 4 
6 5480 72 137 SPACER 8 
7 9670061408 M6X14 SOCKET BOLT M6X14 8 
8 90777 I9)" 5.1X20 WOOD SCREW 5.1X20 16 
9 5522 38 255 7u5TVh BRACKET 1 
10 5640 26 234 /1" (43')) SPRING (STRONG) 2 
11 9716080014 t5/u1iu M8 PLAIN WASHER M8 2 
12 9670083508 F1iJLF M8X35 SOCKET BOLT M8X35 6 
13 9670061001 95.VF7hulliF M6X10 SOCKET BOLT M6X10 8 
14 5522 38 251 7"55".9F BRACKET 1 
15 5486 38 262 tO PIN 4 
16 9721060008 E- 11D9u E-6 E -RING E-6 4 
17 5486 38 261 7u0V9 BLOCK 4 
18 9684050508 1.)t iDu M5X5 SET SCREW M5X5 16 
19 5640 38 194 Dt7F SHAFT 4 
20 5640 38 214 7u5rVt. BRACKET 4 
21 5486 38 310 A5-fFuADFull; SUB ASSY HANDLE SUB ASSY 2 
22 9684061508 F D" M6X15 SET SCREW M6X15 4 
23 9670082508 M8X25 SOCKET BOLT M8X25 16 
24 9660080014 tVF M8 NUT M8 14 
25 9710080008 A" 1i" M8 SPRING WASHER M8 8 
26 5522 38 241 PLATE 2 
27 5522 38 252 7"55'VF BRACKET 2 



FEEDER TABLE SECTION 
* zoilisact*a-c-itt5is L. 1 F it-i"*""Cit T T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t.y1'#"4- /ne.** 
SET NO. /PART NO. g55a#IF/4"** PART NAME 

COMPONENT PARTS NO. crty 

28 5430 44 123 7"VD2 BUSHING 8 

29 5522 38 246 o-5- ROLLER 8 

30 5522 38 245-1 1DDD t°7) PIN 4 

31 5522 38 243 7"1:09 BLOCK 4 

32 5522 38 244-1 tVh NUT 4 

33 9670081608 9 tiNliF M8X16 SOCKET BOLT M8X16 4 

34 5486 38 263 Dt7h SHAFT 2 

35 5522 38 253 AT- STAY 1 

36 9670062508 M6X25 SOCKET BOLT M6X25 12 

37 5522 38 254 AT- STAY 1 

38 5522 38 329 PLATE 2 

39 5522 38 321-1 
75: STAY 1 

40 9672050614 oVh9V0 M5X6 HEXAGON BOLT M5X6 2 

41 9710050008 1N`Vf"13 M5 SPRING WASHER M5 2 

42 5522 38 326-1 DDD INDICATOR 2 

43 5522 38 332 7"5J'VF BRACKET 2 

44 5430 34 453 1)5- COLLAR 4 

45 5486 38 333 70 1) ,_, F  PLATE 1 

46 5522 38 328 AT- STAY 1 

47 9648061214 /53*D" M6X12 SCREW M6X12 14 

50 5522 38 322-1 
7i STAY 1 

51 9648082514 /53*D" M8X25 SCREW M8X25 3 

52 5522 38 327 7"oV9 BLOCK 4 

53 5522 38 331-1 AT- STAY 1 

54 5522 38 338 AT- STAY 1 

55 5486 38 334 PLATE 1 

56 9670051208 9”1-*"114. M5X12 SOCKET BOLT M5X12 12 

57 5486 38 391 $11,51"- HOLDER 4 

58 90443 7"VD/ MB1012DU BUSHING MB1012DU 4 

59 5522 38 341 19W)" SCREW 2 

60 5522 38 351 l'9 11 D" SCREW 2 

61 9648082014 /53;9" M8X20 SCREW M8X20 10 

62 5522 38 342 Aro7Vh SPROCKET 4 

63 5522 38 325 PLATE 2 

64 9716060014 t5 1)” M6 PLAIN WASHER M6 4 

65 9710060008 Al`Vf"h"* M6 SPRING WASHER M6 4 

66 96700612j8 !MVF7liNlIF M6X12 SOCKET BOLT M6X12 8 

67 9410301608 A7°Up9"t°D 3X16 SPRING PIN 3X16 4 

68 5300 32 574 GEAR 4 



 

SECTION NUMBER I   

SECTION 
t55/k  "C'' -t i• #*-c-ac -c -F l‘o  

Note: When ordering items marked*,indicate the set number because they are available only as a set.. 

FEEDER TABLE 

 

NO. / SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
1111 
Q'ty 

69 9684050608 M5X6 SET SCREW M5X6 8 

70 5300 32 568 in BUSHING 4 

71 5522 38 323 7'5”1- BRACKET 4 

72 9410301808 A7
0
U)9"t

0
) 3X18 SPRING PIN 3X18 2 

73 5522 38 381 Dt7h SHAFT 2 

74 5522 38 392 fi-D CHAIN 2 

75 5310 12 220 1 DFNI, (90) HANDLE (BLACK) 2 

76 5483 94 292 UD9" RING 2 

77 9650052014 714/53V)" M5X20 SCREW M5X20 2 

78 5310 12 223 9%tUV7° (90 GRIP (BLACK) 1 

79 5522 38 283 tc'D PIN 2 

80 5522 38 282 L.0
,- F  PLATE 2 

81 5522 38 284 VW,  BOLT 4 

82 9684060608 1.)(*D" M6X6 SET SCREW M6X6 4 

83 5522 38 285-1 7"5rVh BRACKET 1 

84 9670065001 9Vhail`11)F M6X50 SOCKET BOLT M6X50 2 

85 5522 38 286-1 7"”!91- BRACKET 2 

86 5522 38 242 t°:-) PIN 4 

87 90703 UtVh M6 U -NUT M6 2 

88 9660060014 tVF M6 NUT M6 2 

89 5522 38 287 7"5-J'VF BRACKET 1 

90 5486 38 292-1 h" -fh" GUIDE 1 



CHAIN GUIDE SECTION 



SECTION NUMBER 77CUL 41U]  

SECTION 
*zogunalita-ca t3;s L. A.,Orre's  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

J1-.11.1 I V 

CHAIN GUIDE 

-
t7hW4'ing4Ar& NO. SET NO. / PART NO. gsa*t/*" PART NAME COMPONENT PARTS NO. Qty 

1 9670061608 Vh.Vfli"11/1- M6X16 SOCKET BOLT M6X16 28 

2 5520 41 314-1 I...ph"-fh" (NOPS) CHAIN GUIDE (NOPS) 1 

3 9670062008 tJF M6X20 SOCKET BOLT M6X20 8 

4 5522 41 318-1 h"-fh"A9Dh" GUIDE STAND 4 

5 5522 41 333-1 A9VF." STUD 6 

6 5520 41 313 b" -fh" GUIDE 1 
7 5520 41 321 j]" -(F" GUIDE 1 
8 5520 41 336 OIL TRAY 1 
9 9670050808 M5X8 SOCKET BOLT M5X8 6 

10 9648051214 #53*D" M5X12 SCREW M5X12 2 

11 5520 41 322 A9V1.." STUD 2 

12 5520 41 317 )J"1,  F"  GUIDE 1 
1 3 5520 41 334-1 77"51,5' OIL TRAY 1 
14 5520 41 311 V „

(
11.., GUIDE 2 

15 5522 41 317 A9VF" STUD 26 

1 6 9642052014 7D" M5X20 SCREW M5X20 4 

1 7 9710050014 A /J" M5 SPRING WASHER M5 4 

1 8 9716050014 t5 h" M5 PLAIN WASHER M5 4 

1 9 5340 87 461 7"5D BRUSH 2 

20 5520 41 337 7"”VF BRACKET 2 

21 9670061008 M6X10 SOCKET BOLT M6X10 4 

22 9710060008 1\ h"4 M6 SPRING WASHER M6 4 

23 9716060014 L5 1  J" M6 PLAIN WASHER M6 4 

24 5520 41 318 W‘,..r p% GUIDE 1 

25 5520 41 315-1 II-DV1F" CHAIN GUIDE 1 
26 5520 41 319-1 CHAIN GUIDE 

27 5520 41 335-1 77"5 OIL TRAY 1 
28 5520 41 312 h"-( F" GUIDE 1 
29 5520 41 316-1 h"-(F" GUIDE 1 
30 91203 PHD-4 ELBOW PHD-4 2 

31 91161 AU-7" PB-4 SLEEVE P8-4 2 

32 91160 7°59" PA-4 PLUG PA-4 2 



1 

 SECTION 

-MR 

BACK GUIDE 



 

I 5520Z 420 I SECTION NUMBER  
SECTION 

-ArzONAU*ATUI5AL -C MA.OT\ -t.y1-#'4'T5±L -CTL.,, 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

BACK GUIDE GUIDE 

NO. SET NO. / PART NO. gsawR/
4111A* 

PART NAME COMPONENT PARTS NO. 
AA 
city 

5522 42 110 ?U-L ASSY FRAME ASSY 1 

17.22 

5522 42 120-1 D1'7F ASSY SHAFT ASSY 1 

3.18.19 

5522 42 130 Dt7F ASSY PINION SHAFT ASSY 1 

19.33.38.39 

5522 42 140 D1'7h ASSY SHAFT ASSY 1 

47.48.52-54 

5522 42 160 7"”Vh ASSY BRACKET ASSY 4 

23.25 

1 9648051214 # .53D" M5X12 SCREW M5X12 4 

2 5522 42 112 A" 1.9 9/P"rh" BACK GUIDE 1 

3 5522 42 121 Dt7F SHAFT 1 

4 5640 42 114  BRAKE WHEEL 2 

5 9684060608 h)( E)" M6X6 SET SCREW M6X6 7 

6 9670051008 M5X10 SOCKET BOLT M5X10 12 

7 5522 42 174 70 1)-F PLATE 2 

8 5522 42 173 A"- BAR 2 

9 5522 42 124 A0170 PIPE 1 

10 5522 42 182-1 9"9h DUCT 1 
11 9670063008 Vh.1i"Ild. M6X30 SOCKET BOLT M6X30 2 

12 5522 42 181-1 DUCT 1 
13 9684050808 M5X8 SET SCREW M5X8 6 

14 5522 42 125 D"2-(DF JOINT 1 

15 9670052000 V7VhelLrh M5X20 SOCKET BOLT M5X20 1 

16 5522 42 126-1 ZVT'll, NIPPLE 1 

17 5522 42 111 7U-L, FRAME 1 

18 5522 42 122-1 A70 1:0"YF SPROCKET 1 

19 9410503008 A7° 9)9"t° ,-.) 5X30 SPRING PIN 5X30 4 

20 9680060600 h)( D" M6X6 SET SCREW M6X6 1 

21 5522 42 123 1 5- COLLAR 1 

22 90312 .1 "-Iii1"7 11D9" 6002ZZ BALL BEARING 6002ZZ 2 

23 5522 42 161 7"”Vh BRACKET 4 

24 9670062508 9 1.9h7ti"11/h M6X25 SOCKET BOLT M6X25 8 

25 90244 7"VD2 MB1620DU BUSHING MB1620DU 6 

26 5522 42 162 599 RACK 2 

27 9670051208 9h'Vh4-1"l1' M5X12 SOCKET BOLT M5X12 2 

28 9648051014 #53.D" M5X10 SCREW M5X10 12 

29 5520 42 113 hulh." GUIDE 6 



   

BACK GUIDE SECTION 
*C.OgI3AG#14i LTI •2/ F L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t ,y1-*"4./MAIV%L  NO. SET NO. / PART NO. na$40F/4,4** PART NAME COMPONENT PARTS NO. 
Oft 
cvty 

29 5520 42 114 bUip% GUIDE 6 

30 5522 42 114  NIPPLE 1 

31 91193 A'DF' BAND 2 

32 5522 11 254 *-A HOSE 1 

33 5522 42 133 f)t-L3*/-11, WORM WHEEL 1 

35 5480 53 322 7'19D2 BUSHING 3 

36 5640 47 123 1)5- COLLAR 2 

38 5522 42 131 Dt7F SHAFT 1 

39 5522 42 132  PINION 2 

45 5640 44 524 ell'h BOLT 1 

46 5640 42 1 50 Aph`4, HANDLE 1 

47 9411404000 5-A°-t'D -4X40 TAPER PIN 4X40 1 

48 5640 44 514 95Vf CLUTCH 1 

49 9670065000 9”1-*"Ild. M6X50 SOCKET BOLT M6X50 4 

50 5522 42 1 51 7"5rVh BRACKET 2 

52 5522 42 141 Dt7h SHAFT 1 

53 9411403200 5-A°-t°D 4X32 TAPER PIN 4X32 1 

54 5640 44 512 WORM GEAR 1 

55 97056 9)9'7'0- VFC104A RING BLOW VFC104A 1 

56 9670082008 9h'VF*NDF M8X20 SOCKET BOLT M8X20 2 

57 5562 42 316 3 99- CONNECTOR 1 

58 5522 11 255 *-A HOSE 1 

59 5520 61 653 7-I" ASSY CORD ASSY 1 

60 5640 42 135 79 CAP 2 

61 5486 42 167 3'Ltp RUBBER CAP 4 

62 91217 *-AF;t1)t9" 17 CLAMP 17 1 





••••••,...• • •••••• ,• • •••••••••11 Y....., 

SECTION FRONT.SIDE GUIDE 



 

SECTION NUMBER 1 5522Z 4301 
SECTION 

* onfta(1*.v.-clt L 1 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FRONT.SIDE GUIDE 

 

NO. 
-t‘yhlt*rafialt-9-
SET NO. / PART NO. neolift/4"* PART NAME COMPONENT PARTS NO. 

gift 
Crty 

5522 43 120 Y'—)1°—D"tLETt,'7F ASSY SHAFT ASSY 1 

23,87 

5522 43 130 7—L ASSY ARM ASSY 1 

3,4,7 

5522 43 230 t°1tp ASSY PINION ASSY 2 

58-60 

5522 43 240 404,1- ASSY BOLT ASSY 2 

58,59,62 

5522 43 270 #1F"1`"0." ASSY SIDE GUIDE ASSY 1 
69,70,77 

5522 43 280 1-fh"W"fh" ASSY SIDE GUIDE ASSY 1 

69,73,77 

1 9410606008 A7°9D2"t°D 6X60 SPRING PIN 6X60 

2 5522 43 134 A9VF" STUD 

3 5522 43 132 7—L ARM 

4 9410603208 77(3 9)9"t°) 6X32 SPRING PIN 6X32 1 
5 90243 7"V)2 MB1625DU BUSHING MB1625DU 2 

6 9684060608 F.A D" M6X6 SET SCREW M6X6 3 

7 5522 43 131 SHAFT 1 
8 9670062501 9h*V1.10`11,h M6X25 SOCKET BOLT M6X25 4 

9 5522 43 137 7IDDIsh"-fF" FRONT GUIDE 

10 5560 43 113 GEAR 

11 9684050508 M5X5 SET SCREW M5X5 

12 5640 43 115-1 A`N SPRING 

13 5522 43 133 A5IVF" STUD 

14 9670062008 9h*V410`11,1. M6X20 SOCKET BOLT M6X20 

15 90302 43"—IIA"79D9" 626ZZ BALL BEARING 626ZZ 

16 9710060008 i "1]" M6 SPRING WASHER M6 

17 9660060014 ”F M6 NUT M6 

18 5640 47 123 COLLAR 

19 19 9721060008 E—Up9" E-6 E—RING E-6 

20 90217 V—W79D9" 688ZZ BALL BEARING 688ZZ 

21 5640 43 123 A"*. SPRING 

22 5522 43 123 COLLAR 

23 23 5522 43 121-2 D1,7h SHAFT 

24 9642051014 3 " M5X10 SCREW M5X10 

25 9710050008 A"VPh" M5 SPRING WASHER M5 

26 5522 43 122 70 1"— F  PLATE 

28 5640 43 125 hA"— COVER 



   

FRONT.SIDE GUIDE SECTION 
* ON 3in Li Al "CU :351t 1 -t it- "t5t T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t7F4J4./A6A4-1' 
SET NO. / PART NO. 1115"/tigsrPONENT PARTS NO. PART NAME Q'ty 

29 9670050808 95".9Filiulbh M5X8 SOCKET BOLT M5X8 2 

30 5522 43 125 t35 — COLLAR 1 

31 5300 59 134 F)()5— LOCK COLLAR 1 

32 9670044008 9”FiNulliF M4X40 SOCKET BOLT M4X40 2 

33.9670084508 95"Vh7104./F M8X45 SOCKET BOLT M8X45 4 

35 5522 43 111-1 hu-rh",AT— GUIDE STAY 1 

36 5522 43 124-2 Y—L ARM 1 

37 9410506508 A7° 11 )9"t°D 5X65 SPRING PIN 5X65 1 

38 5522 43 128-2 7"5rVh BRACKET 1 

39 95117 9DDhAu— AP—B TERMINAL COVER AP—B 

40 97324 A-(V1 Z715HW24B SWITCH Z-15HW24B 1 

41 9716040014 t5" hu M4 PLAIN WASHER M4 2 

42 9642042514 J-1'3D" M4X25 SCREW M4X25 2 

44 5522 43 212-1 KEY 1 

45 9670063508 M6X35 SOCKET BOLT M6X35 3 

46 5522 43 211 .A9111 BUSHING 1 

47 5522 43 214 /1"* SPRING 1 

48 5522 43 112-1 h" /Fu GUIDE 2 

49 9648041014 / -53.D" M4X10 SCREW M4X10 8 

52 5560 43 118 fiti7h SHAFT 2 

53 5560 43 117-1 7u5rVh BRACKET 2 

54 9670051601 M5X16 SOCKET BOLT M5X16 4 

55 5560 43 119 DAu— LEVER 2 

56 9670061201 9h"Ali"11/1. M6X12 SOCKET BOLT M6X12 2 

58 5560 43 243-1 V7:2 KNOB 8 

59 9410201608 • A7°9p9"t'D 2X16 SPRING PIN 2X16 4 

60 5522 43 231 PINION 2 

61 9410504508 A7°U.7)9"t°D 5X45 SPRING PIN 5X45 4 

62 5522 43 241 404h ' BOLT 2 

63 9070061608 M6X16 SOCKET BOLT M6X16 1 

64 9716060014 t5#uh" M6 PLAIN WASHER M6 2 

65 5560 43 235 1J5 — COLLAR 1 

66 90582 tiu-11Plu7U)9" 6200ZZ BALL BEARING 62002Z 1 

67 9722130008 C—UD9' C-13 C -RING C-13 4 

68 5290 44 242 7059U PLUG 2 

69 9410401608 A7°97,9ut°:../ 4X16 SPRING PIN 4X16 2 

70 5522 43 250-1 /1Fuhu-W ASSY SIDE GUIDE ASSY 1 

71 9648040614 /53:9u M4X6 SCREW M4X6 4 

72 9648031814 /5MP M3X18 SCREW M3X18 2 



ioDr.71r-73-1r" SECTION NUMBER 1 5522Z 4301 

FRONT.SIDE GUIDE SECTION 
* -:Lond3,5atlisia-cctt3iyt L TT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
/411WW-4. Asa ti COMPONENT PARTS NO. PART NAME {MI& 

Crty 

73 5522 43 260-1 /1F"h"-0." ASSY SIDE GUIDE ASSY 1 

74 96613-1 E2K-F7MC1-10 SWITCH E2K-F7MC1-10 1 

75 9710030008 /1"*#'/3" M3 SPRING WASHER M3 2 

76 9660030014 tVh M3 NUT M3 2 

77 5522 43 215 D ‘k, SHAFT 2 

78 5522 43 213 7'5TVF BRACKET 1 
79 5560 43 233 V/1.."7°I)-1. GUIDE PLATE 2 

80 9670051208 M5X12 SOCKET BOLT M5X12 4 

81 5522 43 252-1 # -IF"VIF" SIDE GUIDE 1 

82 5522 43 262-1 ,-(F"h"lh' SIDE GUIDE 1 

83 5522 43 221 7"5TVF BRACKET 1 

84 5522 43 113-2 IF GUIDE 1 

85 5522 43 114-1 W"(F" GUIDE 1 

87 9410301208 A1°9D9"t°D 3X12 SPRING PIN 3X12 1 

88 5522 43 138 1j5- COLLAR 1 



DELIVERY TABLE LIFTING SECTION 



,1-1Y7- fi rs9 

DELIVERY TABLE LIFTING 

1 SECTION NUMBER I 5520Z 440  
SECTION 

011,1341II*ATItliiit L -ft h,O)-C., 't  F "C:13Z L "CT 1..so  
Note: When ordering items marked *,indicate the set number because they are available only sea set. 

NO. 
-t7F*- MalV4-  
SET NO. / PART NO. gsaft/ PART NAME COMPONENT PARTS NO.  

AR 
Qty 

5520 44 530 Up2 ASSY LINK ASSY 1 
56,57 

5522 43 310 7—t ASSY ARM ASSY 1 
42,43 

5522 43 320 7-13 ASSY ARM ASSY 1 
61,62 

5522 43 540 UD9 ASSY LINK ASSY 1 
61,64 

5522 44 220-1 Dt7F ASSY SHAFT ASSY 1 
16-20,85 

5522 44 230 '7'5TVF ASSY BRACKET ASSY 1 
7.10.15 

5522 44 240-1 "I'—.E)191' ASSY GEAR SHAFT ASSY 1 
4,8,11,12,85 

5522 44 310 D1'7h ASSY SHAFT 1 
3,30.38.58 

5522 44 320 7'5rVf. ASSY BRACKET ASSY 1 
33.37 

5522 44 330 7—L ASSY ARM ASSY 1 
32-34 

5522 46 159-1 7'5TVh ASSY BRACKET ASSY 1 
7,9 

5560 44 230 "1”117)9"t11,51"— ASSY BEARING HOLDER ASSY 1 
10.88 

1 5640 44 524 VIDF BOLT 1 
2 5522 44 260 ADFND ASSY HANDLE ASSY 1 
3 9411404000 5-11°—t°D 4X40 TAPER PIN 4X40 2 

4 5640 44 514 95'1)1 CLUTCH 1 
5 9721120008 E—'J'9" E-12 E—RING E-12 3 

6 5480 51 343 t5,"h"* PLAIN WASHER 2 

7 90447 7"VD1 MB1612DU BUSHING MB1612DU 2 

8 5522 44 241-1 fi1'7h SHAFT 1 
9 5522 46 154-1 7"5 f BRACKET 1 
10 90214 V-11/1"711)9" 6000ZZ BALL BEARING 6000ZZ 2 

11 9410403200 A7c"JD9't°) 4X32 SPRING PIN 4X32 1 
12 5522 44 242 GEAR 1 
14 9670089008 9h.Vh404/F M8X90 SOCKET BOLT M8X90 4 

15 5522 44 231 7"5h.VF BRACKET 1 
16 9411403500 T—A°—tgD 4X35 TAPER PIN 4X35 2 



 

1 1%.011,11-11-rN 

 

  

DELIVERY TABLE LIFTING SECTION .  
Itr zOnall*ATUksigfUTM/100T, F **T5tLTT o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t7Fg- inA#* NO. SET NO. / PART NO. 1113 #,t/"It PART NAME COMPONENT PARTS NO. 
MR 
Q'ty 

17 5560 44 223 1,- GEAR 1 

1 8 5522 44 221-1 D1'7F SHAFT 1 

19 5560 44 224 WORM 1 

20 5560 44 222 GEAR GEAR 1 

21 9721060008 E-9)9" E-6 E-RING E-6 4 

22 5640 44 550 53iF RATCHET 

23 5640 44 553  SPRING 1 

24 5640 44 546 t°D PIN 

26 5640 07 082 #"h" WASHER 2 

29 9660080014 tVF M8 NUT M8 7 

30 5640 44 541-1 53IVF*-f-lb RACHET WHEEL 1 

31 5522 44 313 1)5- COLLAR 1 

32 9723420008 C-97)9%% C-42 C-RING C-42 1 

33 90316 1"-11,1”97)9" 6004ZZ BALL BEARING 6004ZZ 3 

34 5522 44 331 7-15 ARM 1 

35 9710080008 A"WV* M8 SPRING WASHER M8 6 

36 9670082508 9h *"11,h M8X25 SOCKET BOLT M8X25 4 

37 5522 44 321 7"5J'VF BRACKET 1 

38 5522 44 311 D1'7F SHAFT 1 

39 5640 04 1 61 )(911, BUSHING 1 

40 5522 43 313 A9VF" STUD 1 

41 5480 56 138 9VDt WASHER 1 

42 5522 43 311 Y-L, ARM 1 

43 5640 04 122 )t51 11, BUSHING 1 

44 5522 43 312 A9VF" STUD 1 

45 9710120008 A h" M12 SPRING WASHER M12 1 

46 9660120014 'VI' M12 NUT M12 1 

47 9710060008 A"VJ"h"* M6 SPRING WASHER M6 3 

48 9660060014 tVh M6 NUT M6 3 

49 5522 43 322 A9Vh" STUD 1 

50 90450 oVFIDF" POS 8 ROD END POS8 1 

52 5522 43 323 9-DA"V911, TURN BUCKLE 1 

53 90685 oV1)9tVF M8 32 t51"U HEXAGON NUT M8 3-TYPES LEFT 1 

54 90668 oVF"IDF"SMR1-8 ROD END SMR1-8 1 

55 5522 44 332 t°D PIN 1 

56 5430 23 119 7"VD2 BUSHING 2 

57 5520 44 531 UD9 LINK 1 

58 5560 44 312 4`1,- GEAR 1 

59 9670082008 9J'Vhell/F M8X20 SOCKET BOLT M8X20 2 



9"fY7"9h"1, 

DELIVERY TABLE LIFTING 

5520Z 1 SECTION NUMBER 440  
SECTION 

*zonau*aTub-suTmA.0-c, 71-#-.4T;t5cuTT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t .yF**/gge.# 
SET NO. / PART NO. gsafeF/444# PART NAME COMPONENT PARTS NO. 

Aft 
crty 

60 5640 43 544 t10. BOLT 3 

61 5640 04 100 )(911, BUSHING 3 

62 5522 43 321 7-L ARM 1 
63 5560 43 324 7"5-J.Vh BRACKET 

64 5522 43 541 97,9 LINK 1 

65 5486 39 808 77°9D9" SPRING 1 

66 5522 44 564 il" Vi STUD 1 

68 5640 44 581-1 UD9 LINK 1 

69 9642041614 J 3Ei" M4X16 SCREW M4X16 4 

70 5640 44 583-2 t°D PIN 1 

72 5522 44 562 t°D PIN 1 

73 5522 44 570 Y-L ARM 1 

74 5522 44 573 A"*bh.  STUD 1 

75 5522 44 561 A"V)h* STUD 1 

76 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 

77 9716040014 t5 h" M4 PLAIN WASHER M4 1 

78 97622 91)/-0-" AS-10N 200V SOLENOID AS-1-N 200V 1 

79 5640 44 574-3 71 P.911 0- STOPPER 1 

80 5522 44 575 70 1.1-F  PLATE 1 

81 9710040008 A"VPV* M4 SPRING WASHER M4 4 

82 9660040014 tVF M4 NUT M4 4 

83 9670081608 Vh.VFili"11/1- M8X16 SOCKET BOLT M8X16 2 

84 9716080014 t5#"h' M8 PLAIN WASHER M8 2 

85 9411403000 T-A°-t°D 4X30 TAPER PIN 4X30 2 

86 5522 44 312 )35- COLLAR 1 

87 5640 74 205 51"14 LABEL 1 

88 5560 44 231 WI"- HOLDER 1 

89 9670085008 95".91-t"10. M8X50 SOCKET BOLT M8X50 . 2 



DELIVERY SHAFT SECTION 



* 

 

1 SECTION NUMBER 1 
5520Z 450  

SECTION 
*c. tt*A-c-tt 13S &arc% v-%- -"C;t5C T L so 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

DELIVERY SHAFT 

NO. 
-t•yhilt /Malt* 
SET NO. / PART NO. naft/4/1"41  PART NAME COMPONENT PARTS NO. i:Xty 

5522 45 110 Dt7F ASSY SHAFT ASSY 1 
54,55,64 

5522 45 1 60-1 WY:9"D2" ASSY HOUSING ASSY 1 
52,53,70-72 

5522 45 170 Ar5D"D2"ASSY HOUSING ASSY 1 
52,51,60,70,71 

5522 46 110-2 D1'7t. ASSY SHAFT ASSY 1 
25,26,37,39 

5522 46 120 1LA01/9"- ASSY CAM HOLDER ASSY 1 
31,32 

5522 46 150-1 D"9 ASSY SHAFT ASSY 2 

1 -3,8 

5522 46 310-1 :7-)" ASSY SCREW ASSY 1 
1,2,16 

1 5522 46 312 7`.9" NUT 4 

2 9410301208 A7°U:)9"t°) 3X12 SPRING PIN 3X12 4 

3 5522 46 151 D1,71' SHAFT 2 

4 9670085008 95'VF404/F M8X50 SOCKET BOLT M8X50 4 

7 9670083508 95":1FVO M8X35 SOCKET BOLT M8X35 8 

8 5522 46 153 135- COLLAR 2 

9 5522 46 155-1 7"55.VF BRACKET 1 
10 9670063008 95.Vh*"0 M6X30 SOCKET BOLT M6X30 12 

11 5522 46 143 70 1i_ F  PLATE 3 

12 5522 46 114-1 h5- COLLAR 1 
1 4 5522 46 314-3 7"5-5.V1- BRACKET 2 

15 5522 46 315-2 tVF NUT 1 
16 5522 46 311-1 *D" SCREW 

17 5560 47 215 t°D PIN 

1 8 5522 43 1 36 iJL CAM 

19 9670061000 95.VI-$"11,F M6X10 SOCKET BOLT M6X10 1 
20 9670082508 - 95'Vfli"11,1- M8X25 SOCKET BOLT M8X25 4 

21 5522 46 141-2 5.-A CASE 

23 91737 V-11/1"YUD9"6306ZZ BALL BEARING 6306ZZ 1 
24 5522 46 142-2 5.-A CASE 1 

25 5522 46 112 A7°05.VF SPROCKET 1 

26 90957 51-A°-L°D 10X80 TAPER PIN 1 0X80 2 

28 90723 oV99VDt AW06 LOCK WASHER AW06 1 

29 90722 oV9tVf ANO6 LOCK NUT ANO6 1 

30 90370 A5AF9VDV AS1107 THRUST WASHER AS1107 2 



   

DELIVERY SHAFT SECTION 
*.:-_of,9,341ctioacrtt F 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

 

NO. SET NO. / PART NO. PART NAME 3e541145'5 //4111CarONENT PARTS NO. Q'ty 

31 5522 46 115-3 $10"- HOLDER 1 
32 91675 :-FuW797)9" HK4020 NEEDLE BEARING HK4020 2 

33 91694 IR35X40X40 INNER RACE IR35X40X40 1 
34 5522 46 119 SPACER 1 
35 5522 46 123 135- COLLAR 1 
36 9684060808 M6X8 SET SCREW M6X8 2 

* 37 5522 46 111-2 D1'7F SHAFT 1 
* 39 5522 46 113-1 A7°cO'VF SPROCKET 1 
40 5522 46 242-2 CASE 1 
41 90336 V-11,1u79D2u 6207ZZ BALL BEARING 6207ZZ 1 
42 5522 46 243-1 SPACER 1 
43 5640 07 082 #uhu4 WASHER 1 
44 9721060008 E-9)9 E-6 E -RING E-6 1 
45 5522 46 118 SPACER 1 
46 5522 46 125 V7.F. KNOB 1 
47 5522 46 116-1 CAM 1 
49 5522 46 316-3 9D9 LINK 1 
51 9660080014 tVh M8 NUT M8 2 

52 9723850008 C-9)9' C-85 C-RING C-85 2 

53 91666 41'1VD-11, 0S68857 OIL SEAL 0S68857 2 

* 54 5522 45 112 A7°1:0'VF SPROCKET 2 

55 90958 T _ Ao_top 10X100 TAPER PIN 10X100 2 

56 9660060014 tVI. M6 NUT M6 1 

57 5522 46 317-3 A9V1-'1  STUD 1 
60 5522 45 171 W,DN`p9" HOUSING 1 

61 9670083008 M8X30 SOCKET BOLT M8X30 13 

63 5522 46 241-1 CASE 1 
* 64 5522 45 111 Dt7F SHAFT 1 

65 9670061608 9 1-1"111- M6X16 SOCKET BOLT M6X16 7 

66 5522 21 231 SPACER 1 
67 91646 A3AF9VD1'- AS6085 THRUST WASHER A56085 2 

68 91640 A5A1'1"79D9"NTB6085 THRUST BEARING N1B6085 2 

69 91661 A5Ah9VDt- W56085 THRUST WASHER W56085 2 

70 91671 =-FN1,1"79D9"8ORNAO NEEDLE BEARING 8QRNAO 2 

71 5522 21 262 SPACER 2 

72 5522 45 161-1 Af)Dup9" HOUSING 1 
73 5522 45 125  GUIDE 2 

74 9672084514 oVh9VIDF M8X45 HEXAGON BOLT M8X45 2 

75 5522 21 263 SPACER 1 



DELIVERY SHAFT 

SECTION NUMBER I 5520Z 4501 

SECTION 
*Z0g5AU*A-Ntt5ALTMA,OT,--t.Y tT±5CUTTI.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-t•yh*-F+/45,11#-%-

SET NO. / PART NO. na$#/*".4" PART NAME / COMPONENT PARTS NO. 
Mft 
Q'ty 

76 5522 11 1 64 h"...(h" GUIDE 4 

77 5520 23 241 HOLDER 1 

78 5522 44 533 t°) PIN 1 

80 5480 56 138 17'.9D1' WASHER 1 

81 9680081208 M8X12 SET SCREW M8X12 2 

82 9680080608 F D" M8X6 SCREW M8X6 1 

83 9670061808 'h'.91..*"11/F M6X18 SOCKET BOLT M6X18 8 

84 5522 45 124 Dt7h SHAFT 8 

88 5522 44 532 95)9 CRANK 1 

89 90937 [709tVF AN12 LOCK NUT AN12 1 

90 90938 0V99VD1'- AW12 LOCK WASHER AW12 1 

96 5522 45 117 t%\t„„, GEAR 1 

97 5640 59 117 .11%% h WASHER 3 

98 9670123008 VVI..71i "11/F M12X30 SOCKET BOLT M12X30 3 

99 5522 45 118 70 D_ F  PLATE 1 

100 9670062508 VVI..*"11/F M6X25 SOCKET BOLT M6X25 3 

1 02 91203 ill4" PHD-4 ELBOW PHD-4 2 

1 03 91161 AU-7" PB-4 SLEEVE PB-4 2 

1 04 91162 197°11, PD-4 NIPPLE PD-4 2 

105 5522 45 126 h"-(F"0-5- GUIDE ROLLER 32 

106 5522 46 127 GEAR 1 

107 5522 46 128 95V1 CLUTCH 1 

108 9716080014 t5,"/3"* M8 PLAIN WASHER M8 3 

1 09 9648050814 /53)" M5X8 SCREW M5X8 4 

110 5522 46 126 1j5- COLLAR 1 

111 9670086508 Vh'VFili"11/1- M8X65 SOCKET BOLT M8X65 4 

112 5522 46 144 PLATE 1 

113 9670064508 V5'Vh*"11,1- M6X45 SOCKET BOLT M6X45 4 

114 5522 46 1 45 1j5- COLLAR 1 

118 90700 UtVF M8 U -NUT M8 2 

http://5CUTTI.so


DELIVERY TABLE SECTION 



* 

111.7.1"..x -1 
SECTION NUMBER  

552UZ 460 
DELIVERY TABLE SECTION 

Irzolase.clitiactutisLT 1 0') L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvtAit igoalim NO. SET NO. / PART NO. naTeF/4"4"-  PART NAME COMPONENT PARTS NO. Qty 

5522 44 1 40 /1-(7)9"-f ASSY DELIVERY TABLE ASSY 2 
36.47-53 

5522 44 210-1 D1'7F ASSY SHAFT 1 
1.2.5.9 

1 5560 44. 213-1 'St-Loh-1-11/ WORM WHEEL 1 
2 9411404000 T-A° -t°D 4X40 TAPER PIN 4X40 3 
3 9670061000 Vh'V W1lits M6X10 SOCKET BOLT M6X10 6 
4 5522 44 213 +10:17° CAP 2 
5 5522 44 212 A7°o”F SPROCKET 1 
6 90355 aiu-11/1u7 117)9u 6304LL1J BALL BEARING 6304LLU 2 
7 5560 44 212 A70 E, Vh SPROCKET 2 
8 5560 44 114-1 /3" -fhut°D GUIDE PIN 4 
9 5522 44 211-1 D1'7h SHAFT 1 

10 5520 44 114 TI—D CHAIN 2 
11 90858 DNN2/DF 117)9 R540 JOINT LINK R540 4 
12 5640 44 112 ()IIF WEIGHT 2 
13 9721080008 E- 117)9N% E-8 E -RING E-8 2 
1 4 5430 31 242 UD9 LINK 2 
1 5 5522 44 112-1 7u5h.Vh BRACKET 1 
16 5522 44 116 GUIDE 2 
17 9710080008 ANN*/"13%% M8 SPRING WASHER M8 6 
18 9660080014 tVF M8 NUT M8 6 
19 5522 44 122-1 7u5h.VF BRACKET 1 
20 9670051208 95*VhifiullpF M5X12 SOCKET BOLT M5X12 6 
21 9670041000 M4X10 SOCKET BOLT M4X10 2 
22 5522 44 121 TN1:09 BLOCK 1 
23 5522 44 120 7° l)-F ASSY PLATE ASSY 1 
24 5640 44 105 Jo WHEEL 4 
25 9722120008 C-9D9NN C-12 C-RING C-12 4 
26 5640 44 104 t°D PIN 2 
27 9670081808 9”1.71iNI,F M8X18 SOCKET BOLT M8X18 8 
28 5522 44 110 7°U-F ASSY PLATE ASSY 1 
29 9670081600 M8X16 SOCKET BOLT M8X16 2 
30 5522 44 115 AT- STAY 1 
31 5480 51 712 SPACER 8 
32 9670085500 97V110%11,F M8X55 SOCKET BOLT M8X55 8 
34 9670061208 Vh*Vhiliull/h M6X12 SOCKET BOLT M6X12 4 
36 9660060014 1- Vh M6 NUT M6 32 
38 5520 44 137 7"57Vh BRACKET 2 



   

DELIVERY TABLE SECTION 
*ø*ATII isAt T v b 4- --citc T Lsc, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

_ -7 I *  NO. SET NO. / PART NO. 10A1Aft/ AWM41- PART NAME 
COMPONENT PARTS NO. Q'ty 

39 5522 44 138-1 7°D-1- PLATE 2 

40 5520 44 132 h"-fh'D-11, GUIDE RAIL 2 

41 5520 44 131 13'11-1i-11) GUIDE RAIL 2 

42 9670063008 M6X30 SOCKET BOLT M6X30 4 

45 5522 44 136 W"fh"AFVA°— GUIDE STOPPER 2 

46 9670062008 Vh'VF7Ii"11/F M6X20 SOCKET BOLT M6X20 4 

47 5522 44 142 7°D—F PLATE 4 

48 9648061614 15 D M6X16 SCREW M6X16 32 

49 91350 A51— 420G—N-75 CASTER 420G—N-75 8 

50 9716060014 t5,') M6 PLAIN WASHER M6 32 

51 9710060014 A'*/"1i" M6 SPRING WASHER M6 32 

52 90777 IM" 5.1X20 WOOD SCREW 5.1X20 24 

53 5522 44 1 41 DELIVERY TABLE 2 

54 97317 7190AIV3 Z15GW2255B MICRO SWITCH Z15GW2255B 1 

55 95117 51:)D1]A'— AP—B TERMINAL COVER AP—B 1 

56 9642042501 t1'3 ' M4X25 SCREW M4X25 2 

57 9660040014 tVt. M4 NUT M4 2 

58 9710040014 A'*/J' M4 SPRING WASHER M4 2 

59 9716040014 t5/'1" M4 PLAIN WASHER M4 2 

60 9716050014 t5 1" M5 PLAIN WASHER M5 2 

61 9710050014 A'*/'1 M5 SPRING WASHER M5 2 

62 9642051214 t'N'3!P M5X12 SCREW M5X12 2 

63 5522 44 123 7,0 1).4 PLATE 1 





GRIPPER SECTION 



11111 
Crty 

6 

3 

3 

6 

3 

36 

27 

3 

3 

6 

6 

27 

27 

3 

9 

3 

3 

3 

3 

1 8 

27 

27 

27 

27 

27 

27 

12 

6 

12 

12 

2 

1 

1 

2 

2 

 

5520Z 1 SECTION NUMBER 1 
470  

SECTION 
itc.:6Diffig,(Iiiien-ClI13itt -t-y 4- -C''Ac -CF 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"JVhu- 

GRIPPER 

 

NO. -t7F**/110A#* 
SET NO. / PART NO. PART NAME . COMPONENT PARTS NO. 

5522 47 110-1 ASSY HOLDER ASSY 

6,7 

5522 47 120-2 9"9VA°- ASSY GRIPPER ASSY 

1-22,32-36 

5522 47 130 '.9 9"-f ASSY GRIPPER BASE ASSY 

1,3,8,35,36 

5522 47 1 40 MO"- ASSY HOLDER ASSY 

35,36 

1 5522 47 112 Ert91- SHAFT 

2 9670052008 V FtiNt/F M5X20 SOCKET BOLT M5X20 

3 5522 47 117-2 GRIPPER BASE 

4 5522 47 114 h5-  COLLAR 

5 5522 47 113-1 D1771.. SHAFT 

6 5522 47 119 $911) BUSHING 

7 5522 47 111-1 it$51"- HOLDER 

8 9670051608 95- VFV11/1- M5X16 SOCKET BOLT M5X16 

9 5522 47 116-1 *10"- HOLDER 

1 0 5522 47 123 AFVA°-V$ GRIPPER 

11 9684060608 1..)4:9" M6X6 SET SCREW M6X6 

12 90471 b/04137- KRV19LL CAM FOLLOWER KRV19LL 

1 3 5522 47 115-1 7-L ARM 

1 4 9710080008 A"V/"b" M8 SPRING WASHER M8 

15 9660080014 tVF M8 NUT M8 

1 6 9680060808 1- $D" M6X8 SET SCREW M6X8 

17 5522 27 336 F)t D" M5X10 SET SCREW M5X10 

1 8 5560 27 356 SPRING 

1 9 5640 27 359-1 ”c09 BLOCK 

20 5522 47 124-2 GRIPPER 

21 5522 47 125 GUARD 

22 9652060814 F5ADV)" M6X8 SCREW M6X8 

23 90862 D"2/DFUD9 RS50 JOINT LINK RS50 

24 5520 47 131 CHAIN 

25 5522 47 122 9VE9t- WASHER 

26 9722050008 C-9)7" C-5 C-RING C-5 

27 9670084000 95- V W0 M8X40 SOCKET BOLT M8X40 

28 5522 47 211 7" .”.!91- BRACKET 

29 5520 47 212 hia CAM 

30 9670083000 4i"JDF M8X30 SOCKET BOLT M8X30 

31 9716080008 t54”h" M8 PLAIN WASHER M8 



 

JC‘... I PIVIVIOGR 

 

  

GRIPPER SECTION 
*z.onatt*a-cit t5is 't  F 4-g- T1±3Z 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. F it* /01111t-4- 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. Q'ty 

32 5522 47 126-1 *1451"— HOLDER 27 

33 5522 47 128 A7° 11p9" SPRING 9 

34 5522 47 127 135— COLLAR 9 

35 5522 47 142 )( 911) BUSHING 6 

36 5522 47 141 it lb — HOLDER 6 





DISTRIBUTOR ROLLER SECTION 
••••• •••• . IS., • • •••/111, 11 1,1 .1.  I. 



T7-Jz0-7- SECTION -I-NUMBER 1 5520Z 5101 

DISTRIBUTOR ROLLER SECTION 
*z0g6A(/*ATUt3ALTI-th.OT, -t•yf.#-'4'TaLTTL,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t ,yh#-g- ine.W* 
SET NO. / PART NO. PART NAME '/ COMPONENT COMPONENT PARTS NO. Crty 

5522 51 110 0-5- ASSY ROLLER ASSY 4 

5,6 

5522 51 120 0-5- ASSY ROLLER ASSY 1 
5,16 

5522 51 130 0-5- ASSY ROLLER ASSY 2 

5,10 

5522 51 140 0-5- ASSY ROLLER ASSY 1 

5,21 

5522 51 150 0-5- ASSY ROLLER ASSY 1 

5,26 

1 5522 51 113 '7 1̀55.V1- BRACKET 5 

2 9670051208 9”Fit'"Ild- M5
.
X12 SOCKET BOLT M5X12 20 

3 5480 53 391-1 95)7° CLAMP 4 

4 9670061608 9 1.71iNlih M6X16 SOCKET BOLT M6X16 28 

5 90214 V-11,179)9" 6000ZZ BALL BEARING 6000ZZ 1 8 

6 5522 51 111 0-5- ROLLER 4 

8 5522 51 114 7"5rVF BRACKET 5 

9 5522 51 1 33 7"5TVF BRACKET 1 

1 0 5522 51 1 31 0-5- ROLLER 2 

11 5522 51 1 34 7"55V1' BRACKET 1 

12 5522 51 1 35-1 7"5 F BRACKET 1 

13 5522 51 136-1 r5h.VF BRACKET 

14 5522 51 123-1 7"57Vh BRACKET 

15 9670062008 Vh"A.10`11,1- M6X20 SOCKET BOLT M6X20 4 

16 5522 51 121 0-5- ROLLER 1 

1 7 5522 51 124-1 7"55"Vh BRACKET 1 

18 5522 51 145 A9VF" STUD 4 

19 5522 51 1 43 7"5”F BRACKET 1 

20 9670081608 IMVF7104,F M8X16 SOCKET BOLT M8X16 4 

21 5522 51 1 41 0-5- ROLLER 1 

22 5522 51 1 44 7"5Th BRACKET 1 

23 5522 51 1 55 A9Vh" STUD 2 

24 5522 51 1 54 7'N5fiVh BRACKET 2 

25 9648061614 /53D" M6X16 SCREW M6X16 2 

26 5522 51 151 0-5- ROLLER 1 

27 5522 51 117 PLATE 8 

28 9660050014 tVh M5 NUT M5 8 

29 5522 51 1 53 7"5TVh BRACKET 1 



INK DUCTOR ROLLER SECTION 



 

SECTION NUMBER 1 5520Z 5201 

SECTION 
*Z.C1)1I5A(141,11-Nt }At L F  '-4--C-1±5C L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

INK DUCTOR ROLLER 

 

-
tvFit/Aflait NO. SET NO. / PART NO. PART NAME ne. */

411 
COMPONENT PARTS NO. Q'ty 

5522 52 120 5111.ZD9"7°- 11- ASSY TIMING PULLEY ASSY 1 

26.76.79-81 

5522 52 130 7°D -F ASSY PLATE ASSY 1 

71.73.87 

5522 52 210-1 7-I, ASSY ARM ASSY 1 

63.67 

5522 52 230 UD2 ASSY LINK ASSY 1 

60.62 

5522 52 250 7-L. ASSY ARM ASSY 1 

51.52 

5522 52 260 -t ASSY ARM ASSY 1 

51.56 

5522 52 270 0-5- ASSY ROLLER ASSY 1 

37.38 

5522 52 420-1 75”7-11 ASSY CLUTCH ARM ASSY 1 

17.18 

5522 52 850 -L ASSY ARM ASSY 1 

18.93 

5 5480 53 383 tO PIN 

6 5480 53 384 UD9 LINK 1 

7 5300 33 562 hi - COLLAR 2 

8 5522 52 864-1 PIN 1 

9 90628 Atly70tOp SSP-4 SNAP PIN SSP-4 1 

10 95184 91)1 -0." AS-03 200V SOLENOID AS-03 200V 1 

12 9710040008 A h'* M4 SPRING WASHER M4 4 

13 9710060008 A h"* M6 SPRING WASHER M6 4 

1 4 9660060014 tVh M6 NUT M6 3 

15 5480 51 286 1DDDL°D ECCENTRIC PIN 

1 6 5522 52 413 A9VP` STUD 

17 5522 52 431-1 95”7-1, CLUTCH ARM 1 

1 8 5522 52 412 7"VD/ BUSHING 2 

20 5480 51 144 A9Vh' STUD 1 

21 5480 53 382 ;V;'° J)7" SPRING 1 

23 9721040008 E-9.'9" E-4 E-RING E-4 1 

24 5522 52 414 1DDD hi- ECCENTRIC COLLAR 1 

25 5430 51 274 t5/'h"* PLAIN WASHER 1 

26 9670061208 M6X12 SOCKET BOLT M6X12 7 

27 9670051008 94!9[10`11,F M5X10 SOCKET BOLT M5X10 2 

28 9660050014 J- Vh M5 NUT M5 1 



   

INK DUCTOR ROLLER SECTION 
* Ed It Ilia it $5 At I- its4. "Ca SC L. TT Ls°  
Note: When ordering, items marked*,indicate the set number because they are available only as a set. 

 

NO. - .y /gin  
SET NO. / PART NO. g5A4gq4"414.  PART NAME 

COMPONENT PARTS NO. 
1Wft 
crty 

29 9670053008 .M5X30 SOCKET BOLT M5X30 1 

30 5560 38 118 135- COLLAR 4 

31 9684060608 h$*D" M6X6 SET SCREW M6X6 12 

32 5522 53 112 7"VD2 BUSHING 2 

34 5522 52 242 LATCH 1 

35 9670082508 V”hili"iliF M8X25 SOCKET BOLT M8X25 4 

36 5480 51 287 A7° U)9" SPRING 1 

37 90214 iti"-JD1"7 117)9" 6000ZZ BALL BEARING 6000ZZ 3 

38 5522 52 271 0-5- ROLLER 1 

40 5522 52 246 PIN 1 

41 9684050608 1- $*D" M5X6 SET SCREW M5X6 1 

42 5522 52 245-1 YLa ARM 1 

43 9670083008 M8X30 SOCKET BOLT M8X30 2 

44 9682050608 1- $*D" M5X6 SET SCREW M5X6 2 

45 5522 52 253 *D" SCREW 2 

46 9660080014 tVF M8 NUT M8 3 

47 5522 52 254 7"1:09 BLOCK 2 

48 9670065508 95".91,* 0 M6X55 SOCKET BOLT M6X55 4 

49 5430 38 316 WASHER 2 

50 5480 51 733-2 ZA"7t-Lo=5-277°Up9" SPRING 2 

51 9410501608 A7°I)D9"t°D 5X16 SPRING PIN 5X16 2 

52 5522 52 251 7-1, ARM 1 

53 5480 53 391-1 757,7°  CLAMP 2 

54 90899 oVh97tV4*"1101, M5X14 .  HEXAGON SOCKET HEAD BOLT M5X14 2 

55 5522 52 241-1 Dt7F SHAFT 1 

56 5522 52 261 ARM 1 

57 5522 52 244-1 7-13 ARM 2 

58 5522 52 247 *"Ild• BOLT 2 

59 9670083508 9h•Vili"141. M8X35 SOCKET BOLT M8X35 2 

60 5522 53 262 7"VD1 BUSHING 2 

61 5522 53 264 BOLT 1 

62 5522 52 231 11 )9 LINK 1 

63 5522 52 211-1 7-13 ARM 1 

64 9710080008 ft /3"* .M8 SPRING WASHER M8 1 

65 9721120008 E-UD9" E-12 E -RING E-12 1 

66 5480 51 343 ti/"h"* PLAIN WASHER 1 

67 5486 29 647 )L511) BUSHING 1 

68 9670062008 M6X20 SOCKET BOLT M6X20 3 

69 5522 52 221 AS VF" STUD 1 



 

;-- 
5520Z  5201  SECTION NUMBER 

SECTION 
4---C;t5C L 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

INK DUCTOR ROLLER 

 

NO. SET NO. / PART NO. gsaft/4/1"*' PART NAME COMPONENT PARTS NO. Grty 

70 9721080008 E-97)9" E-8 E -RING E-8 1 
71 91645 757F9VD1,- AS1024 THRUST WASHER AS1024 2 

72 5522 52 1 43 WASHER 1 
73 91689 t1(9) IR10X14X13 INNER RACE IR10X14X13 2 

74 9670081208 9”FitiNDF M8X12 SOCKET BOLT M8X12 1 
75 5290 24 126 WASHER 

76 5522 52 121 91iD9" 7°-q- TIMING PULLEY 1 
77 9710100008 A W`* M10 SPRING WASHER M10 1 
78 9660100014 tVF M10 NUT M10 1 
79 9723470008 C-9)9" C-47 C-RING C-47 2 

80 90317 30"-11,1”qp9" 6005ZZ BALL BEARING 6005ZZ 2 

81 5522 52 122 BOSS 1 
82 5522 52 123 bL, CAM 1 
83 5522 52 124 hG CAM 1 
84 5522 52 111 A9VP` STUD 1 
85 9672062514 oV1J9V10. M6X25 HEXAGON BOLT M6X25 3 

86 9716060014 t5#"V M6 PLAIN WASHER M6 3 

87 5522 52 1 40 PLATE 1 

88 5522 56 241 0 PIN 1 

89 9660040014 tVF M4 NUT M4 4 

90 5522 52 852 PLATE 1 

91 9670061608 M6X16 SOCKET BOLT M6X16 2 

92 9642041014 t1"3:9" M4X10 SCREW M4X10 4 

93 5522 52 851 Y-L ARM 1 
94 90074 9-faD9".1"Iiih 270H075 TIMING BELT 270H075 1 



WATER FOUNTAIN.DUCTOR ROLLER SECTION 
Jr-011UN NVMOCK 



A"71'DT-D.9"99-o-5- I I SECTION NUMBER I 
5520Z 530 

 
WATER FOUNTAIN.DUCTOR ROLLER SECTION 

*c.011,13attiKATII -c -ft A-0-c, -my b L. TT lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yht/A5At NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
At 
City 

5430 53 410-3 aA`IVFIL41,197° ASSY CAP ASSY 2 

133-138 

5520 52 110 7-L ASSY ARM ASSY 1 

44,48 

5520 53 130 7”7Vh ASSY BRACKET ASSY 1 

78,79,84,85 

5520 53 600 aA"D"/D/JD9r)f WATER CIRCULATION DEVICE 1 

152-161 

5522 52 340 0-5- ASSY ROLLER ASSY 1 

1 - 3 

5522 52 350 t°D ASSY PIN ASSY 1 

8,9 

5522 52 440-1 95 Y-L5 ASSY CLUTCH ARM ASSY 1 

43,44 

5522 52 820 7-L ASSY ARM ASSY 1 

1 4,17 

5522 52 830 7-L ASSY ARM ASSY 1 

17,28 

-5522 53 110 $149"- ASSY HOLDER ASSY 1 

93-95 

5522 53 120 *JO"- ASSY HOLDER ASSY 

88,91,92 

5522 53 150-1 7-L ASSY ARM ASSY 1 

73-75 

5522 53 1 70 A9VFN` ASSY STUD ASSY 1 

59,62,63 

5522 53 740 r)t-Liti ASSY WORM WHEEL ASSY 1 

86,87,165 

5522 53 760-1 7-L ASSY ARM ASSY 1 

66,68 
5522 53 780 9D9 ASSY LINK ASSY 1 

60,61 

1 91638 V-1101”IlD9`NSS60002RS BALL BEARING SS60002RS 2 

2 5522 52 341 0-5- ROLLER 1 

3 5522 52 415 SPACER 1 

4 9660100014 tVI. M10 NUT M10 1 

5 9710100008 A`N VP/PN M10 SPRING WASHER M10 1 

6 5522 52 312-2 7-L ARM 1 

7 5560 36 184 WASHER 1 



 

...IG‘,111/4011 

 

   

WATER FOUNTAIN.DUCTOR ROLLER SECTION 
* z cnogvatt*A-cit /34 L. A.CDT, L l‘o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME '113"WErgrONENT PARTS NO. 
U 
Qty 

8 90214 V—W79)9" 6000ZZ BALL BEARING 6000ZZ 

9 5522 52 351 C°D PIN 1 

10 9670082508 M8X25 SOCKET BOLT M8X25 3 

11 5522 53 112 T").D2 BUSHING 4 

12 5560 38 118 h5— COLLAR 4 

13 9684060608 M6X6 SET SCREW M6X6 13 

14 5522 52 821 7—L ARM 

15 5480 53 391-1 95)7° CLAMP 2 

16 90899 oV/J97tV /F M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

17 9410501608 A7°4)9"t°) 5X16 SPRING PIN 5X16 2 

18 5480 51 733-2 —L13-5-3')A7°U)9" SPRING 2 

19 5430 38 316 WASHER 2 

20 5522 52 254 7"W.99 BLOCK 2 

21 9670064508 VrJF,1jiF M6X45 SOCKET BOLT M6X45 4 

22 5522 52 253 SCREW 2 

23 9660080014 tVh M8 NUT M8 5 

24 5480 56 14_8 VO BOLT 2 

25 9660060014 tVh M6 NUT M6 3 

26 5522 52 313-1 7—L ARM 2 

27 5522 52 311-1 D1,7h SHAFT 1 

28 5522 52 831 7—L ARM 

30 5522 52 242 5V3 LATCH 

31 9710060008 il`k*”/P` M6 SPRING WASHER M6 

32 5480 51 286 1DDDt°D ECCENTRIC PIN 1 

33 9642040814 1r1N%3 DN` M4X8 SCREW M4X8 4 

34 9710040008 A"*V`V M4 SPRING WASHER M4 4 

35 9716040014 t5 V M4 PLAIN WASHER M4 4 

36 97644 91.0-Wk AS-03A 200V SOLENOID AS-03A 200V 

37 5480 51 297 7 5J.VF BRACKET 1 

38 5522 52 864-1 Co) PIN 

39 90628 71V7°t°) SSP-4 SNAP PIN SSP-4 1 

40 9642051214 t'N"3 7J,Pk M5X12 SCREW M5X12 3 

41 9710050008 VVP\h" M5 SPRING WASHER M5 11 

42 5522 52 413 A9VF" STUD 

43 5522 52 451 95V37—L CLUTCH ARM 

44 5522 52 412 7"VD2 BUSHING 2 

45 5480 53 383 Lc') PIN 

46 5480 51 144 A9Vh" STUD 1 

47 5480 53 382 A7°Up9%% SPRING 



 

•-• -83-7 
I SECTION NUMBER I 5520Z 530 

 

 

WATER FOUNTAIN.DUCTOR ROLLER SECTION 
* *actlt VA 1. TT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -t71.4U4L/115A*-9- 
SET NO.' PART NO. 

/41101* PART NAME 1:'‘f3A 1'1'/ COMPONENT PARTS NO. Qty 

48 5520 52 111 7-L ARM 1 

49 9721040008 E-qp9' E-4 E -RING E-4 1 

50 5480 53 384 UD9 LINK 1 

51 5300 33 562 hi- COLLAR 2 

52 5480 51. 287 A7° 117i9" SPRING 1 

53 9670053008 95"VFVO M5X30 SOCKET BOLT M5X30 1 

54 9670051008 11 WILF M5X10 SOCKET BOLT M5X10 2 

55 5522 52 414 1pD) 1J5- ECCENTRIC COLLAR 1 

56 5430 51 274 t5/'h' PLAIN WASHER 1 

57 9670061208 M6X12 SOCKET BOLT M6X12 1 

58 9721080008 E-9D9" E-8 E -RING E-8 1 

59 91645 A5AFT9D1'- A51024 THRUST WASHER AS1024 2 

60 5522 53 781 9D9 LINK 1 

61 90960 =-FNIP1"797)9" HK1412 NEEDLE BEARING HK1412 2 

62 90950 t-f 1JD IR10X14X12 INNER RACE IR10X14X12 1 

63 5522 53 171 A9V1.' STUD 1 

64 9721150008 E- 11D9 E-15 E-RING E-15 1 

65 5522 53 162 9VDt- WASHER 1 

66 5522 53 761-1 7-L ARM 1 

67 9710080008 A "* M8 SPRING WASHER M8 1 

68 91685 =-1-"W7Up9"NA4903LL NEEDLE BEARING NA4903LL 1 

69 5522 53 152-1 D1'7h SHAFT 1 

70 5522 53 153 ArUD9" SPRING 1 

71 5522 53 1 54 A9Vh" STUD 1 

72 5522 53 155-1 1 5- COLLAR 1 

73 5522 53 1 51-1 7-L ARM 1 

74 90421 1-P4,1”11D9N` HK2012 NEEDLE BEARING HK2012 1 

75 90435 9:P)1-(95V3 HF2016 ONE WAY CLATCH HF2016 1 

76 5522 53 143 h5- COLLAR 1 

77 9670062508 M6X25 SOCKET BOLT M6X25 1 

78 5522 53 1 31-1 7"5VF BRACKET 1 

79 5520 53 133 D1'7h. SHAFT 1 

82 5522 53 134 V7E1 KNOB 1 

83 5522 53 1 35 -fpr'V9A INDEX 1 

84 5522 53 132 WORM 1 

85 9410301608 77°9D9"t°) 3X16 SPRING PIN 3X16 1 

86 5522 53 741 ')*-L WORM WHEEL 1 

87 5522 53 1 42 7"VD/ BUSHING 1 

88 5522 53 121 CIO"- HOLDER 1 



 

JG,,11W1,1 

 

   

WATER FOUNTAIN.DUCTOR ROLLER SECTION 
*zonauiiien-ci 1 -t'y #- ''C'.1±3Z L "CT L•<, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t‘y1-**/g5A1*-11 
SET NO. /PART NO. Mat#/444# PART NAME COMPONENT PARTS NO. 

MM 
City 

89 5480 51 256-1 UV- LEVER 1 

90 90799 =4%% 119"7 25 BALL GRIP 25 1 

91 90434 rW1195V1 FC30 ONE WAY CLUTCH FC30 1 

92 90410 7.-F`W\"79)9" RK3012 NEEDLE BEARING HK3012 1 

93 90289 1-0JD IR17X20X30.5 INNER RACE IR17X20X30.5 1 

94 90586 tlqp IR25X30X32 INNER RACES IR25X30X32 1 

95 5522 53 111 HOLDER 1 

96 5522 53 114-1 7*DTDo-i- FOUNTAIN ROLLER 1 

97 9670062501 9 F V11,1 M6X25 SOCKET BOLT M6X25 2 

98 5522 53 113 *19\\- HOLDER 1 

99 5522 53 122 T\U- 1 5- BREAK COLLAR 1 

1 00 5640 55 561 A9Vh" STUD 2 

1 01 9648050814 /5M)" M5X8 SCREW M5X8 2 

102 5480 53 125 BRAKE SHOE 1 

1 03 5480 53 128 7°U-F PLATE 1 

104 5522 53 191 /1" BREAK SPRING 2 

105 9716080014 t5/1\hlt* M8 PLAIN WASHER M8 2 

1 06 9642050814 J-V`3V.P M5X8 SCREW M5X8 8 

109 9660050014 1 A' M5 NUT M5 8 

110 5522 53 217 7°U-F PLATE 8 

111 5430 53 617 WIPER 8 

112 5522 53 215 7"55*VF BRACKET 1 

113 9670061201 95'1.9 F VO M6X12 SOCKET BOLT M6X12 6 

114 9670051001 95'VF*NDF M5X10 SOCKET BOLT M5X10 2 

115 5522 53 213-2 r`5i'Vh BRACKET 8 

116 9710030008 VVP/ M3 SPRING WASHER M3 16 

117 9642031014 1'lu3 " M3X10 SCREW M3X10 16 

118 5430 53 615 J7" KNOB 8 

119 5522 53 211 A5- STAY 1 

120 9716060014 t5 M6 PLAIN WASHER M6 2 

126 5522 53 216 7u5J'Vh BRACKET 1 

127 5522 52 343 NEW MOL 1 

128 9672061014 oVh97hu1liF M6X10 HEXAGON BOLT M6X10 2 

129 9670054508 9 F*"11,F M5X45 SOCKET BOLT M5X45 4 

130 5522 53 716  BRACKET 2 

131 5520 53 310 WATER FOUNTAIN 1 

132 5430 53 411 iti"h11) BOTTLE 2 

133 5430 53 412  PACKING 2 

134 9721030050 E-U)9" E-3 E-RING E-3 6 



WATER FOUNTAIN.DUCTOR ROLLER 

131- 

5520Z 1 SECTION NUMBER I 530 
 

SECTION 
*.z. one. (title. t351 -d- A-0)T, L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

1- *-'4-/115 * NO. SET NO. / PART NO. gg° - PART NAME 'I COMPONENT PARTS NO. 
tua 
Q'ty 

135 5300 53 254-1 D'L010 ) RUBBER PACKING 2 

136 5430 53 413-1 4tV,° CAP 2 

137 5290 53 255 SPRING 2 

138 5430 53 416-1 t0 D PIN 2 

139 5640 53 1 33 NOZZLE 1 

1 40 5640 53 130 7V9 HOOK 1 

141 5640 53 136 ADV- HANGER 1 

143 5640 53 135 t-A HOSE 1 

1 44 5520 53 321 7"”Vh BRACKET 1 

145 9670050808 M5X8 SOCKET BOLT M5X8 3 

146 5520 53 330 9D9 TANK 1 

1 47 5560 53 1 47-1 *-A HOSE 1 

148 91219 t-AA'Dh' 1 9 HOSE BAND 1 9 4 

1 49 5430 35 314 SPACER 1 

150 9684061008 M6X10 SET SCREW M6X10 1 

151 9670083008 9J'Vh*"11/1- M8X30 SOCKET BOLT M8X30 1 

152 5522 53 722 *-A HOSE 1 

153 91923 7-110- FILTER 1 

154 91922  WATER CIRCURATION DEVICE 1 

155 91192 WIDF' 23 BAND 23 2 

156 5522 53 721 t-A HOSE 1 

157 5520 53 351 E.A". 7" WATER FOUNTAIN 1 

158 5522 53 116-1 1".1)7° CAP 1 

159 90506 09D9" P-8 0-RING P-8 1 

1 60 91217 *-AF$ht9" 17 CLAMP 17 2 

161 5520 61 651 D-F" ASSY CORD ASSY 1 

162 9660040014 tVh M4 NUT M4 4 



VI..., I 1,011 VIIVIVILVLR 

SECTION WATER FORM ROLLER 



5522 53 430 0-5- ASSY ROLLER ASSY 1 

5522 53 440 0-5- ASSY ROLLER ASSY 1 

5522 57 220 9VF" ASSY STUD ASSY 3 

5522 57 230 A9VF" ASSY STUD ASSY 1 

3 9670051208 9J'Vhell'h M5X12 SOCKET BOLT M5X12 12 

V-W7UD9"SS60002RS BALL BEARING SS60002RS 4 6 91638 

1,5,14 

6,7 

6,15 

5,14,32 

9 90707 UtVh M12 U -NUT M12 2 

8 SPRING PIN 3X12 

9670081608 9J'VFAINDF M8X16 

5522 53 384-1 7"55'Vh 

5522 53 388-1 $14”- 

9670051408 95'Vh*"11/F M5X14 

9410301208 A7°U7)9"t°) 3X12 

5522 53 441 o-5- 

5522 53 386 7"55'VF 

SOCKET BOLT M8X16 2 

BRACKET 1 

HOLDER 2 

SOCKET BOLT M5X14 4 

ROLLER 1 

BRACKET 1 

17 9670082008 95-V111,F M8X20 SOCKET BOLT M8X20 2 

7 5522 53 431 0-5- ROLLER 1 

10 

11 

12 

13 

14 

15 

16 

5522 53 340 7-G ASSY ARM ASSY 1 

27,28,50 

5522 53 350 7-L ASSY ARM ASSY 1 

27,28,33 

5522 53 360 7-L,  ASSY ARM ASSY 1 

27,28,48 

5522 53 370 7-L,  ASSY ARM ASSY 1 

27,28,30 

5522 53 380 t0D ASSY PIN ASSY 4 

27,28 

5522 53 390 9VF" ASSY STUD ASSY 4 

I 5520Z 535 1 SECTION NUMBER  
SECTION 

L "C" h **Tit3Z1, 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

zA -)T-GO-7- 

WATER FORM ROLLER 

NO. SET NO. / PART NO. PdatfV4a#  COMPONENT PARTS NO. PART NAME Aft 
IXty 

5522 53 310-1 Ar)D")9" ASSY HOUSING ASSY 1 

35,42 

5522 53 320-1 W D9" ASSY HOUSING ASSY 1 

42,43 



 

JMUIRA1 NUMMMK  

   

WATER FORM ROLLER SECTION 
*®*L/  øt. 'CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART Na PART NAME 19.3"*MMINENT PARTS NO. (Xty 

1 8 5522 53 387 *JO"- HOLDER 2 

20 5522 57 222 7"VD2 BUSHING 4 

21 5522 57 231 A9VF" STUD 1 

22 5522 53 393 /35- COLLAR 4 

23 5522 57 232 tVF NUT 1 

24 5522 53 323-1 0-5- ROLLER 1 

25 90677 U-tVh FUO8SS U-NUT FUO8SS 2 

26 90229 A3AF9VD1'- AS1108 THRUST WASHER AS1108 6 

27 5522 53 381 t°) PIN 4 

28 90214 71i"-WYIJD9" 6000ZZ BALL BEARING 6000ZZ 4 

29 9684050608 1. T)" M5X6 SET SCREW M5X6 4 

30 5522 53 371 ARM 2 

31 5522 53 362 t°) B PIN B 2 

32 5522 57 221 A9VF" STUD 3 

33 5522 53 351 7-G ARM 1 

34 5522 53 342 t°) PIN 2 

35 5522 53 311 Ar)D")9" HOUSING 1 

36 9410501608 A7°11D9"t°D 5X16 SPRING PIN 5X16 4 

37 5480 51 733-2 EiA”1-Go-5-37°UD9" SPRING 4 

38 5430 38 316 •Ip%13%%* WASHER 4 

39 9670063508 95"Vhiti"11,F M6X35 SOCKET BOLT M6X35 8 

40 5522 53 343 7uoV9 BLOCK 4 

41 5522 52 253  SCREW 4 

42 91664 t1JI,:9-11) DS22304 OIL SEAL D522304 2 

43 5522 53 321 Ar)DuD” HOUSING 1 

44 9670062008 97VFV$F M6X20 SOCKET BOLT M6X20 6 

45 5640 56 531 GUIDE 2 

46 5522 56 242 SPACER 1 

47 90702 UtVt. M16 U-NUT M16 1 

48 5522 53 361 ARM 1 

49 5522 53 385 7"”I.91- BRACKET 1 

50 5522 53 341 7-G ARM 2 

51 5522 53 383-1 7"5”1- BRACKET 1 

52 5522 53 324 1, GEAR 1 

53 5522 53 433  NEW MOL 2 

54 90698 UtVF M16 t9"9 U-NUT M16 (L) 1 





PLATE CYLINDER SECTION 
sril ior I 11%/.11  11,/11,1161L.FN 



 

SECTION NUMBER I 5520Z 5401 n)t." 

PLATE CYLINDER SECTION 
* z oyai3act*a-c-tt :54 L. F ±5C L T Ls°  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. SET NO. / PART NO. AsAimfE PART NAME /COMPONENT PARTS NO. 
lit4R 
Q'ty 

5520 54 210 W,D")9"ASSY HOUSING ASSY 1 

66,67,70-72 

5520 54 230 7"5VF ASSY BRACKET ASSY 1 

49,50 

5520 54 240 7"5TVh ASSY BRACKET ASSY 1 

49,73 

5520 54 250 1 9" ASSY HOUSING ASSY 1 

67,70-72,79 

5522 54 230 404/1- ASSY BOLT ASSY 6 

15,16,19 

5562 54 250 ADM VII,F ASSY BOLT ASSY 4 

15,16,25 

1 5560 75 1 02 A9VF" STUD 2 

2 5522 54 251 hA"— COVER 1 

3 5640 75 243-1 A9 1.91°' STUD 2 

4 5640 75 244 A7°9)9" SPRING 2 

5 9670062808 9 1-71i"10. M6X28 SOCKET BOLT M6X28 12 

5 9670063008 Vh.VF*"11Jh M6X30 SOCKET BOLT M6X30 12 

KR 3') FOR KR 

6 5522 54 227-1 t#I7"0V9 BLOCK 2 

6 5522 54 541 4-#I7'1:09 (KR) BLOCK (KR) 12 

7 5522 54 216-1 95)7°  CLAMP 1 

7 5522 54 535 95)7° (KR) CLAMP (KR) 1 

8 5522 54 228-1 t#17"0V9 BLOCK 2 

9 5522 54 217-1 95)7°  CLAMP 1 

9 5522 54 536 95)7° (KR) CLAMP (KR) 1 

10 9710060008 A h"* M6 SPRING WASHER M6 4 

11 9660060014 tVls M6 NUT M6 4 

12 9670041008 M4X10 SOCKET BOLT M4X10 4 

13 5340 54 635 7o D _F PLATE 6 

1 4 5522 54 212-1 7o D_F PLATE 1 
14 5522 54 532 7°D—F (KR) PLATE (KR) 1 

1 5 9410302008 A7°9)9't°D 3X20 SPRING PIN 3X20 1 0 
16 5562 54 242 )7" KNOB 10 
17 5640 54 123 70 59%‘ PLUG 12 

1 8 9684060608 M6X6 SET SCREW M6X6 1 6 

19 5522 54 231 VII/F BOLT 6 

20 9410501208 A7°11)9"t°) 5X12 SPRING PIN 5X12 4 

21 5522 54 240-2 95)7°A"— ASSY CLAMP BAR ASSY 2 



 

1 1,.111  1,1WMIDGM 

 

  

PLATE CYLINDER SECTION 
,tr z ayase.(t*A -Nt tot s 1.-**-cac LTTLso 
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 1•13A"./tilgt-ONENT PARTS NO. 
INV( 
Crty 

24 5640 54 116 A" SPRING 8 

25 5562 54 251 VIDF BOLT 4 

26 5522 54 214-1 95D7° CLAMP 1 

26 5522 54 533 95D7° (KR) CLAMP (KR) 1 

27 5522 54 215-1 95D7° CLAMP 1 

27 5522 54 534 95)7
0 

( KR) CLAMP ( KR) 1 

28 5522 54 211-1 7°U-1,  PLATE 1 

28 5522 54 531 70D-F (KR) PLATE (KR) 1 

29 9670061208 95*Vh*"11,h M6X12 SOCKET BOLT M6X12 16 

30 5522 54 225 7"c09 BLOCK 4 

31 5522 54 226 7"c09 BLOCK 4 

32 9642040614 t'N"M)" M4X6 SCREW M4X6 8 

33 5522 54 224-1 B SCALE B 2 

34 9670082008 Vh*VhfiNlih M8X20 SOCKET BOLT M8X20 2 

35 5560 54 213 SPRING 2 

36 5522 54 218 j1ill)9"- HOLDER 2 

37 5522 54 412 KEY 1 

38 5520 54 110  PLATE CYLINDER 1 

38 5520 54 510 ADF"i, (KR-15) PLATE CYLINDER (KR-15) 1 

38 5520 54 520 ADF",, (KR-25) PLATE CYLINDER (KR-25) 1 

39 5522 54 219 70 1)_ [. PLATE 2 

40 5522 54 223-1 7J'-110 A SCALE A 2 

41 5640 54 1 04 t°D PIN 4 

42 5430 54 684 0 PIN 2 

42 5522 54 542 t°D (KR) PIN (KR) 2 

43 9410301208 A7°9D9"t°D 3X12 SPRING PIN 3X12 4 

44 9721100008 E-9'9" E-10 E-RING E-10 6 

45 5520 54 221-1 qD9 LINK 2 

46 5520 54 222-1 t0D PIN 4 

47 5520 54 234 404/1- BOLT 2 

48 5520 54 233 J-Vh NUT 2 

49 5520 54 232 to D  PIN 2 

50 5520 54 231 7"5,Vh BRACKET 1 

51 5480 51 343 t5,"13" PLAIN WASHER 2 

52 9721120008 E-99" E-12 E -RING E-12 2 

53 9670085008 97VFV$F M8X50 SOCKET BOLT M8X50 4 

54 5520 54 243 70-9- PULLEY 2 

55 5520 54 242 GEAR 1 

56 90937 1:09tVI. AN12 LOCK NUT AN12 1 



2 

2 

2 

7 

1 
4 

4 

4 

1 
2 

2 

2 

2 

1 

1 
1 
1 
1 
1 

1 
1 
2 

2 

1 
1 
1 
1 
1 
1 
2 

2 

6 

2 

2 

2 

Aph"r) 

PLATE CYLINDER 

1 SECTION 540  N NUMBER I   
SECTION 

* 0)343  it *A lt S5  LC T'0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g5.P. FE/ COMPONENT PARTS NO. PART NAME Q'ty 

57 90938 W.999VD1)- AW12 LOCK WASHER AW12 

58 91661 A5AhrgiDt- WS6085 THRUST WASHER WS6085 

59 91640 A5Ahi\"Y9p9"NTB6085 THRUST BEARING NTB6085 

60 91646 A5A1T)D1'- AS6085 THRUST WASHER AS6085 

61 9670061608 VVF41"11,F M6X16 SOCKET BOLT M6X16 

62 5520 54 212 SPACER 

63 9670083008 M8X30 SOCKET BOLT M8X30 

64 9716080014 t5#"h" M8 PLAIN WASHER M8 

65 9710080008 A"* h" M8 SPRING WASHER M8 

66 5520 54 211 HOUSING 

67 91671 "1-F"WN"79)9"8QRNAO NEEDLE BEARING 8QRNAO 

70 5522 21 262 SPACER 

71 9723850008 C-Up9" C-85 C-RING C-85 

72 91666 0S68857 OIL SEAL 0S68857 

73 5520 54 241 BRACKET 

74 9721080008 E-Up9" E-8 E-RING E-8 

75,5430 33 122 41"13" WASHER 

76 5560 54 139 V`1' - GEAR 

77 5562 54 137 tOD PIN 

78 5560 54 138 - KEY 

79 5520 54 251 HOUSING 

80 5522 21 263 SPACER 

81 5520 54 261 4:"1,-$11,9"- GEAR HOLDER 

82 5520 54 262 "•t' - GEAR 

83 5520 54 263 Ah• SCALE 

84 9716040014 t5 /3" M4 PLAIN WASHER M4 

85 9642040814 D.E)" M4X8 SCREW M4X8 

86 9716120014 t5 h" M12 PLAIN WASHER M12 

87 5562 54 1 36 BOLT 

88 5520 54 264 DEF.) INDICATOR 

89 9716050014 t5,"/3" M5 PLAIN WASHER M5 

90 9710050008 A"VPh" M5 SPRING WASHER M5 

91 9642050814 t1"Th)" M5X8 SCREW M5X8 

92 9660080014 tVF M8 NUT M8 

93 5520 54 235 J-Vh NUT 

94 5480 56 138 7VEIP WASHER 

95 91160 7°59" PA-4 PLUG PA-4 

96 91161 AU-7" PB-4 SLEEVE PB -4 

97 91162 :V7°14 PD-4 NIPPLE PD -4 



 

V' •  •,••• • 11 ,,rivIV,I I N 

 

  

PLATE CYLINDER SECTION 
* 134 L. - 1- *-Igi-C;i1C L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

"t 7 F Mali*  / /400itit- 11131FrAliF NO. SET NO. /PART NO. COMPONENT PARTS NO. PART NAME Q'ty 

98 5522 54 213 STOPPER 4 

99 5290 17 115 A7° 97,9" . SPRING 6 





PIILIMGICM 

SECTION INK FOUNTAIN ROLLER 



SECTION NUMBER J 5501 

INK FOUNTAIN FOUNTAIN ROLLER SECTION 
*zonalt*AlTitt5SUTMA.0.-c,-t71-#*--cALTTI.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.YF**/$$A#-%' 
SET NO. / PART NO. gsa n/""*-'4. PART NAME COMPONENT PARTS NO. 

sin Get, 

5520 55 120 W 9" ASSY HOUSING ASSY 1 
41.43,75 

5522 55 110 0-5— ASSY ROLLER ASSY 1 

39.40 

5522 55 150 —L ASSY ARM ASSY 1 

70.71 

5522 55 160 A5-0"— ASSY SLIDER ASSY 1 
82.83,85.87-89 

5522 55 170 A5-0"— ASSY SLIDER ASSY 

87-89 

5522 55 210 A9VF" ASSY STUD ASSY 1 
81-83 

5522 55 810-1 9D9 ASSY LINK ASSY 1 

85,86 

5522 55 820 7—G ASSY ARM ASSY 1 

78,79 

5522 55 830 Dt7h ASSY SHAFT ASSY 1 

57-59 

5522 55 850 4061"— ASSY HOLDER ASSY 1 

41-43 

1 5522 59 113 J7" KNOB 22 

2 9670061608 M6X16 SOCKET BOLT M6X16 2 

3 5522 59 114 A7o9)9" SPRING 1 

4 90730 A°-1—t"3') 1.6X5 RIVET 1.6X5 6 

5 5522 59 112 70 u _ F  PLATE 1 

6 5522 59 130 7"1,—F" ASSY BLADE ASSY 1 

7 9410606008 A7°9D9"t°D 6X60 SPRING PIN 6X60 2 

8 9670063508 9h.VI-elbh M6X35 SOCKET BOLT M6X35 4 

9 5640 59 128 J7" KNOB 2 

1 0 5522 59 115 7"0V9 BLOCK 1 

11 9670083508 M8X35 SOCKET BOLT M8X35 4 

12 5522 59 1 33 PLATE 

13 9670081608 9 Fili"114. M8X16 SOCKET BOLT M8X16 2 

1 4 9710080008 A"VPN/J" M8 SPRING WASHER M8 4 

15 9716080014 t-5#"h" M8 PLAIN WASHER M8 2 

16 5522 59 125 A9Vh" STUD 2 

1 7 5640 59 127 iti"141- BOLT 2 

1 8 5640 59 126 h5— COLLAR 2 

19 9721100008 E—UD9" E-10 E—RING E-10 2 



 

1 1,11,11.4L, 

 

   

INK FOUNTAIN ROLLER SECTION 
*r_onatt*R-citti-,11...- Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goa l‘R/"** PART NAME COMPONENT PARTS NO. City 

20 9670061408 9 Hti"11/1- M6X14 SOCKET BOLT M6X14 4 

21 9670125008 . 9 1..4iNDF M12X50 SOCKET BOLT M12X50 2 

22 9710120008 A"V)"13"* M12 SPRING WASHER M12 2 

23 5640 59 129  SLEEVE 2 

24 5640 59 119 COLLAR 1 

25 9684080808 F D" M8X8 SET SET SCREW M8X8 4 

26 5522 59 118 STAY 1 

27 5640 59 123  TWIST SPRING 1 

28.5640 59 122 /35- COLLAR 2 

29 9670051208 9h.VHVIDF M5X12 SOCKET BOLT M5X12 3 

30 5522 59 111 -(DtV4i' INK FOUNTAIN 

31 5640 59 1 24 " 11,1" TWIST SPRING 

32 5430 38 316 ..”))‘‘ WASHER 1 

33 9670051008 9”1-40'11/1- M5X10 SOCKET BOLT M5X10 1 

34 9410602508 A7°9)9"t°D 6X25 SPRING PIN 6X25 2 

35 5522 59 1 34 PLATE 1 

36 5522 59 116 7"c09 BLOCK 1 

37 5640 59 121 b3- COLLAR 1 

38 5522 55 1 43 LEVER 1 

39 91692 IR30X35X30 INNER RACE IR30X35X30 2 

40 5522 55 111 0-5- ROLLER 1 

41 91665 4-01/2)-11) 0S35454 OIL SEAL 0S35454 2 

42 5522 55 131-1 W)D"D9' HOUSING 1 

43 91679 =-1°4,1"7 11)9'NK35/30R NEEDLE BEARING NK35/30R 2 

44 5480 51 161 BOSS 1 

45 9684050608 FiD" M5X6 SET SCREW M5X6 3 

46 5480 51 126 33IVF*-f-11, RATCHET WHEEL 

47 5430 51 163 t°7) PIN. 

48 5430 51 164  SPRING 1 

49 5430 51 140-1 V$ PAWL 1 

50 9721040008 E- 1J p9" E-4 E-RING E-4 1 

51 5522 55 229 r)Ilfh -(7.)T"V9A INDEX 1 

52 5522 53 134  KNOB 1 

53 9684060608 F$VJN' M6X6 SET SCREW M6X6 3 

54 9670064508 9”h7104J. M6X45 SOCKET BOLT M6X45 2 

55 5522 55 231 7'.5M.VF BRACKET 1 

56 5640 07 102  WASHER 2 

57 9410302008 A7°9D9"t°D 3X20 SPRING PIN 3X20 1 

58 5522 55 824-1 404/1- BOLT 1 



* 

 

SECTION NUMBER I 5520Z 5501 

INK FOUNTAIN FOUNTAIN ROLLER SECTION 
*L.  otzact_tkia, 'CU 5-11k L. 1 A.. 0) -"C`, t.. 4- --c"it3t L. -"C t. 
Note: When ordering items marked *,indicate the set.number because they are available only as a set. 

-t .:/ f.#- 5A4V4' NO. SET NO. / PART NO. gria. f/FI41"# PART NAME COMPONENT PARTS NO. 
ilta& 
Q'ty 

59 5340 24 563 SPACER 1 

60 5430 34 453 h5- COLLAR 1 

61 5522 55 823-1 t°D PIN 1 

62 9684050508 h. E)" M5X5 SET SCREW M5X5 1 

63 5522 55 240 9D9 LINK 1 

64 9670053508 VJ'VFell/F M5X35 SOCKET BOLT M5X35 2 

65 5560 54 226 AFVA°- STOPPER 1 

66 5522 55 173 A5-0." 7"VD/ BUSHING 1 

67 5522 55 1 74 to.)  PIN 1 

68 9722250008 C-UD9" C-25 C-RING C-25 1 

69 5522 55 1 52 9VD1,- WASHER 1 

70 5522 55 151 7-L ARM 1 

71 91738 95” FCB25 CLUTCH FCB25 1 

72 9660080014 tVh M8 NUT M8 2 

73 5520 55 142-1 SPACER 1 

75 5522 55 121-1 W,D")9" HOUSING 1 

76 9721120008 E- 11 )9" E-12 E-RING E-12 1 

77 5480 51 343 t5 ,"b" PLAIN WASHER 1 

78 5640 04 1 61 $911, BUSHING 2 

79 5522 55 821 Y-L ARM 1 

80 5522 55 222 A9Vh" STUD 1 

81 5522 55 211 A9VF" STUD 1 

82 91645 75AF9VD1'- AS1024 THRUST WASHER A51024 3 

83 90950 IR10X14X12 INNER RACE IR10X14X12 2 

85 90960 =-F"1 7UD9" HK1412 NEEDLE BEARING HK1412 3 

86 5522 55 811-1 
1
1 )9 LINK 1 

87 5522 55 1 72 A9VF" STUD 1 

88 5522 55 1 71 A5-19"- SLIDER 1 

89 9411403500 t-A°-t°:) 4X35 TAPER PIN 4X35 1 

90 5640 22 314-1 7
0
59" PLUG 1 

91 5522 55 232 
.
7"5 F BRACKET 2 

92 9670062008 M6X20 SOCKET BOLT M6X20 1 

93 5522 55 825-2 1"-(1.." GUIDE 1 

94 9410501208 77°9)9"t°D 5X12 SPRING PIN 5X12 1 



OSCILLATING DRIVE SECTION 



5520Z 1 SECTION NUMBER I 560  
SECTION 

*zonki.3.-.(t*A-Nt t3igtL "r 1 -d- A.0"Yr, #*-"C'.5±L CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Aft 
Cr ty PART NAME 

-t -yi.#-gjt95,P.#* NO. ne.141,/*" SET NO. / PART NO. COMPONENT PARTS NO. 

5522 53 260 9)9 ASSY LINK ASSY 

20,21 

5522 53 270 DTD 4iNDF ASSY BOLT ASSY 

32,56-58 

5522 53 280 7-1, ASSY ARM ASSY 

1 9,31 

5522 56 1 40 DDOVF" ASSY CON ROD ASSY 

26,34,35,39,40 

5522 56 210 7'55.VF ASSY BRACKET ASSY 

1,2,56-58 

5522 56 220 DT-D VIDF ASSY BOLT ASSY 

27,56-58 

5522 56 230 Y—G ASSY ARM ASSY 

1,23 

5522 56 240 t0) ASSY PIN ASSY 

7,8 

1 5640 04 201  BUSHING 

2 5522 56 211 7'”VF BRACKET 

3 9660100014 tVh M10 NUT M10 

4 9710100008 A'VP\h" M10 SPRING WASHER M10 

5 5522 56 1 43 7—L ARM 

6 5430 33 122 /"h"* WASHER 

7 90214 V-1 7 11 )9' 6000ZZ BALL BEARING 6000ZZ 

8 5522 56 241 to p  PIN 

9 5522 56 212 Dt7h SHAFT 

10 5522 53 263 7—L ARM 

11 9670083508 9,VI-VIDF M8X35 SOCKET BOLT M8X35 

12 5522 56 213 7—L ARM 

1 3 9670061608 9h'VFiliNDF M6X16 SOCKET BOLT M6X16 

14 5522 56 1 42 to p  PIN 

15 9684050608 Ei M5X6 SET SCREW M5X6 

16 9670085508 M8X55 SOCKET BOLT M8X55 

1 7 9660080014 tVh M8 NUT M8 

1 8 9710080008 A"V”V* M8 SPRING WASHER M8 

1 9 5522 53 281 ARM 

20 5522 53 261 97)9 LINK 

21 5522 53 262  BUSHING 

22 5522 53 264 t its F BOLT 

23 5522 56 231 7—L ARM 

1 

1 

1 

1 

2 

1 

1 

5 

2 

5 

5 

1 
6 

6 

6 

1 

1 

2 

1 

8 

1 

2 

2 

2 

3 

1 

1 

2 

1 

1 

OSCILLATING DRIVE 



 

••••• •.• I 1\011 INVIVILJLI, 

 

  

OSCILLATING DRIVE SECTION 
* zosi3actioz-c-Ltt54 LT41-d-A-0-C, F TA 5C L. ts„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na -to;'t-**/MA* 
SET NO. / PART NO. 115'11 */4::MitANENT PARTS NO. PART NAME Q'ty 

24 5522 56 222 7"”Vt. BRACKET 1 

25 9710120008 il"*#"b"* M12 SPRING WASHER M12 2 

26 9660120014 trP. M12 NUT M12 3 

27 5522 56 221 EJ5- D 40%0 BOLT 1 

28 90389 A5AF9VD1'-  A52035 THRUST WASHER AS2035 1 

29 9670062008 M6X20 SOCKET BOLT M6X20 8 

30 5522 53 272 7"5”F BRACKET 1 

31 5522 53 282 7"Wil BUSHING 1 

32 5522 53 271 -  DTD VW. BOLT 1 

33 5522 53 265 40%0 BOLT 1 

34 90453 oVF"IDF" PHS12 ROD END PHS12 1 

35 5522 56 1 41 ppoVF" CON ROD 1 

36 5522 56 133 DTD BOLT 1 

37 9670060808 M6X8 SOCKET BOLT M6X8 1 

38 5290 23 113 WASHER 1 

39 9723350008 C-UD9" C-35 C-RING C-35 

40 90588 1"Y9:'9" 1202 BEARING 1202 

41 9672082514 oV1j9*"0 M8X25 HEXAGON BOLT M8X25 

42 9716080014 t5,"h" A8 PLAIN WASHER M8 1 

43 5522 56 130 1DD) A"D ECCENTRIC PLATE 1 

44 90074 9-fli7)9"\"11/F 270H075 TIMING BELT 270H075 1 

46 5522 56 120 9-fF,D9" ti-JIi ASSY TIMING WHEEL ASSY 1 

48 9648050814 #53V)" M5X8 SCREW M5X8 3 

49 5430 24 312 1"Y9D9"111"- BEARING COVER 1 

50 90317 -11.1"YUD9" 6005ZZ BALL BEARING 6005ZZ 2 

51 5522 56 124 )35- COLLAR 1 

52 9723470008 C-9)9" C-47 C-RING C-47 1 

53 9670082008 M8X20 SOCKET BOLT M8X20 5 

54 5522 56 111 7"5J'VF BRACKET 1 

55 5522 56 123 91.9 D1,- WASHER 1 

56 91160 7°59" PA-4 PLUG PA-4 4 

57 91161 Aq-7"- PB-4 SLEEVE PB -4 4 

58 91162 ='97°11, PD-4 NIPPLE PD -4 4 





OrA0HVII NUMOCK  i 
OSCILLATING ROLLER,IDLE GEAR SECTION 



OSCILLATING ROLLER,IDLE GEAR 

5520Z 1 SECTION NUMBER I 565  
SECTION 

ifr z (1*.a-c-ct svt C" -t  F Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

. .yNO. t Flik-g-/MA# 
SET NO. / PART NO. nalf4OF/4"** PART NAME COMPONENT PARTS NO. 

%ft 
Crty 

5522 56 310-1 W)9" ASSY HOUSING ASSY 2 

4,5 

5522 56 320-1 W,D"D9" ASSY HOUSING ASSY 1 

5,26 

5522 56 330-1 /011"D9" ASSY HOUSING ASSY 1 

5,23 

5522 56 340-1 IOD"D9" ASSY HOUSING ASSY 2 

5,7 

5522 56 350-1 Ar)D"D9" ASSY HOUSING ASSY 2 

5,25 

5522 56 510 71F"Ili4"1'- ASSY GEAR ASSY 4 

1 3,15,16,19 

5522 56 520 7-(h"lli4"1'- ASSY GEAR ASSY 1 
1 3-16 

1 90698 UtVF M16 t51"U U-NUT M16 (L) 4 

2 5522 56 365 GEAR 4 

3 9670062008 9h•V114"10. M6X20 SOCKET BOLT M6X20 24 

4 5522 56 311 W,D"D9" HOUSING 2 

5 90549 4-(11)D-11) KC28354 OIL SEAL KC28354 8 

6 5522 56 363 0-5- ROLLER 3 

7 5522 56 341 Ai'D"D9" HOUSING 2 

8 5640 56 531 h"...(FU GUIDE 8 

9 5522 56 242 SPACER 4 

10 90702 UtVh M16 U -NUT M16 4 

11 9721120008 E-Up2" E-12 E -RING E-12 5 

12 5522 56 513 9VDt- WASHER 5 

1 3 9723320008 C-9)9" C-32 C-RING C-32 1 0 
1 4 5522 56 521 7-0."114u1'- GEAR 

15 90314 6002LLU BALL BEARING 6002LLU 10 

16 5522 56 512 h5- COLLAR 5 

17 9670061608 9J")F74"IliF M6X16 SOCKET BOLT M6X16 15 

18 5522 56 514 t"t- A9V1.." STUD 4 

19 5522 56 511 GEAR 4 

20 90695 771'DUtVh ANO9 U-NUT ANO9 4 

21 90563 A57F9VDt AS1109 THRUST WASHER AS1109 12 

23 5522 56 331 W,D"p9" HOUSING 1 
24 5522 56 515 t"t-A9Vh" STUD 1 
25 5522 56 351 HOUSING 2 

26 5522 56 321 HOUSING 1 



 

I 1,011 111,,II/1,Lrl 

 

  

OSCILLATING ROLLER,IDLE GEAR SECTION 
*z.(7)1,,fien (1)arT. Tit Vitt L. -do A..0D-Cos #-4.-CA5c L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

ifRaAni NO.  SET NO. /PART NO. COMPONENT PARTS NO. PART NAME MR 
Q'ty 

27 5522 56 366 o-7- ROLLER 1 





I 1,1“ IMWMG.GM 

SECTION ROLLER CLEANER.HICKY PICKER 



D3"..iFil 

ROLLER CLEANER.HICKY PICKER 

1 SECTION NUMBER  5520Z 567 I   
SECTION 

*Z0g5AUJO.ATiltiALTI -t-A.0-C, -t71-#J4--CTE5CUTTI.s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
me /** * PART NAME COMPONENT PARTS NO. Q'ty 

5522 52 920 Flrf ASSY TRAY ASSY 1 

14,28,29,48,52 

5522 52 930-1 D1'7F ASSY SHAFT ASSY 1 

22,36-38,47 

5522 52 950-1 Dt7F ASSY SHAFT ASSY 1 

22,36-38,50 

5560 65 200 AD$DD":2FIPP”-M.9 HICKY PICKER SET 1 

1 -4,8-13 

1 9642030614 J-1"DE," M3X6 SCREW M3X6 2 

2 9716030014 t5#"h"* M3 PLAIN WASHER M3 2 

3 5640 65 501 BLADE 1 

4 5560 65 218 At- STAY 1 

5 9670061208 9h.VFVIlds M6X12 SOCKET BOLT M6X12 8 

6 5560 65 217 7o D_ F  PLATE 2 

7 5560 65 216 7"”VF BRACKET 1 

8 5640 65 503 50%, SHAFT 1 

9 5640 65 504 Ar\O_#_ SPACER 1 

10 5640 65 505 A7"):7,9' SPRING 1 

11 5640 65 506 NUT 1 

12 5640 65 507 J'Y F NUT 1 

13 90799 -74"0"7 25 BALL GRIP 25 1 

1 4 9648051214 #5D*D" M5X12 SCREW M5X12 15 

15 5522 65 214 J.VF BRACKET 1 
16 5522 65 211 *10"— HOLDER 2 

1 7 5522 53 387 *11/9"— HOLDER 2 

1 8 9410301008 A7° 11)9"L°D 3X10 SPRING PIN 3X10 4 

19 9670051408 M5X14 SOCKET BOLT M5X14 2 

20 5522 65 213 At— STAY 

21 5522 65 215 7"5J.Vh BRACKET 

22 5522 52 531-1 D1'7h SHAFT 2 

23 9648041014 /53Vj" M4X10 SCREW M4X10 2 

24 5310 33 538 V7Z (20) KNOB (BLACK) 2 
27 9670062008 VJ'AliNloh M6X20 SOCKET BOLT M6X20 8 
28 5522 52 522-1 7"U—F" BLADE 1 
29 5522 52 523 PLATE 1 
30 9721100008 E—Up9" E-10 E —RING E-10 2 
31 5430 37 115 t -5,"h" PLAIN WASHER 2 
33 9410604008 A7°Up9"t°D 6X40 SPRING PIN 6X40 4 

34 9660050014 V9F M5 NUT M5 2 



 

111,111, 

 

   

ROLLER CLEANER.HICKY PICKER SECTION 
*C. Oalieci lt*rg, tit VAL 1 /1.0""C".. L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•yt.# /g5A ilt-g. 
SET NO. / PART NO. 

AW4** PART NAME AU" /COMPONENT   PARTS NO. 
MM 
Q'ty 

35 -9670054008 9 HtJF M5X40 SOCKET BOLT M5X40 2 

36 9410302408 77°UD9"t°D 3X24 SPRING PIN 3X24 2 

37 5522 52 532-1 ht CAM 2 

38 9410301808 A7°99"L°) 3X18 SPRING PIN 3X18 2 

39 5522 52 528 7°D—F PLATE 1 

41 9684050508 h;t4D" M5X5 SET SCREW M5X5 2 

42 5522 52 526 to D  PIN 2 

45 5522 52 527  PLATE 1 

46 5522 52 936 7"c09 BLOCK 2 

47 5522 52 940 7—L ASSY ARM ASSY 1 

48 5522 52 921-1 FD-f TRAY 1 

49 5522 52 924 roV9 BLOCK 1 

50 5522 52 960 7—G ASSY ARM ASSY 1 

51 5522 52 925 7"oV9 BLOCK 1 

52 9670062508 9h•VisitiNDF M6X25 SOCKET BOLT M6X25 2 





SECTION • INK FORM ROLLER 

I M W.W111. 



1D+71-Lo-5- 

INK FORM ROLLER 
SECTION NUMBER I 5520Z 5701 

SECTION 
*..=03.1,93 All*,f1,-C11134 -•C' -C, F #-F4---CA3t "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. na,mg/"** PART NAME COMPONENT PARTS NO. Q'ty 

5522 53 380 t°D ASSY PIN ASSY 8 

18,29 

5522 57 110 7-L ASSY ARM ASSY 1 

18,29,47 

5522 57 120 7-1, ASSY ARM ASSY 1 

18,29,56 

5522 57 130 7-t ASSY ARM ASSY 1 

18,29,57 

5522 57 140 7-L ASSY ARM ASSY 1 

18,29,38 

5522 57 150 7-1, ASSY ARM ASSY 1 

18,29,30 

5522 57 160 7-L ASSY ARM ASSY 1 

18,29,35 

5522 57 170 7-L ASSY ARM ASSY 1 

18,27,29 

5522 57 180 7-1) ASSY ARM ASSY 1 

18,24,29 

5522 57 220 A9VF" ASSY STUD ASSY 

1,8,11 

5522 57 230 A9VI" ASSY STUD ASSY 2 

1,8,46 

5522 57 250 0-5- ASSY ROLLER ASSY 1 

18,49 

5522 57 260 0-5- ASSY ROLLER ASSY 1 

18,42 

5522 57 270 o-5- ASSY ROLLER ASSY 1 

18,33 

5522 57 280 0-5- ASSY ROLLER ASSY 1 

18,19 

1 9660080014 tV1. M8 NUT M8 16 

2 5522 52 253 SCREW 8 

3 5430 38 316 WASHER 8 

4 5480 51 733-2 ZA"7*-Lo-5-3 7°11D9" SPRING 8 

5 9410501608 A7° 11p9"t°D 5X16 SPRING PIN 5X16 8 

6 5522 57 172 VW,  BOLT 2 
7 5522 57 173 tVh NUT 2 

8 9410301208 A7°9)9"t°D 3X12 SPRING PIN 3X12 8 
9 5522 53 392 tVF NUT 6 



   

INK FORM ROLLER SECTION 
1 -d-A,0-Cos L -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET SET NO. / PART NO. nalt*/*"* PART NAME COMPONENT PARTS NO. 
MR 
Crty 

1 0 5522 53 393 t5- COLLAR 8 

11 5522 57 221 STUD 6 

12 5522 57 1 32 to D  PIN 2 

13 9670051208 9h.V1404/1- M5X12 SOCKET BOLT M5X12 6 

15 5480 53 391-1 957)7° CLAMP 6 

1 6 9670081608 9”Fli"11,1 M8X16 SOCKET BOLT M8X16 8 

1 7 90707 UtVh M12 U -NUT M12 4 

1 8 90214 *"-W7U7)9" 6000ZZ BALL BEARING 6000ZZ 16 

1 9 5522 57 281 o-5- ROLLER 1 

21 5522 57 218-2 7"7TVI. BRACKET 1 

22 5522 57 222 7"VD2 BUSHING 8 

23 9684050608 1•)( ..7P M5X6 SET SCREW M5X6 8 

24 5522 57 1 81 7-13 ARM 1 

25 5522 57 152 BOLT 2 

26 9660060014 1 A- M6 NUT M6 6 

27 5522 57 171 ARM 1 
28 5522 57 217-2 7'”rjh BRACKET 1 
29 5522 53 381 to

.) 
 PIN 8 

30 5522 57 151 7-1. ARM 1 
31 5522 57 215-1 7"5rVh BRACKET 1 
32 5522 53 342 tc".:, PIN 4 

33 5522 57 271 0-5- ROLLER 1 

34 5522 57 216-1 7"5”F BRACKET 1 

35 5522 57 161 7-t ARM 1 

36 5522 53 343 7"oV9 BLOCK 4 

37 9670063508 M6X35 SOCKET BOLT M6X35 12 

38 5522 57 141 7-1 ARM 1 

39 5522 57 133 7"oV9 BLOCK 1 

40 5522 57 113 VO BOLT 4 

41 5522 57 213-1 7%t5TVls BRACKET 1 

42 5522 57 261 o-5- ROLLER 1 

43 5522 57 214 Tt57VI. BRACKET 1 

44 5522 57 1 42 7"oV9 BLOCK 1 

45 5522 57 232 tVh NUT 2 

46 5522 57 231  STUD 2 

47 5522 57 111 ARM 1 

48 5522 57 211 7"5TV1• BRACKET 1 

49 5522 57 251 0 5- ROLLER 1 

50 5522 53 362 t°D B PIN B 4 



 

-tgf,a.s/ I 1 SECTION NUMBER  5520Z 570  
SECTION 

* Ti arc, -t F -"C`A t. "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

1J+IT—G0-7— 

INK FORM ROLLER 

NO. 
-t7FW4L /115A#-g.  
SET NO. / PART NO. Maft/4"41"-  PART NAME COMPONENT PARTS NO. 

%ft 
city 

51 9670051408 M5X14 SOCKET BOLT M5X1-4 2 

52 5522 53 387 ;MO"- HOLDER 2 

53 5522 57 112 7"c09 BLOCK 2 

54 9670062008 9J'Vhel1/1- M6X20 SOCKET BOLT M6X20 4 

55 5522 57 212 7"5”1- BRACKET 1 

56 5522 57 121 7-4. ARM 1 

57 5522 57 1 31 7-is ARM 1 



FORM ROLLER ON/OFF SECTION 



:I-T':'" ;' SECTION NUMBER 1 
552UZ 5751 

FORM ROLLER ON/OFF SECTION 
*.zonlOAUJILATU LTI1ti,oTs -t.yFilt TA5cLTTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set 

-t7Filt igfen** NO. SET NO. / PART NO. WiAig/4"4* PART NAME / COMPONENT PARTS NO. 
MO 
(Xty 

18 5480 51 343 t5/"V PLAIN WASHER 2 

1 9 5520 53 541 Y-L ARM 2 

20 5487 51 322 7"VD2 BUSHING 4 

21 5520 57 532 A9Vh" STUD 

22 5522 53 262  BUSHING 2 

23 5522 53 473 7"oV9 BLOCK 2 

24 5522 53 471 Iit CAM' 1 

25 9670052008 9”h4iNliF M5X20 SOCKET BOLT M5X20 4 

26 5522 53 492 t°D PIN 2 

27 5522 53 481 CAM 1 
28 9684060608 1-$1.)" M6X6 SET SCREW M6X6 4 

29 5522 57 853 1:0D PIN 2 

30 90442 T`VD/ MB1008DU BUSHING MB1008DU 4 

31 5522 52 246 t°D PIN 2 

32 5522 57 323 t0D B PIN B 2 

33 5520 57 531  ROD 1 
34 90954 tVh M12X1.5 NUT M12X1.5 1 
35 90247 T`VD2 MB1010DU BUSHING MB1010DU 2 

36 5520 53 531 9D9 LINK 2 

37 9670083508 Vh'Vh.1i"I1)F M8X35 SOCKET BOLT M8X35 1 
38 5520 57 514 7-1, ARM 1 
39 5522 57 332 7”Di BUSHING 4 

40 5520 57 513 191,7F SHAFT 1 
41 5520 57 511 7-G ARM 

42 9411604000 5-11°-t°D 6X40 TAPER PIN 6X40 4 

43 5520 57 512 ARM 1 
44 5640 07 102 1:5 V* WASHER 

45 5520 57 533-1 A9V1-1' STUD 

46 5520 53 522 ARM 

47 5520 53 512 Dt7F SHAFT 1 
48 5520 53 511 ARM 2 

49 5520 53 542 A9VF" STUD 

50 5522 53 521-1 tIl/9"- HOLDER 

51 90953 tVF M10X1.25 NUT M10X1.25 

52 5520 53 543 A5PW` STUD 

53 94002 DqD9"- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 1 
54 94001 DIJD9'r CMK2-CC-32-25 CYLINDER CMK2-CC-32-25 1 
55 5480 56 1 38 9VDt WASHER 1 
56 9721100008 E-'J 9" E-10 E-RING E-10 



FORM ROLLER ON/OFF SECTION 
*z.onsaLt*A-ca:5iria. -co F 41k - - --C`A5C L. TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

--tvFit/MA** NO. SET NO. /PART NO. nal.ft/4"11 PART NAME 
COMPONENT PARTS NO. 

%ft 
Qty 

5520 53 510 D1'7F ASSY SHAFT ASSY 1 

42,47,48 

5520 53 520 9)9 ASSY LINK ASSY 2 

7,16 

5520 53 530 9 9 ASSY LINK ASSY 2 

30,36 

5520 53 540 7-L ASSY ARM ASSY 

19,20 

5520 57 510 D1'7F ASSY SHAFT ASSY 1 

40-43 

5520 57 520 9D9 ASSY LINK ASSY 2 

6,7 

5520 57 530 oVh" ASSY ROD ASSY 1 

33,35 

5522 53 470 it ASSY CAM ASSY 

4,13,24 

5522 53 480 hL ASSY CAM ASSY 1 

4,13,27 

5522 53 520-1 iii$51"- ASSY HOLDER ASSY 1 

35,50 

5522 57 310-1 hL ASSY CAM ASSY 2 

3,4,22 

1 5522 57 322 t°D A PIN A 4 

2 5522 57 312 7c09 BLOCK 4 

3 5522 57 311-1 bL CAM 2 

4 90249 7`"YD2 MB0808DU BUSHING MB0808DU 4 

5 9670051408 9h'Vtli"14F M5X14 SOCKET BOLT M5X14 8 

6 5520 57 521 9D9 LINK 2 

7 90597 7"VD2 MB0806DU BUSHING MB0806DU 8 

8.5430 38 214 ii.‘‘v WASHER 8 

9 9721060008 . E-9D9
.
" E-6 E-RING E-6 8 

10 9660120014 J".91- M12 NUT M12 6 

11 9710120008 V*#"h" M12 SPRING WASHER M12 6 

12 5522 57 313 DY.DVII/F BOLT 2 

13 5522 53 472 7"VD2 BUSHING 2 

14 5430 33 122-  4,"/ . WASHER 2 

15 9721080008 E".9D9" E-78 E-RING E-8 3 

16 5520 53 521 9:)9 LINK 2 

17 9721120008 E- 1W" E-12 E-RING E-12 2 



 

SECTION NUMBER I CUL 5 (51 

 

FORM ROLLER ON/OFF SECTION 
*7_ cnizactiiiih-ett/5-4 ""C'  I Alc T Ls° 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

it* NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME Si a 
Q'ty 

57 9684050608 M5X6 SET SCREW M5X6 4 



OPERATION PANEL (FEEDER) SECTION. 



OPERATION PANEL (FEEDER) 

SECTION NUMBER I 5 52 UG 61 U  
SECTION 

*z 00 -C11$5 L -C 1 4t-,%- -CA3Z L --C Ls. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. -t•y1-44?-/gBA4-%1- 
SET NO. / PART NO. naVefi/"4-g- PART NAME COMPONENT PARTS NO. 

Aa 
Q'ty 

1 9652031207 F5ADD" M3X12 SCREW M3X12 12 

2 9710030008 A'VPh' M3 SPRING WASHER M3 4 

3 9660030014 i'Vh M3 NUT M3 12 

4 9652030807 1'.5A7.9" M3X8 SCREW M3X8 2 

5 5520 61 111 no u, PANEL 1 
5 5520 61 113 A°U) (t."-0.) PANEL (FOR GERMANY) 1 
6 5520 61 112 noui  PANEL 1 
7 5520 61 613 MONITOR PANEL 1 
8 96601 A-(Vf1VF"A3PJ5703-24E SWITCH HEAD A3PJ5703-24E 4 

9 96582 A-Of A3PJ-7060-1 SWITCH A3PJ-7060-1 1 
1 0 99916 V7Z CM-3S KNOB CM-3S 1 
11 99637 1]ND5-1(31, 8004.-13 VARIABLE RESISTANCE 8000HM 1 
1 2 96581 A-0.91 A3PJ-7050-1 SWITCH A3PJ -7050-1 2 

1 3 99938 BUZZER 

1 4 96583 A-f” A3PJ-7070-1 SWITCH A3PJ-7070-1 1 
1 5 96619 A-fVf AH22-SFG20 SWITCH AH22-SFG20 1 
1 6 5522 61 1 51 A-fVfhA'- (-W")A SWITCH COVER (FOR U.K.) 1 
1 7 96620 A-f” AH22-SFR20 SWITCH AH22-SFR20 1 
1 8 96618 A-fVf AH22-SFG11 SWITCH AH22-SFG11 

19 96541 A-Of AVW422-R SWITCH AVW-422-R 

19 96612 AlVf AVW322-R SWITCH AVW322-R 

F"-0.9 L i FOR GERMANY 

20 96617 5D7°M2PA5732-24E-C LAMP M2PA5732-24E-C 1 
21 96579 BODY 1 
22 5520 61 119 non PANEL 

23 5522 61 117 D SEAL 1 
24 97866 CF82N DC24V COUNTER CF82N DC24V 2 

25 96549 A-Of M-2012J-2G SWITCH M-2012J-2G 2 

26 96621 A-Of M-2022J-2G SWITCH M-2022J-2G 

27 96519 A-Of AVW401-R SWITCH AVW401-R 

FOR GERMANY 



OPERATION PANEL (DELIVERY) 1 SECTION 

iRn 



 

- —  — m 

SECTION NUMBER 1 5520G 611 I 

SECTION 
*ZONAU*ATUt3ALTI-d- A.,0-rs -t71-*TA5cLTTI.,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

V' A°U, (AID) 

OPERATION PANEL (DELIVERY) 

 

NO. SET NO/PART NO. ne 11  ,AWF/4 " PART NAME COMPONENT PARTS NO. Qty 

1 9670061008 Vh.VF$"10- M6X10 SOCKET BOLT M6X10 4 

2 9652031207 1-5A3D" M3X12 SCREW M3X12 8 

3 96577 A-f” A3PA-7070-1 SWITCH A3PA-7070-1 2 

4 96578 A-C”1V1" A3PA-5011 SWITCH HEAD A3PA-5011 1 

5 96616 A3PA-5060 COVER A3PA-5060 2 

6 5520 61 132 7t0"99A BOX 1 
6 5520 61 136 VV9A (F"-) BOX (FOR GERMANY) 

7 5520 61 131 noui  PANEL 1 
7 5520 61 135 A°U, (h"-.0) PANEL (FOR GERMANY) 1 
8 96575 A-Of A3PA-7050-1 SWITCH A3PA-7050-1 2 

9 96600 A-OTTY1"A3PA5703-24E SWITCH HEAD A3PA5703-24E 3 

10 96560 A-OT C1400E-B SWITCH C1400E-B 1 

11 96579 t"7-"1 BODY 1 

FOR EXCEPT GERMANY 

12 96615 5D7'1VFN'M2PA5703-24E LAMP HEAD M2PA5703-24E 1 

F"-V.9 -fh"-f FOR EXCEPT GERMANY 

13 96619 A-Of AH22-SFG20 SWITCH AH22-SFG20 1 
14 96519 A11” AVW401-R SWITCH AVW401-R 

FOR GERMANY 

14 96540 7%-f” AVW411-R SWITCH AVW411-R 1 
15 96620 A-Of AH22-SFR20 SWITCH AH22-SFR20 1 
16 5522 61 151 ( -f "JA SWITCH COVER (FOR U.K.) 

17 5520 61 122 V" .9 9A BOX 1 
18 5520 61 121 A°11) PANEL 1 
19 96559 A-f” C420E-B SWITCH C420E-B 4 

20 96549 A-Of M-2012J-2G SWITCH M-2012J-2G 1 

21 97854 1)r)D51- E610 DC24V COUNTER E610 DC24V 

22 9642031614 t1"7D" M3X16 SCREW M3X16 2 

23 9660030014 tVF M3 NUT M3 2 

24 98332002 AVW 321-R SWITCH AVW 321-R 1 

F'-e) Li FOR GERMANY 

25 98931 5D7° DB19 90 LAMP DB19 BLACK 

FOR GERMANY 



CONTROL BOX SECTION 



1 -f+"34i"V9A 
CONTROL BOX 

SECTION NUMBER 1 5520G 6201 

SECTION 
-*:::(7)11,13All*A1T11 L -e-A.Ø-r, 1• 4#-g-T'AC TT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. nent.WE/44" PART NAME COMPONENT PARTS NO. Q'ty 

1 9642032014 1V`3*D" M3X20 SCREW M3X20 8 

2 9710030008 A"Vh" M3 SPRING WASHER M3 18 
2 9710030008 il V M3 SPRING WASHER M3 20 

h"IV FOR GERMANY 

3 9716030014 t5 / M3 PLAIN WASHER M3 1 8 

3 9716030014 t5 W`* M3 PLAIN WASHER M3 20 

F"1V LT FOR GERMANY 

4 5520 61 614 D-F3DF13-5- SHEET CONTROLLER 1 
5 5520 61 612 oD"V9V-hu LOGIC BOARD 

6 9642042514 t'N"D*D" M4X25 SCREW M4X25 9 

7 9710040008 A"Vf"h" M4 SPRING WASHER M4 32 

7 9710040008 11" " M4 SPRING WASHER M4 40 

1.`"0 G7 FOR GERMANY 

8.9716040014 t 73 4”ii" M4 PLAIN WASHER M4 32 

8 9716040014 t5V`V* M4 PLAIN WASHER M4 40 

F"-CJ Lr FOR GERMANY 

9 9642040614 t1"3*Du M4X6 SCREW M4X6 15 

9 9642040614 t1"3*D" M4X6 SCREW M4X6 1 9 

h"-0.9 L r FOR GERMANY 

10 97192 'ii'- G6A-274P-DC24V RELAY G6A-274P-DC24V 20 

11 97190 DSP1-DC24V RELAY DSP1-DC24V 20 

12 5520 61 611 9U-+A"D RELAY CIRCUIT BOARD 1 

12 5520 61 615 UU-4W`D (F"I) RELAY CIRCUIT BOARD (GERMANY) 1 

13 5522 61 113 7"”Vh BRACKET 1 

14 5520 61 116-1 non PANEL 1 

14 5520 61 123 A°411, (f"-P) 0) PANEL (FOR GERMANY) 1 

15 9642041614 J-V`3*D" M4X16 SCREW M4X16 12 

15 9642041614 M4X16 SCREW M4X16 1 6 

F"-.0 L r FOR GERMANY 

16 98999 9)D9" 1 TERMINAL BASE 

17 98941 5IDD9."1 AYBN018-1 TERMINAL BLOCK AYBN018-1 1 
18 5520 61 115 7"5J'VF BRACKET 1 
18 5520 61 124 7"57J'VF :(F"1V 0) BRACKET (FOR GERMANY) 1 
19 97726 /-4VhroT951- CIRCUIT PROTECTOR 2 

20 9642031014 ti\" f.)" M3X10 SCREW M3X10 10 
20 9642031014 t1"Th'i" M3X10 SCREW M3X10 12 

F" -P.9 tT FOR GERMANY 

21 99227 t.012. DS10BN-H RECTIFIER DS1OBN-H 2 

22 99785 3D5"D, 3300 CAPACITOR 3300 1 



 

IN,“ M,O1VIS 

 

   

CONTROL BOX SECTION 
Of1.3aLt*A1 -NI VA L F it-g-TA5c L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. na4s4g/"** PART NAME 
/ COMPONENT PARTS NO. Crty 

23 99777 3D7-"D#- CONDENSER 1 

24 99928 9 1̀13-5D7°. FG-1E GLOW LAMP FG-1E 1 

25 99933 9”F L-420 SOCKET L-420 1 

26 99962 7DT/t 60HZ STABILIZER 60HZ 

26 99963 7D5-14 50HZ STABILIZER 50HZ 

27 97982 F5DA 0-200/0-18/0-18 TRANSFORMER 0-200/0-18/0-18 1 

28 97173 9U— S—KR11 AC24V RELAY S—KR11 AC24V 1 

29 97175 #-71491/— TH-12RM THERMAL RELAY TH-12RM 2 

29 97210 9U— TH—K12TP 0.1KW RELAY TH—Ki2TP 0.1KW 2 

1 ".0 Lr FOR GERMANY 

30 99713 /—.TP`45—
. 
S2—A SURGE KILLER S2—A 3 

31 99712 51—B SURGE KILLER S1—B 1 

32 97174 9D— S—K11 AC24V RELAY 5—K11 AC24V 2 

33 97176 ,-719U— TH-12RM 750W THERMAL RELAY TH-12RM 750W 

33 97214 #-7110JU— TH—K12TP THERMAL RELAY TH—K12TP 

1"i tT FOR GERMANY 

34 97159 9U— LY-4 DC24V RELAY LY-4 DC24V 

35 97270 9U-9h'VF PTF141 RELAY SOCKET PTF141 

36 97713 70 0599— 374-202-101 CIRCUIT PROTECTOR 374-202-101 

h"-0 LaT FOR GERMANY 

37 5520 61 128 r`DthloA" (1°"0 0*) ELECTRICAL DIAGRAM (GERMANY) 1 

38 5520 61 129 Al"—V97F (Fw/) PARTS LIST (FOR GERMANY) 

39 5640 61 143 F9”50"( BASE 1 

F .09 0' • FOR GERMANY 

40 5520 61 125 7"”VF (1."0 0) BRACKET (FOR GERMANY) 1 

41 97213 9U— SD—K35 DC24V RELAY SD—K35 DC24V 

"1 LT FOR GERMANY 

42 98998 9DD51"-f 
.
AYBN016-1 TERMINAL AYBN016-1 

h`s/V Lfr FOR GERMANY 

43 98997 51DD51"i AYBN011-1 TERMINAL BLOCK AYBN011-1 1 

FOR GERMANY 

44 9660040014 tVF M4 NUT M4 

F"1V Lr FOR GERMANY 





TERMINAL.TRANSFORMER.INVERTER 
11WMCILM 

SECTION 



51DtAl"D.P7DA.1)/1"—Y 

TERMINAL.TRANSFORMER.INVERTER 

I 5520G 621  1 SECTION NUMBER 
SECTION 

L L T Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

05A /4,114** NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME int 
Q'ty 

1 5520 61 232 hA"- COVER 1 

1 5520 61 236 (h"-0 COVER (FOR GERMANY) 1 

2 98946 9DD51"/ BNH15 TERMINAL BOARD BNH15 39 

2 98946 9DD9"1 BNH15 TERMINAL BOARD BNH15 43 

F"10) Lr FOR GERMANY 

3 5520 61 231 eV9A BOX 1 

3 5520 61 239 VV7A (h"-0 0) BOX (FOR GERMANY) 1 

4 9642040614 ,1"D*D" M4X6 SCREW M4X6 8 

5 9642042014 J-1"3D" M4X20 SCREW M4X20 1 0 

6 9710040008 A" h” M4 SPRING WASHER M4 9 

7 9716040014 t5V`h" M4 PLAIN WASHER M4 12 

8 9642051014 t1"Th)" M5X10 SCREW M5X10 4 

8 9642051014 t1"D*D" M5X10 SCREW M5X10 7 

F"-V9 tr FOR GERMANY 

9 9710050008 A"V,"13" M5 SPRING WASHER M5 8 

10 5431 72 146 A9VF" STUD 2 

11 5520 61 234-1 hV- COVER 1 

11 5520 61 238 hA"- (t."/V 0) COVER (FOR GERMANY) 1 

12 5520 61 233-1 51 D WV9A TERMINAL BOX 1 

12 5520 61 237 92,24"99A (F"-0 1.27), TERMINAL BOX (FOR GERMANY) 1 

13 99776 .KA"7/151- BKO-C194H0 NOISE FILTER BKO-C194H01 1 

14 9670061208 9”h*"11,1' M6X12 SOCKET BOLT M6X12 8 

15 9716060014 t3,"h” M6 PLAIN WASHER M6 4 

1 6 96053 /DA"-51- FR-Z120-3.7K INVERTER FR-Z120-3.7K 1 

1 7 5520 61 134 7"”91. BRACKET 2 

18 5520 61 133 7"5h.VF BRACKET 2 

19 97729-1 A-Of PI-25/E/SVB SWITCH PI-25/E/SVB 1 

20 5520 61 118 hA"- COVER 1 

20 5520 61 127 hA"- (1." 0 0) COVER (FOR GERMANY) 1 

21 98945 9D.D9'-( BNH30 TERMINAL BOARD BNH30 3 

22 96901 5IDD51"1 BNH-15L TERMINAL BOARD BNH-15L 1 0 

23 5520 61 117 40")9A BOX 1 

23 5520 61 1 26 VV9A (F'-) 0) BOX (FOR GERMANY) 1 

24 9670062508 9h*VIli"lbh M6X25 SOCKET BOLT M6X25 2 

25 9670061608 V”tli"lbh M6X16 SOCKET BOLT M6X16 2 

26 5520 61 991 TRANSFORMER ASSY 220,230.240.260V/200V 1 

26 5520 61 992 TRANSFORMER ASSY 360,380,400,415,430,440,460V 1 

26 5520 61 993 TRANSFORMER ASSY 220,240,360,380,415,440V/200V 1 

26 5520 61 994 TRANSFORMER ASSY FOR FRANCE 360-460V/200V 1 



   

TERMINAL.TRANSFORMER.INVERTER SECTION 
* * 1L C 1t A.øC. F "titit T T L'. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. WRAWA/444** PART NAME COMPONENT PARTS NO. 
MR 
Crty 

27 97174 S-K11 AC24V RELAY S-K11 AC24V 1 

28 97175 #-7140- -TH-12RM THERMAL RELAY TH-12RM 1 

29 5522 11 113-1 79VF" STUD 2 

30 5522 61 251 A°U, PANEL 1 

31 5522 61 252 BOX 1 

32 5522. 61 253 MOP' STUD 4 

33 9670051008 9Thli"141- M5X10 SOCKET BOLT M5X10 4 

34 95803 9,Vh SOCKET 1 

35 95801 9h'Vh SOCKET 1 

36 9642040814 t'\"]V)" M4X8 SCREW M4X8 4 

37 9710030008 11"*/"13"* M3 SPRING WASHER M3 8 

38 9642030814 t1"]*D" M3X8 SCREW M3X8 8 

39 5522 61 611-1 7°59" ASSY PLUG ASSY 1 

40 5522 41 333-1 A9VF" STUD 2 

41 5522 31 154 hA"- COVER 1 

42 9660040014 J".9F M4 NUT M4 3 

F".0 LIT FOR GERMANY 

43 9660050014 '1t. M5 NUT M5 

h"IV t FOR GERMANY 

44 90643 B5 TOOTHED LOCK WASHER B5 12 

F"-0 L FOR GERMANY 

45 9642041014 J"\"3*D" M4X10 SCREW M4X10 3 

F"..0LT FOR GERMANY 

46 5290 61 633 Y-M' 300MM EARTH MIRE 300MM 3 

F"-0 FOR GERMANY 





REGISTER CONTROLLER SECTION 
...7G,..• I MJIN INVIVICICIN 



Q'ty PART NAME 4110141t navol NO. SET NO. / PART NO. / COMPONENT PARTS NO. 

1 LD'A9-3Dho-5-fi"V27 REGISTER CONTROL BOX 

OPERATION PANEL 1 ViMI°*11, 

1 DD"A9-DDho-7-A°U, REGISTER CONTROL PANEL 

Vr,#710")9A hA"- OPERATION BOX COVER 1 

9h.Vht"ll'h M6X16 SOCKET BOLT M6X16 2 

9 F el1'h M8X25 SOCKET BOLT M8X25 2 

SPRING WASHER M3 47 A"VP\h" M3 

NUT M3 15 tVF M3 

COVER 1 MI"- 

3DFL:1-11, 4fl"D CONTROL BOARD 1 

t11"3*D" M3X20 SCREW M3X20 9 

COVER 1 MI"- 

t1"3!)" M3X10 SCREW M3X10 26 

BOX 1 VV9A 

6 t1"3*D" M4X10 SCREW M4X10 

1 0 t1"3D" M4X10 SCREW M4X10 

NUT M4 16 i'VF M4 

NUT M4 18 tV1- M4 

PLAIN WASHER M4 1 0 t5#"h"4 M4 

BRACKET 1 7"5h.VF 

3 Y-fDr) 10W 100t-L RESISTANCE 10W 1000HM 

4 t1"3D" M4X20 SCREW M4X20 

,111-7 
SECTION NUMBER I 5520G 622 I 

SECTION 
*Z01110Alliiiigcratigt -t y h "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5520 61 630 

5520 61 640 

1 9652040814 

2 

3 5520 61 520 

4 5520 61 632 

5 5520 61 512 

6 9670061601 

7 5520 61 513  

8 9670082501 

9 9710030008 

1 0 9660030014 

11 5520 61 536 

12 5520 61 631 

13 9642032014 

14 5520 61 535 

15 9642031014 

16 5520 61 534  

17 5520 61 531 

18 9642041014 

18 9642041014 

20 99788 

21 9660040014 

21 9660040014 

22 9716040014 

23 97983 

24 5520 61 533 

25 99638 

26 99639 

27 99603 

28 99989 

29 9642042014 

30 5520 61 532  

31 96960 

32 97742 

1-5.9.10 

1- 5-ADD" M4X8 SCREW M4X8 6 

9.11-18.20-35 

WPA9-Dpho-5-A°U/ PANEL FOR REGISTER CONTROLLER 1 

OPERATION BOX 1 

1.5:A TRANSFORMER 1 

F 0!) Lr FOR GERMANY 

1/A"7/10 ZHC-2203-11 NOISE FILTER ZHC-2203-11 1 

BRACKET 1 

F"IV LT FOR GERMANY 

BRACKET 1 

7-f]') 20W 201-L RESISTANCE 20W 200HM 1 

h1:)7-(Dr, 15/-L 20W VARIABLE RESISTANCE 150HM 20W 2 

AIVI:)9"D"1D-9K15-12 SWITCHING REGULATOR K15-12 1 

BRACKET 1 

*1":)3D7° #207 220V NEON LAMP #207 220V 

#-4VF7° o529NRF110-1A CIRCUIT PROTECTOR NRF110-1A 1 

DD."A9-DDFo-5- 

REGISTER CONTROLLER 



 

I VWM1...11-R 

 

  

REGISTER CONTROLLER SECTION 
*7-090AU*A-CUVAEUTI -tluOT, -tvh**Ta5CLTTo, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tv1-**/U,5*-11 NO. SET NO. / PART NO. gill"//MICTM*P-ONENT PARTS NO. PART NAME Crty 

33 98876 3 9513P 1-480701-0 CONNECTOR 3P 1-480701-0 1 

34 95900 )9"1 "2b-51K10A-5 SWITCHING REGULATOR K10A-5 1 

35 5520 61 633 A"VTU- ASSY BATTERY ASSY 1 

36 5520 61 636 3-F' ASSY CORD ASSY 1 

37 5520 61 641 3-F" ASSY CORD ASSY 1 

38 5290 61 633 7-AtD 300MM EARTH WIRE 300MM 2 

1• 1 11) Lr FOR GERMANY 

39 90643 AVVb" 85 TOOTHED LOCK WASHER B5 8 

F".0 LT FOR GERMANY 





STATIC ELIMINATOR SECTION 
.7 GA., I 1%011 1,14.111,117GR 



tli="DD"33 — m 
SECTION NUMBER J 5520Z 6301 

STATIC ELIMINATOR SECTION 
4C.---003AU.WATIIALTI -d- /t.OTs -tvh4P4'Tal(LTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 4tv1.-4 - /g5A4V+ 
SET NO. / PART NO. 

MIA** fitian/  COMPONENT PARTS NO. PART NAME 1MM 
Q'ty 

5520 61 906 t-f5:"D.D"33V()3 STATIC ELIMINATOR 1 

4-9 

1 9660050014 tVh M5 NUT M5 2 

2 9710050008 A /J" M5 SPRING WASHER M5 8 

3 9642051014 t1"7*D" M5X10 SCREW M5X10 6 

4 5486 61 125-1 7°U-F PLATE 1 

5 5486 61 126-1 70 1,-F PLATE 1 

6 5522 61 911 A'- BAR 1 

7 98191 t/7. 22*.D9-f 200V STATIC ELIMINATOR 200V 1 

8 5520 61 912 tI5:"DD"33 MDA"- BAR 1 

9 5522 61 134 7°U-1. PLATE 1 

10 9670061208 Vh.Vtli"IliF M6X12 SOCKET BOLT M6X12 2 



11WMOCM 

SECTION AIR BLOWER.SPRAY 



AIR BLOWER.SPRAY 
SECTION NUMBER I   

SECTION 
*Z. Ofifig,(1.41.0,T11134 A...r7rt's -t  F. C L. "C T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

F /Seat* NO. SET NO. / PART NO. cu. TeFf PART NAME COMPONENT PARTS NO. Q'ty 

1 5522 11 251 *-A HOSE 1 

2 91192 A"DF" 23 BAND 23 4 

3 5640 82 103 A0.00 PIPE 1 

4 90505 OUD9" P-16 0-RING P-16 6 

5 5522 48 121 A0,170 PIPE 2 

6 5486 14 136 JANli NOZZLE 3 

7 5486 14 137 tVh NUT 3 

8 5486 14 134 A7°11)..4WT..,_ SPRAY BODY 3 

9 9686050808 F E" M5X8 SET SCREW M5X8 3 

10 5486 14 145  END PIPE 1 

11 9670083008 M8X30 SOCKET BOLT M8X30 4 

13 9716060014 t5 h"* M6 PLAIN WASHER M6 2 

14 9684060608 F$V..)" M6X6 SET SCREW M6X6 6 

15 90553 OgD9" P-7 0-RING P-7 3 

16 5486 14 135 1" .-1,"11, NEEDLE 3 

17 91193 A"Dh" BAND 2 

19 5520 48 112-1 Dfig- • SHOWER 1 

20 9670084508 V”F*"11/1, M8X45 SOCKET BOLT M8X45 12 

21 5520 48 111 At- STAY 1 

22 5522 48 1 47-1 13,1"- COVER 1 

23 95117 51DD1iil"- AP-B TERMINAL COVER AP-B 1 

24 97317 7-f9IDA1Of Z15GW2255B MICRO SWITCH Z15GW2255B 1 

25 5522 48 148-1 A-Ofil"D SWITCH PLATE 1 

26 9710040008 A"VPh"* M4 SPRING WASHER M4 5 

27 9642043014 J"N"3:9" M4X30 SCREW M4X30 2 

28 9670061208 V”hellih M6X12 SOCKET BOLT M6X12 2 

29 9680060808 F)1 !)" M6X8 SET SCREW M6X8 4 

30 5522 48 146 7"5h'VF BRACKET 2 

32 5522 48 144 GUIDE 1 

33 5640 48 107 - STOPPER 30 

34 5522 48 113  PIPE CLAMP 2 

35 91158 7°59" 1/8 PLUG 1/8 5 

36 5522 48 143 *D"3*-9 SPARE FORK 2 

37 5522 48 142 *D"3*-9 SPARE FORK 6 

38 5522 48 145 h"11.." GUIDE 1 

39 9670062001 9 Fell'h M6X20 SOCKET BOLT M6X20 2 

40 5522 11 228-1 *JO"- HOLDER 1 

41 9670101608 9 1- *"11/1. M10X16 SOCKET BOLT M10X16 2 

42 9710080008 il"*#"h" M8 SPRING WASHER M8 2 



AIR BLOWER.SPRAY SECTION 
* one. -coa F ilt*-C`a3lC L t.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET SET NO. /PART NO. /COMPONENT PARTS NO. PART NAME Wty 

43 90920 79otVh M8 DOMED CAP NUT M8 2 

44 5522 48 1 41 At— STAY 1 

45 9710060008 M6 SPRING WASHER M6 8 

46 90706 79otVF M6 DOMED CAP NUT M6 6 

47 97056 9)9"7"o— VFC104A RING BLOW VFC104A 1 

48 9670082008 V”F*NI)F M8X20 SOCKET BOLT M8X20 2 

49 5562 82 101 CONNECTOR 1 

50 91071 $AtAIll,*" 1/2 ELBOW 1/2 1 

51 5560 82 118 *—A=77°Ill HOSE NIPPLE 1 

52 5522 11 252 *—A HOSE 1 

53 97639 ANDT AB-41048 VALVE AB-41048 1 

54 91072 .V.97 0 11; 1/2 NIPPLE 1 /2 1 

55 9648040814 /534EP` M4X8 SCREW M4X8 2 

56 91286 YD94, TB-30-324 ANGLE TB-30-324 1 

57 9411302500 t-0—t°) 3X25 TAPER PIN 3X25 1 

58 91285 17' TB-30-312 KNOB 18-30-312 1 

59 9721060008 E—TD9" E-6 E —RING E-6 1 

60 91284 A7°11D9" TB-30-311 SPRING TB-30-311 1 

61 91283 9VD1'— TB-30-310 WASHER TB-30-310 1 

62 91282 0 117)9" TB-30-306 0—RING TB-30-306 1 

63 91278 D1'7h TB-30-304 SHAFT TB-30-304 1 

64 91289 $t91"D TB-30-323-2 SCALE TB-30-323-2 1 

65 91277 Os)51"——A 18-30-301 POWDER CASE TB-30-301 1 

66 91288 tVt. TB-30-322 NUT TB-30-322 1 

67 91287 mV7°11, TB-30-321 NIPPLE TB-30-321 1 

68 91279 il° 7) TB-31-303 PACKING TB-31-303 1 

69 91281 ANO" TB-30-309 VALVE TB-30-309 1 

70 9642040614 t1"3*D" M4X6 SCREM M4X6 5 

71 91113 A7°U—WY” TB-31-318 SPRAY CUP TB-31-318 1 

72 91112 A"DF" 18-31-314 BAND TB-31-314 1 

73 9664050014 2,J".9t. M5 WING NUT M5 1 

74 5520 48 146 7'95. '91- BRACKET 2 

75 5522 48 114 7"5”F BRACKET 2 

76 9670061608 95'V1"11,1- M6X16 SOCKET BOLT M6X16 6 

100 





ACCESSORIES SECTION 



 

SECTION NUMBER I 
5520Z 6601 

SECTION 
* 01113All*A-tit$35/X -CF t-s„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

ACCESSORIES 

 

NO. SET NO. / PART NO. maysF/
MA** 

PART NAME COMPONENT PARTS NO. Q'ty 

5430 83 1 00-1 7°5-DD"t-hD- PLUNGER CAN 1 

1-10 
5430 83 210-3 7°5 J" ASSY PLUNGER CAN SHAFT ASSY 1 

1-9 

5522 25 170 95D9 ASSY CRANK ASSY 1 

32-35 

5522 65 220 3,21`/5 ASSY TOOL PAN ASSY 1 

14.15 

1 5430 83 218 #579 COVER 1 

2 5430 83 213-2 1.'F" HEAD 1 

3 5430 83 216-2 V7°  CAP 1 

4 5430 83 214-1 $911) BUSHING 1 

5 5430 83 217 117)9'`h$ NUT 1 

6 5430 83 215-1 77°1J)9" SPRING 1 

7'90408 A-114"-Ili 3/8 STEEL BALL 3/8 2 

8 5430 83 111-1 937t HOLDER 1 

9 9723180050 C-'J 9" C-18 C-RING C-18 1 

10 5430 83 115-1 VFIli BOTTLE 1 

11 91494 t" Fft, BOTTLE 2 

12 91531 91
,
1 _A*0

.
7
.
00 PUMP 1 

13 91442 OIL GUN 1 

1 4 5522 65 221 3,)9"f"5 TOOL PAN 1 

15 5522 65 222 7”*Vh MAGNET 2 

16 91423 oVh9V,X,D1 2.5 ALLEN WRENCH 2.5 1 

17 91422 oVh9e'N/D 3 ALLEN WRENCH 3 1 

18 91421 o 9St L'D3 4 ALLEN WRENCH 4 1 

19 91420 oVh9V,N,DI 5 ALLEN WRENCH 5 1  

20 91425 oVh9li DDI 6 ALLEN WRENCH 6 1 

21 91418 T-V.3 13 T-HANDLE WRENCH 13 1 

22 91455 T-D:)T 19 1-HANDLE WRENCH 19 1 

23 91431 F"5-W- (-)100MM DRIVER (-)100MM 1 

24 91430 1- 51A"- (+)100MM DRIVER (+)100MM PLASTIC HANDLE 1 

25 91456 *"-114°-$F”--01"- 5 BALL POINT DRIVER 5 1 

26 91429 V-W 5.01"- 4 BALL POINT DRIVER 4 1 

27 91465 AA°J- 13X17 SPANNER 13X17 1 

28 91454 AWD t 10X13 SPANNER 1 0X13 1 

29 5522 65 322 LAI"- LEVER 

30 5486 84 1 51-1 I,  WEDGE 4 

31 91434 3,59'Wt] TOOL BOX 1 



   

ACCESSORIES SECTION 
* 0)4ISALt*Nicti • L 1 -± A.COT "t7 * "C' A1C T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-tvt-114/SA** SAI!,*/*A4-11  NO. SET NO. /PART NO. COMPONENT PARTS NO. 
PART NAME MO 

Q'ty 

32 90868 ID7°5=4") NR25 GRIP NR25 1 

33 5522 25 171 HANDLE 1 

34 9710100008 V/ M10 SPRING WASHER M10 1 

35 9660100014 VA. M10 NUT M10 1 





TAPE INSERTER.PRESET COUNTER SECTION 



 

SECTION NUMBER I 6801  

 

TAPE INSERTER.PRESET COUNTER SECTION 
*Z (DOA ft*ift, 'CU t35It  ist-*Tit5C "F o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t.yi.**/na# 
SET NO. / PART NO. Wec0 /11/44* PART NAME / COMPONENT PARTS NO. 

;41 
Q'ty 

5520 61 930 5c-7°-fD1/-9- TAPE INSERTER 1 
1-20 

5520 61 940 70 9tVFIlt°—hbr,D9— PRESET/REPEAT COUNTER 1 
1-5'20 

5522 61 960 TAPE INSERTER 1 
6-19 

1 5290 61 941 DC24V COUNTER DC24V 1 
2 5522 61 511 7"”Vh BRACKET 1 

3 9710040008 A h" M4 SPRING WASHER M4 2 

4 9642041014 M4X10 SCREW M4X10 2 

5 9642062214 M6X22 SCREW M6X22 2 

6 5290 61 961 4C/9 -.1 BODY 1 
7 5290 61 965 7—L3 ARM 2 

8 9672106514 c0/39*"11,1' M10X65 HEXAGON BOLT M10X65 2 

9 5290 61 964 T-7° *149'— TAPE HOLDER 1 
10 5290 61 963 TAPE GUIDE 1 
11 9716100014 t5 h' M10 PLAIN WASHER M10 6 

12 90680 4/511" R-21 CONED DISC SPRING R-21 6 

13 9662100014 tVF M10 NUT M10 6 

1 4 9642030614 t1'3*D' M3X6 SCREW M3X6 6 

15 9716030014 M3 PLAIN WASHER M3 2 

16 5522 61 512 7"5”F BRACKET 1 
1 7 5560 61 932 7'5h.V1. BRACKET 1 

1 8 9670061208 9 1-40'14F M6X12 SOCKET BOLT M6X12 2 

1 9 9670081608 M8X16 SOCKET BOLT M8X16 2 

20 9710060008 V*I'utIA4 M6 SPRING WASHER M6 2 



COVER (OPS) SECTION 



%vri SECTION NUMBER J 71U1  

COVER (OPS) SECTION 
lir cONAU*AT1 I5AUTI -th.OT, -t71-#'4TA5cLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t9h#/n.F.#-g' 
SET NO. / PART NO. na*/*"--

COMPONENT PARTS NO. PART NAME Mft 
Q'ty 

1 5522 71 115 7"0V9 BLOCK 11 
2 9670062008 Vh"Ali"11,1- M6X20 SOCKET BOLT M6X20 11 
3 5520 71 141 CD CD COVER 

3 5520 71 143 CD hil"- (PN-0) Gh') CD COVER (FOR GERMANY) 

4 9652050803 F3A3*D" M5X8 SCREW M5X8 23 
5 9652041008 1- 57DID" M4X10 SCREW M4X10 6 
6 5520 71 132-1 kWp NAME PLATE 1 
7 5520 71 131 COVER 1 
7 5520 71 133 tA"- (P"O COVER (FOR GERMANY) 

8 5520 71 142 A9Vh" STUD 1 
9 5520 71 121 COVER 

9 5520 71 122 (F"-.0 0) COVER (FOR GERMANY) 1 
10 90652 GS-9p9" GS-5 GS-RING GS-5 
11 5520 71 111 hA"- COVER 

11 5520 71 112 (1-" 0 0) COVER (FOR GERMANY) 1 
12 5522 71 273 A9VF" STUD 3 
13 5520 71 151 COVER 1 

1' "719-3D1'o-5- FOR REGISTER CONTROLLER 

13 5520 71 154 13V- COVER 1 

FOR MANUAL 
13 5520 71 155 hA"- (P". ) 0) COVER (FOR GERMANY) 1 
14 5520 71 152 '55-0 LOWER PLATE 1 
15 5522 72 111 hA"- COVER 

15 5522 72 114 (P`-(!) L) ) COVER (FOR GERMANY) 

16 5520 71 153 A5OF" STUD 2 
17 9670082008 M8X20 SOCKET BOLT M8X20 6 
18 5520 11 413 A5P9F" STUD 2 
19 5520 11 420 70 1./.4 ASSY PLATE ASSY 

20 5520 11 410 70 1)_[. ASSY PLATE ASSY 1 
21 91918 Vqa KNOB 

22 5522 72 112 COVER 

23 91920 V)tht9" PLATE 

24 9716060014 t5#"h"* M6 PLAIN WASHER M6 

25 9710060008 Al`V)"3" M6 SPRING WASHER M6 
26 9660060014 VA- M6 NUT M6 1 
27 9660040014 VA,  M4 NUT M4 12 
27 9660040014 VA. M4 NUT M4 19 

P`IV LT FOR GERMANY 

28 9710040008 A"*#"h"* M4 SPRING WASHER M4 12 



Q'ty PART NAME gfa */4"4*  COMPONENT PARTS NO. 

HINGE B-100-6 I3/" B-100-6 2 

SCREW M4X12 1'l'3VP.M4X12 12 

1 

1 70 1.) —F 

• COVER 

PLATE 

SECTION 
tift.:.04all*ATatiALTMAXYZ% -t7F#*-Ci±5CUTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

  

NAME PLATE 

NAME PLATE (FOR GERMANY) 

LABEL 

 

$1VD •(1-'-0 

51'14 

  

  

1.9 7E. 

95.  st ILit  M5X10 

KNOB 

SOCKET BOLT M5X10 

3 

1 

3 

3 

3 

1 

6 

Y—M' 150MM EARTH WIRE 150MM 1 

h"-0 FOR GERMANY 

SCREW M5X10 5 M5X10 

SCREW M4X10 1'1'3*D" M4X10 7 

AVVP'h' B5 TOOTHED LOCK WASHER B5 28 

F"/V FOR GERMANY 

I 1) 0* • FOR GERMANY 

COVER (OPS) 

Na SET Na / PART Na 

29 91347 

30 9642041214 

31 5522 72 113 

32 5522 74 114 

33 5520 74 111 

33 5520 74 117 

34 5290 61 1 35-1 

35 90164 

36 9670051008 

37 9710050008 

38 9660050014 

39 9648031014 

40 5522 71 132 

41 9716030014 

42 9710030008 

43 9660030014 

44 5290 74 069 

45 5486 78 314-2 

46 5290 61 633 

47 5486 61 643 

48 9642051014 

49 9642041014 

50 90643 

SPRING WASHER M5 

NUT M5 

SCREW M3X10 

RING 

PLAIN WASHER M3 

SPRING WASHER M3 

NUT M3 

INDICATOR 

LABEL 

EARTH WIRE 300MM 

FOR GERMANY 

vh" M5 
VA' M5 

#53*FP M3X10 

9D9" 

t5”13" M3 

A'*”h"* M3 

tVF M3 

5-11"11, 

Y—At) 300MM 

FOR GERMANY 





COVER (NOPS) SECTION 
JC4.., I Pall 111WIVICIGR 



(NOPS) 

COVER (NOPS) 

1 SECTION NUMBER I 5520G 720  
SECTION  

*c.0413,111t*A-cltIsigt L 't F T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. - t7Fit-g7115A#-g-
SET NO. / PART NO. fasaft/44 PART NAME COMPONENT PARTS NO. Q'ty 

1 9642041214 t1'3D" M4X12 SCREW M4X12 4 

2 9710040008 11 h" M4 SPRING WASHER M4 4 

3 95338 A/V1 WK244XP-2U SWITCH WK244XP-2U 2 

4 5560 71 203 PLATE 2 

5 9652050803 F3A3 .7)" M5X8 SCREW M5X8 20 

6 5522 71 115 7"0199 BLOCK 9 

7 9670062008 Vh- Vhti"11' M6X20 SOCKET BOLT M6X20 9 

8 5520 71 210 ASSY INK COVER ASSY 1 

8 5520 71 71 260 ASSY (F"-0) INK COVER ASSY (FOR GERMANY) 1 

9 5520 71 142 A5P9F" STUD 1 

10 5520 71 241-2 CD 1)A"- CD COVER 1 

10 5520 71 242 CD 1jA"- (F"-0 0) CD COVER (FOR GERMANY) 1 

11 91328 ADF"1 THA-190-1-2 HANDLE THA-190-1-2 1 

12 9670061208 M6X12 SOCKET BOLT M6X12 6 

13 5522 72 211 COVER 1 
13 5522 72 215 hA"— (h"-IV 0) COVER (FOR GERMANY) 

14 5520 72 214 COVER 

1 4 5520 72 215 .(h"-0 0) COVER (FOR GERMANY) 1 
15 5522 72 212 A9Vh" STUD 1 
16 5522 72 213 A9VF" STUD 1 
19 5522 71 234 A9VF" STUD 5 

20 5520 71 152 '53-0 LOWER PLATE 

21 5520 71 251 COVER 

21 5520 71 252 (F"-I) 0) COVER (FOR GERMANY) 

22 9660030014 tVF M3 NUT M3 3 

23 9716030014 L5 1  " M3 PLAIN WASHER M3 3 

24 9710030008 A h" M3 SPRING WASHER M3 3 

25 5560 73 104 hL CAM 1 
26 9684060608 Is)( V)" M6X6 SET SCREW M6X6 1 
27 5290 44 191 133— COLLAR 1 
28 5520 71 230-2 *DthA"— ASSY MAIN COVER ASSY 

28 5520 71 270 itipthil"— ASSY (1"IV) MAIN COVER ASSY (FOR GERMANY) 1 

29 5640 71 304-1 hA'— COVER 

30 5640 71 249 PLATE 

31 9648031014 /5.3 D" M3X10 SCREW M3X10 3 

32 5560 71 250 7°U—F PLATE 1 
33 5522 74 113 PLATE 1 
34 5522 74 115 7o u_ ts PLATE 1 
35 5300 74 069 31'1 LABEL 1 



   

COVER (NOPS) SECTION. 
*.:0041U*ATUVALT4I-d-A.OT, -t•.vhit Ta3Z1,TT00  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. g PART NAME fSaAW/ COMPONENT PARTS NO. 
1MM 
Q'ty 

36 5560 74 1 08 51'11, LABEL 1 

37 5290 61 1 35-1 5.1'11, LABEL 1 

39 5290 61 633 7-At) 300MM EARTH WIRE 300MM 6 

F"-0 LT FOR GERMANY 

40 5486 61 643 7-At) 150MM EARTH WIRE 150MM 6 

h"IV Lr FOR GERMANY 

41 9660040014 tVh M4 NUT M4 8 

1 0 LST FOR GERMANY 

42 9642051014 tY\3D" M5X10 SCREW M5X10 6 

LT FOR GERMANY 

43 9642041014 t ]*D' M4X10 SCREW M4X10 8 

h"-0.9 L FOR GERMANY 

44 90643 AVVP'V* B5 TOOTHED LOCK WASHER B5 28 

h'-0 . FOR GERMANY 





,.....el ..01, “WMCILM 

SECTION SAFETY COVER.SAFETY BAR 



1 SECTION NUMBER 1 5520Z 730  
SECTION 

*zonatt*a-cutsALTI -d-A.0T,-t71-#*-t-;±5cLTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Crty PART NAME 
-t.YFIM/n /44  *' a#,g- goav,t " NO. SET NO. / PART NO. COMPONENT PARTS NO. 

1 5520 73 131 

1 5520 73 135 MI"- (-09Y L7) 
2 9670060808 97VFi1iNbF M6X8 
3 5522 73 113 t°) 
4 5522 73 112 t°D 
5 9684060608 F;(..D1̀  M6X6 
6 5560 73 104 tjL3 

7 5520 73, 121 1)A"- 
8 9642041014 1-1"M"P` M4X10 

9 9710040008 A i M4 

10 95338 A-fVf. WK244XP-2U 
11 9670061208 V7VFV11/F M6X12 
12 5640 73 136 

13 9652060808 1- 5-A3D" M6X8 
14 5520 73 111 

15 9670064008 97VF*Nbh M6X40 
16 5520 73 112 7"oV9 
17 5522 73 332 7"[09 
18 9670061608 97VFVO M6X16 
19 9642030614 M3X6 

20 9648030614 #53D" M3X6 
21 91310 o-5-1,Vf C-51-1 
22 9642031208 J-V\77:P M3X12 

23 91396 3"L7D C-30-RK-12 
24 5520 73 191 hA"- 
25 91917 fTWD B-100-5 
26 5520 73 192 

27 9670062508 V7VF*4/F M6X25 
28 9652051208 F5A3D" M5X12 
29 5520 73 161 hA"- 
30 9642041214 t1"MDI\ M4X12 

31 9716040014 t.34P1l` M4 

32 9710060008 VVP`W`* M6 

33 9716060008 b5 )a M6 

34 5340 75 733 AIV1hL 
35 5522 73 565 bL D1'7F 
36 9672060814 oTh9V0 M6X8 
37 9721070008 E-'J 2" E-7 

38 5520 73 511 Y-L 

COVER 

COVER (FOR ITALY) 1 
SOCKET BOLT M6X8 5 

PIN 2 

PIN 2 

SET SCREW M6X6 14 

CAM 4 

COVER 1 
SCREW M4X10 8 

SPRING WASHER M4 8 

SWITCH WK244XP-2U 5 

SOCKET BOLT M6X12 7 

PLATE 5 

SCREW M6X8 4 

COVER 1 
SOCKET BOLT M6X40 8 

BLOCK 2 

BLOCK 2 

SOCKET BOLT M6X16 1 0 
SCREW M3X6 8 

SCREW M3X6 32 

ROLLER CATCHER C-51-1 6 

SCREW M3X12 4 

RUBBER BASE C-30-RK-12 4 

COVER 1 
HINGE B-100-5 2 

BRACKET 2 

SOCKET BOLT M6X25 4 

SCREW M5X12 6 

COVER 1 
SCREW M4X12 2 

PLAIN WASHER M4 2 

SPRING WASHER M6 16 

PLAIN WASHER M6 6 

SWITCH CAM 1 
CAM SHAFT 1 
HEXAGON BOLT M6X8 6 

E-RING E-7 7 

ARM 2 

YDt -Dnn--.Y)t-DA"- 

SAFETY COVER.SAFETY BAR 



   

SAFETY COVER.SAFETY BAR SECTION 
* 11*ACCII "-  1 /1..0)-C's 4t*T.3±5CL TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t71.**/0A#* NO. SET NO. / PART NO. 
/01,111P4- PART NAME 4511'1"/ COMPONENT PARTS NO. 

1111* 
Q'ty 

39 9670081008 9”h*"11)1.. M8X10 SOCKET BOLT M8X10 1 

40 5522 73 513 11'- BAR 3 

41 5290 29 313 
4”1.3" WASHER 5 

42 5522 73 533 A9VF" STUD 3 

43 9670084508 9”11i"14h M8X45 SOCKET BOLT M8X45 3 

44 5520 73 513 Y-L, ARM 2 

45 5522 73 522 Up9t°D LINK PIN 3 

46 5520 73 512 UD9 LINK 2 

47 5290 37 433 70°U.7,9"A9VF" SPRING STUD 1 

48 5480 25 418  SPRING 2 

49 5522 73 564-1 t'D PIN 1 

50 9670051008 9,VIANUF M5X1D SOCKET BOLT M5X10 2 

51 9716050014 t5 /P' M5 PLAIN WASHER M5 2 

53 5522 73 540  SPRING STUD 1 

54 9648050807 /57V)" M5X8 SCREW M5X8 10 

55 5520 73 1 42-1 3TI1]I"- COVER 1 

56 5520 73 180 7-1. ASSY ARM ASSY 1 

58 5520 73 152 tDD' HINGE 2 

59 5520 73 183 SHAFT 1 

60 5520 73 151-1 7Dt"DhA"- SAFETY COVER 1 

61 5520 73 173 D"9 SHAFT 1 

62 5520 73 170 7 -Li ASSY ARM ASSY 1 

63 9648051208 /33V)" M5X12 SCREW M5X12 4 

64 90730 11 0 -1-t"3.5 1.6X5 RIVET 1.6X5 12 

65 5522 73 417 A9VF" STUD 4 

67 5522 73 416-2 ATYF' STUD 2 

68 5522 73 426 7 M°- STOPPER 1 

69 5522 59 112 7 ,2 D- F  PLATE 1 

70 5522 73 424 7'1709 BLOCK 1 

71 5520 73 154 Up9 LINK 1 

72 5640 73 135 t° D PIN 1 

73 5520 73 1 41-1 75--1'1]il"- COVER 1 

74 9710050008 Vt"* M5 SPRING WASHER M5 10 

75 9642050608 t1"74D" M5X6 SCREW M5X6 6 

76 5560 74 106 51'11, LABEL 1 

77 5522 73 419 7o b _ t, PLATE 1 

78 5522 73 421-1 7Dt"DhA"- SAFETY COVER 1 

79 5522 73 423-2 1 

80 5522 73 413 t/IV* FIXING PLATE 2 



y y • Yll 

SAFETY COVER.SAFETY BAR 

I DDLUL I 
SECTION NUMBER I 

(3U 
 

SECTION 
* 0)115A1 fl*41 'CU tilt L. F *-4-"CA5c L. "C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F#* /1143a* .-4 
SET NO. / PART NO. MaAWR/41°I" PART NAME COMPONENT PARTS NO. 

Sin 
Q'ty 

81 9642050614 t 3W M5X6 SCREW M5X6 4 

82 5640 73 125-1 h"-h" GUARD 1 

83 5522 73 422 7o D_F PLATE 1 

84 5522 73 434  PLATE 1 

85 5522 74 121 PLATE 1 

86 5522 73 126 (-MY Lt) STAY (FOR ITALY) 1 

87 5522 73 127 tin"- (1' 97 COVER (FOR ITALY) 1 

88 91344 Yt7I3',11"D 8-100-1 HINGE 8-100-1 2 

1997 Lr FOR ITALY 

89 5522 73 433-1 AFVA°- STOPPER 1 

90 5522 73 431-1 7"0V9 BLOCK 1 

91 5522 73 432-1 7099 BLOCK 1 

92 9716030014 t5/"h" M3 PLAIN WASHER M3 4 

93 9710030008 A" 1" M3 SPRING WASHER M3 4 

94 9642030814 M3X8 SCREW M3X8 4 

95 9670063008 M6X30 SOCKET BOLT M6X30 4 

96 5522 73 418 AhVA°- t°D STOPPER PIN 3 

97 9642060814 M6X8 SCREW M6X8 4 

98 5522 73 322 COVER 1 



REGISTER PUNCH SECTION 



. vv -A5(-1-Dt SECTION NUMBER 1 5486Z 8301 

REGISTER PUNCH SECTION 
*::. one. -t-ct t3;11 -c-it5c L. TT us„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tvF#-%Lina#* 
SET NO. / PART NO. nam:/

/411a# PART NAME COMPONENT PARTS NO. 
Aft 
Q'ty 

5110 10 010-4 UD"_A51 -A°DI1.9h A SET OF REGISTER PUNCH 1 

1-20.23-29,31-46 

5110 1 0 100-4 UD"A9-A°Df ASSY REGISTER PUNCH ASSY 1 

1-20.23-29.31-40 

5110 1 0 180-1 11°D1'.91. A PUNCH SET A 1 

16.19.29.31 

5110 1 0 190-1 A°DftVh B PUNCH SET B 1 

16.19.20.23 

5110 20 110-1 7-L ASSY ARM ASSY 1 

1.4.40 

1 5110 20 131-1 )(IA") NAME PLATE 1 

2 9721080008 E-99 E-8 E-RING E-8 8 

3 5110 20 121 to:, PIN 2 

4 5110 20 111 7-L ARM 1 

5 5110 20 119 /1" SPRING 2 

6 5110 20 112 top  PIN 2 

7 5110 10 121 7"5iVF BRACKET 2 

8 5110 20 132-1 $/A"D NAME PLATE 1 

9 9710060008 A'VP/J" M6 SPRING WASHER M6 4 

10 9670061208 Vh.VI-VILIF M6X12 SOCKET BOLT M6X12 4 

11 90790 291h.D3 D" M3X10 SCREW M3X10 1 

12 5110 10 141 hA'N- COVER 1 

13 9660030014 tVF M3 NUT M3 1 

14 5110 10 110 70
1.
,_,F PLATE 1 

15 9670052008 9h'VF;11"11,1' M5X20 SOCKET BOLT M5X20 4 

16 9412501400 11'p')t°D 5X14 PARALLEL PIN 5X14 4 

17 5110 20 115 fi" SCREW 4 

18 5110 20 114-1 7'5r'A- BRACKET 1 

* 19 5110 20 116-2 A°Df PUNCH 2 

* 20 5110 20 118-3 A°Df ' PUNCH 1 

* 23 5110 10 143-2 9"1(A DICE 1 

24 5110 20 113-1 7"5TVF BRACKET 1 

25 5110 10 171 V-h" BOARD 1 

26 5110 10 122 At- STAY 2 

27 99948 7"VD:7)9" BU-692B BUSHING BU-692B 4 

28 9642042014 1-\"3.!)" M4X20 SCREW M4X20 4 

* 29 5110 20 117 Ao Df. PUNCH 1 
* 31 5110 10 142-1 9"1IA DICE 1 

32 9716050014 t5/"h" M5 PLAIN WASHER M5 3 



REGISTER PUNCH SECTION 
*.Z0NALt*ATU$5AUT kOT, -ft 7Fli-g-TaiCLTTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. Oat*
ifita# 

/COMPONENT PARTS NO. PART NAME (Xty 

33 9710050008 A"VP11J" M5 SPRING WASHER M5 3 

34 9642050814 t1"3VPI M5X8 SCREW M5X8 3 

35 9642041214 t1"MD" M4X12 SCREW M4X12 4 

36 9710040008 W`Vf"h" M4 SPRING WASHER M4 4 

37 90773 TM" 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 10 123 70 D_F PLATE 1 

39 5110 10 130 A7-11, SCALE 1 

40 90730 0-h-t"3,) 1.6X5 RIVET 1.6X5 2 

41 5110 20 150 DD"A51-t°) PIN 1 

42 5110 20 160 DD"A51-t°D PIN 1 

43 5110 20 170 WPI751-t°D PIN 1 

44 5110 20 180 WP`A51-t°) PIN 1 
45 5110 20 140 WP`A9-A"- BAR 1 

46 5110 20 190 DD"A9-A"- BAR 1 



giir #14*1 
PART NUMBER INDEX 



gri A * -'' 
PART NUMBER 

-t,:ia:,#-g• 
SECTION No. 

No. 

5110 10 010-4 5486Z 830 
5110 10 100-4 5486z 830 
5110 10 110 5486z 830 14 
5110 10 121 5486z 830 7 
5110 10 122 5486z 830 26 
5110 10 123 5486z 830 38 
5110 10 130 5486z 830 39 
5110 10 1 41 5486z 830 12 
5110 10 1 42-1 5486z 830 31 
5110 10 1 43-2 5486z 830 23 
5110 10 171 5486z 830 25 
5110 10 180-1 5486z 830 
5110 10 190-1 5486z 830 
5110 20 110-1 5486z 830 
5110 20 111 5486z 830 4 
5110 20 112 5486z 830 6 
5110 20 113-1 5486z 830 24 
5110 20 114-1 5486z 830 18 
5110 20 115 5486z 830 17 
5110 20 116-2 5486z 830 19 
5110 20 117 5486z 830 29 
5110 20 118-3 5486z 830 20 
5110 20 119 5486z 830 5 
5110 20 121 5486Z 830 3 
5110 20 131-1 5486z 830 1 
5110 20 132-1 5486z 830 8 
5110 20 140 5486Z 830 45 
5110 20 150 5486z 830 41 
5110 20 160 5486z 830 42 
5110 20 170 5486z 830 43 
5110 20 180 5486z 830 44 
5110 20 190 5486z 830 46 
5290 17 115 5520Z 540 99 
5290 1 7 115 5522z 350 41 
5290 23 113 5520z 560 38 
5290 24 126 •5520z 520 75 
5290 29 311 5520z 260 68 
5290 29 312 5522z 350 142 
5290 29 312 5522z 360 81 
5290 29 313 5520z 730 41 
5290 29 313 5522z 350 134 
5290 37 433 5520z 730 47 
5290 44 191 5520G 720 27 
5290 44 242 5520z 110 57 
5290 44 242 5522z 430 68 
5290 53 255 5520z 530 137 
5290 61 135-1 5520G 710 34 
5290 61 135-1 5520G 720 37 
5290 61 633 5520G 621 46 
5290 61 633 5520G 622 38 
5290 61 633 5520G 710 46 
5290 61 633 5520G 720 39 
5290 61 941 5520z 680 1 
5290 61 961 5520z 680 6 
5290 61 963 5520z 680 10 
5290 61 964 5520z 680 9 
5290 61  965 5520z 680 7 
5290 74 069 5520G 710 44 
5300 32 568 5520z 310 42 
5300 32 568 5520z 390 70 
5300 32 574 5520z 390 68 
5300 33 562 5520z 520 7 

PART NUMBER SECTION No. No 

5300 33 562 5520z 530 51 
5300 53 254-1 5520z 530 1 35 
5300 59 134 5522z 430 31 
5300 74 069 5520G 720 35 
5310 12 220 5520z 390 75 
5310 12 223 5520z 390 78 
5310 33 538 5520z 370 13 
5310 33 538 5520z 567 24 
5327 33 342 5520z 290 113 
5340 24 563 5520z 550 59 
5340 54 635 5520z 540 1 3 
5340 75 733 5520z 730 34 
5340 87 461 5520z 410 19 
5430 14 117 5520z 115 43 
5430 23 119 5520z 440 56 
5430 23 123 5522z 330 42 
5430 24 312 5520z 560 49 
5430 24 412 5520z 295 80 
5430 25 234 5520z 295 7 
5430 26 214 5522z 340 52 
5430 26 214 5522z 350 152 
5430 31 242 5520z 460 1 4 
5430 33 122 5520z 290 83 
5430 33 122 5520Z 370 29 
5430 33 122 5520z 540 75 
5430 33 122 5520z 560 6 
5430 33 122 5520z 575 1 4 
5430 33 233 5522z 330 47 
5430 34 453 5520z 390 44 
5430 34 453 5520z 550 60 
5430 35 224 5522z 350 77 
5430 35 314 5520z 530 1 49 
5430 37 115 5520Z 567 31 
5430 37 712 5522z 380 17 
5430 38 214 5520z 575 8 
5430 38 316 5520z 520 49 
5430 38 316 5520z 530 19 
5430 38 316 5520z 535 38 
5430 38 316 5520z 550 32 
5430 38 316 5520z 570 3 
5430 38 412 5522z 360 90 
5430 42 415 5522z 340 34 
5430 44 123 5520z 390 28 
5430 51 127 5522z 270 1 
5430 51 1 40-1 5520z 550 49 
5430 51 163 5520z 550 47 
5430 51 164 5520z 550 48 
5430 51 274 5520z 520 25 
5430 51 274 5520z 530 56 
5430 52 233 5520z 210 105 
5430 52 326 5520z 290 101 
5430 53 410-3 5520z 530 
5430 53 411 5520z 530 132 
5430 53 412 5520z 530 1 33 
5430 53 413-1 5520z 530 136 
5430 53 416-1 5520z 530 138 
5430 53 615 5520z 530 118 
5430 53 617 5520z 530 111 
5430 54 684 5520z 540 42 
5430 83 100-1 5520z 660 
5430 83 111-1 5520z 660 8 
5430 83 115-1 5520z 660 10 



PART NUMBER INDEX 
a # 
PART NUMBER SECTION No. No. # 

PART NUMBER SECTION No. No. 

5430 83 210-3 5520Z 660 5486 1 4 137 5520Z 650 7 
5430 83 213-2 5520Z 660 2 5486 1 4 145 5520Z 650 10 
5430 83 214-1 5520Z 660 4 5486 28 116-1 5520Z 210 68 
5430 83 215-1 55202 660 6 5486 29 647 5520Z 520 67 
5430 83 216-2 55202 660 3 5486 31 122-2 5520Z 310 4 
5430 83 217 5520Z 660 5 5486 31 126 5520Z 310 49 
5430 83 218 55202 660 1 5486 31 138 55202 310 34 
5431 72 1 46 5520G 621 10 5486 31 141-1 5520Z 310 17 
5480 25 418 5520Z 730 48 5486 31 1 44 5520Z 140 13 
5480 51 126 5520Z 550 46 5486 31 1 44 5520Z 310 28 
5480 51 1 44 5520Z 520 20 5486 32 113 55202 320 86 
5480 51 144 55202 530 46 5486 33 110-1 55222 330 
5480 51 161 5520Z 550 44 5486 33 111-1 5522Z 330 31 
5480 51 222 5522Z 350 91 5486 33 115 5522Z 330 60 
5480 51 256-1 5520Z 530 89 5486 33 116 55222 330 61 
5480 51 286 55202 520 15 5486 33 118 5522Z 330 26 
5480 51 286 55202 530 32 5486 33 603 5522Z 330 8 
5480 51 287 55202 520 36 5486 33 603 5522Z 350 1 4 
5480 51 287 5520Z 530 52 5486 33 643 5522Z 330 33 
5480 51 297 5520Z 530 37 5486 34 133 55222 360 77 
5480 51 314 5520Z 290 94 5486 34 160 55222 340 
5480 51 314 55202 295 71 5486 34 161 5522Z 340 6 
5480 51 343 55202 440 6 5486 34 162 5522Z 340 7 
5480 51 343 55202 520 66 5486 34 171-1 55222 340 1 
5480 51 343 55202 540 51 5486 34 191 55222 340 22 
5480 51 343 5520Z 550 77 5486 34 195 5522Z 340 26 
5480 51 343 5520Z 575 1 8 5486 34 196 5522Z 340 64 
5480 51 343 5522Z 380 32 5486 34 212 5522Z 340 42 
5480 51 712 5520Z 460 31 5486 34 213 55222 340 24 
5480 51 733-2 5520Z 520 50 5486 34 233 5522Z 340 51 
5480 51 733-2 5520Z 530 18 5486 34 234 5522Z 340 50 
5480 51 733-2 5520Z 535 37 5486 34 241 5522Z 340 36 
5480 51 733-2 55202 570 4 5486 34 251 55222 340 12 
5480 53 125 5520Z 530 102 5486 34 252 55222 340 57 
5480 53 128 5520Z 530 103 5486 34 253 55222 340 18 
5480 53 322 5520Z 420 35 5486 34 254 5522Z 340 19 
5480 53 382 55202 520 21 5486 35 110-4 55222 350 73 
5480 53 382 5520Z 530 47 5486 35 113 5522Z 350 44 
5480 53 383 5520Z 520 5 5486 35 122-2 55222 350 55 
5480 53 383 55202 530 45 5486 35 131-2 55222 350 47 
5480 53 384 55202 520 6 5486 35 132 55222 350 15 
5480 53 384 55202 530 50 5486 35 134 55222 350 101 
5480 53 391-1 5520Z 510 3 5486 35 135 5522Z 350 113 
5480 53 391-1 5520Z 520 53 5486 35 152 5522Z 350 62 
5480 53 391-1 5520Z 530 15 5486 35 153-1 5522Z 350 72 
5480 53 391-1 5520Z 570 15 5486 35 154 5522Z 350 111 
5480 56 138 55202 295 35 5486 35 164 5522Z 350 85 
5480 56 138 5520Z 440 41 5486 35 213-1 55222 350 9 
5480 56 138 5520Z 450 80 5486 35 261 5522Z 350 16 
5480 56 138 5520Z 540 94 5486 35 270-1 5522Z 340 
5480 56 138 5520Z 575 55 5486 35 271-1 5522Z 340 4 
5480 56 148 5520Z 530 24 5486 35 284 5522Z 340 13 
5480 72 1 37 5520Z 390 6 5486 35 285 5522Z 340 10 
5481 22 223 5520Z 290 112 5486 35 293 5522Z 350 79 
5483 1 4 112 55202 310 62 5486 35 294 55222 350 2 
5483 94 292 5520Z 390 76 5486 35 312 5522Z 350 50 
5486 11 222 5520Z 115 8 5486 35 314 5522Z 350 20 
5486 1 4 110-1 5520Z 115 5486 36 1 41-1 55222 360 65 
5486 1 4 112 5520Z 115 31 5486 36 142-1 5522Z 340 33 
5486 1 4 134 5520Z 650 8 5486 36 142-1 5522Z 360 70 
5486 14 135 55202 650 16 5486 36 162 5522Z 360 64 
5486 14 136 55207 650 A cLRA gc)7 •zAn 



PART NUMBER SECTION No. 
No. 

5486 36 190 5522Z 360 9 
5486 36 233-1 5522Z 360 42 
5486 36 242 5522Z 360 47 
5486 36 243 5522z 360 46 
5486 36.245 5522z 360 48 
5486 36 250 5522z 360 
5486 36 251 5522z 360 61 
5486 37 124 5520z 370 20 
5486 37 140 5520z 370 
5486 37 1 41 5520z 370 10 
5486 37 207-1 5522z 360 50 
5486 37 241 5520z 375 17 
5486 37 242 5520z 375 4 
5486 38 143-1 5520z 295 94 
5486 38 261 5520Z 390 17 
5486 38 262 5520z 390 15 
5486 38 263 5520z 390 34 
5486 38 291-1 5520z 390 2 
5486 38 292-1 5520z 390 90 
5486 38 310 5520z 390 21 
5486 38 333 5520Z 390 45 
5486 38 334 5520z 390 55 
5486 38 390 5520z 390 
5486 38 391 5520Z 390 57 
5486 38 410 5522Z 380 
5486 38 411 5522z 380 4 
5486 38 417 5522z 380 7 
5486 38 420 5522z 380 
5486 38 421 5522z 380 10 
5486 39 808 5520z 440 65 
5486 42 167 5520z 420 61 
5486 53 129 5520z 290 110 
5486 61 121 5520z 110 79 
5486 61 125-1 5520z 630 4 
5486 61 126-1 5520z 630 5 
5486 61 643 5520G 710 47 
5486 61 643 5520G 720 40 
5486 76 521 5520z 110 66 
5486 76 522 5520z 110 59 
5486 78 274-1 5520Z 130 26 
5486 78 275-1 5520z 130 26 
5486 78 314-2 5520G 710 45 
5486 84 151-1 5520Z 660 30 
5487 51 322 5520z 575 20 
5487 93 527 5522z 330 25 
5487 95 157 5520z 110 64 
5520 11 111 5520Z 110 40 
5520 11 112 5520z 130 22 
5520 11 113 5520z 110 38 
5520 11 121-1 5520z 110 13 
5520 11 131-1 5520Z 110 15 
5520 11 141 5520z 110 1 
5520 11 151 5520z 110 10 
5520 11 211 5520z 110 11 
5520 11 212 5520Z 110 25 
5520 11 213-1 5520z 110 21 
5520 11 214 5520z 110 26 
5520 11 261 5520z 115 51 
5520 11 262 5520z 115 52 
5520 11 263 5520z 115 53 
5520 11 313 5520Z 115 1 
5520 11 314 5520Z 115 1 

f413 ri'm t -4- 
PART NUMBER 

-t a:,#-74 
SECTION No. 

No.  

5520 11 410 5520G 710 20 
5520 11 413 5520G 710 18 
5520 11 420 5520G 710 19 
5520 11 900 5520z 110 
5520 12 121-1 5520z 130 12 
5520 12 121-1 5520z 140 12 
5520 14 171 5520z 117 7 
5520 21 220 5520z 210 
5520 21 221 5520z 210 39 
5520 21 235 5520z 210 70 
5520 21 236 5520z 210 71 
5520 23 110-2 5520z 230 47 
5520 23 121 5520z 230 31 
5520 23 130 5520z 230 
5520 23 131 5520z 230 26 
5520 23 1 40 5520z 230 
5520 23 141 5520z 230 3 
5520 23 150-1 5520z 230 
5520 23 151-1 5520Z 230 34 
5520 23 161 5520z 230 24 
5520 23 162 5520Z 230 32 
5520 23 163-1 5520Z 230 37 
5520 23 170-1 5520z 230 
5520 23 171-1 5520Z 230 61 
5520 23 210 5520Z 230 
5520 23 211 5520z 230 65 
5520 23 212 5520z 230 64 
5520 23 213 5520z 230 63 
5520 23 220 5520z 230 
5520 23 221 5520z 230 66 
5520 23 231 5520z 230 41 
5520 23 241 5520z 230 14 
5520 23 241 5520z 450 77 
5520 23 242 5520Z 230 15 
5520 23 250 5520z 230 
5520 23 251 5520z 230 52 
5520 23 252 5520z 230 13 
5520 23 253 5520z 230 44 
5520 23 254 5520z 230 45 
5520 24 210 5520z 240 
5520 24 211 5520z 240 58 
5520 24 212 5520z 240 117 
5520 24 213 5520Z 240 119 
5520 24 221 5520z 240 59 
5520 24 222 5520Z 240 44 
5520 24 230 5520z 240 
5520 24 231 5520z 240 34 
5520 24 241 5520z 240 31 
5520 24 242 5520Z 240 13 
5520 24 243-1 5520z 240 115 
5520 24 311 5520Z 240 20 
5520 24 315 . 5520z 240 11 
5520 24 317 5520z 240 6 
5520 24 410 5520z 240 
5520 24 411 5520Z 240 70 

520 24 412 5520z 240 108 
5520 24 413-1 5520z 240 114 
5520 24 420-1 5520z 240 
5520 24 421-1 5520z 240 90 
5520 24 430 5520z 240 
5520 24 431 5520z 240 76 
552n 24 412 55207 240 80 



PART NUMBER INDEX 
1'1,3 * 
PART NUMBER SECTION No. 

No. fif3 A # 
PART NUMBER SECTION No. No. 

5520 24 433 5520Z 240 73 5520 142-1 55202 370 1 
5520 24 434 5520Z 240 129 5520 1 43 5520Z 370 64 
5520 24 440 5520Z 240 5520 1 51 5520Z 370 54 
5520 24 441 5520Z 240 86 5520 152 5520Z 370 36 
5520 24 442 5520Z 240 1 07 5520 153 5520Z 370 39 
5520 25 110 5520Z 250 5520 154-1 55202 370 37 
5520 25 111 55202 250 13 5520 155 5520Z 370 42 
5520 25 112 5520Z 250 16 5520 157 5520Z 370 24 
5520 25 113 5520Z 250 19 5520 158 5520Z 370 22 
5520 25 114 5520Z 250 18 5520 159 5520Z 370 23 
5520 25 115 5520Z 250 17 5520 160-1 5520Z 370 
5520 25 116 5520Z 250 20 5520 161-1 5520Z 370 59 
5520 25 121 5520Z 250 28 5520 171 5520Z 370 17 
5520 25 122 5520Z 250 22 5520 1 73 5520Z 375 35 
5520 25 131 5520Z 250 6 5520 174 5520Z 375 36 
5520 25 132 5520Z 250 3 5520 181 55202 375 32 
5520 25 1 41 55202 250 4 5520 182-1 5520Z 370 32 
5520 25 1 42 5520Z 250 5 5520 183 5520Z 370 30 
5520 25 143 5520Z 250 1 5520 500 5520Z 375 
5520 26 151 5520Z 260 93 5520 521 5520Z 375 38 
5520 26 160 55202 260 5520 522 5520Z 375 39 
5520 26 161 5520Z 260 85 5520 523 5520Z 375 40 
5520 26 162 5520Z 260 88 5520 524 5520Z 375 41 
5520 26 163-1 5520Z 260 83 5520 525 5520Z 375 42 
5520 26 170 5520Z 260 5520 526 5520Z 375 43 
5520 26 171 5520Z 260 92 5520 311 5520z 410 1 4 
5520 26 172 5520Z 260 90 5520 312 5520Z 410 28 
5520 26 1 81 5520Z 260 119 5520 313 5520Z 410 6 
5520 27 112 5520Z 210 98 5520 314-1 5520Z 410 2 
5520 27 120-1 5520Z 280 5520 315-1 5520Z 410 25 
5520 27 121-1 5520Z 280 7 5520 316-1 5520Z 410 29 
5520 27 1 30 55202 280 5520 317 5520Z 410 12 
5520 27 1 31 5520Z 280 1 5520 318 5520Z 410 24 
5520 27 1 40 55202 280 5520 319-1 55202 410 26 
5520 27 141 5520Z 280 1 4 5520 321 5520Z 410 7 
5520 27 142 5520Z 280 30 5520 322 5520Z 410 11 
5520 27 241 5520Z 280 36 5520 334-1 5520Z 410 13 
5520 27 242 5520Z 280 91 5520 335-1 5520Z 410 27 
5520 29 410-1 5520Z 295 5520 336 5520Z 410 8 
5520 29 411-1 5520Z 295 78 5520 337 5520Z 410 20 
5520 29 420-1 5520Z 295 5520 113 5520Z 420 29 
5520 29 421-1 5520Z 295 76 5520 114 55202 420 29 
5520 29 438 5520Z 295 90 5520 114 5520Z 460 1 0 
5520 29 511 5520Z 290 1 06 5520 131 5520Z 460 41 
5520 29 512 5520Z 290 1 07 5520 132 5520Z 460 40 
5520 29 513 5520Z 290 1 05 5520 137 55202 460 38 
5520 29 520 5520Z 290 5520 530 5520Z 440 
5520 29 521 5520Z 290 1 08 5520 531 5520Z 440 57 
5520 29 531-1 5520Z 290 1 09 5520 141 5520Z 110 22 
5520 29 532-1 5520Z 290 1 02 5520 151 55202 110 1 9 
5520 31 153 5520Z 310 25 5520 152-1 5520Z 110 20 
5520 31 154 5520Z 310 24 5520 153-1 5520Z 110 1 6 
5520 31 1 92 55202 310 40 5520 131 5520Z 470 24 
5520 32 171 5520Z 320 04 5520 212 5520Z 470 29 
5520 32 1 72 5520Z 320 05 5520 111 5520Z 650 21 
5520 36 1 56 5520Z 370 53 5520 112-1 5520Z 650 1 9 
5520 37 110 5520Z 370 15 5520 146 5520Z 650 74 
5520 37 121 5520Z 370 25 5520 110 5520Z 530 
5520 37 124 5520Z 370 1 8 5520 111 5520z 530 48 
5520 37 130-2 5520Z 370 5520 130 55202 530 
5520 37 

.11 

131-2 5520Z 370 7 5520 133 
- - - 

55202 530 79 



sa er, * -%'• 
PART NUMBER 

-t,:ia:,#-'4 
SECTION No. No. 

5520 53 321 5520z 530 144 
5520 53 330 5520z 530 146 
5520 53 341 5520z 110 23 
5520 53 351 5520z 530 157 
5520 53 510 5520z 575 
5520 53 511 5520Z 575 48 
5520 53 512 5520z 575 47 
5520 53 520 55201 575 
5520 53 521 5520z 575 1 6 
5520 53 522 5520Z 575 46 
5520 53 530 5520z 575 
5520 53 531 5520Z 575 36 
5520 53 540 5520z 575 
5520 53 541 5520z 575 19 
5520 53 542 5520z 575 49 
5520 53 543 5520Z 575 52 
5520 53 600 55201 530 
5520 54 110 55201 540 38 
5520 54 210 55201 540 
5520 54 211 5520z 540 66 
5520 54 212 5520z 540 62 
5520 54 221-1 55201 540 45 
5520 54 222-1 5520z 540 46 
5520 54 230 5520Z 540 
5520 54 231 5520z 540 50 
5520 54 232 55201 540 49 
5520 54 233 5520Z 540 48 
5520 54 234 5520Z 540 47 
5520 54 235 5520z 540 93 
5520 54 240 55201 540 
5520 54 241 55201 540 73 
5520 54 242 5520z 540 55 
5520 54 243 5520z 540 54 
5520 54 250 5520z 540 
5520 54 251 5520z 540 79 
5520 54 261 5520z 540 81 
5520 54 262 55201 540 82 
5520 54 263 5520z 540 83 
5520 54 264 5520z 540 88 
5520 54 510 5520z 540 38 
5520 54 520 5520z 540 38 
5520 55 120 5520z 550 
5520 55 142-1 55201 550 73 
5520 57 510 5520z 575 
5520 57 511 5520z 575 41 
5520 57 512 55201 575 43 
5520 57 513 55201 575 40 
5520 57 514 5520z 575 38 
5520 57 520 5520z 575 
5520 57 521 5520z 575 6 
5520 57 530 55201 575 
5520 57 531 55201 575 33 
5520 57 532 5520z 575 21 
5520 57 533-1 55201 575 45 
5520 61 111 5520G 610 5* 
5520 61 112 5520G 610 6 
5520 61 113 5520G 610 5 
5520 61 115 5520G 620 18 
5520 61 116-1 5520G 620 14 
5520 61 117 5520G 621 23 
5520 61 118 5520G 621 20 
5520 61 119 5520G 610 22 

PART NUMBER 
, a .',#-=4 

SECTION No. No 

5520 61 121 5520G 611 18 
5520 61 122 5520G 611 17 
5520 61 123 5520G 620 14 
5520 61 124 5520G 620 18 
5520 61 125 5520G 620 40 
5520 61 126 5520G 621 23 
5520 61 127 5520G 621 20 
5520 61 128 5520G 620 37 
5520 61 129 5520G 620 38 
5520 61 131 5520G 611 7 
5520 61 132 5520G 611 6 
5520 61 133 5520G 621 1 8 
5520 61 134 5520G 621 17 
5520 61 135 5520G 611 7 
5520 61 136 5520G 611 6 
5520 61 1 41-1 5520z 110 70 
5520 61 142-2 5520z 110 68 
5520 61 231 5520G 621 3 
5520 61 232 5520G 621 1 
5520 61 233-1 5520G 621 12 
5520 61 234-1 5520G 621 11 
5520 61 236 5520G 621 1 
5520 61 237 5520G 621 12 
5520 61 238 5520G 621 11 
5520 61 239 5520G 621 3 
5520 61 241 5520z 110 65 
5520 61 242 5520z 110 63 
5520 61 243 5520z 110 60 
5520 61 511 5520G 622 2 
5520 61 512 5520G 622 5 
5520 61 513 5520G 622 7 
5520 61 520 5520G 622 3 
5520 61 531 5520G 622 17 
5520 61 532 5520G 622 30 
5520 61 533 5520G 622 24 
5520 61 534 5520G 622 16 
5520 61 535 5520G 622 1 4 
5520 61 536 5520G 622 11 
5520 61 611 5520G 620 12 
5520 61 612 5520G 620 5 
5520 61 613 5520G 610 7 
5520 61 614 5520G 620 4 
5520 61 615 5520G 620 12 
5520 61 630 5520G 622 
5520 61 631 5520G 622 12 
5520 61 632 5520G 622 4 
5520 61 633 5520G 622 35 
5520 61 634 5520z 260 105 
5520 61 635 55201 290 103 
5520 61 636 5520G 622 36 
5520 61 637 5520z 260 122 
5520 61 638 5520z 290 116 
5520 61 639 5520z 290 117 
5520 61 640 5520G 622 
5520 61 641 5520G 622 37 
5520 61 651 5520z 530 161 
5520 61 652 55201 115 56 
5520 61 653 5520z 420 59 
5520 61 906 5520z 630 
5520 61 912 5520z 630 8 
5520 61 930 5520z 680 
5520 61 940 55207 680 



PAK I NUMIStli INULA 
# 

PART NUMBER SECTION No. 
No. '113 pirci * 

PART NUMBER SECTION No. 
No. 

5520 991 5520G 621 26 5522 221-1 5520Z 115 6 
5520 992 5520G 621 26 5522 225-1 5520Z 115 49 
5520 993 5520G 621 26 5522 226-2 5520Z 115 3 
5520 994 5520G 621 26 5522 228-1 5520Z 650 40 
5520 470 5520Z 115 5522 251 5520Z 650 1 
5520 471 5520Z 115 12 5522 252 5520Z 650 52 
5520 111 5520G 710 11 5522 253 5520Z 115 1 7 
5520 112 5520G 710 11 5522 254 5520Z 420 32 
5520 121 5520G 710 9 5522 255 5520Z 420 58 
5520 122 5520G 710 9 5522 256 5520Z 115 22 
5520 131 5520G 710 7 5522 257 5520Z 115 44 
5520 132-1 5520G 710 6 5522 425-1 5520Z 110 54 
5520 133 5520G 710 7 5522 427 5520Z 110 29 
5520 141 5520G 710 3 5522 911-2 5520Z 110 27 
5520 142 5520G 710 8 5522 912 5520Z 110 47 
5520 142 5520G 720 9 5522 121-1 5520Z 130 21 
5520 143 5520G 710 3 5522 123-2 5520Z 130 18 
5520 151 5520G 710 13 5522 127-2 5520Z 140 25 
5520 152 5520G 710 14 5522 141 5520Z 140 24 
5520 152 5520G 720 20 5522 110 5520Z 210 41 
5520 153 5520G 710 1 6 5522 121 5520Z 210 61 
5520 154 5520G 710 13 5522 121 5520Z 230 49 
5520 155 5520G 710 13 5522 122-1 5520Z 210 59 
5520 210 5520G 720 8 5522 130 5520Z 210 
5520 230-2 5520G 720 28 5522 131 5520Z 210 17 
5520 241-2 5520G 720 1 0 5522 140 5520Z 210 
5520 242 5520G 720 1 0 5522 141 5520Z 210 2 
5520 251 5520G 720 21 5522 150 5520Z 210 
5520 252 5520G 720 21 5522 151 5520Z 210 7 
5520 260 5520G 720 8 5522 1 61-1 5520Z 210 15 
5520 270 5520G 720 28 5522 1 62-1 5520Z 210 26 
5520 214 5520G 720 14 5522 1 62-1 5520Z 230 35 
5520 215 5520G 720 14 5522 1 63 5520Z 210 1 4 
5520 111 5520Z 730 14 5522 163 5520Z 230 46 
5520 112 5520Z 730 16 5522 164 5520Z 210 22 
5520 121 5520Z 730 7 5522 164 5520Z 230 57 
5520 131 5520Z 730 1 5522 170-1 5520Z 210 
5520 135 5520Z 730 1 5522 171-1 5520Z 210 25 
5520 141-1 5520Z 730 73 5522 1 80-1 5520Z 210 
5520 142-1 5520Z 730 55 5522 1 80-1 5520Z 230 
5520 1 51-1 5520Z 730 60 5522 181-1 5520Z 210 32 
5520 152 5520Z 730 58 5522 1 81-1 5520Z 230 22 
5520 154 5520Z 730 71 5522 1 82 5520Z 210 1 8 
5520 1 61 5520Z 730 29 5522 1 82 5520Z 230 28 
5520 1 70 5520Z 730 62 5522 183 5520Z 210 35 
5520 1 73 5520Z 730 61 5522 184-1 5520Z 210 31 
5520 1 80 5520Z 730 56 5522 190 5520Z 230 
5520 1 83 5520Z 730 59 5522 191 5520Z 210 21 
5520 1 91 5520Z 730 24 5522 191 5520Z 230 56 
5520 1 92 5520Z 730 26 5522 194 5520Z 210 16 
5520 511 5520Z 730 38 5522 195 5520Z 210 4 
5520 512 5520Z 730 46 5522 195 5520Z 230 8 
5520 513 5520Z 730 44 5522 196 5520Z 210 13 
5520 111 5520G 710 33 5522 196 5520Z 230 1 0 
5520 117 5520G 710 33 5522 210 5520Z 210 
5522 113-1 5520G 621 29 5522 211 5520Z 210 38 
5522 114 5520Z 110 39 5522 231 5520Z 210 78 
5522 135 5520Z 110 5 5522 231 5520Z 450 66 
5522 151-1 5520Z 110 9 5522 232 5520Z 210 74 
5522 152 5520Z 110 8 5522 232 5520Z 240 55 
5522 153-1 5520Z 110 7 5522 234 5520Z 210 73 
cS77 11 1 AL ggri7 ign 7. ",4 '1 77 rrnn7 ')l fl 



PART NUMBER SECTION No. 
No. 

5522 21 241 5520Z 210 90 
5522 21 242 5520Z 210 88 
5522 21 243 5520Z 210 84 
5522 21 251 5520Z 210 58 
5522 21 252 5520Z 210 57 
5522 21 260 5520Z 210 
5522 21 261 5520Z 210 50 
5522 21 262 5520Z 210 46 
5522 21 262 5520Z 450 71 
5522 21 262 5520Z 540 70 
5522 21 263 5520Z 210 51 
5522 21 263 5520Z 450 75 
5522 21 263 5520Z 540 80 
5522 21 271 5520Z 210 92 
5522 21 272 5520Z 210 93 
5522 21 281-1 5520Z 210 101 
5522 21 283 5520Z 210 114 
5522 23 1 43-4 5520Z 230 21 
5522 23 1 44 5520Z 230 33 
5522 24 110-1 5520Z 240 61 
5522 24 120 5520Z 240 
5522 24 121 5520Z 240 46 
5522 24 122 5520Z 240 56 
5522 24 123 5520Z 240 54 
5522 24 130 5520Z 240 
5522 24 131 5520Z 240 94 
5522 24 132 5520Z 240 63 
5522 24 133 5520Z 240 69 
5522 24 140 5520Z 240 
5522 24 1 41 5520Z 240 67 
5522 24 142 5520Z 240 95 
5522 24 143 5520Z 240 84 
5522 24 144 5520Z 240 83 
5522 24 150-1 5520Z 240 
5522 24 1 51 5520Z 240 101 
5522 24 152-1 5520Z 240 1 00 
5522 24 154 5520Z 240 88 
5522 24 155 5520Z 240 89 
5522 24 171-1 5520Z 240 123 
5522 24 181 5520Z 240 38 
5522 24 183 5520Z 240 37 
5522 24 212 5520Z 230 43 
5522 24 212 5520Z 240 26 
5522 24 213 5520Z 240 42 
5522 24 214-1 5520Z 240 41 
5522 24 215 5520Z 230 62 
5522 24 215 5520Z 240 28 
5522 24 216 5520Z 240 27 
5522 24 218 5520Z 240 14 
5522 24 220 5520Z 240 
5522 24 221 5520Z 240 60 
5522 24 222 5520Z 240 75 
5522 24 223 5520Z 240 30 
5522 24 224 5520Z 240 1 09 
5522 24 225 5520Z 240 49 
5522 24 226 5520Z 240 50 
5522 24 233 5520z 240 35 
5522 24 238 5520Z 240 74 
5522 24 240 5520Z 240 
5522 24 241 5520Z 240 24 
5522 24 315 5520Z 240 21 
5522 24 331 5520z 240 1 

PART NUMBER SECTION No. 
No 

5522 24 332-1 5520Z 240 2 
5522 24 422 5520Z 240 102 
5522 24 433 5520Z 240 130 
5522 24 442 5520Z 240 91 
5522 24 443 5520z 240 81 
5522 24 451-1 5520Z 240 79 
5522 24 460 5520Z 240 
5522 24 461 5520Z 240 16 
5522 24 462 5520Z 240 19 
5522 25 1 70 5520Z 660 
5522 25 1 71 5520Z 660 33 
5522 26 110-2 5520Z 260 
5522 26 111-2 5520Z 260 15 
5522 26 112 5520Z 260 14 
5522 26 120-2 5520Z 260 
5522 26 121-2 5520Z 260 23 
5522 26 122-1 5520Z 260 24 
5522 26 128 5520Z 260 22 
5522 26 1 30 5520Z 260 
5522 26 1 31 5520Z 260 9 
5522 26 132 5520Z 260 1 0 
5522 26 133 5520Z 260 12 
5522 26 1 34 5520Z 260 6 
5522 26 153 5520Z 260 103 
5522 26 163 5520Z 260 82 
5522 26 1 64 5520Z 260 81 
5522 26 210-1 5520Z 260 
5522 26 211-1 5520Z 260 55 
5522 26 260-1 5520Z 260 
5522 26 261-1 5520Z 260 99 
5522 26 311-1 5520Z 290 33 
5522 26 312-1 5520Z 290 36 
5522 26 313 5520Z 290 42 
5522 26 314 5520Z 290 39 
5522 26 315 5520Z 290 40 
5522 26 316 5520Z 290 115 
5522 26 334 5520Z -290 29 
5522 26 335 5520Z 290 30 
5522 26 351 5520Z 290 2 
5522 26 352 5520Z 290 4 
5522 26 353 5520Z 290 16 
5522 26 361 5520Z 290 18 
5522 26 362 5520Z 290 19 
5522 26 363 5520Z 290 22 
5522 27 111 5520Z 210 91 
5522 27 113 5520Z 210 97 
5522 27 114 5520Z 210 43 
5522 27 122 5520Z 280 5 
5522 27 123 5520Z 280 9 
5522 27 1 32 5520Z 280 3 
5522 27 1 33 5520Z 280 10 
5522 27 134 5520Z 280 12 
5522 27 1 43 5520Z 280 32 
5522 27 1 44 5520Z 280 29 
5522 27 1 45 5520Z 280 45 
5522 27 1 46 5520Z 280 47 
5522 27 1 50 5520Z 280 
5522 27 151 5520Z 280 54 
5522 27 152 5520z 280 64 
5522 27 153 5520Z 280 63 
5522 27 1 60 5520Z 280 
5522 27 1 61 55207 280 60 



PART NUMBER INDEX 
t45 t 
PART NUMBER SECTION No. 

No. flP * 
PART NUMBER SECTION No. 

No. 

5522 162 5520Z 280 62 5522 122 5520Z 290 72 
5522 164 5520Z 280 57 5522 131 5520z 290 70 
5522 1 65 5520z 280 59 5522 132 5520z 290 80 
5522 166 5520z 280 58 5522 133 5520z 290 76 
5522 167 5520Z 280 50 5522 134 5520z 290 92 
5522 1 70 5520z 280 5522 135 5520z 290 58 
5522 1 71 5520Z 280 42 5522 1 40-2 5520Z 290 
5522 180 5520z 280 5522 1 41-2 5520z 290 82 
5522 181 5520Z 280 38 5522 142 5520Z 290 78 
5522 1 82 5520Z 280 39 5522 1 43 5520z 290 86 
5522 1 83 5520Z 280 43 5522 144 5520Z 290 85 
5522 190 5520Z 280 5522 151 5520Z 290 90 
5522 191 5520Z 280 56 5522 152 5520Z 290 91 
5522 211-1 5520z 280 86 5522 153 5520Z 290 88 
5522 220 5520z 280 5522 1 60 5520z 295 
5522 221 5520Z 280 85 5522 1 61 5520Z 295 42 
5522 222 5520z 280 77 5522 163 5520Z 295 66 
5522 223 5520z 280 84 5522 1 64 5520Z 295 65 
5522 230 5520z 280 5522 165 5520Z 290 61 
5522 231 5520z 280 79 5522 170 5520z 290 
5522 242 5520Z 280 35 5522 171 5520z 290 63 
5522 320-1 5522z 270 5522 1 72 5520z 290 97 
5522 321-1 5522z 270 12 5522 1 73 5520z 290 98 
5522 322 5522Z 270 1 0 5522 1 74 5520z 290 99 
5522 323 5522z 270 30 5522 1 81 5520Z 290 65 
5522 324 5522z 270 29 5522 182 5520z 290 62 
5522 329 5522z 270 5522 1 90 5520z 295 
5522 331 5522z 270 3 5522 1 91 5520Z 295 39 
5522 332 5522Z 270 1 7 5522 211-1 5520Z 290 51 
5522 333 5522z 270 15 5522 215-1 5520Z 290 47 
5522 334 5522z 270 1 9 5522 216 5520z 290 46 
5522 335 5522z 270 6 5522 221 5520Z 290 53 
5522 336 5520Z 260 27 5522 222 5520Z 290 43 
5522 336 5520Z 470 1 7 5522 223 5520z 290 48 
5522 336 5522z 270 1 8 5522 320-1 5520Z 280 1 8 
5522 341 5522z 270 24 5522 323 5520Z 280 21 
5522 342 5522z 270 23 5522 331-1 5520Z 295 2 
5522 343 5522Z 270 26 5522 332 5520z 295 12 
5522 344 5522Z 270 27 5522 334 5520z 295 103 
5522 345 5522Z 270 28 5522 341 5520Z 295 1 7 
5522 410 5520z 280 5522 342 5520Z 295 1 9 
5522 411 5520z 280 75 5522 343 5520z 295 1 8 
5522 412 5520z 280 70 5522 345 5520z 295 6 
5522 413 5520z 280 73 5522 346 5520z 295 5 
5522 422 5520z 295 47 5522 348 5520z 295 9 
5522 424 5520z 280 66 5522 351 5520z 295 25 
5522 424 5520z 295 58 5522 352 5520Z 295 24 
5522 429 5520z 280 5522 353 5520z 295 23 
5522 429 5520Z 295 5522 361-1 5520z 295 1 4 
5522 430 5520z 295 5522 370 5520z 295 
5522 431 5520z 295 61 5522 371 5520z 295 69 
5522 440 5520z 295 5522 372 5520z 295 70 
5522 441 5520Z 295 37 5522 381 5520Z 295 21 
5522 442-1 5520z 295 46 5522 382 5520z 295 1 3 
5522 443 5520Z 295 45 5522 383 5520z 295 1 6 
5522 444 5520Z 295 38 5522 384 5520z 295 27 
5522 110 5520Z 290 5522 390 5520Z 295 
5522 111 5520z 290 68 5522 391 5520Z 295 63 
5522 112 5520Z 290 73 5522 392 5520Z 295 62 
5522 113 5520z 290 66 5522 393 5520z 295 52 
5522 120-1 5520Z 290 5522 394 5520Z 295 56 



I All I I W I ME/M • • • • maw 

PART NUMBER SECTION No. 
No. * 

PART NUMBER SECTION No. 
No. 

5522 413 5520z 295 73 5522 140 55221 330 17 
5522 422-1 5520z 295 79 5522 110-1 5522z 350 
5522 430 55202 295 5522 111-1 55222 350 154 
5522 431 55202 295 84 5522 112-1 55222 350 148 
5522 432 5520z 295 85 5522 113-1 5522z 350 144 
5522 433 5520z 295 82 5522 115-1 5522z 350 155 
5522 434 5520Z 295 87 5522 130-1 55222 350 
5522 435 5520z 295 86 5522 131-1 5522z 350 149 
5522 436 5520z 295 92 5522 140-1 55222 350 
5522 437 5520z 295 83 5522 141-1 5522z 350 92 
5522 440 5520z 290 5522 150 55222 350 
5522 632 5520z 280 24 5522 151 5522z 350 120 
5522 111 5520z 310 22 5522 160 5522z 350 
5522 112 5520z 310 3 5522 161 5522z 350 119 
5522 113-1 5520Z 310 64 5522 1 63 5522z 350 116 
5522 114-1 5520z 310 61 5522 1 64 5522z 350 150 
5522 115 5520z 310 11 5522 165 5522z 350 133 
5522 116-1 5520z 310 27 5522 166 55222 350 168 
5522 117-3 5520z 310 50 5522 190 5522z 340 
5522 118 5520z 310 38 5522 191 55222 340 25 
5522 120 5520z 310 5522 1 92 5522Z 340 29 
5522 121 5520z 310 53 5522 1 93 5522z 340 21 
5522 123 5520z 310 21 5522 210 5522z 340 
5522 124 5520z 310 20 5522 211 5522z 340 41 
5522 125 5520z 310 19 5522 214 5522z 340 40 
5522 1 30-1 5520z 310 5522 215 5522z 340 39 
5522 1 31-1 5520z 310 47 5522 217 5522z 340 32 
5522 133 5520Z 310 33 5522 218 5522z 340 47 
5522 134 5520Z 310 35 5522 219 5522z 340 48 
5522 135-1 55202 310 32 5522 220 55222 340 
5522 136 5520z 310 58 5522 221 55222 340 46 
5522 137 5520z 310 31 5522 226 5522z 340 37 
5522 140 5520z 310 5522 229 55222 340 56 
5522 152 5520Z 310 29 5522 230 5522Z 340 
5522 154 5520G 621 41 5522 231 5522z 340 54 
5522 1 91 5520z 310 59 5522 232 5522z 340 53 
5522 110-1 5520z 320 5522 233 5522z 340 63 
5522 111-1 55202 320 52 5522 240 55222 340 
5522 112 55202 320 29 5522 242 5522z 340 31 
5522 113 55202 320 85 5522 120 5522z 350 54 
5522 114 5520z 320 25 5522 126 5522z 350 69 
5522 115 5520z 320 46 5522 130 5522z 350 46 
5522 117-1 5520z 320 92 5522 134 5522z 350 141 
5522 120 5520z 320 5522 135 5522z 350 135 
5522 121 5520z 320 3 5522 136 5522z 350 122 
5522 122 5520z 320 12 5522 137 5522z 350 174 
5522 123 5520z 320 2 5522 138 55222 350 138 
5522 124 5520z 320 1 5522 141 5522z 350 127 
5522 126 5520z 320 81 5522 142 5522z 350 178 
5522 127-1 5520Z 320 32 5522 143 5522z 350 177 
5522 128 5520z 320 33 5522 145 5522z 350 176 
5522 130 5520Z 320 5522 146 5522z 350 109 
5522 514 5520z 320 27 5522 151 5522z 350 86 
5522 530 55202 320 5522 152 55222 350 100 
5522 531 5520Z 320 26 5522 154 5522Z 350 112 
5522 532 5520Z 320 23 5522 155 55222 350 110 
5522 533 55202 320 19 5522 156 5522z 350 102 
5522 116-1 5522z 330 10 5522 157 5522z 350 175 
5522 122 5522z 330 6 5522 160 5522z 350 
5522 123 55222 350 170 5522 161 5522z 350 108 
5522 125 5522z 350 169 5522 163 5522z 350 83 
5529 '4 -4 12A 55227 Acn 172 5522 ';c 171-1 55227 9t5 



PART NUMBE R INDEX 
gI3 A # 
PART NUMBER SECTION No. 

No. 01 00 # 
PART NUMBER SECTION No. 

No. 

5522 35 1 72-1 5522Z 350 94 5522 37 161 5520Z 370 34 
5522 35 1 80 5522Z 350 5522 37 1 62-1 5520Z 370 28 
5522 35 1 81 5522Z 350 124 5522 37 190 5520Z 370 
5522 35 1 90-1 5522Z 350 5522 37 191 5520Z 370 4 
5522 35 1 98-1 5522Z 350 23 5522 37 192 5520Z 370 3 
5522 35 210-2 5522Z 350 11 5522 37 1 93 5520Z 370 65 
5522 35 220-1 5522Z 350 5522 37 1 94 5520Z 370 66 
5522 35 221 5522Z 350 1 61 5522 37 210 5520Z 375 
5522 35 222-1 5522Z 350 160 5522 37 211 5520Z 375 1 8 
5522 35 224 5522Z 350 7 5522 37 212 5520Z 375 1 9 
5522 35 225 5522Z 350 1 62 5522 37 220 5520Z 375 
5522 35 226 5522Z 350 8 5522 37 230 5520Z 375 
5522 35 230-1 5522Z 350 5522 37 240 5520Z 375 
5522 35 231-1 5522Z 350 26 5522 37 250 5520Z 375 
5522 35 240 5522Z 350 5522 37 251 5520Z 375 1 5 
5522 35 241 5522Z 350 103 5522 37 260 5520Z 375 
5522 35 242-1 5522Z 350 1 04 5522 37 270 5520Z 375 
5522 35 247 5522Z 350 6 5522 37 280 5520Z 375 
5522 35 250-1 5522Z 340 5522 37 290 5520Z 375 
5522 35 251-1 5522Z 340 9 5522 37 291 5520Z 375 8 
5522 35 260-1 5522Z 350 5522 37 310 5520Z 375 
5522 35 261-1 5522Z 350 3 5522 37 320 5520Z 375 
5522 35 262 5522Z 350 4 5522 37 340 5520Z 375 
5522 35 263 5522Z 350 183 5522 37 370 5520Z 375 
5522 35 270-1 5522Z 350 5522 37 390 5520Z 375 
5522 35 271-1 5522Z 350 1 05 5522 37 512 5520Z 375 28 
5522 35 280 5522Z 350 5522 37 528 5520Z 375 44 
5522 35 290-2 5522Z 350 5522 38 111 5522Z 380 22 
5522 35 291-1 5522Z 350 1 3 5522 38 112 5522Z 380 28 
5522 35 313 5522Z 350 45 5522 38 121 5522Z 380 27 
5522 36 111-2 5522Z 360 57 5522 38 122 5522Z 380 20 
5522 36 112 5522Z 360 58 5522 38 210-1 5522z 380 
5522 36 113 5522Z 360 94 5522 38 211 5522Z 380 26 
5522 36 114 5522z 360 97 5522 38 212-1 5522z 380 12 
5522 36 121-1 5520Z 370 52 5522 38 213-1 5522Z 380 1 9 
5522 36 122 5520Z 370 56 5522 38 240 5520z 390 
5522 36 130-1 5522Z 360 5522 38 241 5520Z 390 26 
5522 36 131-1 5522Z 360 92 5522 38 242 5520z 390 86 
5522 36 133-1 5522Z 360 89 5522 38 243 5520Z 390 31 
5522 36 134-1 5520Z 320 36 5522 38 244-1 5520Z 390 32 
5522 36 1 40 5522z 360 5522 38 245-1 5520Z 390 30 
5522 36 1 41 5522Z 360 75 5522 38 246 5520Z 390 29 
5522 36 1 42 5522Z 360 73 5522 38 251 5520Z 390 1 4 
5522 36 1 43 5522Z 360 72 5522 38 252 5520Z 390 27 
5522 36 1 50 5522Z 360 5522 38 253 5520Z 390 35 
5522 36 151 5522Z 360 69 5522 38 254 5520Z 390 37 
5522 36 1 70-1 5522Z 360 5522 38 255 5520Z 390 9 
5522 36 171-1 5522Z 360 83 5522 38 280-1 5520Z 390 
5522 36 1 82-1 5522z 360 85 5522 38 281-1 5520Z 390 5 
5522 36 1 83-1 5522Z 360 79 5522 38 282 5520Z 390 80 
5522 36 211 5522Z 360 29 5522 38 283 5520Z 390 79 
5522 36 230 5522Z 360 35 5522 38 284 5520Z 390 81 
5522 36 240 5522Z 360 43 5522 38 285-1 5520Z 390 83 
5522 36 280 5522Z 360 5522 38 286-1 5520Z 390 85 
5522 36 290 5522Z 360 5522 38 287 5520Z 390 89 
5522 37 115 5520Z 375 23 5522 38 289 5520Z 390 3 
5522 37 133 5520z 370 57 5522 38 321-1 5520Z 390 39 
5522 37 134 5520z 370 62 5522 38 322-1 5520Z 390 50 
5522 37 135 5520Z 370 60 5522 38 323 5520Z 390 71 
5522 37 139 5520Z 375 5522 38 325 5520Z 390 63 
5522 37 152 5520Z 370 8 5522 38 326-1 5520z 390 42 



PART NUMBER SECTION No. 
No. 

5522 38 328 5520z 390 46 
5522 38 329 55201 390 38 
5522 38 331-1 5520z 390 53 
5522 38 332 5520z 390 43 
5522 38 338 5520z 390 54 
5522 38 340 5520Z 390 
5522 38 341 5520z 390 59 
5522 38 342 5520Z 390 62 
5522 38 350 5520z 390 
5522 38 351 5520Z 390 60 
5522 38 380 5520z 390 
5522 38 381 5520z 390 73 
5522 38 392 55201 390 74 
5522 38 412 5522z 380 11 
5522 38 413 5522z 380 40 
5522 38 414-1 5522Z 380 31 
5522 38 415 5522z 380 5 
5522 38 416 5522z 380 3 
5522 38 430 5522z 380 
5522 38 431 5522z 380 38 
5522 38 432 5522z 380 35 
5522 41 317 5520Z 410 15 
5522 41 318-1 5520z 410 4 
5522 41 333-1 5520G 621 40 
5522 41 333-1 55201 410 5 
5522 42 110 5520Z 420 
5522 42 111 5520Z 420 17 
5522 42 112 5520Z 420 2 
5522 42 114 55201 420 30 
5522 42 120-1 5520z 420 
5522 42 121 55201 420 3 
5522 42 122-1 5520z 420 1 8 
5522 42 123 5520Z 420 21 
5522 42 124 5520z 420 9 
5522 42 125 5520Z 420 1 4 
5522 42 126-1 5520z 420 1 6 
5522 42 130 5520Z 420 
5522 42 131 5520z 420 38 
5522 42 132 5520z 420 39 
5522 42 133 5520z 420 33 
5522 42 1 40 55201 420 
5522 42 1 41 5520z 420 52 
5522 42 151 5520Z 420 50 
5522 42 1 60 5520z 420 
5522 42 1 61 5520z 420 23 
5522 42 1 62 5520z 420 26 
5522 42 1 73 5520z 420 8 
5522 42 174 5520Z 420 7 
5522 42 1 81-1 5520Z 420 12 
5522 42 182-1 5520z 420 1 0 
5522 43 111-1 5522Z 430 35 
5522 43 112-1 5522Z 430 48 
5522 43 113-2 5522z 430 84 
5522 43 114-1 5522z 430 85 
5522 43 120 5522z 430 
5522 43 121-2 5522z 430 23 
5522 ? 122 5522z 430 26 
5522 43 '1 43 5522Z 430 22 
5522 43 124-2 5522Z 430 36 
5522 43 125 5522Z 430 30 
5522 43 128-2 5522Z 430 38 
5522 43 130 5522Z 430 

PART NUMBER SECTION No. 
No. 

5522 43 1 31 5522Z 430 7 
5522 43 1 32 5522Z 430 3 
5522 43 133 5522Z 430 13 
5522 43 134 55221 430 2 
5522 43 136 5520z 450 18 
5522 43 137 5522Z 430 9 
5522 43 138 5522Z 430 88 
5522 43 211 5522Z 430 46 
5522 43 212-1 5522z 430 44 
5522 43 213 5522z 430 78 
5522 43 214 5522Z 430 47 
5522 43 215 55221 430 77 
5522 43 221 5522z 430 83 
5522 43 230 5522z 430 
5522 43 231 5522z 430 60 
5522 43 240 5522Z 430 
5522 43 241 5522z 430 62 
5522 43 250-1 5522Z 430 70 
5522 43 252-1 5522z 430 81 
5522 43 260-1 5522z 430 73 
5522 43 262-1 5522z 430 82 
5522 43 270 5522Z 430 
5522 43 280 5522z 430 
5522 43 310 5520z 440 
5522 43 311 5520z 440 42 
5522 43 312 5520Z 440 44 
5522 43 313 5520z 440 40 
5522 43 320 55201 440 
5522 43 321 5520z 440 62 
5522 43 322 5520Z 440 49 
5522 43 323 55201 440 52 
5522 43 540 5520z 440 
5522 43 541 5520Z 440 64 
5522 44 110 5520Z 460 28 
5522 44 112-1 5520z 460 1 5 
5522 44 115 5520z 460 30 
5522 44 116 5520z 460 16 
5522 44 120 5520z 460 23 
5522 44 121 5520z 460 22 
5522 44 122-1 5520Z 460 19 
5522 44 123 5520Z 460 63 
5522 44 136 5520z 460 45 
5522 44 138-1 5520Z 460 39 
5522 44 140 5520z 460 
5522 44 141 5520z 460 53 
5522 44 1 42 5520z 460 47 
5522 44 210-1 5520z 460 
5522 44 211-1 5520Z 460 9 
5522 44 212 5520Z 460 5 
5522 44 213 55201 460 4 
5522 44 220-1 55201 440 
5522 44 221-1 5520z 440 1 8 
5522 44 230 5520z 440 
5522 44 231 5520z 440 15 
5522 44 240-1 5520z 440 
5522 44 241-1 5520z 440 8 
5522 44 242 5520z 440 12 
5522 44 260 5520z 440 2 
5522 44 310 5520z 440 
5522 44 311 5520z 440 38 
5522 44 312 5520z 440 86 
5522 44 313 55201 440 31 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. No. '13 # 
PART NUMBER SECTION No. No. 

5522 44 320 55202 440 5522 47 111-1 5520Z 470 7 
5522 44 321 55202 440 37 5522 47 112 5520Z 470 1 
5522 44 330 5520Z 440 5522 47 113-1 5520Z 470 5 
5522 44 331 5520Z 440 34 5522 47 114 5520Z 470 4 
5522 44 332 5520Z 440 55 5522 47 115-1 5520Z 470 1 3 
5522 44 532 5520Z 450 88 5522 47 116-1 5520Z 470 9 
5522 44 533 5520Z 450 78 5522 47 117-2 5520Z 470 3 
5522 44 561 5520Z 440 75 5522 47 119 5520Z 470 6 
5522 44 562 5520Z 440 72 5522 47 120-2 5520Z 470 
5522 44 564 5520Z 440 66 5522 47 122 5520Z 470 25 
5522 44 570 55202 440 73 5522 47 123 5520Z 470 1 0 
5522 44 573 5520Z 440 74 5522 47 124-2 5520Z 470 20 
5522 44 575 5520Z 440 80 5522 47 125 55202 470 21 
5522 45 110 5520Z 450 5522 47 126-1 5520Z 470 32 
5522 45 111 5520Z 450 64 5522 47 127 5520Z 470 34 
5522 45 112 5520Z 450 54 5522 47 128 5520Z 470 33 
5522 45 117 5520Z 450 96 5522 47 130 5520Z 470 
5522 45 118 5520Z 450 99 5522 47 1 40 5520Z 470 
5522 45 124 5520Z 450 84 5522 47 141 5520Z 470 36 
5522 45 125 5520Z 450 73 5522 47 1 42 55202 470 35 
5522 45 126 5520Z 450 1 05 5522 47 211 5520Z 470 28 
5522 45 160-1 5520Z 450 5522 48 113 5520Z 650 34 
5522 45 1 61-1 5520Z 450 72 5522 48 114 5520Z 650 75 
5522 45 170 5520Z 450 5522 48 121 5520Z 650 5 
5522 45 171 5520Z 450 60 5522 48 141 5520Z 650 44 
5522 46 110-2 5520Z 450 5522 48 1 42 5520Z 650 37 
5522 46 111-2 5520Z 450 37 5522 48 1 43 5520Z 650 36 
5522 46 112 5520Z 450 25 5522 48 1 44 5520Z 650 32 
5522 46 113-1 5520Z 450 39 5522 48 1 45 5520Z 650 38 
5522 46 114-1 5520Z 450 12 5522 48 1 46 5520Z 650 30 
5522 46 115-3 5520Z 450 31 5522 48 1 47-1 5520z 650 22 
5522 46 116-1 5520Z• 450 47 5522 48 148-1 5520Z 650 25 
5522 46 118 5520Z 450 45 5522 51 110 5520Z 510 
5522 46 119 5520Z 450 34 5522 51 111 5520Z 510 6 
5522 46 120 5520Z 450 5522 51 113 5520z 510 1 
5522 46 1 23 5520Z 450 35 5522 51 114 5520Z 510 8 
5522 46 125 5520Z 450 46 5522 51 117 5520Z 510 27 
5522 46 126 5520Z 450 110 5522 51 120 5520Z 510 
5522 46 1 27 5520Z 450 106 5522 51 121 5520Z 510 1 6 
5522 46 128 5520Z 450 1 07 5522 51 123-1 55202 510 14 
5522 46 1 41-2 5520Z 450 21 5522 51 124-1 55202 510 1 7 
5522 46 1 42-2 5520Z 450 24 5522 51 130 5520Z 510 
5522 46 1 43 5520Z 450 11 5522 51 131 5520Z 510 1 0 
5522 46 1 44 5520Z 450 112 5522 51 133 5520Z 510 9 
5522 46 1 45 5520Z 450 114 5522 51 134 55202 510 11 
5522 46 150-1 5520Z 450 5522 51 135-1 5520Z 510 12 
5522 46 151 5520Z 450 3 5522 51 136-1 5520Z 510 13 
5522 46 153 5520Z 450 8 5522 51 140 55202 510 
5522 46 154-1 5520Z 440 9 5522 51 1 41 5520Z 510 21 
5522 46 155-1 5520 Z 450 9 5522 51 1 43 5520Z 510 1 9 
5522 46 159-1 5520Z 440 5522 51 1 44 5520Z 510 22 
5522 46 241-1 5520Z 450 63 5522 51 1 45 55202 510 1 8 
5522 46 242-2 5520Z 450 40 5522 51 150 5520Z 510 
5522 46 243-1 5520Z 450 42 5522 51 151 5520Z 510 26 
5522 46 310-1 5520Z 450 5522 51 1 53 5520Z 510 29 
5522 46 311-1 5520Z 450 1 6 5522 51 1 54 5520Z 510 24 
5522 46 312 5520Z 450 1 5522 51 1 55 5520Z 510 23 
5522 46 314-3 5520Z 450 1 4 5522 52 111 5520Z 520 84 
5522 46 315-2 5520Z 450 15 5522 52 120 5520Z 520 
5522 46 316-3 5520Z 450 49 5522 52 121 5520Z 520 76 
5522 46 

/. 7 
317-3 

i n_i 
5520Z 
zcon, 

450 
z7n 

57 5522 
rrnn 

52 122 5520Z 520 81 
ON " 



• JI--•• • • 

fi * 
PART NUMBER SECTION No. No. 

5522 124 55202 520 83 
5522 130 55202 520 
5522 140 5520z 520 87 
5522 143 5520Z 520 72 
5522 210-1 5520z 520 
5522 211-1 55202 520 63 
5522 221 55202 520 69 
5522 230 55202 520 
5522 231 5520z 520 62 
5522 241-1 55202 520 55 
5522 242 55202 520 34 
5522 242 55202 530 30 
5522 244-1 55202 520 57 
5522 245-1 55202 520 42 
5522 246 5520Z 520 40 
5522 246 5520Z 575 31 
5522 247 55202 520 58 
5522 250 5520z 520 
5522 251 5520Z 520 52 
5522 253 5520z 520 45 
5522 253 55202 530 22 
5522 253 55202 535 41 
5522 253 55202 570 2 
5522 254 5520z 520 47 
5522 254 55202 530 20 
5522 260 5520z 520 
5522 261 55202 520 56 
5522 270 55202 520 
5522 271 55202 520 38 
5522 311-1 55202 530 27 
5522 312-2 55202 530 6 
5522 313-1 55202 530 26 
5522 340 55202 530 
5522 341 55202 530 2 
5522 343 5520Z 530 127 
5522 350 55202 530 
5522 351 5520Z 530 9 
5522 412 55202 520 18 
5522 412 55202 530 44 
5522 413 55202 520 16 
5522 413 55202 530 42 
5522 414 55202 520 24 
5522 414 55202 530 55 
5522 415 55202 530 3 
5522 420-1 5520z 520 
5522 431-1 5520z 520 17 
5522 440-1 5520z 530 
5522 451 5520Z 530 43 
5522 522-1 5520z 567 28 
5522 523 55202 567 29 
5522 526 55202 567 42 
5522 527 55202 567 45 
5522 528 5520z 567 39 
5522 531-1 5520z 567 22 
5522 532-1 5520z 567 37 
5522 820 55202 530 
5522 821 55202 530 14 
5522 830 55202 530 
5522 831 5520z 530 28 
5522 850 55202 520 
5522 851 5520z 520 93 
5522 852 55202 520 90 

• fil3 en * - 
PART NUMBER 

-t,f,a.:4-'4 
SECTION No. No. 

5522 52 864-1 55202 520 8 
5522 52 864-1 5520z 530 38 
5522 52 864-1 5522z 330 24 
5522 52 920 55202 567 
5522 52 921-1 55202 567 48 
5522 52 924 55202 567 49 
5522 52 925 55202 567 51 
5522 52 930-1 5520z 567 
5522 52 936 5520z 567 46 
5522 52 940 55202 567 47 
5522 52 950-1 55202 567 
5522 52 960 55202 567 50 
5522 53 110 5520z 530 
5522 53 111 55202 530 95 
5522 53 112 55202 520 32 
5522 53 112 5520z 530 11 
5522 53 113 55202 530 98 
5522 53 114-1 55202 530 96 
5522 53 116-1 55202 530 158 
5522 53 120 5520z 530 
5522 53 121 55202 530 88 
5522 53 122 5520z 530 99 
5522 53 131-1 5520z 530 78 
5522 53 132 55202 530 84 
5522 53 134 55202 530 82 
5522 53 134 5520z 550 52 
5522 53 135 5520z 530 83 
5522 53 142 55202 530 87 
5522 53 143 55202 530 76 
5522 53 150-1 55202 530 
5522 53 151-1 5520z 530 73 
5522 53 152-1 5520z 530 69 
5522 53 153 55202 530 70 
5522 53 154 5520z 530 71 
5522 53 155-1 5520Z 530 72 
5522 53 162 5520z 530 65 
5522 53 170 5520z 530 
5522 53 171 5520z 530 63 
5522 53 1 91 55202 530 104 
5522 53 211 55202 530 119 
5522 53 213-2 5520z 530 115 
5522 53 215 55202 530 112 
5522 53 216 5520z 530 126 
5522.53 217 5520z 530 110 
5522 53 260 5520z 560 
5522 53 261 55202 560 20 
5522 53 262 55202 520 60 
5522 53 262 55202 560 21 
5522 53 262 55202 575 22 
5522 53 263 55202 560 10 
5522 53 264 5520z 520 61 
5522 53 264 55202 560 22 
5522 53 265 5520z 560 33 
5522 53 270 55202 560 
5522 53 271 55202 560 32 
5522 53 272 55202 560 30 
5522 53 280 55202 560 
5522 53 281 5520z 560 19 
5522 53 282 5520z 560 31 
5522 53 310-1 55202 535 
5522 53 311 55202 535 35 
5522 53 320-1 55202 535 



PART NUMBER INDEX 
PART NUMBER SECTION No. No. # 

PART NUMBER SECTION No. 
No. 

5522 321 5520Z 535 43 5522 54 215-1 5520Z 540 27 
5522 323-1 5520Z 535 24 5522 54 216-1 5520Z 540 7 
5522 324 5520Z 535 52 5522 54 217-1 5520Z 540 9 
5522 340 5520Z 535 5522 54 218 5520Z 540 36 
5522 341 5520Z 535 50 5522 54 219 5520Z 540 39 
5522 342 5520Z 535 34 5522 54 223-1 5520Z 540 40 
5522 342 5520Z 570 32 5522 54 224-1 5520Z 540 33 
5522 343 5520Z 535 40 5522 54 225 5520Z 540 30 
5522 343 5520Z 570 36 5522 54 226 5520Z 540 31 
5522 350 5520Z 535 5522 54 227-1 5520Z 540 6 
5522 351 5520Z 535 33 5522 54 228-1 5520z 540 8 
5522 360 5520Z 535 5522 54 230 5520Z 540 
5522 361 5520Z 535 48 5522 54 231 5520Z 540 19 
5522 362 5520Z 535 31 5522 54 240-2 5520Z 540 21 
5522 362 5520z 570 50 5522 54 251 5520Z 540 2 
5522 370 5520Z 535 5522 54 412 5520Z 540 37 
5522 371 5520Z 535 30 5522 54 531 5520Z 540 28 
5522 380 5520Z 535 5522 54 532 5520Z 540 1 4 
5522 380 5520Z 570 5522 54 533 5520Z 540 26 
5522 381 5520Z 535 27 5522 54 534 5520Z 540 27 
5522 381 5520z 570 29 5522 54 535 5520z 540 7 
5522 383-1 5520Z 535 51 5522 54 536 5520Z 540 9 
5522 384-1 5520Z 535 11 5522 54 541 5520Z 540 6 
5522 385 5520Z 535 49 5522 54 542 5520Z 540 42 
5522 386 5520Z 535 16 5522 55 110 5520Z 550 
5522 387 5520Z 535 1 8 5522 55 111 5520Z 550 40 
5522 387 5520Z 567 17 5522 55 121-1 5520Z 550 75 
5522 387 5520Z 570 52 5522 55 1 31-1 5520Z 550 42 
5522 388-1 5520Z 535 12 5522 55 1 43 5520Z 550 38 
5522 390 5520Z 535 5522 55 150 5520Z 550 
5522 391 5520Z 535 1 5522 55 151 5520Z 550 70 
5522 392 5520z 535 4 5522 55 152 5520Z 550 69 
5522 392 5520Z 570 9 5522 55 160 5520Z 550 
5522 393 5520Z 535 22 5522 55 170 5520Z 550 
5522 393 5520Z 570 1 0 5522 55 171 5520Z 550 88 
5522 430 5520Z 535 5522 55 172 5520Z 550 87 
5522 431 5520Z 535 7 5522 55 173 5520Z 550 66 
5522 433 5520Z 535 53 5522 55 174 5520z 550 67 
5522 440 5520Z 535 5522 55 210 5520Z 550 
5522 441 5520Z 535 15 5522 55 211 5520z 550 81 
5522 470 5520Z 575 5522 55 222 5520Z 550 80 
5522 471 5520Z 575 24 5522 55 229 5520Z 550 51 
5522 472 5520Z 575 1 3 5522 55 231 5520Z 550 55 
5522 473 5520z 575 23 5522 55 232 5520z 550 91 
5522 480 5520Z 575 5522 55 240 5520z 550 63 
5522 481 5520Z 575 27 5522 55 810-1 5520Z 550 
5522 492 5520Z 575 26 5522 55 811-1 5520Z 550 86 
5522 520-1 5520Z 575 5522 55 820 5520Z 550 
5522 521-1 5520Z 575 50 5522 55 821 5520Z 550 79 
5522 716 5520Z 530 130 5522 55 823-1 5520Z 550 61 
5522 721 5520Z 530 1 56 5522 55 824-1 5520Z 550 58 
5522 722 5520Z 530 1 52 5522 55 825-2 5520z 550 93 
5522 740 5520Z 530 5522 55 830 5520Z 550 
5522 741 5520Z 530 86 5522 55 850 5520Z 550 
5522 760-1 5520Z 530 5522 56 111 5520Z 560 54 
5522 761-1 5520Z 530 66 5522 56 120 5520Z 560 46 
5522 780 5520Z 530 5522 56 123 5520Z 560 55 
5522 781 5520Z 530 60 5522 56 124 5520Z 560 51 
5522 211-1 5520Z 540 28 5522 56 130 5520Z 560 43 
5522 212-1 5520Z 540 14 5522 56 133 5520Z 560 36 
5522 213 5520Z 540 98 5522 56 1 40 5520Z 560 
CC"I'l CI n4I1 rrnn, r/n nz 



PART NUMBER SECTION No. 
No. 

5522 56 142 5520z 560 14 
5522 56 143 5520z 560 5 
5522 56 210 5520Z 560 
5522 56 211 5520z 560 2 
5522 56 212 5520z 560 9 
5522 56 213 5520z 560 12 
5522 56 220 5520z 560 
5522 56 221 5520z 560 27 
5522 56 222 5520z 560 24 
5522 56 230 5520z 560 
5522 56 231 5520z 560 23 
5522 56 240 5520z 560 
5522 56 241 5520z 520 88 
5522 56 241 5520z 560 8 
5522 56 242 5520z 535 46 
5522 56 242 5520z 565 9 
5522 56 310-1 5520z 565 
5522 56 311 5520z 565 4 
5522 56 320-1 5520z 565 
5522 56 321 5520z 565 26 
5522 56 330-1 5520z 565 
5522 56 331 5520z 565 23 
5522 56 340-1 5520z 565 
5522 56 341 5520z 565 7 
5522 56 350-1 5520z 565 
5522 56 351 5520z 565 25 
5522 56 363 5520z 565 6 
5522 56 365 5520z 565 2 
5522 56 366 5520z 565 27 
5522 56 510 5520z 565 
5522 56 511 5520z 565 19 
5522 56 512 5520z 565 16 
5522 56 513 5520Z 565 12 
5522 56 514 5520z 565 18 
5522 56 515 5520z 565 24 
5522 56 520 5520z 565 
5522 56 521 5520z 565 1 4 
5522 57 110 5520z 570 
5522 57 111 5520z 570 47 
5522 57 112 5520z 570 53 
5522 57 113 5520z 570 40 
5522 57 120 5520z 570 
5522 57 121 5520z 570 56 
5522 57 130 5520z 570 
5522 57 1 31 5520z 570 57 
5522 57 1 32 5520z 570 12 
5522 57 1 33 5520z 570 39 
5522 57 1 40 5520z 570 
5522 57 1 41 5520z 570 38 
5522 57 1 42 5520z 570 44 
5522 57 1 50 5520z 570 
5522 57 1 51 5520z 570 30 
5522 57 152 5520z 570 25 
5522 57 1 60 5520z 570 
5522 57 1 61 5520Z 570 35 
5522 57 1 70 5520z 570 
5522 57 171 5520z 570 27 
5522 57 172 5520z 570 6 
5522 57 173 5520z 570 7 
5522 57 1 80 5520z 570 
5522 57 1 81 5520z 570 24 
5522 57 211 5520z 570 48 

PART NUMBER SECTION No. 
No. 

5522 57 212 5520z 570 55 
5522 57 213-1 5520z 570 41 
5522 57 214 5520z 570 43 
5522 57 215-1 5520z 570 31 
5522 57 216-1 5520z 570 34 
5522 57 217-2 5520z 570 28 
5522 57 218-2 5520z 570 21 
5522 57 220 5520z 535 
5522 57 220 5520z 570 
5522 57 221 5520z 535 32 
5522 57 221 5520z 570 11 
5522 57 222 5520z 535 20 
5522 57 222 5520z 570 22 
5522 57 230 5520z 535 
5522 57 230 5520z 570 
5522 57 231 5520z 535 21 
5522 57 231 5520z 570 46 
5522 57 232 5520z 535 23 
5522 57 232 5520z 570 45 
5522 57 250 5520z 570 
5522 57 251 5520z 570 49 
5522 57 260 5520z 570 
5522 57 261 5520z 570 42 
5522 57 270 5520z 570 
5522 57 271 5520z 570 33 
5522 57 280 5520z 570 
5522 57 281 5520z 570 19 
5522 57 310-1 5520z 575 
5522 57 311-1 5520z 575 3 
5522 57 312 5520z 575 2 
5522 57 313 5520z 575 12 
5522 57 322 5520z 575 1 
5522 57 323 5520z 575 32 
5522 57 332 5520z 575 39 
5522 57 853 5520z 575 29 
5522 59 111 5520z 550 30 
5522 59 112 5520z 550 5 
5522 59 112 5520z 730 69 
5522 59 113 5520z 550 1 
5522 59 114 5520z 550 3 
5522 59 115 5520z 550 10 
5522 59 116 5520z 550 36 
5522 59 118 5520z 550 26 
5522 59 125 5520z 550 16 
5522 59 130 5520z 550 6 
5522 59 133 5520z 550 12 
5522 59 134 5520z 550 35 
5522 61 113 5520G 620 13 
5522 61 117 5520G 610 23 
5522 61 1 34 5520z 630 9 
5522 61 1 51 5520G 610 16 
5522 61 1 51 5520G 611 1 6 
5522 61 251 5520G 621 30 
5522 61 252 5520G 621 31 
5522 61 253 5520G 621 32 
5522 61 511 5520z 680 2 
5522 61 512 5520z 680 16 
5522 61 611-1 5520G 621 39 
5522 61 911 5520z 630 6 
5522 61 960 5520z 680 
5522 65 211 5520z 567 1 6 
5522 65 213 5520z 567 20 



PART NUMBER INDEX 
* 

PART NUMBER SECTION No. 
No. 

PART NUMBER SECTION No. 
No. 

5522 214 5520Z 567 15 5560 23 127-2 5520Z 210 10 
5522 215 5520Z 567 21 5560 23 127-2 5520Z 230 11 
5522 220 5520Z 660 5560 23 129-1 5520Z 210 11 
5522 221 5520Z 660 1 4 5560 23 129-1 5520Z 230 12 
5522 222 5520Z 660 15 5560 23 212 5520Z 320 18 
5522 322 5520Z 660 29 5560 24 1 62 5520Z 210 42 
5522 473 5520Z 115 14 5560 24 162 5520Z 230 50 
5522 115 5520G 710 1 5560 24 1 62 5520Z 240 62 
5522 115 5520G 720 6 5560 24 1 64 5520Z 230 1 8 
5522 132 5520G 710 40 5560 24 1 64 5520Z 240 39 
5522 234 5520G 720 19 5560 26 212 5520Z 260 75 
5522 273 5520G 710 12 5560 26 213 5520Z 260 78 
5522 111 5520G 710 15 5560 26 214 5520Z 260 79 
5522 112 5520G 710 22 5560 26 215 5520Z 260 65 
5522 113 5520G 710 31 5560 26 216 5520Z 260 66 
5522 114 5520G 710 15 5560 26 217 5520Z 260 53 
5522 130-2 5522Z 350 27 5560 26 220 5520Z 260 
5522 132 5522Z 350 1 65 5560 26 221 5520Z 260 28 
5522 211 5520G 720 13 5560 26 230 5520Z 260 35 
5522 212 5520G 720 15 5560 26 232 5520Z 260 72 
5522 213 5520G 720 1 6 5560 26 233 5520Z 260 61 
5522 215 5520G 720 1 3 5560 26 234 5520Z 260 36 
5522 112 5520Z 730 4 5560 26 235 5520Z 260 70 
5522 113 5520Z 730 3 5560 26 240 5520Z 260 
5522 126 5520Z 730 86 5560 26 241 5520Z 260 30 
5522 127 5520Z 730 87 5560 26 242 5520Z 260 49 
5522 322 5520Z 730 98 5560 26 243 5520Z 260 38 
5522 332 5520Z 730 1 7 5560 26 244 5520Z 260 50 
5522 413 5520Z 730 80 5560 26 245 5520Z 260 45 
5522 416-2 5520Z 730 67 5560 26 246 5520Z 260 26 
5522 417 5520Z 730 65 5560 26 247-1 5520Z 260 33 
5522 418 5520Z 730 96 5560 26 248 5520Z 260 34 
5522 419 5520Z 730 77 5560 26 249 5520Z 260 47 
5522 421-1 5520Z 730 78 5560 26 250 5520Z 260 
5522 422 5520Z 730 83 5560 26 251 5520Z 260 57 
5522 423-2 5520Z 730 79 5560 26 252 5520Z 260 42 
5522 424 5520Z 730 70 5560 26 253 5520Z 260 40 
5522 426 5520Z 730 68 5560 26 254 5520Z 260 46 
5522 431-1 5520Z 730 90 5560 26 270 5520Z 260 
5522 432-1 5520Z 730 91 5560 26 271 5520Z 260 39 
5522 433-1 5520Z 730 89 5560 26 272 5520Z 260 37 
5522 434 5520Z 730 84 5560 26 273 5520Z 260 1 01 
5522 513 5520Z 730 40 5560 26 286 5520Z 260 102 
5522 522 5520Z 730 45 5560 27 356 5520Z 470 1 8 
5522 533 5520Z 730 42 5560 32 113 5520Z 320 84 
5522 540 5520Z 730 53 5560 32 116 5520Z 320 58 
5522 564-1 5520Z 730 49 5560 32 117 5520Z 320 34 
5522 565 5520Z 730 35 5560 32 118 5520Z 320 35 
5522 113 5520G 720 33 5560 32 120 5520Z 320 
5522 114 5520G 710 32 5560 32 121 5520Z 320 40 
5522 115 5520G 720 34 5560 32 122 5520Z 320 37 
5522 121 5520Z 730 85 5560 32 124 5520Z 320 41 
5560 114 5520Z 110 41 5560 32 125-1 5520Z 320 79 
5560 114 5520Z 310 67 5560 32 126 5520Z 320 50 
5560 905 5520Z 110 44 5560 32 129 5520Z 320 53 
5560 907 5520Z 110 32 5560 32 155 5520Z 320 57 
5560 908 5520Z 110 33 5560 33 112 5522Z 330 28 
5560 114 5520Z 260 5 5560 33 114 5522Z 330 32 
5560 115 5520Z 260 4 5560 33 115 5522Z 330 27 
5560 116 5520Z 210 12 5560 33 120 5522Z 330 
5560 116 5520Z 230 6 5560 33 121 5522Z 330 54 cz‘n ,)2 Il L rr•-•••••7 71-2-% A 1 



PART NUMBER SECTION No. 
No 

5560 33 1 32 55222 330 12 
5560 33 1 32 5522z 350 1 71 
5560 33 133 5522z 330 14 
5560 33 1 40-1 5522z 330 
5560 33 1 41-1 5522z 330 43 
5560 33 1 42-1 5522z 330 46 
5560 33 143 5522z 330 58 
5560 33 144 5522z 330 59 
5560 33 150 5522z 330 
5560 33 151 5522z 330 35 
5560 35 112-2 55222 350 70 
5560 35 116-1 5522z 350 52 
5560 35 117 5522Z 350 71 
5560 35 1 33-1 5522Z 350 40 
5560 35 1 44-1 55222 350 140 
5560 35 1 45-1 5522Z 350 129 
5560 35 147 5522z 350 89 
5560 35 149 5522Z 350 61 
5560 35 157-1 5522z 350 130 
5560 35 162 5522z 350 107 
5560 35 1 65 5522z 350 84 
5560 35 1 66-1 5522z 350 136 
5560 35 1 73 5522z 350 159 
5560 35 1 82 5522z 350 126 
5560 35 1 83-1 5522z 350 121 
5560 35 243 5522z 350 76 
5560 35 246 5522z 350 88 
5560 35 252 5522z 350 97 
5560 35 290 5522z 350 
5560 35 291 5522z 350 24 
5560 35 292 5522z 350 87 
5560 36 184 55202 530 7 
5560 36 1 85 5522z 360 78 
5560 36 235 5522Z 360 40 
5560 37 1 34 55202 370 43 
5560 37 1 35 5520z 370 38 
5560 37 262 55202 375 7 
5560 37 294 5520z 375 12 
5560 37 382 55202 375 9 
5560 37 383 5520z 375 1 0 
5560 37 384 55202 375 1 
5560 38 118 5520z 520 30 
5560 38 118 55202 530 12 
5560 38 274 55202 310 52 
5560 43 113 5522z 430 1 0 
5560 43 117-1 5522z 430 53 
5560 43 118 5522z 430 52 
5560 43 119 5522z 430 55 
5560 43 233 5522z 430 79 
5560 43 235 55222 430 65 
5560 43 243-1 5522z 430 58 
5560 43 324 5520z 440 63 
5560 44 114-1 5520z 460 8 
5560 44 212 55202 460 7 
5560 44 213-1 55202 460 1 
5560 44 222 55202 440 20 
5560 44 223 55202 440 17 
5560 44 224 55202 440 19 
5560 44 230 55202 440 
5560 44 231 55202 440 88 
5560 44 312 55202 440 58 
5560 47 215 55202 450 17 

PART NUMBER SECTION No. 
No 

5560 53 147-1 55202 530 147 
5560 54 138 55202 540 78 
5560 54 139 55202 540 76 
5560 54 213 55202 540 35 
5560 54 226 55202 550 65 
5560 57 534-2 55202 370 27 
5560 61 932 55202 680 1 7 
5560 65 200 55202 567 
5560 65 216 55202 567 7 
5560 65 217 55202 567 6 
5560 65 218 5520z 567 4 
5560 71 203 5520G 720 4 
5560 71 250 5520G 720 32 
5560 73 104 5520G 720 25 
5560 73 104 55202 730 6 
5560 74 1 02 55222 350 17 
5560 74 106 55202 730 76 
5560 74 108 5520G 720 36 
5560 74 113 5522z 350 167 
5560 74 114 5522z 350 1 66 
5560 75 102 55202 240 124 
5560 75 1 02 55202 540 1 
5560 82 118 55202 650 51 
5562 33 681 5522z 330 1 
5562 33 684 5522z 330 2 
5562 42 316 55202 420 57 
5562 54 136 55202 540 87 
5562 54 137 55202 540 77 
5562 54 242 5520z 540 16 
5562 54 250 55202 540 
5562 54 251 55202 540 25 
5562 65 472 55202 115 11 
5562 82 1 01 55202 650 49 
5640 04 1 00 55202 440 61 
5640 04 122 5520z 440 43 
5640 04 1 61 55202 440 39 
5640 04 161 5520Z 550 78 
5640 04 201 55202 260 87 
5640 04 201 55202 560 1 
5640 07 082 5520z 440 26 
5640 07 082 5520z 450 43 
5640 07 102 55202 375 31 
5640 07 102 55202 550 56 
5640 . 07 102 55202 575 44 
5640 11 102-1 55202 110 48 
5640 11 1 03 55202 110 52 
5640 11 222-1 55202 115 7 
5640 11 904 55202 110 46 
5640 11 907 55202 110 43 
5640 11 909-1 55202 110 31 
5640 11 911 55202 110 30 
5640 12 1 41 55202 280 93 
5640 12 1 42 55202 240 127 
5640 12 142 55202 280 94 
5640 21 402 5520z 290 1 4 
5640 21 502 55202 290 32 
5640 22 314-1 55202 210 112 
5640 22 314-1 55202 230 54 
5640 22 314-1 55202 240 45 
5640 22 314-1 55202 550 90 
5640 23 118 5520z 260 51 
5640 23 136 55202 210 34 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. No. 

5640 23 136 5520Z 230 27 5640 35 619 5522Z 350 59 
5640 23 136 5520Z 240 1 04 5640 35 620 5522z 350 
5640 23 136 5520Z 375 13 5640 35 621-1 5522Z 350 68 
5640 23 202 5520Z 210 1 02 5640 35 622 5522z 350 58 
5640 23 205-1 5520Z 210 1 04 5640 35 623 5522Z 350 64 
5640 23 205-1 5520Z 320 45 5640 35 624 5522Z 350 66 
5640 24 114 5520Z 240 66 5640 36 200 5520Z 375 
5640 24 115 5520z 240 85 5640 36 200 5522z 360 
5640 24 127 5520Z 240 97 5640 36 201 5520Z 375 20 
5640 24 128 5520z 240 98 5640 36 201 5522z 360 95 
5640 26 207 55202 260 64 5640 36 202 5520Z 370 47 
5640 26 214 5520Z 260 73 5640 36 202 5520Z 375 37 
5640 26 232 5520Z 260 96 5640 36 202 5522Z 360 96 
5640 26 233 5520z 260 97 5640 36 203 5520z 375 21 
5640 26 234 5520z 260 98 5640 36 203 5522z 360 37 
5640 26 234 5520z 390 10 5640 36 211 5522z 360 5 
5640 27 359-1 5520z 210 33 5640 36 212 5522z 360 2 
5640 27 359-1 5520z 230 23 5640 36 213 5522z 360 3 
5640 27 359-1 5520Z 470 19 5640 36 214 5522z 360 6 
5640 32 353 5522z 330 4 5640 36 215 5522z 360 25 
5640 32 540 5520Z 320 5640 36 216 5522Z 360 26 
5640 32 541 5520z 320 74 5640 36 217 5522z 360 22 
5640 32 542 5520Z 320 73 5640 36 218 5522z 360 4 
5640 32 550 5520z 320 5640 36 219 5522z 360 7 
5640 32 551 5520Z 320 65 5640 36 223 5522Z 360 27 
5640 32 552-1 5520z 320 66 5640 36 224 5522z 360 1 8 
5640 32 553 5520Z 320 68 5640 36 255 5522Z 360 102 
5640 32 555 5520Z 320 72 5640 36 270-1 5522Z 360 
5640 32 556 5520z 320 69 5640 36 271 5522z 360 51 
5640 32 557 5520z 320 67 5640 36 272 5522z 360 45 
5640 32 558 5520Z 320 75 5640 37 1 60 5520Z 370 
5640 32 560-1 5520Z 320 5640 37 1 61 5520Z 370 46 
5640 32 561-1 5520z 320 98 5640 37 1 62 5520z 370 48 
5640 32 563-1 5520Z 320 99 5640 37 208 5520Z 375 11 
5640 32 572 5520z 320 88 5640 37 208 5522z 360 49 
5640 32 575 5520Z 320 87 5640 37 209-1 5520Z 370 45 
5640 32 576 5520z 320 89 5640 37 209-1 5520z 375 3 
5640 33 602 5522z 330 34 5640 37 209-1 5522z 360 38 
5640 33 621 5522z 330 49 5640 37 215 5520z 375 5 
5640 33 622 5522Z 330 48 5640 37 222 5520Z 375 1 4 
5640 33 623 5522Z 330 51 5640 38 1 94 5520Z 390 19 
5640 33 644 5522z 330 39 5640 38 214 5520z 390 20 
5640 33 645 5522z 330 37 5640 38 230 5520Z 390 1 
5640 33 646-1 5522z 330 36 5640 42 114 5520z 420 4 
5640 33 655 5520z 210 67 5640 42 135 5520z 420 60 
5640 33 672 5522Z 330 44 5640 42 1 50 5520z 420 46 
5640 33 673 5522z 330 22 5640 43 115-1 5522z 430 12 
5640 33 691 5522Z 330 5 5640 43 123 5522z 430 21 
5640 33 692 5522z 330 3 5640 43 125 5522Z 430 28 
5640 33 693 5522z 330 1 3 5640 43 544 5520z 440 60 
5640 33 694 5522Z 330 11 5640 44 1 04 5520Z 460 26 
5640 34 571 5522z 340 2 5640 44 1 05 5520Z 460 24 
5640 35 524 5522z 350 28 5640 44 112 5520z 460 12 
5640 35 525 5522Z 350 29 5640 44 512 5520z 420 54 
5640 35 526 5522z 350 74 5640 44 514 5520z 420 48 
5640 35 527 5522z 350 30 5640 44 514 5520z 440 4 
5640 35 528 5522Z 350 35 5640 44 524 5520z 420 45 
5640 35 531-1 5522z 350 1 36 5640 44 524 5520z 440 1 
5640 35 532 5522z 350 23 5640 44 541-1 5520z 440 30 
5640 35 533 5522z 350 1 25 5640 44 546 5520Z 440 24 
5640 35 610 5522z 350 5640 44 550 5520Z 440 22 
rzin 7r Lb 0 n „„ 110, ••• 

 

 



• AV-••• • • • M`•••• • 

* j4.  
PART NUMBER SECTION No. 

No. 

5640 574-3 5520Z 440 79 
5640 581-1 5520Z 440 68 
5640 583-2 5520Z 440 70 
5640 123 5520Z 420 36 
5640 123 5522Z 430 1 8 
5640 107 5520Z 650 33 
5640 130 5520Z 110 36 
5640 130 5520Z 530 140 
5640 133 5520Z 110 35 
5640 133 5520Z 530 139 
5640 135 5520Z 530 143 
5640 136 5520Z 110 51 
5640 136 5520Z 115 4 
5640 136 5520Z 530 1 41 
5640 104 5520Z 540 41 
5640 116 5520Z 240 96 
5640 116 5520Z 540 24 
5640 123 5520Z 540 17 
5640 133 5520Z 290 74 
5640 133 5522Z 270 20 
5640 561 5520Z 530 1 00 
5640 531 5520Z 535 45 
5640 531 5520Z 565 8 
5640 117 5520Z 230 1 6 
5640 117 5520Z 240 51 
5640 117 5520Z 450 97 
5640 119 5520Z 550 24 
5640 121 5520Z 550 37 
5640 122 5520Z 550 28 
5640 123 5520Z 550 27 
5640 124 5520Z 550 31 
5640 126 5520Z 550 18 
5640 127 5520Z 550 17 
5640 128 5520Z 550 9 
5640 129 5520Z 550 23 
5640 143 5520G 620 39 
5640 162 5520Z 320 94 
5640 163 5520Z 320 61 
5640 302 5520Z 110 67 
5640 501 5520Z 567 3 
5640 503 5520Z 567 8 
5640 504 5520Z 567 9 
5640 505 5520Z 567 10 
5640 506 5520Z 567 11 
5640 507 5520Z 567 12 
5640 249 5520G 720 30 
5640 304-1 5520G 720 29 
5640 125-1 5520Z 730 82 
5640 135 5520Z 730 72 
5640 136 5520Z 730 12 
5640 205 5520Z 440 87 
5640 306 5520Z 310 65 
5640 243-1 5520Z 240 125 
5640 243-1 5520Z 540 3 
5640 244 5520Z 240 126 
5640 244 5520Z 540 4 
5640 103 5520Z 650 3 
5640 111 5520Z 260 114 
5640 112 5520Z 260 118 
5640 113 5520Z 260 111 
5640 114 5520Z 260 116 
5640 115 5520Z 260 1 09 

•••••/1 1 ,• • •• 

PART NUMBER SECTION No. 
No. 

5640 84 116 5520Z 260 106 
90068 5520Z 320 100 
90069 5520Z 250 23 
90074 5520Z 520 94 
90074 5520Z 560 44 
90129 5520Z 115 41 
90164 5520G 710 35 
90199 5520Z 320 93 
90200 5522Z 330 50 
90204 5520Z 370 58 
90206 5522z 360 91 
90214 5520Z 260 8 
90214 5520Z 440 10 
90214 5520Z 510 5 
90214 5520Z 520 37 
90214 5520Z 530 8 
90214 5520Z 535 28 
90214 5520Z 560 7 
90214 5520Z 570 18 
90217 5522Z 430 20 
90220 5520Z 260 115 
90229 5520Z 535 26 
90233 5520Z 280 67 
90233 5520Z 295 59 
90237 5520Z 280 16 
90241 5522Z 330 45 
90242 5520Z 260 48 
90243 5522Z 430 5 
90244 5520Z 310 48 
90244 5520Z 420 25 
90245 5520Z 260 86 
90247 5520Z 575 35 
90248 5522Z 330 53 
90249 5520Z 260 29 
90249 5520Z 575 4 
90257 5522Z 340 20 
90257 5522Z 350 80 
90260 5520Z 210 20 
90260 5520Z 230 55 
90260 5522Z 350 93 
90262 5520Z 280 15 
90289 5520Z 530 93 
90292 5522Z 360 33 
90294 5520Z 320 97 
90294 5522Z 350 1 43 
90294 5522Z 360 80 
90295 5522Z 380 6 
90299 5520Z 320 22 
90302 5522Z 350 90 
90302 5522Z 430 15 
90307 5522Z 350 10 
90312 5520Z 370 49 
90312 5520Z 420 22 
90312 5522Z 360 56 
90314 5520Z 565 1 5 
90316 5520Z 440 33 
90316 5522Z 380 16 
90317 5520Z 320 39 
90317 5520z 520 80 
90317 5520Z 560 50 
90318 5520Z 370 9 
90336 5520Z 250 1 5 



PART NUMBER INDEX 
* 

PART NUMBER SECTION No. 
No. 145 # 

PART NUMBER SECTION No. No. 

90336 5520Z 450 41 90628 5520Z 530 39 
90355 5520z 460 6 90628 5522z 330 23 
90368 5520z 280 52 90643 5520G 621 44 
90370 5520z 450 30 90643 5520G 622 39 
90388 5520Z 240 8 90643 5520G 710 50 
90389 5520Z 210 115 90643 5520G 720 44 
90389 5520Z 230 40 90652 5520G 710 10 
90389 5520z 240 4 90668 5520z 440 54 
90389 5520z 560 28 90677 5520z 535 25 
90394 5520Z 250 12 90680 5520Z 680 12 
90408 5520Z 660 7 90685 5520Z 440 53 
90410 5520Z 530 92 90695 5520Z 565 20 
90412 5522Z 350 153 90698 5520z 535 54 
90421 5520z 530 74 90698 5520z 565 1 
90427 5520Z 240 17 90699 5520Z 320 59 
90427 5520Z 280 74 90700 5520z 450 118 
90427 5520Z 295 41 90702 5520Z 535 47 
90433 5520Z 260 117 90702 5520Z 565 1 0 
90434 5520Z 530 91 90703 5520Z 260 120 
90435 5520Z 530 75 90703 5520Z 290 50 
90442 5520Z 210 1 07 90703 5520Z 320 71 
90442 5520z 230 59 90703 5520z 390 87 
90442 5520z 260 17 90703 5522z 350 158 
90442 5520Z 575 30 90706 5520Z 650 46 
90443 5520Z 390 58 90707 5520z -535 9 
90445 5520Z 370 33 90707 5520z 570 17 
90445 5520z 375 22 90715 5522z 350 181 
90446 5520Z 295 36 90722 5520Z 450 29 
90446 5522Z 340 5 90723 5520z 450 28 
90447 5520Z 310 54 90730 5486z 830 40 
90447 5520z 440 7 90730 5520z 240 116 
90447 5522Z 340 58 90730 5520z 310 1 8 
90447 5522z 380 9 90730 5520z 550 4 
90450 5520Z 440 50 90730 5520Z 730 64 
90453 5520z 560 34 90730 5522z 340 28 
90470 5522Z 270 7 90730 5522z 350 1 8 
90471 5520z 470 12 90734 5520z 210 96 
90482 5520z 260 110 90734 5520z 280 82 
90493 5520Z 240 5 90761 5520z 250 8 
90495 5520Z 250 11 90761 5520z 280 49 
90505 5520z 650 4 90761 5520z 295 31 
90506 5520Z 530 159 90762 5520z 250 9 
90514 5522z 350 1 9 90762 5520z 280 48 
90515 5520z 115 2 90762 5520z 295 30 
90534 5520Z 210 40 90767 5520Z 240 1 0 
90534 5520Z 230 51 90768 5520z 240 9 
90534 5520Z 240 22 90769 5520Z 210 95 
90549 5520z 565 5 90769 5520z 280 83 
90553 5520Z 650 15 90773 5486Z 830 37 
90563 5520z 565 21 90777 5520z 390 8 
90582 5522Z 430 66 90777 5520z 460 52 
90586 5520z 530 94 90787 5520z 375 6 
90588 5520Z 560 40 90790 5486z 830 11 
90591 5522z 330 52 90799 5520z 530 90 
90596 5522z 360 62 90799 5520z 567 13 
90597 5520Z 575 7 90857 5522z 380 39 
90597 5522Z 360 68 90858 5520Z 460 11 
90599 5520Z 260 67 90858 5522z 380 25 
90602 5520z 260 69 90862 5520z 470 23 
90628 5520Z 295 95 90868 5520z 660 32 
90628 5520Z 440 76 90878 5520z 295 75 nnzno 



I I 111 11611,  WINNOIlmIll • 

ig5 lIP * 
PART NUMBER SECTION No. No. PART NUMBER SECTION No. No. 

90882 55202 260 76 911 60 55202 130 9 
90887 55202 320 48 91160 5520z 1 40 15 
90889 55202 290 69 91160 5520z 210 110 
90899 55202 520 54 91160 55202 230 70 
90899 55202 530 16 91160 55202 240 113 
90904003 5520z 117 37 91160 5520z 280 89 
90911015 5520Z 117 36 91160 55202 295 98 
9091 1016 55202 117 34 91160 55202 410 32 
90911017 5520z 117 35 91160 55202 540 95 
90920 5520z 650 43 91160 55202 560 56 
90924 55202 260 54 91161 55202 130 10 
90931 55202 210 100 91161 55202 140 14 
90932 55202 210 99 91161 55202 210 109 
90937 55202 450 89 91161 55202 230 71 
90937 55202 540 56 91161 55202 240 112 
90938 55202 450 90 91161 55202 280 88 
90938 55202 540 57 91161 5520z 295 99 
90939 55202 240 106 91161 55202 410 31 
90950 55202 530 62 91161 55202 450 103 
90950 55202 550 83 91161 55202 540 96 
90953 55202 575 51 91161 55202 560 57 
90954 5520z 575 34 91162 55202 210 108 
90957 5520z 450 26 91162 5520z 230 72 
90958 55202 450 55 91162 5520z 280 87 
90960 5520z 530 61 91162 55202 295 100 
90960 55202 550 85 911 62 5520z 450 104 
90963 5520z 240 87 911 62 55202 540 97 
90964 55202 110 1 4 911 62 55202 560 58 
91010 55202 320 5 91164 55202 1 30 17 
91011 55202 320 6 91165 55202 130 1 
91012 5520z 320 9 91165 5520z 140 1 
91013 55202 320 10 91166 55202 130 4 
91014 55202 320 11 911 66 55202 140 4 
91015 55202 320 7 911 67 55202 1 30 5 
91054 55202 140 22 91167 5520z 1 40 5 
91056 55202 140 23 91171 55202 130 25 
91 061 5520z 130 16 91172 5520z 130 14 
91061 55202 1 40 11 91172 55202 140 9 
91062 55202 130 6 91173 5520z 130 15 
91062 55202 1 40 6 91173 55202 140 10 
91071 5520z 650 50 91180 5520z 130 3 
91072 55202 650 54 911 80 55202 140 3 
91074 55202 110 58 911 86 55202 130 19 
91090 55202 115 25 91191 55202 110 37 
91091 55202 115 33 91192 55202 530 155 
91092 5520z 115 42 91192 55202 650 2 
91093 55202 115 27 91193 55202 115 16 
91094 55202 115 28 911 93 55202 420 31 
91097 5520z 115 26 911 93 55202 650 17 
91112 55202 650 72 91202 5522z 350 188 
91113 55202 650 71 91203 55202 210 111 
91119 55202 115 30 91203 55202 230 73 
91120 55202 115 29 91203 55202 240 111 
91124 5520z 115 24 91203 55202 280 90 
91125 55202 115 23 91203 55202 410 30 
91126 55202 115 40 91203 55202 450 102 
91127 55202 115 38 91217 55202 115 45 
91130 55202 115 39 91217 5520z 420 62 
91131 55202 115 37 91217 55202 530 160 
91147 5520z 130 27 91219 55202 530 148 
91147 55202 140 27 91219 55222 330 7 
91158 55202 650 35 91250 55222 330 9 



PART NUMBER INDEX 
5 nfl * 
PART NUMBER SECTION No. No. 5 t 

PART NUMBER SECTION No. 
No. 

91252 5520Z 260 56 91640 5520Z 210 76 
91277 5520Z 650 65 91640 5520Z 280 27 
91278 5520Z 650 63 91640 5520Z 450 68 
91279 5520Z 650 68 91640 5520Z 540 59 
91281 5520Z 650 69 91644 5520Z 240 33 
91282 5520Z 650 62 91645 5520Z 520 71 
91283 5520Z 650 61 91645 5520Z 530 59 
91284 5520Z 650 60 91645 5520Z 550 82 
91285 5520Z 650 58 91646 5520Z 210 77 
91286 5520Z 650 56 91646 5520Z 280 26 
91287 5520z 650 67 91646 5520Z 450 67 
91288 5520Z 650 66 91646 5520Z 540 60 
91289 5520Z 650 64 91647 5520Z 280 17 
91296 5520Z 210 106 91661 5520Z 210 75 
91296 5520Z 230 2 91661 5520Z 450 69 
91310 5520Z 730 21 91661 5520Z 540 58 
91328 5520G 720 11 91662 5520z 280 78 
91331 5520Z 1 30 11 91663 5522Z 270 11 
91331 5520z 1 40 1 8 91664 5520z 535 42 
91332 5520Z 1 40 26 91665 5520Z 550 41 
91336 5520Z 130 16 91666 5520z 210 44 
91336 5520Z 1 40 11 91666 5520Z 450 53 
91337 5520Z 130 8 91666 55201 540 72 
91337 5520Z 140 16 91668 5520Z 230 42 
91344 5520Z 730 88 91668 5520Z 240 25 
91347 5520G 710 29 91671 5520Z 210 48 
91350 5520Z 460 49 91671 5520Z 450 70 
91379 5520Z 130 7 91671 5520Z 540 67 
91379 5520z 140 7 91673 5520Z 240 128 
91396 5520Z 730 23 91675 5520Z 450 32 
91418 5520Z 660 21 91676 5520Z 240 43 
91420 5520Z 660 19 91677 5520Z 295 55 
91421 5520Z 660 18 91678 5522Z 270 14 
91422 5520Z 660 17 91679 5520Z 550 43 
91423 5520z 660 16 91680 5520Z 280 53 
91425 5520Z 660 20 91681 5520Z 240 77 
91429 5520Z 660 26 91683 5520Z 280 80 
91430 5520Z 660 24 91684 5520Z 280 76 
91431 5520Z 660 23 91685 5520Z 530 68 
91434 5520Z 660 31 91686 5520Z 280 41 
91442 5520Z 660 1 3 91687 5520Z 240 32 
91454 5520z 660 28 91688 5520Z 240 1 8 
91455 5520z 660 22 91689 5520Z 520 73 
91456 5520Z 660 25 91690 5520z 280 40 
91465 5520Z 660 27 91692 5520Z 550 39 
91478 5520z 130 8 91693 5520Z 240 78 
91478 5520Z 1 40 16 91694 5520Z 450 33 
91488 5520Z 1 40 8 91702 5520Z 250 10 
91489 5522Z 270 21 91723 5520Z 280 6 
91493 5520Z 130 24 91727 5520Z 295 43 
91494 5520Z 660 11 91728 5520Z 295 60 
91531 5520Z 660 12 91733 5520Z 280 4 
91609 5522Z 360 74 91735 5520Z 280 11 
91634 5520Z 210 1 91736 5520Z 210 27 
91634 5520Z 230 4 91736 5520Z 230 36 
91636 5520Z 210 113 91737 5520Z 450 23 
91636 5520Z 280 46 91738 5520z 550 71 
91636 5520Z 295 20 91 743 5520Z 290 87 
91637 5520Z 295 3 91748 5520Z 290 64 
91638 5520Z 530 1 91749 5520Z 290 67 
91638 5520Z 535 6 91762 5520Z 290 44 



fiR # 
PART NUMBER SECTION No. No. 

96612 
96613-1 
96615 
96616 
96617 
96618 
96619 
96619 
96620 
96620 
96621 
96901 
96960 
97056 
97056 
97062 
97159 
97173 
97174 
97174 
97175 
97175 
97176 
97190 
97192 
97210 
97213 
97214 
97270 
97317 
97317 
97317 
97318 
97321 
97324 
97425 
97621 
97622 
97639 
97644 
97646 
97713 
97726 
97729-1 
97742 
97812 
97823 
97828 
97835 
97854 
97866 
97982 
97983 
98191 
98332002 
98876 
98931 
98941 
98945 
98946 
98997 
98998 

5520G 610 19 
5522Z 430 74 
5520G 611 12 
5520G 611 5 
5520G 610 20 
5520G 610 18 
5520G 610 15 
5520G 611 13 
5520G 610 17 
5520G 611 15 
5520G 610 26 
5520G 621 22 
5520G 622 31 
55202 420 55 
5520Z 650 47 
5522Z 380 29 
5520G 620 34 
5520G 620 28 
5520G 620 32 
5520G 621 27 
5520G 620 29 
5520G 621 28 
5520G 620 33 
5520G 620 11 
5520G 620 10 
5520G 620 29 
5520G 620 41 
5520G 620 33 
5520G 620 35 
5520Z 210 83 
55202 460 54 
5520Z 650 24 
5520Z 310 8 
5522Z 360 23 
5522Z 430 40 
5520Z 310 12 
55202 320 63 
5520Z 440 78 
5520Z 650 53 
5520Z 530 36 
5520Z 295 89 
5520G 620 36 
5520G 620 19 
5520G 621 19 
5520G 622 32 
5520Z 210 87 
5520Z 290 38 
55202 290 15 
5520Z 290 114 
5520G 611 21 
5520G 610 24 
5520G 620 27 
5520G 622 23 
55202 630 7 
5520G 611 24 
5520G 622 33 
5520G 611 25 
5520G 620 17 
5520G 621 21 
5520G 621 2 
5520G 620 43 
5520G 620 42 

11-111 • • • TM %I • • •••,• • • • •  MEI 

PART NUMBER SECTION No. No. 

91910 55202 210 23 
91910 5520Z 230 58 
91917 5520Z 730 25 
91918 5520G 710 21 
91920 5520G 710 23 
91922 5520Z 530 154 
91923 5520Z 530 153 
91927 5520Z 375 48 
91928 5520Z 375 45 
94001 55202 575 54 
94002 5520Z 575 53 
94101 5520Z 117 8 
94102 55202 117 2 
94104 55202 117 12 
94105 5520Z 117 4 
94106 5520Z 117 1 
94107 5520Z 117 3 
94108 55202 117 6 
94200 55202 117 13 
94201 55202 117 16 
94203 5520Z 117 1 4 
94205 5520Z 117 17 
94206 5520Z 117 21 
94207 55202 117 27 
94208 55202 117 28 
94209 5520Z 117 29 
94210 5520Z 117 31 
94211 5520Z 117 19 
95117 5520Z 210 116 
95117 5520Z 460 55 
95117 5520Z 650 23 
95117 5522Z 350 34 
95117 5522Z 360 24 
95117 5522Z 430 39 
95119 5522Z 350 36 
95184 5520Z 520 10 
95184 55222 330 18 
95338 5520G 720 3 
95338 5520Z 730 10 
95801 5520G 621 35 
95803 5520G 621 34 
95900 5520G 622 34 
96053 5520G 621 16 
96056 55202 250 7 
96519 5520G 610 27 
96519 5520G 611 1 4 
96540 5520G 611 14 
96541 5520G 610 19 
96549 5520G 610 25 
96549 5520G 611 20 
96559 5520G 611 19 
96560 5520G 611 10 
96575 5520G 611 8 
96577 5520G 611 3 
96578 5520G 611 4 
96579 5520G 610 21 
96579 5520G 611 11 
96581 5520G 610 12 
96582 5520G 610 9 
96583 5520G 610 14 
96600 5520G 611 9 
96601 5520G 610 8 



'5 A t 
PART NUMBER SECTION No. No. 

98999 
99227 
99603 
99637 
99638 
99639 
99712 
99713 
99776 
99777 
99785 
99788 
99916 
99928 
99933 
99938 
99948 
99955 
99959 
99960 
99962 
99963 
99989 

5520G 620 16 
5520G 620 21 
5520G 622 27 
5520G 610 11 
5520G 622 25 
5520G 622 26 
5520G 620 31 
5520G 620 30 
5520G 621 13 
5520G 620 23 
5520G 620 22 
5520G 622 20 
5520G 610 10 
5520G 620 24 
5520G 620 25 
5520G 610 13 
5486Z 830 27 
5520Z 110 78 
5520Z 110 75 
5520Z 110 77 
5520G 620 26 
5520G 620 26 
5520G 622 28 

'S A * jg-

PART NUMBER SECTION No. 
No. 

PART NUMBER INDEX 








	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252

